JOHN DEERE
Parts Catalog

640A, 640D AND 640T OEM ENGINES
AND ACCESSORIES

PC1554



R25452

ine

John Deere 6404D OEM Eng

thout notice.

ign subject to change wi

fications and des

i

Spec

5-1

LITHO IN USA.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)



HOW TO IDENTIFY PARTS FOR OEM ENGINES

1. Determine the engine model number from the
serial number plate located on the side of the
engine. (See page 5-6 for engine serial num-
ber information.)

24506 ,
JOHN DEERE

CONTROL. KHRKK
BASIC ENGINE - XK

2. Determine the code number of the desired
engine component from the code label locat-
ed on the upper surface of the rocker arm
cover. (See page 5-4 or 5-5 for code label
information.)

ALPHABETICAL INDEX
3. Determine the page location of the desired | ey engiON, MUFFLER..... oo 15-5
engine component by part name in the cata- FAN.. ..20-6
log Alphabetical Index. FAN.. 20-7
FAN BELT.. 20-7
FAN SHROU ..20-2
FAN SHROUD ..20-4
FAN AND WATER PUMP ..20-6
EIELD COlL......... ..85-9
IELD COIL......... ..85-11
FILTER. ENGINE OILS ..., 10-26 R24508
4. If the part number desired is known, the page
location can be found by referring to the Nu-
merical Index. NUMERICAL INDEX
AR 44840 20-8 9
AR 45530 10-20 3 @
AR 45530 10-21 9
AR 45953 10-30 18
AR 46386 25-4 26
AR 46805 20-6
AR 46820 85-10 .
AR 47249 . 10-6 1
AR 47303 15-4 5
AR 48219 25-8 19 £24509

5. Determine the correct identification of the specific component (by engine number, engine serial number and code num-
ber) in the title and sub-titles on the parts listing page.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

FAN AND WATER PUMP
(6404D)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN USA.



6. Determine the exact
it in the exploded vie

part desired by locating
w. Note the key number

assigned to the part.

7. Determine the exact part num
below the exploded view.

R24511

ber required by referring from the key number in the exploded view to the keyed listing

KEY PART NUMBER
1 R 35263 *
2 R 35261
3 R 35262
4 R 40242
5 AR 62934

AR 41691
6 19H 1906
12H 303
7 JD 9257
8 R 40244
9 AR 46805

ENGINE
SERIAL NO. CODE
GASKET
COVER
GASKET
IMPELLER

BEARING, BALL
PULLEY, FAN
2503 FAN (6 BLADED)

)
)
)
7
)
)
)
)
)
)
)

DESCRIPTION

SEAL, INSERTS AND CUP

INSERT, IMPELLER, WITH CUP
SCREW, CAP, 5/16" X 1-1/2"" (3 USED)
WASHER, LOCK, 5/16" (3 USED)

R24512

Your engine is equipped with o
top of the page between the pag
preceding the description. Parts that are

of the part.

Code Group No.

11
14
15
16
18
24
25
27
30
31
32
33
34
55
58

ing and the ex

EXPLANATION OF OPTION CODES
ptional equipment. Each option is cataloged under a code number which is listed at the

ploded view. Parts used with all codes have no identifying codes
used with a specific option code are noted by the code preceding the description

OPTION GROUP PAGE REFERENCE

Description

Rocker Arm Cover
Flywheel Housing
Engine Flywheel
Fuel Injection System
Cleaner

Fan Belt

Fan Blade Assembly
Radiator

Starting Motor
Alternator

Instrument Panel
Tachometer

Hour Meter

Engine Stand

PTO and Clutch

Page No.
10-17
15-14
10-12
25-6 - 25-53
15-10 - 15-12
20-4, 20-5
20-4, 20-5
20-2, 20-3
80-9 - 80-11
85-4 - 85-8
76-6 - 85-2
75-6, 75-8
75-6, 75-8
15-15
30-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN U.S.A.

5-3



To assist your John Deere dealer in giving you pr
cover of your John Deere engine. This co
er's application by option code. The bas

Basic Engine Code:

Option
Codes

1101
1102
*1400
1403
1405
*1500
1501

1505
1507

1602
1603
*1800
1801
*2400
2401
*2500
2501
2502
*2700
2701

ACCESSORY CODE LABEL
(Without Turbocharger)
(6404D)

/

JOHN DEERE )

BASIC

CONTROL:

XXXXXXXXXXXXXXX
ENGINE XXXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

\\}XXX

OPTION CODES
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

XXXX XXXX XXXX XXXX

XXXX
J

T35527

1121F

Description

Rocker Arm Cover, Center Filler

Rocker Arm Cover, No Filler

No Flywheel Housing

Flywheel Housing, SAE No. 3

Flywheel Housing, SAE No. 2

No Flywheel

Flywheel, Overcenter Clutch,
For 10-Inch (25.4 cm)

Flywheel, Overcenter Clutch,
For 11.5-Inch (29.21 cm)

Flywheel, Single Plate, for
14-Inch (35.56 cm)

Injection System, Regular Governor

Injection System, 3% - 5% Governor

No Air Cleaner

Air Cleaner

No Fan Belts

Fan Belt

No Fan

Fan, 5 Blade

Fan, 6 Blade

No Radiator

Radiator and Fan Shroud

de label wi

Option
Codes

2803
2806

*3000
3004
*3100
3101

3102
3103

*3200
3203
*3300
3303
*3400
3401
55605
5506
5508
*5800
5801

5802

ompt and efficient service, a code label is attached to the rocker arm
Il identify parts that are unique to the original equipment manufactur-
ic engine code identifies the engine model.

Description

Exhaust Manifold, Front
Vertical
Exhaust Manifold, Front
with Side Outlet
No Starting Motor
Starting Motor
No Alternator
Electrical System,
37 Ampere (37A)
Electrical System,
55 Ampere (55A)
Electrical System,
72 Ampere (72A)
No Instrument Panel
Instrument Panel
No Tachometer
Tachometer
No Hour Meter
Electric Hour Meter
Engine Stand
Engine Stand
Engine Stand
No PTO
PTO and Clutch for
In-Line Loading
PTO and Clutch for
Side Loading

*NOTE: Accessories not sold by John Deere will be indicated on the code label with the designation “00” as the last

two digits of the option code. The original equipment manufacturer will be responsible for warranty service on this cate-
gory of accessory.

5-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ACCESSORY CODE LABEL

(With Turbocharger)
(6404T)

/

JOHN DEERE )

CONTR
BASIC

oL: XXXXXXXXXXXXXXX
ENGINE XXXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

\\XXXX

OPTION CODES
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX

XXXX
XXXX
XXXX
XXXX
XXXX
XXXX

XXXX XXXX XXXX XXXX

XXXX
/

T35527

To assist your John Deere dealer in giving you prompt and efficient service, a code label is attached to your John
Deere engine. This code label will indentify parts that are unique to the original equipment manufacturer’s application by
option code. The basic engine code identifies the engine model.

Basic Engine Code: 1131F
Option
Codes Description
1101 Rocker Arm Cover, Center Filler
1102 Rocker Arm Cover, No Filler
#1400 No Flywheel Housing
1403 Flywheel Housing, SAE No. 3
1405 Flywheel Housing, SAE No. 2
*1500 No Flywheel
1501 Flywheel, Overcenter Clutch,
For 10-Inch (25.4 cm)
1505 Flywheel, Overcenter Clutch,
for 11.5-Inch (29.21 cm)
1507 Flywheel, Single Plate, for
14-Inch (35.56 cm)
1601 Injection System, Regular Governor
1604 Injection System, 3% - 5% Governor
*1800 No Air Cleaner
1801 Air Cleaner
*2400 No Fan Belts
2401 Fan Belts
*2500 No Fan
2503 Fan
*2700 No Radiator
2701 Radiator and Fan Shroud
*3000 No Starting Motor
3004 Starting Motor

Option
Codes

*3100
3101

3102
3103
3104

*3200
3203

3205

*3300
3303
*3400
3401
5505
5506
5508
*5800
5801

5802

Description

No Alternator
Electrical System,
37 Ampere (37A)
Electrical System,
55 Ampere (55A)
Electrical System,
72 Ampere (72A)
Electrical System,
30 Ampere (30A)
No Instrument Panel
Instrument Panel with
Speed Controls
Instrument Panel without
Speed Controls
No Tachometer
Tachometer
No Hour Meter
Electric Hour Meter
Engine Stand
Engine Stand
Engine Stand
No PTO
PTO and Clutch for
In-Line Loading
PTO and Clutch for
Side Loading

*NOTE: Accessories not sold by John Deere will be indicated on the code plate with the description “00” as the last
two digits of the option code. The original equipment manufacturer will be responsible for warranty service on this cate-

gory of accessory.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.

5-5



ACCESSORY CODE LABEL
(With Turbocharger)
(6404A)

~  JOHNDEERE )

CONTROL: XXXXXXXXXXXXXXX
BASIC ENGINE XXXXX

OPTION CODES
XXXX XXXX XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX XXXX XXXX
XXXX XXXX XXXX XXXX XXXX XXXX
\\}XXX XXXX XXXX XXXX XXXX XXXX4/

T35527

To assist your John Deere dealer in giving you prompt and efficient service, a code label is attached to your John
Deere engine. This code label will identify parts that are unique to the original equipment manufacturer’s application by
option code. The basic engine code identifies the engine model.

Basic Engine Code: 1141F

Option Option
Codes Description Codes Description
1101 Rocker Arm Cover, Center Filler *3100 No Alternator
1102 Rocker Arm Cover, No Filler 3101 Electrical System,
*1400 No Flywheel Housing 37 Ampere (37A)
1403 Flywheel Housing, SAE No. 3 3102 Electrical System,
1405 Flywheel Housing, SAE No. 2 55 Ampere (55A)
*4{500 No Flywheel 3103 Electrical System,
1501 Flywheel, Overcenter Clutch, 72 Ampere (72A)
For 10-Inch (25.4 cm) 3104 Electrical System,
1505 Flywheel, Overcenter Clutch, 30 Ampere (30A)
for 11.5-Inch (29.21 cm) *3200 No Instrument Panel
1507 Flywheel, Single Plate, for 3203 Instrument Panel with
14-Inch (35.56 cm) Speed Controls
1601 Injection System, Regular Governor 3205 Instrument Panel without
1604 Injection System, 3% - 5% Governor Speed Controls
*1800 No Air Cleaner *3300 No Tachometer
1801 Air Cleaner 3303 Tachometer
#2400 No Fan Belts *3400 No Hour Meter
2401 Fan Belts 3401 Electric Hour Meter
*2500 No Fan 5505 Engine Stand
2503 Fan 5506 Engine Stand
*2700 No Radiator 2508 Engine Stand
2701 Radiator and Fan Shroud 5800 No PTO
*3000 No Starting Motor 5801 PTO and Clutch for
3004 Starting Motor In-Line Loading
5802 PTO and Clutch for

Side Loading

*NOTE: Accessories not sold by John Deere will be indicated on the code plate with the description “00” as the last
two digits of the option code. The original equipment manufacturer will be responsible for warranty service on this cate-
gory of accessory.

5-6 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



AN EXPLANATION OF ENGINE SERIAL NUMBER

1 T ili 4
404 A F

Designates number of cylinders:
2. Designates the cubic inch displacement:
Designates the fuel:

Designates the factory user:
Designates the variation:
Designates the consecutive serial number of the engine:

N o 0 &

Manufacturer:

5 6 7
I
00 XXXXXX R
6
404
D - Diesel
T - Turbocharged

- Turbocharged and intercooled
F - John Deere OEM
00 -None

R - John Deere Waterloo
Tractor Works

6404D

pe and serial
below., L

SER

Engine Type anEngine Serial umber

6404A and T

L

LOCATION OF ENGINE
YPE AND SERTAL NUMBER

{Enter engine type and se
{number in space below,

Engine Type and Engine Serial Number

N N\

The engine serial number is stamped on a plate located on the right side of the engine.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN U.S.A.

5-7



SERIAL NUMBER COLUMN
Serial number information given on any page is applicable only to parts listed and illustrated on that page.

When the parentheses include only the dash ...... ... ... ... ... ... il ( - )
the part is used on all engines.

When a serial number appears before the dash............. ... ... .. ... .ol (000000- )
the part was introduced beginning with that serial number
and is still being used.

When a serial number appears after the dash ........... .. ... ... . i ( -000000)
the part was used up to and including that serial number but
was not used after that serial number.

When serial numbers appear both before and after the dash..................................... (000000-000000)
the part was used beginning with the first serial number but
was not used after the second serial number.

When a serial number contains XXXXXX before the dash ......... ... ... ... ... . ... ... (XXXXXX- )
the part is approved for production but the beginning serial
number was not established when this catalog went to press.

When a serial number contains XXXXXX after the dash ........... ... ... ... oo ( -XXXXXX)
the part is discontinued but the last serial number was not
established when this catalog went to press.
BOLT AND CAP SCREW STRENGTH IDENTIFICATION

Bolts and cap screws required to have high-strength qualities equivalent to SAE Grade 8 are identified throughout this
catalog by the description HS SAE 8. Unless identified by this description all standard bolts and cap screws are SAE
Grade 5.

S| (International System) UNITS OF MEASURE
Metric equivalents have been included, where applicable, throughout this parts catalog.
AN EXPLANATION OF CHANGE INDICATOR LINE

New and revised information is identified by vertical lines marked in the left-hand margin of revised pages. These lines
indicate changes affecting the ordering of parts.

SECTIONAL INDEX

GENERAL INFORMATION . .. e 5
ENGINE o 10
ENGINE ACCESSORIES . .. . e 15
COOLING SYSTEM e e e 20
FUEL SYSTEM. ..o i e e e e 25
PTO AND CLUT CH ... e e e e 30
INSTRUMENT S .. ettt e e e e 75
ELECTRICAL SYSTEM .. 85
NUMERICAL INDEX . ..ottt e e e e e e e e e e 95

5-8 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

GRID

B1
B1
A15

G2

A15
D11
D20

B13
cs

C10
A14
B15

ALPHABETICAL INDEX

PAGE
A
AIR CLEANER ...\ttt e 15-13
AIR CLEANER SUPPORTS ......\tiieeeaniaiianins 15-12
AIR INTAKE PIPES ..ot 15-14
ALTERNATOR (DELCO-REMY) ........oovieneannanns 85-6
ALTERNATOR (MOTOROLA) ... e 85-8
ALTERNATOR (6404A, T) ..\ eeeeeeeeaieananis, 85-5
ALTERNATOR (6404A, T) ..\ oveee e ieaeanannns 85-7
ALTERNATOR (6404D) ....vonveeieneeeaeanannss 85-4
ALTERNATOR MOUNTING BRACKET (6404A, T)...... 85-5
ALTERNATOR MOUNTING BRACKET (6404A, T)...... 85-7
ALTERNATOR MOUNTING BRACKET (6404D) ........ 85-4
ANEROID, INJECTION PUMP (8404A) ................ 25-58
ANEROID, INJECTION PUMP (8404T) ................ 25-46
ARMATURE, STARTER «..@vuveeneeeieaeananins 85-9
ARMATURE, STARTER ....vvoiiinneeeeaaineanns. 85-12
AUTO. ADVANCE, INJECTION PUMP (6404D)......... 25-24
AUTOMATIC ADVANCE, INJECTION PUMP(6404D) .... 25-14
B
BEARING, MAIN ..\ttt 10-10
BEARING, MAIN THRUST .........c0oiieiniannannsn. 10-10
BLOCK, CYLINDER ...+ v e, 10-2
BRACKET, THROTTLE CABLE (6404A, T) ............ 75-3
BRACKET, THROTTLE CABLE (6404D) ............... 75-2
C
CABLE, PUSH-PULL (B404A, T) «..vovveereaneannannn. 75-3
CABLE, PUSH-PULL (6404D) .. ........ceveaneannannns 75-2
CAMSHAFT et 10-20
CAMSHAFT GEAR ..ottt 10-20
CAP, OIL FILLER CAP «.''vneeieie e 10-8
CAP, RADIATOR (6404A, T) «..ovveieeaeaeannn, 20-3
CAP, RADIATOR (B404D) .. ....oo'veeeeneeeananns, 20-2
CLEANER, AIR ...ttt 15-13
CLUTCH, PTO vttt e 30-2
CONNECTING ROD (6404A, T) ...oovvenianenensn. 10-15
CONNECTING ROD (8404D) .......oveerranrannannss 10-14
COOLANT HEATER, ENGINE ......oovivienieninnns 15-15
COOLER, ENGINE OIL ...'voeeeieiiiaiaianins 10-24
COVER, ROCKER ARM . ...\, 10-17
COVER, TIMING GEAR «...\eeieieeeieananns, 10-8
CRANKSHAFT (B404A) . ...\o'eeeeeeeeaeanannn, 10-13
CRANKSHAFT (6404D, T) . \'veeeeeeeaeanannns 10-12
CYLINDER BLOCK ... 10-2
CYLINDER HEAD ...\t 10-16
D
DIPSTICK .+ v oo e e e e 10-2
DRIVE SHAFT, INJECTION PUMP (6404D) ............ 25-14
DRIVE SHAFT, INJECTION PUMP (6404D) ............ 25-24
E
ELEMENT, ENGINE OIL FILTER .......ccoovvvennnn. 10-22
ENGINE COOLANT HEATER .....'viveiniaianannns 15-15
ENGINE MOUNTS ..\t 15-17
ENGINE OIL vt e, 10-1
ENGINE OIL COOLER ...\t 10-24

B13
B12
B22
B21

G11
D13
E1
B7
C8
C9
C16
C17
C15

GRID

PAGE
ENGINE OIL FILTER ... 10-22
ENGINE OIL PUMP ... . e 10-21
EXHAUST MANIFOLD (6404A, T) .......covvvviinnn.. 15-6
EXHAUST MANIFOLD (6404D) ............coivininnnn 15-5
F
FAN (B404A, T) .ot 20-5
FAN (8404D) ...t 20-4
FAN SHROUD (6404A, T) ... oiiiiiiiiiiiiieanns 20-3
FAN SHROUD (6404D) ........ ..o 20-2
FILTER, ENGINE OIL ... ... 10-22
FILTER, FUEL (6404A, T) ... ..ot 25-3
FILTER, FUEL (6404A, T) ... ..ot 25-4
FILTER, FUEL (6404D) ..........cciiiiiniiniiinennens 25-2
FLYWHEEL ... e 10-9
FLYWHEEL HOUSING ..... ...t 15-16
FUEL CHECK VALVE (B404A, T)........covvvvininnnn 25-5
FUEL FILTER (B404A, T) ..ot 25-3
FUEL FILTER (6404A, T) ... ot 25-4
FUEL FILTER (6404D) ..ot 25-2
FUEL INJECTION NOZZLE (6404A) ................... 25-65
FUEL INJECTION NOZZLE (6404A, T)..........onvnnnn 25-37
FUEL INJECTION NOZZLE (6404D) ................... 25-28
FUEL INJECTION NOZZLE (6404T).............convnnn 25-53
FUEL INJECTION PUMP (6404A, T) ..........cvivvnnnnn 25-30
FUEL INJECTION PUMP (6404A, T) ..........oovvnnnnn 25-38
FUEL INJECTION PUMP (6404A, T) ..........covvnnnnn 25-40
FUEL INJECTION PUMP (6404D) .............ccoovnn. 25-6
FUEL INJECTION PUMP (6404D)................cunt. 25-20
FUEL PIPES (6404D) ..ot 25-1
FUEL PIPES (6404D) .......c.oiviiiiiiiiiiiiiienenns 25-6
FUEL PUMP (6404D) ...... ...t 25-1
FUEL TRANSFER PUMP (6404A) ..................... 25-64
FUEL TRANSFER PUMP (6404T).............ccovnnnt. 25-52
G
GASKET SET (6404A, T) .ooivviniiiiiiiieees 10-6
GASKET SET (6404D) ... ..ottt 10-5
GASKET, CYLINDER HEAD ..........coiiiiiiiiiane. 10-16
GEAR, CAMSHAFT ... . e 10-20
GEAR, CRANKSHAFT (6404A) ...........coviiininnns 10-13
GEAR, CRANKSHAFT (6404D, T) .........covvvnvnnn. 10-12
GEARS, ENGINE OIL PUMP ..............coiiiiiinnn. 10-21
GOVERNOR, INJECTION PUMP (6404A) ............... 25-56
GOVERNOR, INJECTION PUMP (6404A) ............... 25-62
GOVERNOR, INJECTION PUMP (6404A, T) ............ 25-34
GOVERNOR, INJECTION PUMP (6404D) ............... 25-16
GOVERNOR, INJECTION PUMP (6404D) ............... 25-26
GOVERNOR, INJECTION PUMP (6404T) ............... 25-44
GOVERNOR, INJECTION PUMP (6404T) ............... 25-50
H
HARNESS, WIRING ... ..o 85-2
HEAD AND ROTOR, INJECTION PUMP (6404D) ....... 25-16
HEAD AND ROTOR, INJECTION PUMP (6404D) ....... 25-26
HEAD, CYLINDER ...... ..ot 10-16
HEATER, ENGINE COOLANT ...... ..., 15-15
HOUSING, FLYWHEEL ... 15-16
HOUSING, THERMOSTAT (6404D) .................... 20-6
HOUSING, THERMOSTAT (6404D) .................... 20-7
HUB, FAN (B404A, T) ... ..ot 20-5

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
C14  HUB, FAN (6404D) ...t 20-4 M
B1 MAIN BEARING ..... ... ... .. 10-10
| B1 MAIN THRUST BEARING ..................coiiiinn. 10-10
B22  MANIFOLD, EXHAUST (6404A, T) ........covvvnninnnn. 15-6
E4 INJECTION NOZZLE (6404D) ..................oon 25-29 B21  MANIFOLD, EXHAUST (6404D) ...............ccvuinnn 15-5
F11 INJECTION PUMP ANEROID (6404A) ................. 25-58 B19  MANIFOLD, INTAKE ...... ..o 15-3
E21  INJECTION PUMP ANEROID (6404T) ................. 25-46 B20  MANIFOLD, INTAKE (6404A) .............ccovvvvnnnn.. 15-4
D20  INJECTION PUMP AUTO. ADVANCE (6404D) ......... 25-24 B17  MANIFOLD, INTAKE (6404D) .............cccoiiiininn. 15-1
D11 INJECTION PUMP AUTOMATIC ADVANCE (6404D).... 25-14 B18  MANIFOLD, INTAKE (6404T) ..........coviiiinennnnn. 156-2
D11 INJECTION PUMP DRIVE SHAFT (6404D) ............ 25-14 C18  MANIFOLD, WATER (6404A, T) .........oovvnennnnn.. 20-8
D20  INJECTION PUMP DRIVE SHAFT (6404D) ............ 25-24 C16  MANIFOLD, WATER OUTLET (6404D) ................. 20-6
D10 INJECTION PUMP ELECTRIC SHUT-OFF ............. 25-12 B14  METER, SPEED-HOUR ..................c.coiiiinn, 10-23
F9 INJECTION PUMP GOVERNOR (6404A) .............. 25-56 C10  MOUNT, ENGINE ........ ... 16-17
F15  INJECTION PUMP GOVERNOR (6404A) .............. 25-62
EQ INJECTION PUMP GOVERNOR (6404A, T)............ 25-34
D13 INJECTION PUMP GOVERNOR (6404D) .............. 25-16 N
E1 INJECTION PUMP GOVERNOR (6404D) .............. 25-26
E19  INJECTION PUMP GOVERNOR (6404T) .............. 25-44 F18  NOZZLE, FUEL INJECTION (6404A) ................... 25-65
F3 INJECTION PUMP GOVERNOR (6404T) .............. 25-50 F6 NOZZLE, FUEL INJECTION (6404T) ................... 25-53
D13 INJECTION PUMP HEAD AND ROTOR (6404D) ....... 25-16 E4 NOZZLE, INJECTION (6404D) .............ccovuvinenn. 25-29
E1 INJECTION PUMP HEAD AND ROTOR (6404D) ....... 25-26 E12  NOZZLE, INJECTOR (6404A, T) .........ovvininnnnnn.. 25-37
D6 INJECTION PUMP LINKAGE (6404D) ................. 25-8 E3 NOZZLE, INJECTOR (6404D) ..............covvvninnn. 25-28
D8 INJECTION PUMP LINKAGE (6404D) ................. 25-10 D16  NOZZLES, FUEL INJECTION (6404D).................. 25-20
D18  INJECTION PUMP LINKAGE (6404D) ................. 25-22
F7 INJECTION PUMP PARTS (6404A) ................... 25-54
F13  INJECTION PUMP PARTS (6404A) ................... 25-60 o
E7 INJECTION PUMP PARTS (6404A, T) ................ 25-32 .
E17  INJECTION PUMP PARTS (6404T) ................... 25-42 B12 OIL COOLER BYPASS VALVE ........................ 10-21
F1 INJECTION PUMP PARTS (6404T) ................... 25-48 B15 OIL COOLER, ENGINE .............cooiiiiiiinn.. 10-24
G4 INJECTION PUMP SHUT-OFF RACK PULLER ......... 75-4 B13 OIL FILTER, ENGINE ..., 10-22
E11  INJECTION PUMP TRANSFER PUMP (6404A, T)...... 25-36 A17  OIL PAN . 10-4
D15 INJECTION PUMP TRANSFER PUMP (6404D)......... 25-18 B12 OIL PUMP, ENGINE ....... ... ..ot 10-21
E2 INJECTION PUMP TRANSFER PUMP (6404D)......... 25-27 A21  OIL SEAL, REAR ...... ... ... i, 10-8
D4 INJECTION PUMP, FUEL (6404D) .................... 25-6 A14  OIL, ENGINE ...... ... ... i 10-1
F18  INJECTOR NOZZLE (6404A) ......................... 25-65 C16  OUTLET MANIFOLD, WATER (6404D) ................. 20-6
E12 INJECTOR NOZZLE (6404A, T) ...........covvvnnn.. 25-37
E3 INJECTOR NOZZLE (6404D) ....................ooun 25-28
F6 INJECTOR NOZZLE (6404T) ..........ccooviiininnnnn 25-53 P
G8 INSTRUMENT PANEL (6404A, T)..............oooute 75-8
Gé INSTRUMENT PANEL (6404D) ................ccootn 75-6 A17  PAN, OIL ... 10-4
G8 INSTRUMENTS (6404A, T) ... 75-8 G8 PANEL, INSTRUMENT (6404A, T) ..............cooutn. 75-8
G6 INSTRUMENTS (6404D)...........cooiiiiiinannn, 75-6 G6 PANEL, INSTRUMENT (6404D) ...............cooovnnn. 75-6
B19  INTAKE MANIFOLD ...........coiiiiiiiiiinn 15-3 E13  PINES, FUEL INJECTION (6404A, T) .................. 25-38
B20  INTAKE MANIFOLD (6404A) .............ccovvvnenn.. 15-4 c7 PIPES, AIR INTAKE ... ... ... 15-14
B17  INTAKE MANIFOLD (6404D) ...........c.ccovvvnnn... 15-1 C21  PIPES, FUEL (6404D) ..., 25-1
B18  INTAKE MANIFOLD (6404T) ............coviivnnnn... 15-2 D4 PIPES, FUEL (6404D) ......... ... ...t 25-6
c7 INTAKE PIPES, AIR ... ... 15-14 E5 PIPES, FUEL INJECTION (6404A, T) .................. 25-30
B20 INTERCOOLER (6404A) ...t 15-4 D16  PIPES, FUEL INJECTION PUMP (6404D) .............. 25-20
B23  PIPES, TURBOCHARGER ................oiviinn.. 15-7
B6 PISTON (6404A, T) ... .ottt 10-15
K B5 PISTON (6404D) ...... ..ottt 10-14
F20  PTO ... 30-2
A14  KIT, OFF-SEASON STORAGE ........................ 10-1 G4 PULLER, INJECTION PUMP RACK .................... 75-4
G12 KIT, WIRING ....... .. 85-3 G5 PULLER, RACK ... ... i 75-5
B12 PUMP, ENGINE OIL ..., 10-21
C21  PUMP, FUEL (8404D) ............ccoiiiiiiiiinin.. 25-1
L ES5 PUMP, FUEL INJECTION (6404A, T) .................. 25-30
E13  PUMP, FUEL INJECTION (6404A, T) .................. 25-38
C10  LIFT STRAP ... e 15-17 E15 PUMP, FUEL INJECTION (6404A, T) .................. 25-40
B6 LINER, PISTON (6404A, T) ...........ooiiviiininnn. 10-15 D4 PUMP, FUEL INJECTION (6404D) ..................... 25-6
B5 LINER, PISTON (6404D) ................coooiiiiinnn. 10-14 D16 PUMP, FUEL INJECTION (6404D) ..................... 25-20
E15  LINES, FUEL INJECTION (6404A, T) ................. 25-40 F17 ~ PUMP, FUEL TRANSFER (6404A) ..................... 25-64
De LINKAGE, INJECTION PUMP (6404D) ................. 25-8 F5 PUMP, FUEL TRANSFER (6404T) ..................... 25-52
D8 LINKAGE, INJECTION PUMP (6404D) ................. 25-10 E11 PUMP, INJECTION PUMP TRANSFER (6404A, T) ...... 25-36
D18  LINKAGE, INJECTION PUMP (6404D) ................. 25-22 D15 PUMP, INJECTION PUMP TRANSFER (6404D) ......... 25-18
E2 PUMP, INJECTION PUMP TRANSFER (6404D) ......... 25-27
5-10 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.




OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
C15  PUMP, WATER (6404A, T) ....ovoereeeeeiianin.. 20-5 v
C14  PUMP, WATER (6404D) ..........cccvvveeennnennnn.. 20-4
D3 VALVE, FUEL CHECK (6404A, T) .........cccovveen... 25-5
B12  VALVE, OIL COOLER BYPASS .........covvvvenannn... 10-21
R B9  VALVE, ROCKER ARM ..........coviiiniinnnainnn.n, 10-18
G5 RACK PULLER ...\ttt 75-5
C13  RADIATOR (B404A, T) ..'ovoeee e, 20-3 w
C12  RADIATOR (B404D) ...'''veeeeeee e, 20-2
A21  REAR OIL SEAL ...\t 10-8 C18  WATER MANIFOLD (6404A, T)........vveinenennen... 20-8
G111 RELAY, STARTING CIRCUIT .......cc.ovviianneani... 85-2 C16  WATER OUTLET MANIFOLD (6404D).................. 20-6
B6  RINGS, PISTON (6404A, T) ...ooooeeeeannnn., 10-15 C15  WATER PUMP (B404A, T) ...ovviriineinnannnn. 20-5
B5  RINGS, PISTON (6404D) ..........ccouueeeinnnnannn.. 10-14 C14  WATER PUMP (8404D) .........oooenaenneeenn.. 20-4
B8  ROCKER ARM COVER ...........coviiiiiinniini., 10-17 G111 WIRING HABRNESS .......ooiiiiiiiiaeieeeins, 85-2
B9  ROCKER ARM SHAFTS ..........civiiiiiiinniinnnn. 10-18 G12 WIRING KIT oottt 85-3
B9 ROCKER ARMS ...\t 10-18
B6  ROD, CONNECTING (6404A, T) .....ovvvreennnenn.. 10-15
B5  ROD, CONNECTING (6404D) . ..........ovvuveennnnn.. 10-14
S
A21  SEAL, REAR OIL .o, 10-8
D20  SHAFT, INJECTION PUMP DRIVE (6404D) ............ 25-24
B9  SHAFT, ROCKER ARM ........vviiiiiineininnnns, 10-18
C13  SHROUD, FAN (B404A, T) ...ovveineenaniannn. 20-3
C12  SHROUD, FAN (6404D) ..........ooereenneenneanns.. 20-2
D10 SHUT-OFF, INJECTION PUMP ELECTRIC ............. 25-12
G18  SOLENOID SWITCH ...''vvieiiee e, 85-9
G20 SOLENOID SWITCH . ..'vveeeeee e 85-11
G21  SOLENOID SWITCH . ..'vvteeeeieeie e 85-12
G23  SOLENOID SWITCH ..\ 85-14
B14  SPEED-HOUR METER DRIVE .........covveinennn... 10-23
G18  STARTER DRIVE HOUSING ..........coovvvevienn.n. 85-9
G21  STARTER DRIVE HOUSING ........ccovvieennenn.. 85-12
G21  STARTER GEAR ...\t 85-12
G19 STARTER MAIN FRAME ...........ccooiriiiniani... 85-10
G22  STARTER MAIN FRAME ..........ooviiiiiiniann.. 85-13
G23 STARTER SOLENOID SWITCH ......covvvienneenn.. 85-14
G11  STARTING GCIRCUIT RELAY ..........ccoiiieiei... 85-2
C10 STRAP, LIFT oot 15-17
C5  SUPPORT, AIR CLEANER .........ccoiviieiinnnnnn.. 15-12
G20 SWITCH, SOLENOID .....vooeeeeiieeiean 85-11
G23  SWITCH, SOLENOID .....vviiniiee i, 85-14
G21  SWITCH, STARTER SOLENOID ...........cccvvennn.. 85-12
T
C18  THERMOSTAT (6404A, T) ...o'vveineeinnaaneinn.n. 20-8
C16  THERMOSTAT (6404D) ........c''eereeinieinnnnn, 20-6
C17  THERMOSTAT (6404D) ..........eoeveeenniannnannnn. 20-7
C16  THERMOSTAT HOUSING (6404D) .................... 20-6
C17  THERMOSTAT HOUSING (6404D) .................... 20-7
G3  THROTTLE CABLE (B404A, T) . .oovvvenniannennn.. 75-3
G2 THROTTLE CABLE (B404D) ............oovueennnnn.. 75-2
A21  TIMING GEAR COVER .......covviiiiiniiniinnnn, 10-8
F17  TRANSFER PUMP, INJECTION PUMP (6404A) ........ 25-64
E11  TRANSFER PUMP, INJECTION PUMP (6404A, T) ..... 25-36
D15 TRANSFER PUMP, INJECTION PUMP (6404D) ........ 25-18
E2  TRANSFER PUMP, INJECTION PUMP (6404D) ........ 25-27
F5  TRANSFER PUMP, INJECTION PUMP (6404T) ........ 25-52
C2  TURBOCHARGER (AIRESEARCH) .................... 15-9
C4  TURBOCHARGER (SCHWITZER) ...........ccoovi.n. 15-11
C1  TURBOCHARGER (B404A, T) ....ooverieeeinnnnnnn.. 15-8
C3  TURBOCHARGER (6404A, T) ...ovovrrieennnnnns. 15-10
B23 TURBOCHARGER OIL AND AIR PIPES ............... 15-7

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 5-11



MEMORANDA

OEM ENGINES AND ACGESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN U.S.A.



ENGINE

TORQ-GARD SUPREME ENGINE OIL
X3377
X3377 |_ =
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
AR 63980 ( - ) OIL (SAE 5W/20), 1 HALF PINT (0.2L) CAN
AR 63228 ( - ) OIL (SAE 5W/20), 1 QUART (0.9L) CAN
AR 63229 ( - ) OIL (SAE 5W/20), 5 GALLON (19L) CAN
AR 63230 ( - ) OIL (SAE 5W/20), 55 GALLON (208L) DRUM
AR 63223 ( - ) OIL (SAE 10W/20), 1 QUART (0.9L) CAN
AR 65889 ( - ) OIL (SAE 10W/20), 1 GALLON (3.8L) CAN
AR 63224 ( - ) OIL (SAE 10W/20), 5 GALLON (19L) CAN
AR 63225 ( - ) OIL (SAE 10W/20), 16 GALLON (61L) DRUM
AR 63226 ( - ) OIL (SAE 10W/20), 30 GALLON (114L) DRUM
AR 63227 ( - ) OIL (SAE 10W/20), 55 GALLON (208L) DRUM
AR 63979 ( - ) OIL (SAE 30), A HALF PINT (0.2L) CAN
AR 63218 ( - ) OIL (SAE 30), 1 QUART (0.9L) CAN
AR 65888 ( - ) OIL (SAE 30), 1 GALLON (3.8L) CAN
AR 63219 ( - ) OIL (SAE 30), 5 GALLON (19L) CAN
AR 63220 ( - ) OIL (SAE 30), 16 GALLON (61L) DRUM
AR 63221 ( - ) OIL (SAE 30), 30 GALLON (114L) DRUM
AR 63222 ( - ) OIL (SAE 30), 55 GALLON (208L) DRUM
KIT FOR OFF-SEASON STORAGE
(NOT ILLUSTRATED)
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION

AR 41785 ( - ) KIT, OFF-SEASON STORAGE, FOR ENGINE POWERED EQUIPMENT. THIS KIT

CONTAINS 1 QT. (0.9L) CAN OF INTERNAL CORROSION INHIBITOR, 1

ROLL OF TAPE, AND 6 PLASTIC BAGS.
AR 41870 ( - ) INHIBITOR, 1 QT. (0.9L) CAN OF INTERNAL CORROSION

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554

(10-DEC-76) LITHO IN USA. 10-1



ENGINE

R21221

KEY

—_

P/,
30
2|9 89
ot
0
28 ®F
3
R 21221
PART NO.

AR 63271

AT 13740

15H 564

AR 80294

15H 665

R 27036

R 42340

R 55396

R 48755

R 56544

R 56545

R 1612 R

F 1743 R

R 27285

R 27286

144 785

12H 303

R 48755

R 21630

R 43621

R 39832

AR 58986

R 55395

AR 54557

F 3646 R

30H 25

30H 17

R 27149

AR 61533

A 4365R

AR 61589

R 26115

R 43634

15H 562

AR 27977

—

o o s e S, S, e S, o, L, S, e, S, S, S, e, T e, S, S, S, o, S, . e, e, S, S, S, S S, e, S,

ENGINE
SERIAL NO.

I T T T T R T T T T T T T S T T S T SO S TR T T T SO T I S R T R T B B |

CYLINDER BLOCK

0

9 \
@@ ® @

THa:
A

RS
./ B

[ —

15 12/13 .@@
/
14

DESCRIPTION

BLOCK, CYLINDER, WITH MAIN BEARING CAPS, CAMSHAFT BUSHINGS,
STUDS, AND DOWEL PINS (MARKED R49650 OR R49470)

COCK, DRAIN

PLUG, PIPE, HEX. CTSK., 1/2" (4 USED 6404A, T) (5 USED 6404D)

PLUG (SUB. FOR R47092)

PLUG, PIPE, HEX. CTSK., 3/4"

PLUG

DOWEL, HOLLOW (2 USED)

STUD, 3/8" X 1-11/16" (4 USED 6404A, T) (1 USED 6404D)

STUD, 5/16" X 1-1/2" (4 USED 6404D)

SCREW, SPECIAL CAP (4 USED 6404D)

SCREW, SPECIAL CAP (4 USED 6404A, T)

PIN, DOWEL (2 USED)

PIN, DOWEL (2 USED)

GASKET (6404A, T)

COVER (6404A, T)

NUT, 5/16" (2 USED)

WASHER, LOCK, 5/16" (2 USED)

STUD, 5/16" X 1-1/2" (2 USED)

PLUG, SPECIAL PIPE (5 USED 6404D) (4 USED 6404A, T)

ORIFICE, PISTON COOLING (6 USED)

CONNECTOR, 1/8"-27 NPT X 3/8"-24 (6404A)

DIPSTICK

STUD, 3/8" X 5/8"

TUBE, DIPSTICK

STUD, 3/8" X 3"

PLUG, EXPANSION, 2"

PLUG, EXPANSION, 1-1/4"

O-RING

PLUG WITH O-RING (WITHOUT FLYWHEEL HOUSING)

PLUG, CAP (WITH FLYWHEEL HOUSING)

O-RING

PLUG WITH O-RING

PLUG

PIN, DOWEL

PLUG, PIPE, SQ. CTSK.,, 1"

SWITCH, ENGINE OIL PRESSURE (NO INSTRUMENT PANEL)

e e e e e e e e e e e e e e S e N St e e e e e e e e e e i et e e i e

10-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

KEY

PART NO.

AR 71120

AR 71121

CYLINDER BLOCK - CONTINUED

ENGINE
SERIAL NO. DESCRIPTION

- ) BLOCK, SHORT, ENGINE REPLACEMENT, CONSISTING OF BLOCK,
CONNECTING RODS, PISTONS, LINERS, CAMSHAFT, CRANKSHAFT,
BEARING, MISC. PARTS AND NECESSARY GASKETS FOR INSTALLATION
(6404A, T) (SUB. FOR AR63267)

- ) BLOCK, SHORT, ENGINE REPLACEMENT, CONSISTING OF BLOCK,
CONNECTING RODS, PISTONS, LINERS, CAMSHAFT, CRANKSHAFT
BEARING, MISC. PARTS AND NECESSARY GASKETS FOR INSTALLATION
(6404D) (SUB. FOR AR63934)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

10-3



ENGINE

R20194

KEY

©

PART NO.
R 50600
R 53013
R 53138
19H 2205
12H 304
19H 1856
12H 304
19H 1777
12H 301
A 4827 R
R 51944
19H 2552
19H 1765
12H 304
R 27693

ENGINE
SERIAL NO.

OIL PAN

R 20194

DESCRIPTION

GASKET

PAN, OIL (6404A)

PAN, OIL (6404D, T)

SCREW, CAP, 3/8" X 6" (2 USED)
WASHER, LOCK, 3/8" (2 USED)
SCREW, CAP, 3/8" X 5-1/4" (2 USED)
WASHER, LOCK, 3/8" (2 USED)
SCREW, CAP, 1/2" X 1-3/4" (6 USED)
WASHER, LOCK, 1/2" (6 USED)
WASHER, ALUMINUM (2 USED)
PLUG, DRAIN (2 USED)

SCREW, CAP, 3/8" X 1-1/8" (16 USED)
SCREW, CAP, 3/8" X 1-3/4" (2 USED)
WASHER, LOCK, 3/8" (18 USED)
SCREW, SPECIAL CAP (2 USED)

10-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

R22272

KEY

OCONOOTAWN =

10

26

PART NO.

o)

DDV VVIDVDDIVDV—-HIVIIVIVIVIIVIVIIV>TVIOD

R

53438
32593
50419
58952
53282
44374
44373
62410
50424
43595
53108
42693
52049
48399
20328
26297
42694
43774
42406
50390
26058
59343
43780
50420
50378

50353

GASKET SET
(6404D)

o e e e, e e, S, e, S S, S, o, S, S, S, S, S, S, S, o, o,

ENGINE
SERIAL NO.

o e e e e e e S e e e e S e e e e e e e e

19__qni!!r!l‘®

DESCRIPTION

GASKET, CYLINDER HEAD
GASKET, ROCKER ARM COVER
GASKET, OIL COOLER COVER
GASKET, OIL COOLER SPACER

GASKET, OIL PAN

GASKET, EXHAUST MANIFOLD, OUTER (2 USED)

GASKET, EXHAUST MANIFOLD, INNER (2 USED)

GASKET, SPEED-HOUR METER DRIVE GEAR HOUSING (SUB. FOR R44853)
GASKET, OIL COOLER TUBE ADAPTER TO CYLINDER BLOCK

GASKET, CYLINDER HEAD WATER OPENING COVER

GASKET, STARTING MOTOR TO CYLINDER BLOCK

GASKET, WATER OUTLET MANIFOLD TO CYLINDER HEAD (2 USED)
GASKET, OIL PUMP HOUSING COVER

PACKING, FUEL PUMP

GASKET, CRANKCASE OIL FILLER CAP

GASKET, INTAKE MANIFOLD (3 USED)

GASKET, WATER OUTLET MANIFOLD

GASKET, OIL FILTER BODY TO CYLINDER BLOCK

GASKET, WATER PUMP SPACER
GASKET, INJECTION PUMP ACCESS COVER
GASKET, CRANKSHAFT OIL SEAL HOUSING

PACKING, O-RING, VENTILATOR OUTLET TUBE (SUB. FOR R495R)

PACKING, O-RING (2 USED)
PACKING, O-RING (4 USED)

PACKING, O-RING BYPASS HOUSING TO CYLINDER BLOCK AND OIL PUMP

TUBE (4 USED)

GASKET, TIMING GEAR COVER

O__15

©_l4j:

GASKET, PACKAGED FOR ENGINE REBUILD

SET LISTED BELOW CONTAINS ALL PARTS LISTED ON THIS PAGE.
: (

* SET LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE.
GASKETS, PACKAGED FOR CYLINDER HEAD REMOVAL

AR

AR

63938

63940

)

)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.

10-5



ENGINE

R24589

KEY

OCONOOTAWN -

PART NO.

)

DVVIVIVIVDVIVVIDVIVIVDVIVIVVIVIVIVVDIVDODIDIV>ITIOIDID

48291
50419
44374
44373
32593
58952
62410
50397
50399
46479
47395
50424
43595
27285
52049
53108
50353
26058
42406
53282
43413
43416
43751
42693
43774
50390
50420
48633
50406
50405
50378

GASKET SET
(6404A, T)

N N N N N N N o A, S, S, S, e, S, o, s e, o, o, S, e S, e S, S, e, e, e, o, o, .

ENGINE
SERIAL NO.

R 24589

DESCRIPTION

GASKET, CYLINDER HEAD

GASKET, OIL COOLER COVER

GASKET, EXHAUST MANIFOLD, OUTER (2 USED)

GASKET, EXHAUST MANIFOLD, INNER (2 USED)

GASKET, ROCKER ARM COVER

GASKET, OIL COOLER SPACER (2 USED)

GASKET, SPEED-HOUR METER DRIVE GEAR HOUSING (SUB. FOR R44853)

GASKET, INTAKE MANIFOLD

GASKET, INTAKE MANIFOLD COVER (2 USED)

GASKET, THERMOSTAT COVER TO MANIFOLD

GASKET, INTAKE MANIFOLD COVER ADAPTER, REAR

GASKET, OIL COOLER TUBE ADAPTER TO CYLINDER BLOCK

GASKET, CYLINDER HEAD WATER OPENING COVER

GASKET, FUEL PUMP OPENING COVER

GASKET, OIL PUMP HOUSING COVER

GASKET, STARTING MOTOR TO CYLINDER BLOCK

GASKET, TIMING GEAR COVER

GASKET, CRANKSHAFT OIL SEAL HOUSING

GASKET, WATER PUMP SPACER (2 USED)

GASKET, OIL PAN

GASKET, TURBOCHARGER OIL INLET LINE ADAPTER

GASKET, TURBOCHARGER OIL INLET LINE

GASKET, TUROBCHARGER TO EXHAUST MANIFOLD

GASKET, WATER OUTLET MANIFOLD TO CYLINDER HEAD (2 USED)

GASKET, OIL FILTER BODY TO CYLINDER BLOCK

GASKET, INJECTION PUMP ACCESS COVER

PACKING, O-RING, WATER BYPASS TUBE (2 USED)

WASHER, COPPER, INJECTION NOZZLE TO CYLINDER HEAD (6 USED)

PACKING, O-RING INTAKE COUPLING

PACKING, O-RING INTAKE COUPLING )

PACKING, O-RING, BYPASS HOUSING TO CYLINDER BLOCK AND OIL PUMP
TUBE (4 USED)

e e e e e e e e e e e S e e e e e e e e e e e e S e e e e e

10-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.SA.



ENGINE

GASKET SET - CONTINUED
(6404A, T)

y

ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
32 R 50420 ( - ) PACKING, O-RING, OIL COOLER COVER TO ADAPTER TUBE (4 USED)
33 R 52811 o - ) PACKING, O-RING, INTERCOOLER (2 USED)
34 R 43780 o - ) PACKING, O-RING, TURBOCHARGER OIL OUTLET LINE TO CYLINDER
BLOCK CONNECTOR

35 R 59343 o - ) PACKING, O-RING, VENTILATOR OUTLET TUBE (SUB. FOR R495R)
36 R 51603 I | - ) PACKING, O-RING, FUEL INJECTION NOZZLE (6 USED)
37 R 48693 ( - ) GASKET, INJECTION LEAK-OFF LINE (12 USED)
38 T 20328 ( - ) GASKET, OIL FILLER CAP
SET LISTED BELOW CONTAINS ALL PARTS LISTED ON THIS PAGE AND PAGES

AR 63269 ( - ) GASKET, PACKAGED FOR ENGINE REBUILD

* SET LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGE 10-6
AR 63270 ( - ) GASKET, PACKAGED FOR CYLINDER HEAD REMOVAL

# NOT INCLUDED IN EITHER KIT.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A. 10-7



ENGINE

R19540

KEY

- A A
A WON =2 0O0CONOOBDWN—=

_
o m

- A
© oo

R 19540

PART NO.

DD

DVH-DIVIVDIV>>TVIVD

5 o P gy
nNON D™
ITTITT

19H
12H
24H
19H
12H
24H

47074
41406
26058
63095
49025

50353

50352
50390
50354
20328
20294
48628
50355
785
303
1907
303
50393
2713
303
1136
1906
303
1136

o s s o, o, o e, o e, e S, o, S, S, S, S, S, S, S, S, S, S,

R T T T T T A S T S T S T S N T S S T S S S R |

REAR OIL SEAL AND TIMING GEAR COVER

ENGINE
SERIAL NO. DESCRIPTION

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

SCREW, SPECIAL CAP (6 USED)
HOUSING, CRANKSHAFT REAR OIL SEAL
GASKET

SEAL, OIL, WITH WEAR SLEEVE

GASKET

COVER, TIMING GEAR

GASKET

NIPPLE, OIL FILLER

GASKET, CAP

CAP, CRANKCASE OIL FILLER

LABEL, OIL FILLER CAP

STUD, SPECIAL

NUT, 5/16"

WASHER, LOCK, 5/16"

SCREW, CAP, 5/16" X 2-3/4" (5 USED)
WASHER, LOCK, 5/16" (5 USED)

COVER, INJECTION PUMP ACCESS

SCREW, CAP, 5/16" X 1-7/8" (6 USED)
WASHER, LOCK, 5/16" (6 USED)

WASHER, 11/32" X 11/16" X .060" (6 USED)
SCREW, CAP, 5/16" X 1-1/2" (2 USED)
WASHER, LOCK, 5/16" (2 USED)

WASHER, 11/32" X 11/16" X .060" (2 USED)

SEAL, OIL, WITH CRANKSHAFT REAR WEAR SLEEVE (SUB. FOR AR49650)

10-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

FLYWHEEL
CODE 1501 FLYWHEEL FOR 10 INCH OVER CENTER CLUTCH
CODE 1505 FLYWHEEL FOR 11.5 INCH OVER CENTER CLUTCH
CODE 1507 FLYWHEEL FOR 14 INCH SINGLE PLATE

R24592
ENGINE
KEY  PART NO. SERIAL NO. CODE DESCRIPTION
1T 12637 ( - ) 1501 SCREW, SPECIAL CAP (4 USED) (10-INCH (254MM) FLYWHEEL)
2 R 28811 ( - ) GEAR, STARTER
3 AR 54969 ( - ) 1501 FLYWHEEL, WITH STARTER GEAR (MARKED R50860) (FOR USE WITH
10-INCH (254MM) OVER CENTER CLUTCH)
4 R 43369 ( - ) 1505 SCREW, SPECIAL CAP (4 USED) (11.5-INCH (292MM) FLYWHEEL)
5 AR 70168 ( - ) 1505 FLYWHEEL, WITH STARTER GEAR (MARKED R58449) (FOR USE WITH
11.5-INCH (292MM) OVER CENTER CLUTCH)
6 T 12637 ( - ) 1507 SCREW, SPECIAL CAP (4 USED) (14-INCH (356MM) FLYWHEEL)
7 AR 68167 ( - ) 1507 FLYWHEEL, WITH STARTER GEAR (MARKED R56962) (FOR USE WITH

14-INCH (356MM) SINGLE PLATE)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 10-9



ENGINE

R25764F

KEY

[o206, -

R 2576L4F

PART NO.

AR
AR

AR

AR

AR

AR.

AR
AR

AR

AR

AR

AR

AR

AR
AR

65235
65236

65237

65238

65239

65240

73275
73276

72998

73271

73272

73273

73274

o~ o~

MAIN AND MAIN THRUST BEARINGS

o
o

DESCRIPTION

BEARING, MAIN THRUST (PKG. OF ONE R55596 AND ONE R55597)
(1 PKG. USED) (SUB. FOR AR48940) (SUB. AR77748 AND AR77747)
BEARING, MAIN THRUST, .002" (0.05MM) UNDERSIZE, WITH STANDARD
FLANGE (PKG. OF ONE R55737 AND R55738) (1 PKG. USED) (SUB.

BEARING, MAIN THRUST, .010" (0.25MM) UNDERSIZE, WITH STANDARD
FLANGE (PKG. OF ONE R55739 AND R55740) (1 PKG. USED) (SUB.
FOR AR42933) (SUB. AR77750 AND AR77747)

BEARING, MAIN THRUST, .020" (0.51MM) UNDERSIZE, WITH STANDARD
FLANGE (PKG. OF ONE R55741 AND R55742) (1 PKG. USED) (SUB.

BEARING, MAIN THRUST, .030" (0.76MM) UNDERSIZE, WITH STANDARD
FLANGE (PKG. OF ONE R55743 AND R55744) (1 PKG. USED) (SUB.

BEARING, MAIN THRUST, .010" (0.25MM) UNDERSIZE, WITH .007"
(0.18MM) OVERSIZE FLANGE (PKG. OF ONE R55745 AND ONE R55746)
(1 PKG. USED) (SUB. FOR AR49236)
WASHER, THRUST, MAIN BEARING (PKG. OF THREE R57778) (1 PKG. USED)
(SUB. ONE AR77747 AND THE BEARING OF THE REQUIRED SIZE)
WASHER, THRUST, MAIN BEARING, .007" (0.18MM) OVERSIZE FLANGE
(PKG. OF THREE R60484) (1 PKG. USED) (SUB. ONE AR77753 AND
THE BEARING OF THE REQUIRED SIZE)
BEARING, MAIN THRUST, STANDARD SIZE (PKG. OF ONE R57779 AND ONE
R57780) (1 PKG. USED) (SUB. ONE AR77748 AND ONE AR77747 OR

BEARING, MAIN THRUST, .002" (0.06MM) UNDERSIZE (PKG. OF ONE
R60476 AND ONE R60477) (1 PKG. USED) (SUB. ONE AR77749 AND ONE
AR77747 OR ONE AR77753)

BEARING, MAIN THRUST, .010" (0.24MM) UNDERSIZE (PKG. OF ONE
R60478 AND ONE R60479) (1 PKG. USED) (SUB. ONE AR77750 AND
ONE AR77747 OR ONE AR77753)

BEARING, MAIN THRUST, .020" (0.51MM) UNDERSIZE (PKG. OF ONE
R60480 AND ONE R60481) (1 PKG. USED) (SUB. ONE AR77751 AND
ONE AR77747 OR ONE AR77753)

BEARING, MAIN THRUST, .030" (0.76MM) UNDERSIZE (PKG. OF ONE
R60482 AND ONE R60483) (1 PKG. USED) (SUB. ONE AR77752 AND

NOT FURNISHED, MATCH WITH BLOCK
SCREW, SPECIAL CAP (14 USED)
WASHER, THRUST, MAIN BEARING (PKG. OF THREE R62986) (1 PKG. USED)

|
2& @g
O 2
%—4
ﬁ_—s
ENGINE
SERIAL NO.
- XXXXX )
- XXXXX )
FOR AR49232)
- XXXXX )
- XXXXX )
FOR AR49234)
- XXXXX )
FOR AR49235)
- XXXXX )
XXXXX - XXXXX )
XXXXX - XXXXX )
XXXXX - XXXXX )
ONE AR77753)
XXXXX - XXXXX )
XXXXX - XXXXX )
XXXXX - XXXXX )
XXXXX - XXXXX )
ONE AR77753)
: )
444688 - )
444688 - )

10-10

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

WASHER, THRUST, MAIN BEARING, .007" (0.18MM) OVERSIZE FLANGE
(PKG. OF TWO R63010 AND R62986) (1 PKG. USED)

THIS PARTS LISTING IS CONTINUED

LITHO IN US.A.



ENGINE

KEY  PART NO.

7 AR
AR
AR
AR
AR

8 AR
AR
AR
AR
AR

77748
77749
77750
77751
77752
74814
74815
74816
74817
74818

ENGINE
SERIAL NO.

( 444688
( 444688
( 444688
( 444688
( 444688

MAIN AND

MAIN THRUST BEARINGS - CONTINUED

DESCRIPTION

BEARING, MAIN THRUST, STANDARD SIZE (PKG. OF ONE R62987 AND
ONE R62988) (1 PKG. USED)

BEARING, MAIN THRUST, .002" (0.08MM) UNDERSIZE (PKG. OF ONE
R63002 AND ONE R63006) (1 PKG. USED)

BEARING, MAIN THRUST, .010" (0.24MM) UNDERSIZE (PKG. OF ONE
R63003 AND ONE R63007) (1 PKG. USED)

BEARING, MAIN THRUST, .020" (0.51MM) UNDERSIZE (PKG. OF ONE
R63004 AND ONE R63008) (1 PKG. USED)

BEARING, MAIN THRUST, .030" (0.76MM) UNDERSIZE (PKG. OF ONE
R63005 AND ONE R63009) (1 PKG. USED)

BEARING, MAIN (PKG. OF ONE R61289 AND R57584) (6 PKG. USED)
(SUB. FOR AR44625)

BEARING, MAIN, .002" (0.05MM) UNDERSIZE (PKG. OF ONE R61608 AND
ONE R60472) (6 PKGS. USED) (SUB. FOR AR46399)

BEARING, MAIN, .010" (0.25MM) UNDERSIZE (PKG. OF ONE R61609 AND
ONE R60473) (6 PKGS. USED) (SUB. FOR AR46400)

BEARING, MAIN, .020" (0.51MM) UNDERSIZE (PKG. OF ONE R61610 AND
ONE R60474) (6 PKGS. USED) (SUB. FOR AR46401)

BEARING, MAIN, .030" (0.76MM) UNDERSIZE (PKG. OF ONE R61611 AND
ONE R60475) (6 PKGS. USED) (SUB. FOR AR46402)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

10-11



ENGINE

R24590

KEY

OCON®D HhWN—

PART NO.

AR
R
26H
R
AR

26H
AR
R
19H

63095
41934

9
26049
74624

85
57241
26333

1734

o e

ENGINE
SERIAL NO.

CRANKSHAFT
(6404D, T)

DESCRIPTION

SEAL, OIL, WITH WEAR SLEEVE (SUB. FOR AR49650)
PIN, DOWEL

KEY, WOODRUFF, 1/8" X 5/8"

GEAR, CRANKSHAFT

AND R56979) (SUB. FOR AR68094)
KEY, WOODRUFF, 1/4" X 1"
DAMPER
WASHER
SCREW, CAP, 5/8" X 2"

N e

CRANKSHAFT, WITH GEAR, REAR OIL SLINGER AND PINS (MARKED R56934

10-12

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

CRANKSHAFT
(6404A)
R24716
R 24716
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 AR 63095 ( - ) SEAL, OIL, WITH WEAR SLEEVE (SUB. FOR AR49650)
2 R 41934 ( - ) PIN, DOWEL
3 26H 9 ( . ) KEY, WOODRUFF, 1/8" X 5/8"
4 R 26049 ( - ) GEAR, CRANKSHAFT
| 5 AR 74624 ( - ) CRANKSHAFT, WITH GEAR, REAR OIL SLINGER AND PINS (MARKED R56934
AND R56979) (SUB. FOR AR68094)
6 26H 85 ( - ) KEY, WOODRUFF, 1/4" X 1"
7 19H 988 ( - ) SCREW, CAP, 3/8" X 1-1/4" (6 USED)
8 R 50414 ( - ) PULLEY, CRANKSHAFT
9 AR 43954 ( . ) DAMPER
10 R 26333 ( - ) WASHER
11 19H 1734 ( . ) SCREW, CAP, 5/8" X 2"

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 10-13



ENGINE

R23439

KEY

W N

ONOO

10

PART NO.

AR
AR
AR

65502
65602
66459
80753
44161
44162
44163
30939
53290
53292
26328

70910
45723
46395
46396
46397
46398
65507

o e e e e e S

ENGINE
SERIAL NO.

414913

414913

414912

o v e e e e e e e e e e e e

PISTON, RING AND LINERS
(6404D)

R 23439

DESCRIPTION

RING, PISTON SET (6 USED)

PISTON WITH RING AND LINER

KIT, PISTON WITH RINGS, LINERS AND GASKET SET (6 USED)

RING, SNAP (12 USED)

PIN, PISTON, STANDARD (6 USED)

PIN, PISTON, .003" (0.08MM) (MARKED WITH YELLOW) (6 USED)

PIN, PISTON, .005" (0.13MM) (MARKED WITH GREEN) (6 USED)

BUSHING, PISTON PIN (6 USED)

SCREW, CONNECTING ROD (8 USED) (SUB. FOR R26325)

SLEEVE (12 USED) (USE WITH AR70910)

ROD, CONNECTING, WITH PISTON PIN BUSHING ONLY (6 USED)
(SUB. AR70910)

ROD, CONNECTING, WITH PISTON PIN BUSHING, SCREW AND SLEEVE
(MARKED R58880) (6 USED)

BEARING, CONNECTING ROD, STANDARD (PKG. OF TWO R44378) (6 PKGS.

USED)

BEARING, CONNECTING ROD, .002" (0.05MM) UNDERSIZE (PKG. OF TWO
R44925) (6 PKGS. USED)

BEARING, CONNECTING ROD, .010" (0.25MM) UNDERSIZE (PKG. OF TWO
R44926) (6 PKGS. USED)

BEARING, CONNECTING ROD, .020" (0.51MM) UNDERSIZE (PKG. OF TWO
R44927) (6 PKGS. USED)

BEARING, CONNECTING ROD, .030" (0.76MM) UNDERSIZE (PKG. OF TWO
R44928) (6 PKGS. USED)

KIT, PACKING (6 USED) (SUB. FOR AR53443)

10-14

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

R23439

KEY  PART NO.

AR 51741
AR 63272
54114
41425
54263

R

R

R

R 54264
R 42173
R

R

A

HWON —

53290
53292

R 41056
AR 70912
9 AR 45723
AR 46395

AR 46396

O~NO O,

AR 46397
AR 46398
10 AR 65507

s e o

e e T T Y e

PISTON, RINGS, AND LINER
(6404A, T)

ENGINE
SERIAL NO.

414686

414686

414685

~

DESCRIPTION

SET, RING, PISTON (6 USED)

PISTON WITH RINGS AND LINER (MARKED AR54552) (6 USED)

RING, SNAP (12 USED)

PIN, PISTON, STANDARD (6 USED)

PIN, PISTON, .003" (0.08MM) OVERSIZE (MARKED WITH YELLOW)
(6 USED) (SUB. FOR, R42714)

PIN, PISTON, .005" (0.13MM) OVERSIZE (MARKED WITH RED) (6 USED)
(SUB. FOR R42175)

BUSHING, PISTON PIN (6 USED)

SCREW, CONNECTING ROD (12 USED) (SUB. FOR R26325)

SLEEVE (12 USED) (USE WITH AR70912 ROD)

ROD, CONNECTING, WITH PISTON PIN BUSHING ONLY (MARKED R41423)
(6 USED) (SUB. AR70912)

ROD, CONNECTING, WITH PISTON PIN BUSHING, SCREW, AND SLEEVE
(MARKED R58882) (6 USED)

BEARING, CONNECTING ROD, STANDARD (PKG. OF TWO R44378) (6 PKGS.
USED)

BEARING, CONNECTING ROD, .002" (0.05MM) UNDERSIZE (PKG. OF TWO
R44925) (6 PKGS. USED)

BEARING, CONNECTING ROD, .010" (0.25MM) UNDERSIZE (PKG. OF TWO
R44926) (6 PKGS. USED)

BEARING, CONNECTING ROD, .020" (0.51MM) UNDERSIZE (PKG. OF TWO
R44927) (6 PKGS. USED)

BEARING, CONNECTING ROD, .030" (0.76MM) UNDERSIZE (PKG. OF TWO
R44928) (6 PKGS. USED)

KIT, PACKING (6 USED) (SUB. FOR AR53443)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 10-15



ENGINE

R24717

KEY

—_

© ONOOAWN

15

PART NO.
19H 2284
12H 331
R 51347
R 43595
30H 37
156H 665
R 62421
R 62418
R 62419
R 62420
R 42364
34H 387
R 41285
15H 624
F 1743 R
AR 58084
AR 72249
AR 54554
AR 70564
R 43681
R 43683
R 43680
R 43682
R 50356
R 55061
R 41071
R 45692
R 48291
R 20423
R 45693
R 45692
AR 63940
AR 63270

ENGINE
SERIAL NO.

445570 -

R R |

CYLINDER HEAD AND GASKET

8

DESCRIPTION

SCREW, CAP, 3/8" X 7/8" (6 USED)

WASHER, LOCK, INT. TOOTH, 3/8" (6 USED)

COVER

GASKET

PLUG, EXPANSION

PLUG, PIPE, HEX. CTSK., 3/4" (13 USED)

SCREW, CYLINDER HEAD, 9/16" X 3-3/8" (6 USED) (SUB. FOR R45195)

SCREW, CYLINDER HEAD, 9/16" X 5-3/8" (5 USED) (SUB. FOR R45192)

SCREW, CYLINDER HEAD, 9/16" X 6-3/8" (8 USED) (SUB. FOR R45193)

SCREW, CYLINDER HEAD, 9/16" X 7-1/2" (7 USED) (SUB. FOR R45194)

WASHER (26 USED)

PIN, SPRING, 3/16" X 3/4"

CONNECTOR (6404D)

PLUG, PIPE, 1/2" (6404A, T)

PIN, DOWEL

HEAD, CYLINDER, WITH DOWEL PINS AND PLUGS (MARKED R50360)
(6404D)

HEAD, CYLINDER, WITH DOWEL PINS AND PLUGS (MARKED R59849) (6404D)

HEAD, CYLINDER, WITH DOWEL PINS AND PLUGS (MARKED R53200)
(6404A, T)

HEAD, CYLINDER, WITH DOWEL PINS AND PLUGS (MARKED R61521)
(6404A, T)

INSERT, EXHAUST VALVE SEAT, REGULAR (6 USED) (USE WHEN REQUIRED)
(6404D)

INSERT, EXHAUST VALVE SEAT, .010" (0.25MM) OVERSIZE (6 USED)
(USE WHEN REQUIRED) (6404D)

INSERT, INTAKE VALVE SEAT, REGULAR (6 USED) (USE WHEN REQUIRED)
(6404D)

INSERT, INTAKE VALVE SEAT, .010" (0.25MM) OVERSIZE (6 USED)
(USE WHEN REQUIRED) (6404D)

INSERT, VALVE SEAT, REGULAR (12 USED) (USE WHEN REQUIRED)
(6404A, T)

INSERT, VALVE SEAT, .010" (0.25MM) OVERSIZE (6 USED) (USE WHEN
REQUIRED) (6404A, T)

CONNECTOR, SPECIAL (6404D)

SCREW, SPECIAL CAP REAR R.H.

GASKET, CYLINDER HEAD

PIN, DOWEL

SCREW, SPECIAL CAP LIFT STRAP (2 USED)

SCREW, SPECIAL CAP

SET, GASKET, CYLINDER HEAD REPLACEMENT (6404D) (FOR CONTENTS
SEE PAGE 10-5)

SET, GASKET, CYLINDER HEAD REPLACEMENT (6404A, T) (FOR CONTENTS
SEE PAGE 10-6 AND 10-7)

10-16

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

ROCKER ARM COVER

CODE 1101  ROCKER ARM COVER, CENTER FILL
CODE 1102  ROCKER ARM COVER, NO FILL
R24682
10
-
>12
R 24682
ENGINE
KEY  PART NO. SERIAL NO. CODE DESCRIPTION
1 R 495 R ( - ) O-RING
2 R 26405 ( - ) TUBE, VENTILATOR OUTLET
3 AR 45530 ( - ) SCREW, SPECIAL CAP, WITH WASHERS (8 USED)
4 AR 26516 ( - ) 1102 COVER WITH BUSHING AND BAFFLE
5 R 32593 ( - ) GASKET
6 AR 47943 ( - ) 1101 COVER WITH BUSHING AND BAFFLE
7 T 20328 ( . ) 1101 GASKET
8 T 20294 ( . ) 1101 CAP
9 R 50387 ( . ) TUBE, VENTILATOR OUTLET (UPPER)
10 AR 21839 ( - ) CLAMP, HOSE (2 USED)
11 R 50389 ( - ) HOSE, 3/4" X 24" (19MM X 610MM) POLYVINYL
12 R 50388 ( - ) TUBE, VENTILATOR OUTLET (LOWER)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN U.S.A. 10-17



ENGINE

R23440

KEY

OCONOOTDWN =

PART NO.

D

DPPIJVIVVIVIIDIVD—->TD

54565
26081
60650
1384
26079
54905
846
27443
1740
26559
26748
54904
20129
20077
41412
27976
26125
43883
45003
45004
45005
50358
55055
55057
55059

e o o S e o S S, e, S, S S, S S S S N N N N N N N

ROCKER ARMS, SHAFTS AND VALVES

@—n

(D_
—
w

—

N
d|
-

@-—-——n—-

R 234k0

ENGINE
SERIAL NO. DESCRIPTION

PLUG (2 USED)

WASHER, SPRING (2 USED)

SHAFT, ROCKER ARM (ALSO ORDER TWO R54565 PLUGS)
WASHER, 49/64" X 1-11/16" X .036" (10 USED)

SPRING (5 USED)

ARM, ROCKER, WITH ADJUSTING SCREW AND NUT (6 USED)
NUT, 3/8" (12 USED)

SCREW, ADJUSTING (12 USED)

SCREW, CAP, 7/16" X 1-3/4" (6 USED)

WASHER (6 USED)

CLAMP (6 USED)

ARM, ROCKER, WITH ADJUSTING SCREW AND NUT (6 USED)
CAP, VALVE STEM (12 USED)

LOCK, RETAINER (24 USED)

CAP, INTAKE VALVE SPRING (6 USED 6404D)

O-RING (6 USED 6404D)

SPRING, VALVE

VALVE, INTAKE, STANDARD STEM (6 USED 6404D)

VALVE, INTAKE, .003" (0.08MM) OVERSIZE STEM (6 USED 6404D)
VALVE, INTAKE, .015" (0.38MM) OVERSIZE STEM (6 USED 6404D)
VALVE, INTAKE, .030" (0.76MM) OVERSIZE STEM (6 USED 6404D)
VALVE, INTAKE, STANDARD SIZE (6 USED 6404A, T)

VALVE. INTAKE, .003" (0.08MM) OVERSIZE (6 USED 6404A, T)
VALVE, INTAKE, .015" (0.38MM) OVERSIZE (6 USED 6404A, T)
VALVE, INTAKE, .030" (0.76MM) OVERSIZE (6 USED 6404A, T)

NN et d

10-18

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

ROCKER ARMS, SHAFTS AND VALVES - CONTINUED

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
19 R 43679 ( - ) VALVE, EXHAUST, STANDARD STEM (6 USED 6404D)
R 43787 ( - ) VALVE, EXHAUST, .003" (0.08MM) OVERSIZE STEM (6 USED 6404D)
R 43788 ( - ) VALVE, EXHAUST, .015" (0.38MM) OVERSIZE STEM (6 USED 6404D)
R 43789 ( - ) VALVE, EXHAUST, .030" (0.76MM) OVERSIZE STEM (6 USED 6404D)
R 50357 ( - ) VALVE, EXHAUST, STANDARD SIZE (6 USED 6404A, T)
R 55056 ( - ) VALVE, EXHAUST, .003" (0.08MM) OVERSIZE (6 USED 6404A, T)
R 55058 ( - ) VALVE, EXHAUST, .015" (0.38MM) OVERSIZE (6 USED 6404A. T)
R 55060 ( - ) VALVE, EXHAUST, .030" (0.76MM) OVERSIZE (6 USED 6404A. T)
20 AR 41006 ( - ) ROTATOR, EXHAUST VALVE (6 USED 6404D) (12 USED 6404A, T)
21 AR 40680 ( - ) ROD, PUSH (12 USED 6404)
22 R 52773 ( - ) FOLLOWER, CAM (12 USED 6404)
.. AR 44402 ( - ) LUBRICANT, SPECIAL, VALVE STEM AND VALVE GUIDE, ONE QUART (0.9L)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.SA. 10-19



ENGINE

KEY

©oONOOA~W N

CAMSHAFT AND GEAR

PART NO.

R
AR

26H
R
19H
R
AR

R
19H

46903
74144

72
42355
1813
42356
55487
35256
1777

ENGINE
SERIAL NO.

DESCRIPTION
BUSHING (4 USED)

19H1777 AND 19H1821) (SUB. FOR AR71709)
KEY, WOODRUFF, 1/8" X 5/8"
PLATE, THRUST
SCREW, CAP, 5/16" X 5/8" (4 USED)
SPACER
GEAR, CAMSHAFT AND INJECTION PUMP DRIVE (MATCHED SET)
WASHER, SPECIAL
SCREW, CAP, 1/2" X 1-3/4"

CAMSHAFT WITH TWELVE CAM FOLLOWERS (MARKED R61150) (ALSO ORDER

10-20

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN U.SA.



ENGINE

R27000F
KEY PART NO.

1 R 45133

2 R 50381

3 H 826

4 R 50378

5 R 50379

| 6 R 65055

7 R 49464

8 R 26151

9 U 17409

10 34H 313

11 R 49465

12 R 50386

13 R 50384

14 U 13639

15 R 40236

16 R 42729

17 AR 63865

R 38614

18 AR 71123

19 19H 1905

12H 303

20 R 60754

21 R 52049

22 AR 56639

23 R 46567

24 R 42390

| 25 AR 77494

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

ENGINE OIL PUMP AND OIL COOLER BYPASS VALVE

ENGINE
SERIAL NO.

XXXXX

XXXXX

N e e e S e e e S e S e e S e e e et e e S e e e e e

—6 9 10
78 ]/
| | a@
@
@i
3
12

R 27000F

DESCRIPTION

GEAR, OIL PUMP DRIVE WITH SHAFT (SUB. FOR R48398)

TUBE, BYPASS HOUSING TO OIL PUMP

PIN, DOWEL

O-RING (4 USED)

NUT, GLAND

GASKET

VALVE

SPRING

O-RING

PIN, SPRING, 1/4" X 1-1/2"

PLUG

TUBE, BYPASS HOUSING TO CYLINDER BLOCK

HOUSING, OIL COOLER BYPASS

O-RING

SCREW, SPECIAL (2 USED)

WASHER, SPECIAL (2 USED)

KIT, ENGINE OIL PUMP HOUSING, SCREWS AND WASHERS (SUB. AR71121)

SCREW, SPECIAL CAP (2 USED)

GEARS, DRIVEN AND IDLER (SUB. FOR AR52570)

SCREW, CAP, 5/16" X 1" (3 USED)

WASHER, LOCK, 5/16" (3 USED)

COVER, OIL PUMP HOUSING (SUB. FOR R52048)

GASKET

INTAKE, OIL PUMP

SCREW, SPECIAL CAP (4 USED)

SHAFT, OIL PUMP IDLER GEAR

HOUSING, OIL PUMP WITH SHAFT (MARKED R50377, R56607, R59033 OR
R57556) (SUB. FOR AR54559, AR68313 OR AR71122)

« KIT LISTED BELOW CONTAINS THE COMPLETE ENGINE OIL PUMP AND ALL PARTS FOLLOWED BY AN ASTERISK

AR 75893

)

PUMP, ENGINE OIL ASSEMBLY, WITH SCREWS

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA. 10-21



ENGINE

R25475

KEY

O OWONOOT HhwN-—=

- e
W N

PART NO.
R 43660
AR 43634
R 43429
R 43425
R 43549
R 43424
U 40750
R 43548
R 43428
R 55395
F 3646 R
R 43774
14H 812
12H 304
AR 76582
15H 665
15H 558
R 62109
R 49464
R 26151
U 17409
34H 313
R 49465
19H 988
12H 304
R 55233

R 25475

s s o, e, o S, o o, o, o, S, e, e, S S, e, s e, e, o, S, e, S, S,

ENGINE
SERIAL NO.

- 445569

445570 -

ENGINE OIL FILTER

DESCRIPTION

PACKING

FILTER, ENGINE OIL

ADAPTER, OIL FILTER

PLUG

WASHER, SPECIAL (3 USED)

WASHER, ALUMINUM

WASHER (USE AS REQUIRED)

SPRING

VALVE, OIL PRESSURE REGULATING

STUD, 3/8" X 3-5/8"

STUD, 3/8" X 3"

GASKET

NUT, 3/8" (2 USED)

WASHER, LOCK, 3/8" (2 USED)

BODY, ENGINE OIL FILTER (MARKED R54561, R59483 OR R62110)
(SUB. FOR AR64221 OR AR71819)

PLUG, PIPE, HEX. CTSK., 3/4" (2 USED)

PLUG, PIPE, HEX. CTSK., 1/8"

ELBOW, 90°, 1/8"

VALVE, OIL FILTER BYPASS

SPRING, OIL FILTER BYPASS VALVE

O-RING

PIN, SPRING, 1/4" X 1-1/8"

PLUG

SCREW, CAP, 3/8" X 1-1/4"

WASHER, LOCK, 3/8"

PLUG, SPECIAL PIPE

e e e e e e e S S e e e e e e et e e e e e

10-22

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE

SPEED-HOUR METER DRIVE

R22137
1
i
3 oy
Tl S BN
5
| ‘ %
8]
R 22137 6—g 7
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 62410 ( - ) GASKET (SUB. FOR R44853)
2 R 32426 ( - ) GEAR, SPEED-HOUR METER DRIVE
3 26H 3 ( - ) KEY, WOODRUFF, 3/32" X 3/8"
4 R 26172 ( - ) SHAFT, SPEED-HOUR METER DRIVE
5 R 43851 ( - ) HOUSING, SPEED-HOUR METER DRIVE (SUB. FOR AR43652)
6 15H 559 ( - ) PLUG, PIPE, HEX. CTSK.,, 1/4"
7 19H 1732 ( - ) SCREW, CAP, 3/8" X 1-1/4" (4 USED)
8 24H 1303 ( - ) WASHER, 13/32" X 11/16" X .060" (4 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 10-23



ENGINE

R20135

KEY

pury

O ©WoOoN OO A~ W N

—_

—_
AWN

PART NO.

14H
12H
19H
12H
19H
12H

19H
12H

785
303
1921
303
1907
303
50421
51283
50419
25038
55394
58952
50418
50375
51284
50420
50422
510563
50423
50424
988
304

R 20135

S N s N N e S, o, o, S, o, o, o, e, o, o, o, e, o, o, o, o,

ENGINE
SERIAL NO.

e e e e e e e e e S e e e e e et e e e e e

ENGINE OIL COOLER

DESCRIPTION

NUT, 5/16" (2 USED)

WASHER, LOCK, 5/16" (2 USED)
SCREW, CAP, 5/16" X 3-1/4"
WASHER, LOCK, 5/16"

SCREW, CAP, 5/16" X 2-3/4" (5 USED)
WASHER, LOCK, 5/16" (5 USED)
COVER, OIL COOLER (6404A)

COVER, OIL COOLER (6404D, T)
GASKET

COOLER, OIL (6404A)

COOLER, OIL (6404D, T)

GASKET (2 USED 6404A) (1 USED 6404D, T)
SPACER (6404A)

STUD, 5/16" X 3" (2 USED) (6404A)
STUD, 5/16" X 1-3/4" (2 USED) (6404D, T)
O-RING (4 USED)

TUBE (2 USED) (6404A)

TUBE (2 USED) (6404D, T)

ADAPTER

GASKET

SCREW, CAP, 3/8" X 1-1/4" (2 USED)
WASHER, LOCK, 3/8" (2 USED)

10-24

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN U.SA.



ENGINE ACCESSORIES

INTAKE MANIFOLD
(6404D)
R24604
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 19H 1732 ( - ) SCREW, CAP, 3/8" X 1-1/4" (6 USED)
12H 304 ( - ) WASHER, LOCK, 3/8" (6 USED)

2 R 46411 ( - ) MANIFOLD, INTAKE
3 15H 571 ( - ) PLUG, PIPE, HEX. CTSK., 3/8" (TRACTORS LESS STARTING AID)
4 R 26297 ( - ) GASKET, INTAKE MANIFOLD (3 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 15-1



ENGINE ACCESSORIES

R20195

KEY

OCONOODWN =

PART NO.

15H
19H
12H

65293
43604
47293
62936
43605
52288
50397
571
1732
304

S o o S o, o,

INTAKE MANIFOLD
(6404T)
(ENGINE SERIAL NO. -512305)

9 00
@ 6
@
R 20195
ENGINE
SERIAL NO. DESCRIPTION

CLAMP, HOSE (2 USED)

HOSE

PIPE, AIR INLET

CLAMP, HOSE (2 USED) (SUB. FOR AR48502)
HOSE

MANIFOLD, INTAKE

GASKET (3 USED)

PLUG, PIPE, HEX. CTSK., 3/8"

SCREW, CAP, 3/8" X 1-1/4" (6 USED)
WASHER, LOCK, 3/8" (6 USED)

15-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE ACCESSORIES

INTAKE MANIFOLD
(ENGINE SERIAL NO. 512306- )

R27135F
o—
2
5
8 [}
R 27135F =
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 R 50406 ( . ) O-RING
1 2 R 63129 ( - ) COUPLING, AIR INTAKE
I 3 AR 62936 ( ) ) CLAMP, HOSE (2 USED)
| 4 R 43605 ( ; ) HOSE, 3" X 2" (76MM X 51MM)
1 5 R 52288 ( - ) MANIFOLD, INTAKE
| & R 50397 ( - ) GASKET (3 USED)
|1 7 15H 571 ( - ) PLUG, PIPE, HEX. CTSK., 3/8"
| 8 19H 1732 ( - ) SCREW, CAP, 3/8" X 1-1/4" (6 USED)
| 12H 304 ( - ) WASHER, LOCK, 3/8" (6 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA. 15-3



ENGINE ACCESSORIES

R20145

KEY

Py

AN =k N
OHENONOD
ITITIIT

PART NO.

19H
12H

[}
I

I]J%JJ:UI:UI%:U:UDID—‘IDIJ

12H

2661
303
47314
47395
50398
571
50405
50404
50406
50399
54556
52811
50396
50397
47395
50400
21839
50402
48362
1136
2729
303
2852
303
1302
1800
304

S N N N S S S, S, S, . S, S, . o o, e, o, S, S, S, S, S, S, o, o S, o,

R 201k5

ENGINE
SERIAL NO.

L T T T T S T T T S T T S T S O T S T S T TR S S S S

INTERCOOLER AND INTAKE MANIFOLD
(6404A)

L 00
LJ©

DESCRIPTION

SCREW, CAP, 5/16" X 1-3/8" (2 USED)
WASHER, LOCK, 5/16" (2 USED)
ADAPTER, REAR

GASKET

COVER, INTAKE MANIFOLD

PLUG, PIPE, 3/8"

O-RING

COUPLING

O-RING

GASKET (2 USED)

INTERCOOLER

O-RING (2 USED)

MANIFOLD, INTAKE

GASKET (3 USED)

GASKET

ADAPTER, FRONT

CLAMP, HOSE (2 USED)

HOSE

CONNECTOR, SPECIAL

WASHER, 11/32" X 11/16" X .060" (10 USED)
SCREW, CAP, 5/16" X 4-1/4" (2 USED)
WASHER, LOCK, 5/16" (2 USED)
SCREW, CAP, 5/16" X 4" (10 USED)
WASHER, LOCK, 5/16" (10 USED)
WASHER, 13/32" X 11/16" X .038" (6 USED)
SCREW, CAP, 3/8" X 1-1/2" (6 USED)
WASHER, LOCK, 3/8" (6 USED)

e N e e e S e S S e e e S e e S e e e e e S e e e e

15-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE ACCESSORIES

CODE 2803
CODE 2806
R24603

EXHAUST MANIFOLD

(6404D)

EXHAUST MANIFOLD, FRONT VERTICAL

EXHAUST MANIFOLD, FRONT WITH SIDE OUTLET

ENGINE

PART NO. SERIAL NO.
26362
44374
44373

699 R
54412
R 43167
1303
1765
304
2128
304

KEY

© oOoNOOh_WN-—=
PR T T T T T B S S T

o S e o, e, o, o,

CODE

2803

2806
2806
2806

DESCRIPTION

MANIFOLD, EXHAUST

GASKET, EXHAUST MANIFOLD, OUTER (2 USED)
GASKET, EXHAUST MANIFOLD, INNER (2 USED)
STUD, 3/8" X 2-1/2" (3 USED)

MANIFOLD, EXHAUST, FRONT

MANIFOLD, EXHAUST, REAR

WASHER, 13/32" X 11/16" X .060" (8 USED)
SCREW, CAP, 3/8" X 1-3/4" (4 USED)

WASHER, LOCK, 3/8" (4 USED)

SCREW, CAP, 3/8" X 3" (4 USED)

WASHER, LOCK, 3/8" (4 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN USA. 15-5



ENGINE ACCESSORIES

R24718

KEY

s wN

O©oOoON®

10
11
12
13

PART NO.

19H
19H
12H
24H
R
R
19H
19H
28H
12H
R
R
R
24H
R
AR
R
R

1765
2549
304
1303
46472
58109
2128
2639
1518
304
55078
43724
54500
1303
56994
54563
44374
44373

PPy

ENGINE
SERIAL NO.

EXHAUST MANIFOLD
(6404A, T)

DESCRIPTION

SCREW, CAP, 3/8" X 1-3/4" (3 USED)

SCREW, CAP, 3/8" X 1-7/8" (LOWER FRONT)
WASHER, LOCK, 3/8" (4 USED)

WASHER, 13/32" X 11/16" X .060" (8 USED)
MANIFOLD, EXHAUST, REAR

RING, SEALING (2 USED)

SCREW, CAP, 3/8" X 3" (3 USED)

SCREW, CAP, 3/8" X 3-3/8" (UPPER FRONT)
SPACER, 3/8" X 5/16" (UPPER FRONT)
WASHER, LOCK, 3/8" (4 USED)

STUD, 3/8" X 1-1/2" (4 USED)

ADAPTER, EXHAUST ELBOW

SCREW, SPECIAL CAP (4 USED)

WASHER, 13/32" X 11/16" X .060" (4 USED)
ELBOW, EXHAUST

MANIFOLD, EXHAUST, FRONT

GASKET, EXHAUST MANIFOLD, OUTER (2 USED)
GASKET, EXHAUST MANIFOLD, INNER (2 USED)

e e e e e e e e N e e e S e e e e

15-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE ACCESSORIES

R20141

KEY
1
2
3
4
5
6
7
8
9

10
11
112

13
14
15
16

17

18

PART NO.
AR 21842
R 46627
AR 21841
14H 812
24H 1303
R 43413
AR 61590
19H 1906
12H 303
R 43724
R 54500
R 56994
AR 54576
AR 76424
R 55078
R 43751
R 43416
19H 2284
12H 304
AR 54577
AR 54577
AR 73815
AR 73815
R 43780
R 41285
R 52775
R 62239

R 201L1

TURBOCHARGER OIL AND AIR PIPES
(6404A, T)

ENGINE
SERIAL NO.
~XXXXX
XXXXX -
- 507161
- XXXXX
507162 -
XXXXX -
-~ XXXXX
XXXXX -

e e e e S e S S e e e e e e e e e S e e e s s

DESCRIPTION
CLAMP, HOSE
HOSE
CLAMP, HOSE
NUT, 3/8" (4 USED)
WASHER, 13/32" X 11/16" X .060" (8 USED)
GASKET
LINE, OIL INLET, WITH ADAPTER
SCREW, CAP, 5/16" X 1-1/2" (2 USED)
WASHER, LOCK, 5/16" (2 USED)
ADAPTER, EXHAUST ELBOW
SCREW, SPECIAL CAP (4 USED)
ELBOW, EXHAUST (SUB. FOR R50392)
LINE, FLEXIBLE OIL, INLET (SUB. AR76424 AND R62239)
LINE, FLEXIBLE OIL, INLET
STUD, 3/8" X 1-1/2" (4 USED) (SUB. FOR R43170)
GASKET
GASKET
SCREW, CAP, 3/8" X 7/8" (2 USED)
WASHER, LOCK, 3/8" (2 USED)
PIPE, OIL OUTLET WITH ADAPTER (6404A)
PIPE, OIL OUTLET WITH ADAPTER (6404T)
PIPE, OIL OUTLET WITH ADAPTER (6404A)
PIPE, OIL OUTLET WITH ADAPTER (6404T)
O-RING
CONNECTOR, 1/2"-14
ADAPTER
CONNECTOR, 5/8"18 X 3/4"-14

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 15-7



ENGINE ACCESSORIES

R20445N
KEY  PART NO.
1 R 55027
R 55026
2 R 43817
3 R 55025
4 AR 54934
5 R 48709
6 R 48710
7 19H 2020
8 R 43806
9 R 43801
10 R 43808
11 R 43816
12 R 43803
R 50784
R 50785
13 R 43805
14 AR 63781
AR 63780
15 R 43986
16 19H 1919
17 R 43804
18 R 55024
19 AR 51988
20 R 43819
21 R 43815
22 R 43821
23 R 55028
R 48712
AR 63699
AR 70987
* SEE KEY 14

R20445N

o s o S e S e, o, o . s e, o, o, e, e, S, e, e S, e S, e, S, S, e, e, S,

ENGINE
SERIAL NO.

LI T S T T T T T R T T S R T R

[ T T T T T T S T S B

TURBOCHARGER
(AIRESEARCH)

(6404A, T)
(ENGINE SERIAL NO. -512305)

DESCRIPTION

HOUSING, COMPRESSOR (6404A)

HOUSING, COMPRESSOR (6404T)

NUT, LOCK

IMPELLER

BACKPLATE ASSEMBLY

CLAMP (3 USED)

PLATE, LOCK (3 USED)

SCREW, CAP, 5/16" X 1/2" (6 USED)

RING, PISTON

COLLAR, THRUST

BEARING

RING, RETAINING (4 USED)

BEARING (2 USED)

BEARING, .005" (0.13MM) UNDERSIZE (2 USED)
BEARING, .010" (0.25MM) UNDERSIZE (2 USED)
O-RING

HOUSING, CENTER ASSEMBLY

WITH AN ASTERISK)
PLATE, LOCK (2 USED)
SCREW, CAP, 1/4" X 5/8" (4 USED)
SHROUD, WHEEL
RING, PISTON
WHEEL, TURBINE, WITH SHAFT
BOLT, SPECIAL (6 USED)
PLATE, LOCK (3 USED)
CLAMP (3 USED)
HOUSING, TURBINE (6404A)
HOUSING, TURBINE (6404T)
TURBOCHARGER, COMPLETE (6404A)
TURBOCHARGER, COMPLETE (6404T) (SUB. FOR AR63698)

e e e e e e e S S e e e e e e e e e S e e e e e e

HOUSING, CENTER, WITH ROTATING PARTS (CONSISTS OF PARTS MARKED

15-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE ACCESSORIES

R27133F
R 27133F
KEY  PART NO.
1 R 55027
2 R 43817
3 R 55025
4 AR 54934
5 R 48709
6 R 48710
7 19H 2020
8 R 43806
9 R 43801
10 R 43808
11 R 43816
12 R 43803
R 50784
R 50785
13 R 43805
14 AR 63781
AR 63780
15 R 43986
16 19H 1919
17 R 43804
18 R 55024
19 AR 51988
20 R 43819
21 R 43815
22 R 43821
23 R 55028
.. AR 63699
* SEE KEY 14

o s s S, o, o, S, o, o, S, S, S, S,

s s e e o, o, e,

ENGINE
SERIAL NO.

[ N N N

TURBOCHARGER
(AIRESEARCH)

(6404A, T)
(ENGINE SERIAL NO. 512306- )
4

DESCRIPTION

HOUSING, COMPRESSOR

NUT, LOCK

IMPELLER

BACKPLATE ASSEMBLY

CLAMP (3 USED)

PLATE, LOCK (3 USED)

SCREW, CAP, 5/16" X 1/2" (6 USED)

RING, PISTON

COLLAR, THRUST

BEARING

RING, RETAINING (4 USED)

BEARING (2 USED)

BEARING, .005" (0.13 MM) UNDERSIZE (2 USED)

BEARING, .010" (0.25 MM) UNDERSIZE (2 USED)

O-RING

HOUSING, CENTER ASSEMBLY

HOUSING, CENTER, WITH ROTATING PARTS (CONSISTS OF PARTS MARKED
WITH AN ASTERISK)

PLATE, LOCK (2 USED)

SCREW, CAP, 1/4" X 5/8" (4 USED)

SHROUD, WHEEL

RING, PISTON

WHEEL, TURBINE, WITH SHAFT

BOLT, SPECIAL (6 USED)

PLATE, LOCK (3 USED)

CLAMP (3 USED)

HOUSING, TURBINE

TURBOCHARGER, COMPLETE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76) LITHO IN U.SA. 15-9



ENGINE ACCESSORIES

TURBOCHARGER
(SCHWITZER)
(6404A, T)
(ENGINE SERIAL NO. -512305)
R18171
R18171IN
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 R 55030 ( - ) COVER, COMPRESSOR (6404A)
R 54176 ( - ) COVER, COMPRESSOR (6404T)
2 R 46693 ( - ) PLATE, CLAMP (4 USED)
3 R 56630 ( - ) SCREW WITH LOCKWASHER (8 USED) (ALSO ORDER R56631 WASHER) (SUB.
FOR AR43976)
4 R 46691 = - ) NUT, LOCK
5 R 54177 = - ) WHEEL, COMPRESSOR (6404T)
R 55029 o ( - ) WHEEL, COMPRESSOR (6404A)
6 R 46686 o - ) RING, SNAP
7 R 46687 ( - ) INSERT (SCHWITZER SERIAL NO. PRIOR TO L1872-1)
R 56626 = - ) INSERT (SCHWITZER SERIAL NO. L1872-1 AND UP)
8 R 46685 = - ) O-RING
9 R 46689 ( - ) SLEEVE, SPACER (SCHWITZER SERIAL NO. PRIOR TO L1872-1)
R 56627 = - ) SLEEVE, FINGER (SCHWITZER SERIAL NO. L1872-1 AND UP)
10 R 46688 ( - ) RING, PISTON (SCHWITZER SERIAL NO. PRIOR TO L1872-1)
R 56628 = - ) RING, PISTON (SCHWITZER SERIAL NO. L1872-1 AND UP)
11 R 46682 o - ) DEFLECTOR, OIL
12 R 46683 S - ) RING, THRUST (SCHWITZER SERIAL NO. PRIOR TO L1872-1)
13 R 46684 = - ) PLATE, THRUST
14 R 46681 o - ) BEARING
15 AR 43974 = - ) HOUSING, BEARING, WITH PINS
I AR 61860 ( - ) HOUSING, CENTER AND ROTATING ASSEMBLY (CONSISTS OF PARTS MARKED
WITH AN ASTERISK) (6404T) (SUB. AR68137)
AR 63783 ( - ) HOUSING, CENTER AND ROTATION ASSEMBLY (CONSISTS OF PARTS MARKED
WITH AN ASTERISK) (6404A)
16 R 56629 ( - ) CLAMP (SUB. FOR R46690)
17 R 46692 ( - ) NUT, SELF-LOCKING
18 R 46679 = - ) RING, PISTON (COPPER PLATED FOR IDENTIFICATION)
19 AR 63778 = - ) WHEEL, TURBINE, WITH SHAFT
20 R 50502 ( - ) HOUSING, TURBINE (6404T)
R 55031 ( - ) HOUSING, TURBINE (6404A)
AR 68139 ( - ) TURBOCHARGER, COMPLETE

- 15-10 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA.



ENGINE ACCESSORIES

TURBOCHARGER
(SCHWITZER)
(ENGINE SERIAL NO. 512306- )
R25453
1
(
R 25453
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 R 55030 ( - ) COVER, COMPRESSOR (SUB. FOR R63118)
2 R 46693 ( - ) PLATE, CLAMP (3 USED)
3 AR 78019 ( - ) SCREW WITH LOCK WASHER (6 USED)
4 R 46691 ( - ) NUT, LOCK
5 R 63128 LI - ) WHEEL, COMPRESSOR
6 R 46686 S - ) RING, SNAP
7 R 56626 = - ) INSERT
8 R 46685 o - ) O-RING
9 R 46682 o - ) DEFLECTOR, OIL
10 R 56628 S ) RING, PISTON
11 R 56627 = - ) SLEEVE, FLINGER
12 R 63127 = - ) BEARING, THRUST
13 R 63126 o - ) BEARING .
14 AR 78023 N - ) HOUSING, BEARING, WITH PINS
AR 78020 ( - ) HOUSING, CENTER AND ROTATING ASSEMBLY(CONSISTS OF PARTS MARKED
WITH AN ASTERISK)
15 R 63119 ( - ) HOUSING, TURBINE
16 AR 78021 o - ) WHEEL, TURBINE, WITH SHAFT
17 R 63123 = - ) RING, PISTON
18 R 63120 ( - ) PLATE, CLAMP (2 USED)
19 R 63121 ( - ) PLATE, LOCK (2 USED)
20 R 63122 ( - ) SCREW, CAP (4 USED)
21 R 63124 = - ) PLATE, BACK
22 R 63125 o - ) GASKET
.. AR 78022 ( - ) TURBOCHARGER, COMPLETE
+ SEE KEY 14.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 15-11



ENGINE ACCESSORIES

R24600

KEY

PART NO.

C 16054
AR 72337
AR 64932
AR 64937
19H 2284
14H 812
12H 304
AR 65431
19H 2588
12H 294

s s o o e, o, S, o,

AIR CLEANER WITH BANDS AND SUPPORTS

CODE 1801 AIR CLEANER

R 24600

ENGINE
SERIAL NO.

DESCRIPTION

CLAMP

CAP, AIR STACK

CLEANER, DRY AIR

BAND, MOUNTING (2 USED)
SCREW, CAP, 3/8" X 7/8" (4 USED)
NUT, 3/8" (4 USED)

WASHER, LOCK, 3/8" (4 USED)
SUPPORT, AIR CLEANER

SCREW, CAP, 5/8" X 1-7/8"
WASHER, LOCK, 5/8"

15-12

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ENGINE ACCESSORIES

DRY AIR CLEANER
CODE 1801 AIR CLEANER

R21117
R 21117
ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

1 AR 64932 ( . ) CLEANER, DRY AR
| 2 AR 61968 ( - XXXXX ) ELEMENT, SECONDARY (SUB. FOR AR49840)
| AR 79680 ( XXXXX - ) ELEMENT, SECONDARY

3 AR 52066 ( - ) WASHER, SEAL

4 E 17421 ( - ) NUT, SPECIAL HEX., LOCK
I 5 AR 61967 ( - ) ELEMENT, PRIMARY (ALSO ORDER AR61968, SUB. FOR AR49839)
6 AR 52065 ( - ) WASHER, SEAL

7 AR 52064 ( - ) BOLT, WING

8 AR 52063 ( - ) COVER, AIR CLEANER

9 R 48723 ( - ) NUT, SPECIAL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A. 15-13



ENGINE ACCESSORIES

AIR INTAKE PIPES
(6404D)
CODE 1801  AIR CLEANER

R20978
R 20978
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 46626 ( - ) HOSE
2 AR 21999 ( - )" CLAMP
3 AR 65432 ( - ) PIPE, AR INTAKE, WITH BUSHING
15H 558 ( - ) PLUG, 1/4"
4 R 55866 ( - ) HOSE
5 AR 21841 ( - ) CLAMP (2 USED)
6 C 16054 ( - ) CLAMP
AIR INTAKE PIPES
(6404A, T)
CODE 1801 AIR CLEANER
R20979
Q'&» @\Q:j, @ .D @
| ‘\ 3 4 I l 5
1 5 6
2
R 20979 N
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 46626 ( - ) HOSE, AIR INTAKE
2 C 16054 ( - ) CLAMP
3 AR 21999 ( - ) CLAMP
4 R 55927 ( - ) PIPE, AIR INTAKE
5 AR 21841 ( - ) CLAMP (2 USED)
6 R 46627 ( - ) HOSE

15-14 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)  LITHO IN US.A.



ENGINE ACCESSORIES

ENGINE COOLANT HEATER

R16456
R 16456
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR 50411 ( - ) CORD
2 R 47692 ( - ) RING, SPLIT
3 R 31378 ( - ) O-RING
4 R 47693 ( . ) GASKET
5 AR 50399 ( - ) HEATER WITH CAP
.. AR 50518 ( - ) HEATER, ENGINE COOLANT, WITH CORD (CONSISTING OF ONE AR50399

ENGINE COOLANT HEATER AND ONE AR50411 CORD)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 15-15



ENGINE ACCESSORIES

FLYWHEEL HOUSING
CODE 1403 FLYWHEEL HOUSING, SAE NO. 3
CODE 1405 FLYWHEEL HOUSING, SAE NO. 2
CODE 1507 FLYWHEEL FOR 14 INCH SINGLE PLATE

R24591
R 24591
ENGINE
KEY  PART NO. SERIAL NO. CODE DESCRIPTION

1 19H 1732 ( - ) SCREW, CAP, 3/4" X 2-1/4" (6 USED)
2 R 51822 ( - ) 1403 HOUSING, FLYWHEEL (ALSO ORDER 15H624 PLUG)
3 R 31494 ( - ) GASKET, TIMING GEAR COVER (2 USED)
4 R 31493 ( - ) COVER, TIMING GEAR (2 USED)
5 19H 1731 ( - ) SCREW, CAP, 3/8" X 1" (2 USED)

12H 304 ( - ) WASHER, LOCK, 3/8" (2 USED)
6 R 57843 ( - ) 1405 HOUSING, FLYWHEEL
7 R 56963 ( - ) 1507 SPACER, FLYWHEEL HOUSING
8 21H 1318 ( - ) SCREW, MACH., PAN HD., NO. 12 (2 USED)
9 C 1220 R ( - ) PIN, DOWEL (2 USED)

15-16 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



ENGINE ACCESSORIES

LIFT STRAPS
R24826
1
no
°/
R 24826
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 R 61497 ( - ) STRAP, LIFT (2 USED)
2 R 45692 ( - ) SCREW, SPECIAL CAP (2 USED)
ENGINE MOUNTING
R25840
R 25840F
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 R 49759 ( - XXXXX ) MOUNT, ENGINE (2 USED)
I R 63271 ( XXXXX - ) MOUNT, ENGINE (2 USED)
2 19H 2588 ( - ) SCREW, CAP, 5/8" X 1-7/8" (12 USED)
12H 294 ( - ) WASHER, LOCK, 5/8" (12 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 15-17



COOLING SYSTEM

RADIATOR
(6404D)
CODE 2701 RADIATOR AND FAN SHROUD
R24602
&
25—
e
|
L
@@]
24 23
R 24602
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION

AR 21840
R 53231
R 34090
19H 218

CLAMP, HOSE (4 USED)

HOSE, UPPER (SUB. FOR R35304)
SHROUD, FAN

SCREW, CAP, 3/8" X 1" (2 USED)

O©oON OOBhWN =
n
H
I

( - )
( - )
E : )
1652 ( - ) WASHER, 13/32" X 11/16" X .105" (2 USED)
14H 812 ( - ) NUT, 3/8" (2 USED)
12H 304 ( - ) WASHER, LOCK, 3/8" (2 USED)
AR 28482 ( - ) CAP, RADIATOR, WITH COVER
AR 53869 ( - ) RADIATOR WITH CUSHION
19H 1819 ( . ) SCREW, CAP, 3/8" X 2-1/8" (2 USED)
10 24H 1309 ( - ) WASHER, 13/32" X 1-1/16" X .120" (2 USED)
11 F 2411 R ( - ) SPRING (2 USED)
12 R 26417 ( . ) SPACER (2 USED)
13 R 26413 ( - ) CUSHION (2 USED)
14 R 53598 ( - ) SUPPORT, RADIATOR (2 USED)
15 19H 1734 ( - ) SCREW, CAP, 5/8" X 2" (8 USED)
12H 294 ( - ) WASHER, LOCK, 5/8" (8 USED)
16 14H 812 ( - ) NUT, 3/8" (2 USED)
12H 304 ( - ) WASHER, LOCK, 3/8" (2 USED)
17 AT 18904 ( - ) COCK, DRAIN
18 37H 78 ( - ) SCREW, TAPPING, 1/4" X 5/8" (6 USED)
199 R 53141 ( - ) HOSE, LOWER
20 R 49859 ( - ) STRAP, RADIATOR
21 19H 988 ( - ) SCREW, CAP, 3/8" X 1-1/4"
22 R 55871 ( - ) BRACE
23 24H 1305 ( - ) WASHER, 13/32" X 13/16" X .060
24 14H 812 ( - ) NUT, 3/8"
12H 304 ( - ) WASHER, LOCK, 3/8"
25 19H 1833 ( - ) SCREW, CAP, 5/8" X 1-1/4"
12H 294 ( - ) WASHER, LOCK, 5/8"

20-2 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.SA.



COOLING SYSTEM

R24683

KEY

© ONOOPAWN—

10

PART NO.

AR
AR
19H
24H

19H
12H

28482
43945
2549
1309
2411
26417
26413
812
304
53598
1373
294
13740
78
46522
21999
52429
55868
21840
2021
1652
812
304
53597
218
55869
218
304

L N N s A N S T, . S, S, S, o, o, o, o, o, o, o, o, o, o, e, e, S, e, e,

RADIATOR
(6404A, T)
CODE 2701 RADIATOR AND FAN SHROUD

1

R E
/@2

N

ENGINE
SERIAL NO. DESCRIPTION

CAP, RADIATOR

RADIATOR

SCREW, CAP, 3/8" X 1-7/8" (2 USED)
WASHER, 13/32" X 1-1/16" X .120" (2 USED)
SPRING (2 USED)

SPACER (2 USED)

CUSHION (2 USED)

NUT, 3/8" (2 USED)

WASHER, LOCK, 3/8" (2 USED)
SUPPORT (2 USED)

SCREW, CAP, 5/8" X 2" (8 USED)
WASHER, LOCK, 5/8" (8 USED)

COCK, DRAIN

SCREW, TAPPING, 1/4" X 5/8" (6 USED)
SHROUD, FAN

CLAMP, HOSE (2 USED)

HOSE, LOWER WATER

HOSE, UPPER WATER

CLAMP, HOSE (2 USED)

SCREW, CAP, 3/8" X 5/8" (2 USED)
WASHER, 13/32" X 11/16" X .105" (2 USED)
NUT, 3/8"

WASHER, LOCK, 3/8"

STRAP, RADIATOR

SCREW, CAP, 3/8" X 1"

BRACE, RADIATOR STRAP

SCREW, CAP, 3/8" X 1"

WASHER, LOCK, 3/8"

e e e e et e e e e e e e e e e S e e e e e e et et e e

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 20-3



COOLING SYSTEM

R24601

KEY

2 0OVWONOOAW N—=

—_

PART NO.

R
19H
12H

42406
1875
303
50409
50410
51682
41691
62934
55961
571
9257
944
304
53437
52603
52591
34451
2284
64075
2284

R 24601

o s s S, o S, o, o, S, o, o, S, S, S, o, S

ENGINE
SERIAL NO.

P T T T R R T T T T T R T B B B

FAN AND WATER PUMP
(6404D)

CODE 2401 FAN BELT
CODE 2501 5 BLADED FAN
CODE 2502 6 BLADED FAN

CODE

2401

2501
2501
2502
2502

e e e e e N e e e e e S e e e e e e

DESCRIPTION

GASKET

SCREW, CAP, 5/16" X 1-3/4" (4 USED)
WASHER, LOCK, 5/16" (4 USED)
HOUSING, WATER PUMP, REAR
GASKET

IMPELLER

INSERT, IMPELLER, WITH CUP

SEAL, WITH INSERT AND CUP

PUMP, WATER, COMPLETE (MARKED R51683)
PLUG, PIPE, 3/8", HEX. CTSK.
BEARING, BALL

SCREW, CAP, 3/8" X 2-3/4" (4 USED)
WASHER, LOCK, 3/8" (4 USED)

HUB, FAN

BELT, FAN

PULLEY, FAN (SUB. FOR AR71627)
FAN, 5 BLADE

SCREW, CAP, 3/8" X 7/8" (4 USED)
FAN, 6 BLADE

SCREW, CAP, 3/8" X 7/8" (4 USED)

20-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



COOLING SYSTEM

FAN AND WATER PUMP
(6404A, T)

CODE 2401 FAN BELTS '

CODE 2501 FAN

CODE 2503 FAN

R26603F

R 26603F

ENGINE
KEY  PART NO. SERIAL NO. CODE DESCRIPTION

R 42406
R 50413
19H 1875

GASKET (2 USED 6404A) (1 USED 6404T)
SPACER, WATER PUMP (1 USED 6404A)
SCREW, CAP, 5/16" X 1-3/4" (4 USED)

1 ( - )
2 ( - )
3 ( - )
12H 303 ( - ) WASHER, LOCK, 5/16" (4 USED)
4 R 50409 ( - ) HOUSING, WATER PUMP, REAR
5 R 50410 ( - ) GASKET
6 R 50411 ( - ) IMPELLER
7 AR 41691 ( - ) INSERT, IMPELLER, WITH CUP
8 AR 62934 ( - ) SEAL WITH INSERT AND CUP
9 AR 54578 ( . ) PUMP, WATER, COMPLETE (MARKED R50408) (DOUBLE BELT DRIVE)
10 15H 571 ( - ) PLUG, PIPE, 3/8", HEX. CTSK.
11 JD 9257 ( - ) BEARING, BALL
12 19H 2636 ( - ) SCREW, CAP, 3/8" X 3-5/8" (4 USED 6404A)
19H 944 ( . ) SCREW, CAP, 3/8" X 2-3/4" (4 USED 6404T)
12H 304 ( - ) WASHER, LOCK, 3/8" (4 USED)
13 R 51684 ( - ) HUB, FAN
14 AR 57266 ( - ) 2401 V-BELT, FAN, TWO MATCHED
15 R 52592 ( - ) PULLEY, FAN (DOUBLE BELT DRIVE)
16 AR 48871 ( - ) 2503 FAN
17 19H 2284 ( - ) 2503 SCREW, CAP, 3/8" X 7/8" (4 USED)
| 18 AT 24834 ( - ) 2501 FAN, BLOWER (USE WITH CODE 2701 RADIATOR)
I 19 19H 2284 ( - ) 2501 SCREW, CAP, 3/8" X 7/8" (4 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 20-5



COOLING SYSTEM

R19334

KEY

—_

N=O0OOONOOT » WN

—_ —_
w

PART NO.

19H

1732
304
52509
1801
304
1765
304
42694
43780
51440
41285
36846
44840
42693
2545
304
1303

o A o o e S, S, o, o, S, S, S S, e, S,

WATER OUTLET MANIFOLD AND THERMOSTAT HOUSINGS

ENGINE
SERIAL NO.

R R R R T T T T R T B

e e e e S S e e e e e e S

(6404D)

4

R 19334

DESCRIPTION

SCREW, CAP, 3/8" X 1-1/4" (2 USED)

WASHER, LOCK, 3/8" (2 USED)

MANIFOLD, WATER OUTLET

SCREW, CAP, 3/8" X 2"

WASHER, LOCK, 3/8'

SCREW, CAP, 3/8" X 1-3/4"

WASHER, LOCK, 3/8"

GASKET (2 USED)

O-RING (2 USED)

PIPE, WATER BYPASS

CONNECTOR, SPECIAL

THERMOSTAT (RANGE 180° - 200°F (82 - 93°C) (2 USED)
HOUSING, THERMOSTAT (2 USED) (MARKED R42664)
GASKET (2 USED)

SCREW, CAP, 3/8" X 1-3/8" (4 USED)

WASHER, LOCK, 3/8" (4 USED)

WASHER, 13/32" X 11/16" X .060" (4 USED)

20-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN US.A.



COOLING SYSTEM

R25403

KEY  PART NO.

1 R 36846
2 AR 44840
3 19H 1732
24H 1303
12H 304
4 R 42693

THERMOSTAT HOUSING AND THERMOSTATS
(6404D)

R 25403

ENGINE
SERIAL NO. DESCRIPTION

[ T T R

THERMOSTAT (RANGE 180° - 202°F) (82 - 94°C) (2 USED)
HOUSING, THERMOSTAT (MARKED R41853 OR R42664) (2 USED)
SCREW, CAP, 3/8" X 1-1/4" (4 USED)

WASHER, 13/32" X 11/16" X .060" (4 USED)

WASHER, LOCK, 3/8" (4 USED)

GASKET (2 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

20-7



COOLING SYSTEM

R20153

KEY  PART NO.

1 AR 21839

2 R 47430

I 3 R 50403
| R 61128
4 A 5203

5 R 48362
15H 665

I 6 19H 2545
12H 304

7 R 50415

8 R 46479

9 AR 48675

10 R 53423
11 19H 268
12H 304

12 R 43491
13 R 50420
14 R 50416

R 51960

15 19H 1726
12H 304

16 R 42693

o S S, S, o, S, S, S, S, S, o, . S, S, e, S, S, S, S, o,

ENGINE
SERIAL NO. DESCRIPTION
CLAMP, HOSE (4 USED) (6404A)
HOSE (6404A)
XXXXX TUBE, WATER OUTLET (6404A) (SUB. R61128)
XXXXX TUBE, WATER OUTLET (6404A)

P T T S TR T T S N T T S S T R B}

WATER MANIFOLDS AND THERMOSTATS
(6404A, T

HOSE (6404A)

CONNECTOR, SPECIAL (6404A)

PLUG, PIPE, 3/4" (6404T)

SCREW, CAP, 3/8" X 1-3/8" (4 USED)
WASHER, LOCK, 3/8" (4 USED)
MANIFOLD, WATER

GASKET

THERMOSTAT (2 USED)

COVER, THERMOSTAT

SCREW, CAP, 3/8" X 2-1/2"
WASHER, LOCK, 3/8"

CONNECTOR

O-RING (2 USED)

TUBE, WATER BYPASS, FRONT (6404A)
TUBE, WATER BYPASS (6404T)
SCREW, CAP, 3/8" X 2-1/4" (2 USED)
WASHER, LOCK, 3/8" (2 USED)
GASKET (2 USED)

e e e e e e e S S e e et N e e e e e

B>

R 20153

20-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

R24684

KEY  PART NO.

T 30738
AR 57265
R 27346
R 48755
R 48399
AR 57264
14H 785
12H 303

NOOBAWN =

e e e e e

R 24684

ENGINE
SERIAL NO.

FUEL PUMP AND PIPES
(6404D)

DESCRIPTION

ELBOW, 90°, 1/8"-27 NPT X 1/2"-20 (2 USED)
PIPE, FUEL PUMP TO FUEL FILTER
CONNECTOR, 1/8"-27 NPT X 1/2"-20

STUD, 5/16" X 1-1/2" (2 USED)

O-RING

PUMP, FUEL, WITH PACKING

NUT, 5/16" (2 USED)
WASHER, LOCK, 5/16" (2 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-1



FUEL SYSTEM

R19565

KEY

PART NO.

R
19H
12H
R

R
AR
R

T
15H
24H
19H
12H
AR
R

47433
1822
293
48071
26287
50040
27346
30738
558
1289
118
303
50041
57258

R19565N

o s T o, o . o, S S, o, o,

ENGINE
SERIAL NO.

— e S e e S e e e e e e

FUEL FILTER
(6404D)

DESCRIPTION

SUPPORT

SCREW, CAP, 7/16" X 1" (2 USED)
WASHER, LOCK, 7/16" (2 USED)
SCREW, BLEED (2 USED)

PACKING (2 USED) (SUB. FOR R34447)
BODY, FUEL FILTER

CONNECTOR, 1/8"-27 NPT X 1/2"-20
ELBOW, 90°, 1/8"-27 NPT X 1/2"-20
PLUG, PIPE, HEX. CTSK,, 1/8"
WASHER, 21/64" X 5/8" X .048"
SCREW, CAP, 5/16" X 1" (2 USED)
WASHER, LOCK, 5/16" (2 USED)
ELEMENT, FUEL FILTER

SPRING, RETAINING

25-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN U.SA.



FUEL SYSTEM

R20155

KEY

1
2
3
4
5
6
7
8
9

10

11
12
13

14
15
16
17

PART NO.

R
24H
19H
12H
R
R
15H
R

R
24H
19H
12H
AR
R
AR

AR
AR
AR
R

50427
1323
2500

293
50425
50426

559

26287

48071
1136
1905

303

54590

32136

68454

54591
61515
50041
57258

R20156N

AN o s e e e, e, e, o, S, o, o, e,

ENGINE
SERIAL NO.

o o e | N e e e e e e e e e

FUEL FILTER
(6404A, T)
(ENGINE SERIAL NO. -445569)

DESCRIPTION

SUPPORT, FUEL FILTER

WASHER, 15/32" X 13/16" X .090" (2 USED)
SCREW, CAP, 7/16" X 1-3/8" (2 USED)
WASHER, LOCK, 7/16" (2 USED)

SCREW, SPECIAL

PACKING

PLUG, PIPE, HEX. CTSK., 1/4"

PACKING (2 USED) (SUB. FOR R34447)
SCREW, BLEED (2 USED)

WASHER, 11/32" X 11/16" X .060" (4 USED)
SCREW, CAP, 5/16" X 1" (4 USED)
WASHER, LOCK, 5/16" (4 USED)

BODY, FUEL FILTER

CONNECTOR, 1/4"-18 NPT X 1/2"-20

LINE, FLEXIBLE FUEL, FUEL FILTERS TO FUEL INJECTION PUMP

(SUB. FOR AR47296)
ELBOW, 90°, 1/4"™18 NPT X 1/2"-20
PIPE, FUEL, FUEL TRANSFER PUMP TO FUEL FILTERS
ELEMENT, FUEL FILTER (2 USED)
SPRING, RETAINING (2 USED) (SUB. FOR R47358)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-3



FUEL SYSTEM

R24825

KEY  PART NO.

1 R
2 24H
3 19H
12H
4 R
5 R
6 15H
7 R
8 R
9 24H
10 19H
12H
11 AR
112 R
13 AR
14 AR
15 T
16 24H
17 AR
18 AR
19 R

50427
1323
2500

293
50425
50426

559

26287

48071
1136
1905

303

54590

32136

68454

73888

30367
1136

73822

50041

57258

o s s S S o S, o S o T, N S e N S N N

ENGINE
SERIAL NO.

FUEL FILTER

(6404A, T)
(ENGINE SERIAL NO. 445570- )

e e e e e e e e S e e S e e e e e e e

DESCRIPTION

SUPPORT, FUEL FILTER

WASHER, 15/32" X 13/16" X .090" (2 USED)

SCREW, CAP, 7/16" X 1-3/8" (2 USED)

WASHER, LOCK, 7/16" (2 USED)

SCREW, BLEED

PACKING

PLUG, PIPE, HEX. CTSK., 1/4"

PACKING (2 USED) (SUB. FOR R34447)

SCREW, DRAIN (2 USED)

WASHER, 11/32" X 11/16" X .060" (4 USED)

SCREW, CAP, 5/16" X 1" (4 USED)

WASHER, LOCK, 5/16" (4 USED)

BODY, FUEL FILTER

CONNECTOR, 1/4"-18 NPT X 1/2"-20

LINE, FLEXIBLE FUEL, FUEL FILTERS TO FUEL INJECTION PUMP
VALVE, FUEL CHECK (SEE PAGE 25-5 FOR SERVICE PARTS)
CLAMP

WASHER, 11/32" X 11/16" X .060"

PIPE, FUEL, FUEL TRANSFER PUMP TO FUEL CHECK VALVE
ELEMENT, FUEL FILTER (2 USED)

SPRING, RETAINING (2 USED)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGE 25-5
(

AR

74603

KIT, FUEL CHECK VALVE

25-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN US.A.



FUEL SYSTEM

FUEL CHECK VALVE

(6404A, T)
(ENGINE SERIAL NO. 445570- )
R25745F
| @
R 25745F
ENGINE
KEY — PART NO. SERIAL NO. DESCRIPTION
1 R 375 R ( - ) O-RING
2 AR 73824 ( - ) VALVE, FUEL CHECK
3 R 27166 ( - ) O-RING
4 R 60863 ( - ) CONNECTOR, 1/2"-20 X 13/16"-20
5 AR 73888 = . ) VALVE, FUEL CHECK, COMPLETE

# KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGE 25-4.
AR 74603 - ) KIT, FUEL CHECK VALVE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-5



FUEL SYSTEM

R24593

KEY

OCONOTHWN =

PART NO.

R

AR
AR
AR

DVAVV >DIVIVD
L o)

>
D

AR

24H
14H
12H

31147
57262
57260
57259
34766
34765
48000
34764
50781

34761
34760

1914
26728
26789
26790
57258
57257
57256
57254
48358
48360
48359
57255
28789
48236

303

FUEL INJECTION PUMP NOZZLES, AND FUEL PIPES
(6404D ENGINE SERIAL NO. -499999)
CODE 1602 INJECTION PUMP, REGULAR GOVERNOR
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

20

15 —19
16 . 22

\
“ 3 —4 14

¢ 6 135
5 k 12
R
g
®—10

8o
—e

R 24593

ENGINE
SERIAL NO.

o s o S e e, S, e, S, S, e, S, e, . S, s S, S, S, S, s S, S, S, S, S, S, S, L S, S S, S, e, S,
— e e e e e e S e S S S S e S e N e e S et e e e e e e e e e e e e e e

s o 9
[I

z
H
Z
Z
U
2
4
Z
=

2
30—gi- 26

DESCRIPTION

CAP, 37° FLARE

PIPE, FUEL INJECTION LEAK-OFF

PIPE, FUEL INJECTION, NO. 6

PIPE, FUEL INJECTION, NO. 5

CLAMP (12 USED)

BOOT (6 USED)

SEAL (6 USED)

WASHER, UPPER (6 USED)

NOZZLE, INJECTOR, WITH BOOT (9.52MM) (ROOSA MASTER
NO. 1-18767) (FOR PARTS SEE PAGE 25-28)

SPACER (6 USED)

CLAMP WITH SCREW (6 USED)

SCREW, CAP, 1/4" X 1" (5 USED)

CLAMP, HALF, THREADED

CLAMP, HALF

CUSHION

PIPE, FUEL INJECTION. NO. 4

PIPE, FUEL INJECTION, NO. 3

PIPE, FUEL INJECTION, NO. 2

PIPE, FUEL FILTER TO FUEL INJECTION PUMP

CLAMP, HALF, THREADED

CLAMP, HALF

CUSHION

PIPE, FUEL INJECTION, NO. 1

CLAMP

CLAMP, HOSE (2 USED)

HOSE, 2-5/8" (67MM) (MAKE FROM R32639)

PIPE, FUEL INJECTION LEAK-OFF TO PUMP

CONNECTOR, 1/8"-27 NPT X 7/16"-20

SCREW, SPECIAL CAP, WITH WASHER (3 USED)

NUT, SPECIAL

WASHER

GEAR, FUEL INJECTION DRIVE (MATCHED SET)

HUB, GEAR

SEAL, PUMP FLANGE

WASHER, 11/32" X 3/4" X .120" (3 USED)

NUT, 5/16" (3 USED)

WASHER, LOCK, 5/16" (3 USED)

25-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

FUEL INJECTION PUMP NOZZLES, AND FUEL PIPES - CONTINUED
(6404D ENGINE SERIAL NO. -499999)
CODE 1602 INJECTION PUMP, REGULAR GOVERNOR
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. CODE DESCRIPTION
I 31 AR 65465 ( - 437914 ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633JTX001 OR
DM2633JT2660) (FOR PARTS SEE PAGES 25-8, 25-12, 25-14,
25-16 AND 25-18)
I AR 65465 ( 437915 - ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872)
(FOR PARTS SEE PAGES 25-8, 25-12, 25-14, 25.-16 AND 25-18)
AR 66993 ( - ) 1603 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875)
(FOR PARTS SEE PAGES 25-10, 25-12, 25-14, 25-16 AND
25-18)
32 R 26286 ( . ) O-RING
33 R 27272 ( - ) CONNECTOR

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
25-9, 25-11, 25-12, 25-14, 25-15, 25-16, AND 25-18
AR 63029 ( - ) KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-7



FUEL SYSTEM

R24594

KEY

OCONOUITAWN =

10

PART NO.

Bl

Pyl

pujus)

Pl

HPHADDDBAAAAADIDDD R AR A A B A~

19859
17950
17949
46843
19860
11917
19861
51717
11920
11921
11929
51719
28602
30719
30718
48516
54245
41203
17952
11924
11913
11914
11911
30736
30732
58422
54238
11927
61989
11925

FUEL INJECTION PUMP LINKAGE

(6404D ENGINE SERIAL NO. -4999

CODE 1602

R 24594

o s o, o, o, o, S, S, S, e, S, o, S, o, o, S, S, o, o, S, S, S, S, S, e, S, o, .

ENGINE
SERIAL NO.

99)
INJECTION SYSTEM, REGULAR GOVERNOR

DESCRIPTION

SCREW, THROTTLE LEVER SPRING
RETAINER, THROTTLE LEVER
SPRING, THROTTLE LEVER
LEVER, THROTTLE

ARM, ADJUSTING

SCREW, ADJUSTING LEVER
SPACER, ARM

SHAFT, THROTTLE .

SCREW, LEVER ADJUSTING

NUT, ADJUSTING SCREW (2 USED)
CLIP, SHAFT RETAINING

HOOK, LINKAGE

LINK, GOVERNOR HOOK, ADJUSTING
WASHER, GOVERNOR LINK HOOK
SCREW, GOVERNOR LINK HOOK
HOOK, GOVERNOR LINKAGE

ARM, GOVERNOR

SPRING, GOVERNOR CONTROL
SPACER, GOVERNOR SPRING
RETAINER, SPRING

SPRING, IDLING

GUIDE, IDLING SPRING

SPRING, GOVERNOR LINKAGE
ARM, METERING VALVE

SHIM, METERING VALVE

SPRING, METERING VALVE
VALVE, METERING

LEVER, THROTTLE SHAFT
HOUSING, PUMP

SHAFT, PIVOT

e e e e e e S S e S S e e e e e e e e e e e e S e e e

25-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

KEY  PART NO.

1 27 R 34812
28 T 11932
29 T 11929
30 R 48515
31 T 11915
32 T 15720
33 R 40703
34 T 15712
35 R 40707
36 R 54254
37 T 17951
38 R 54251
39 T 11899
40 T 11877
41 T 11943
42 T 11923

I .. AR 65465

I .. AR 65465

FUEL INJECTION PUMP LINKAGE - CONﬂNUED
_ (6404D ENGINE SERIAL NO.
CODE 1602

ENGINE
SERIAL NO.

o s e, e S, o, o, S, N, S, S S S, o

( 437915 -

-499999)
INJECTION SYSTEM, REGULAR GOVERNOR

DESCRIPTION

SEAL, PIVOT SHAFT (2 USED)

NUT, PIVOT SHAFT (2 USED)

CLIP, SHAFT RETAINING

SHAFT, SHUT-OFF

SEAL, THROTTLE SHAFT (2 USED)

WASHER, THROTTLE SHAFT (2 USED)

SCREW, CAM LOCATING

SEAL, ADVANCE PLUG

PLUG, ADVANCE

SCREW, SPECIAL

SEAL

SCREW, SPECIAL

SEAL, HEAD LOCATING SCREW

WIRE, SEALING

WASHER, GUIDE STUD

STUD, GUIDE

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633JTX001 OR
DM2633JT2660) (FOR PARTS SEE PAGES 25-12, 25-14, 25-16
AND 25-18)

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872) (FOR PARTS

SEE PAGES 25-12, 25-14, 25-16 AND 25-18)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,

25-11, 25-12, 25-14, 25-15, 25-16 AND 25-18
(

AR 63029

)

KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.

25-9



FUEL SYSTEM

R24595

KEY

N=2OOCONOIONHAWN =

— -t

PART NO.

Pyl

Pyl

I

]JIJ%—lm—l:ﬂ)m>:ﬂmm%%—i—l—l>—l—l—l>—l—l—i

>—>>
D I

19859
17950
17949
46843
19860
11917
19861
71186
11920
11921
11929
73614
73612
30719
30718
48516
73609
60710
73607
57871
11943
60711
26256
73608
60713
60712
73610
73611
11911
30736

N s o o, o, o, o, o, o, o, . o, o, o, o, o o, S, o, S, S o, o, e, S, o, S, o,

ENGINE
SERIAL NO. DESCRIPTION

L T T T T T T T T T T T T S T R S R S N R R 1

FUEL INJECTION PUMP LINKAGE
(6404D ENGINE SERIAL NO. -499999)
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

SCREW, THROTTLE LEVER SPRING
RETAINER, THROTTLE LEVER
SPRING, THROTTLE LEVER
LEVER, THROTTLE

ARM, ADJUSTING

SCREW, ADJUSTING LEVER
SPACER, ARM

SHAFT, THROTTLE

SCREW, LEVER ADJUSTING

NUT, ADJUSTING SCREW (2 USED)
CLIP, SHAFT RETAINING

HOOK LINKAGE

LINK, GOVERNOR HOOK, ADJUSTING
WASHER, GOVERNOR LINK HOOK
SCREW, GOVERNOR LINK HOOK
HOOK, GOVERNOR LINKAGE

ARM, GOVERNOR, ASSEMBLY
SPRING, CONTROL

ROD, CONTROL, ASSEMBLY

PIN, CONTROL SPRING

WASHER, CONTROL ROD GUIDE
GUIDE, CONTROL ROD

SEAL, ADJUSTING CAP

CAP, ADJUSTING

CAP, DROOP CONTROL LOCKING
SPRING, DAMPER

PISTON, DAMPER

BARREL, DAMPER

SPRING, GOVERNOR LINKAGE
ARM, METERING VALVE

e e e N e e e et e e e e e e e e e et e e e e e e e e e e e

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN USA.



FUEL SYSTEM

FUEL INJECTION PUMP LINKAGE - CONTINUED
(6404D ENGINE SERIAL NO. -499999)
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
27 R 30732 ( - ) SHIM, METERING VALVE
28 R 58422 ( - ) SPRING, METERING VALVE
29 R 60714 ( - ) VALVE, METERING
30 T 11927 ( - ) LEVER, THROTTLE SHAFT
31 AR 61989 ( - ) HOUSING, PUMP
32 T 11925 ( - ) SHAFT, PIVOT
1 33 R 34812 o - ) SEAL, PIVOT SHAFT (2 USED)
34 T 11932 ( - ) NUT, PIVOT SHAFT (2 USED)
35 T 11929 ( - ) CLIP, SHAFT RETAINING
3 R 59079 ( - ) SHAFT, SHUT-OFF
37 T 11915 L - ) SEAL, THROTTLE SHAFT (2 USED)
38 T 15720 o ( - ) WASHER, THROTTLE SHAFT (2 USED)
39 R 40703 ( - ) SCREW, CAM LOCATING
40 T 15712 o ( - ) SEAL, ADVANCE PLUG
41 R 40707 ( - ) PLUG, ADVANCE
42 R 54254 ( - ) SCREW, SPECIAL
43 T 17951 o . ) SEAL
44 R 54251 ( . ) SCREW, SPECIAL
45 T 11899 = - ) SEAL, HEAD LOCATING SCREW
46 T 11877 ( - ) WIRE, SEALING
.. AR 66993 ( - ) PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875) (FOR PARTS

SEE PAGES 25-12, 25-14, 25-16 AND 25-18)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
25-9, 25-12, 25-14, 25-15, 25-16 AND 25-18
AR 63029 ( - ) KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A. 25-11



FUEL SYSTEM

FUEL INJECTION PUMP ELECTRIC SHUT-OFF
(6404D ENGINE SERIAL NO. -499999)
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

R24597
1
Il
33—
1|9
i
R 24597
ENGINE
KEY PART NO. SERIAL NO. CODE DESCRIPTION
1 7T 11877 ( - ) WIRE, SEALING
2 T 15721 ( - ) SCREW, SPECIAL MACHINE (3 USED)
3 12H 295 ( - ) WASHER, LOCK, INTERNAL TOOTH, NO. 10 (3 USED)
4 T 15715 ( - ) WASHER, PLAIN (3 USED)
5 AR 49542 ( - ) WIRE ASSEMBLY
6 R 36535 ( - ) CONNECTOR
7 T 19977 ( - ) NUT, LOCK, TERMINAL CONTACT (2 USED)
8 R 47049 ( - ) WASHER, PLAIN
9 R 47077 ( - ) WASHER, LOCK, INTERNAL TOOTH
10 T 11938 ( - ) NUT, TERMINAL CONTACT (2 USED)
11 R 47049 ( - ) WASHER, PLAIN (2 USED)
12 T 11936 ( - ) WASHER, INSULATING (2 USED)
13 T 11919 ( - ) COVER
14 T 11918 * ( - ) PACKING
15 T 11937 ( - ) TUBE, COVER INSULATING (2 USED)
16 AR 48219 ( - ) SOLENOID
17 7T 11935 ( - ) SPRING, SHUT-OFF ARM
18 R 48795 ( - ) TUBE
19 AT 11924 ( - ) 1602 ARM, SHUT-OFF
AR 73613 ( - ) 1603 ARM, SHUT-OFF
20 AR 61989 ( - ) HOUSING, PUMP
I .. AR 65465 ( - 437914 ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633JTX001 OR
DM26334T2660) (FOR PARTS SEE PAGES 25-8, 25-14, 25-16
AND 25-18)
I .. AR 65465 ( 437915 - ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872) (FOR
PARTS SEE PAGES 25-8, 25-14, 25-16 AND 25-18)
AR 66993 ( - ) 1603 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875) (FOR

PARTS SEE PAGES 25-10, 25-14, 25-16 AND 25-18)

# KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
25-9, 25-11, 25-14, 25-15, 25-16 AND 25-18
AR 63029 ( - ) KIT, GASKET OVERHAUL

25-12 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

MEMORANDA

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA. 25-13



FUEL SYSTEM

FUEL INJECTION PUMP HOUSING DRIVE SHAFT AND AUTOMATIC ADVANCE
(6404D ENGINE SERIAL NO. -499999)
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

R24596
3738
Y
B 35 40
34 4
@% AL —
OC\ Q@ 8—1
[P D)
2233
29
R 24596
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR 72052 * ( - ) SEAL, DRIVE SHAFT (2 USED)
2 R 54225 ( . ) RING, SEAL RETAINING
3 R 54227 ( - ) RING, RETAINING
4 R 54243 ( - ) SHAFT, DRIVE
5 AR 61990 ( - ) BEARING, BALL
6 R 54235 ( - ) WASHER, DRIVE SHAFT SPRING
7 R 54230 ( - ) RING, RETAINING
8 R 54232 ( - ) PIN, SPRING
9 T 11875 ( - ) PLATE, NAME
10 T 11876 ( . ) SCREW, NAME PLATE (2 USED)
11 T 11883 * ( - ) GASKET, TIMING LINE COVER
12 7T 11882 ( - ) COVER, TIMING LINE
13 R 54260 ( - ) SCREW, SPECIAL (2 USED)
14 7T 11877 ( - ) WIRE, SEALING
15 T 17117 ( - ) CAP, ADJUSTING SCREW
16 T 17122 ( . ) NUT, ADJUSTING SCREW
17 T 11915 * ( - ) SEAL, ADJUSTING SCREW
18 R 54255 ( - ) PLUG, PISTON CONTROL
19 R 56484 ( . ) VALVE, REED
20 R 54224 ( - ) SCREW, SOCKET CAP (2 USED)
21 T 17135 ( - ) SEAL, PISTON HOLE PLUG
122 T 15710 * ( - ) SEAL, PISTON HOLE PLUG (2 USED)
23 R 48523 ( - ) RING, RETAINING
24 R 48517 ( - ) WASHER, ADVANCE TRIMMER SPRING
25 T 17119 ( - ) SPRING, ADVANCE TRIMMER
26 R 48521 ( - ) SCREW, ADVANCE ADJUSTING
27 R 49211 ( - ) RING, PISTON
28 R 34635 * ( - ) SEAL, PISTON RING
29 R 54247 ( - ) PISTON, ADVANCE
30 R 30714 ( - ) SCREW, HEAD LOCKING
31 R 54627 ( . ) SCREW, SOCKET CAP (2 USED)
32 R 36648 ( - ) SPRING, ADVANCE
1 33 R 56396 * ( - ) SEAL, PISTON HOLE PLUG

25-14 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

KEY  PART NO.

34 R 48520
35 T 17117
36 T 17124
37 T 17122
38 T 11915
39 T 11930
40 T 11878
41 AR 61989
.. AR 65465
| AR 65465
AR 66993

FUEL INJECTION PUMP HOUSING DRIVE SHAFT AND AUTOMATIC ADVANCE - CONT.
CODE 1(6604040 ENGINE SERIAL NO. -499999)
2

CODE 1603

ENGINE
SERIAL NO.

*
o s e e o

( 437915
(

437914

)

INJECTION SYSTEM, REGULAR GOVERNOR

INJECTION SYSTEM, 3%-5% GOVERNOR

CODE

1602
1602
1602
1602
1603
1603

1602

1602
1603

DESCRIPTION

PLUG, PISTON HOLE

CAP, TORQUE SCREW

SCREW, TORQUE

NUT, TORQUE SCREW

SEAL, TORQUE SCREW

SCREW, TORQUE

SEAL, TORQUE SCREW

HOUSING PUMP

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM26334TX001 OR
DM26334T72660) (FOR PARTS SEE PAGES 25-8, 25-12, 25-16
AND 25-18)

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872) (FOR
PARTS SEE PAGES 25-8, 25-12, 25-16 AND 25-18)

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875) (FOR
PARTS SEE PAGES 25-10, 25-12, 25-16 AND 25-18)

+ KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
18)

25-9, 25-11, 25-12, 25-14, 25-16 AND 25-
(

AR 63029

)

KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-15



FUEL SYSTEM

R24598

KEY

QOWONOOHRWN =

- -
N —

13

DDDP>VAA4A4A—4—1—4-1DDD VDIV IVIVIIV—HP>IV VDDV DDIDDHD

PART NO.

54257
26236
54248
61122
61124
61121
30737
26223
30735
36551
36552
57137
61994
11926
30725
54626
36547
36548
36549
36550
56483
11886
54242
54252
54249
31124
31125
31126
31127
31128
11888
11887
11891
48531
61993
54239
54240
54241

FUEL INJECTION PUMP HYDRAULIC HEAD, ROTOR AND GOVERNOR
(6404D ENGINE SERIAL NO. -499999)
INJECTION SYSTEM, REGULAR GOVERNOR

CODE 1602
CODE 1603

1
e
6
1S
R 24598
ENGINE
SERIAL NO.
437914
437914
437914
437915
437915
437915

s s s o, S, e, o, e, o S, e, S, e, e S, e, e, S, S, e S, o, S, S S, o, o, S, o, S, S, S, S, S o, S, o,

LI T T T T T S T S T T S S O T S T T S S S T T S T S TR S T T S R N S S S T

THIS PARTS LISTING IS CONTINUED

25-16

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

INJECTION SYSTEM, 3%-5% GOVERNOR

DESCRIPTION

RING, LINER LOCATING

SEAL, TRANSFER PUMP

RETAINER, ROTOR (2 USED)

RING, LINER LOCATING

SEAL, TRANSFER PUMP

RETAINER, ROTOR (2 USED)

SCREW, DELIVERY VALVE STOP

STOP, DELIVERY VALVE

SPRING, DELIVERY VALVE

VALVE, DELIVERY

VALVE, DELIVERY (OVERSIZE)
CONNECTOR, FUEL LINE

HEAD AND ROTOR, HYDRAULIC, ASSEMBLY
SCREW, HEAD PLUG

SCREW, HEAD PLUG

WIRE, VENT

PLUNGER, ROTOR "A" (2 USED)
PLUNGER, ROTOR "B" (2 USED)
PLUNGER, ROTOR "C" (2 USED)
PLUNGER, ROTOR "D" (2 USED)

SHOE, CAM ROLLER (2 USED)

ROLLER, CAM (2 USED)

RING, RETAINING (6 USED)

RETAINER, CUSHION (3 USED)

CUSHION, GOVERNOR WEIGHT TRANSFER (6 USED)
SHIM, .005" (0.13MM) (USE AS REQUIRED)
SHIM, .006" (0.15MM) (USE AS REQUIRED)
SHIM, .007" (0.18MM) (USE AS REQUIRED)
SHIM, .008" (0.20MM) (USE AS REQUIRED)
SHIM, .009" (0.23MM) (USE AS REQUIRED)
SPRING, LEAF

SCREW, LEAF SPRING

SEAL, HEAD

RING, CAM

RETAINER, GOVERNOR WEIGHT

WEIGHT, GOVERNOR (6 USED)

WASHER, GOVERNOR SLEEVE THRUST
SLEEVE, GOVERNOR THRUST

LITHO IN USA.



FUEL SYSTEM

FUEL INJECTION PUMP HYDRAULIC HEAD, ROTOR AND GOVERNOR - CONTINUED
(6404D ENGINE SERIAL NO. -499999)
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR
CODE 1603 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. CODE DESCRIPTION

AR 65465 ( - 437914 ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633JTX001 OR
DM2633JT2660) (FOR PARTS SEE PAGES 25-8, 25-12, 25-14
AND 25-18)

AR 65465 ( 437915 - ) 1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872) (FOR
PARTS SEE PAGES 25-8, 25-12, 25-14 AND 25-18)

AR 66993 ( - )

1603 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875) (FOR
PARTS SEE PAGES 25-10, 25-12, 25-14 AND 25-18)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
25-9, 25-11, 25-12, 25-14, 25-15, 25-16 AND 25-18

AR 63029 ( - ) KIT, GASKET OVERHUAL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-17



FUEL SYSTEM

R24599

R 24599

KEY  PART NO.

1 R
2 R
3 R
4A R
4B R
5 R
6 R
7 R
8 R
9 R
R
10A R
10B R
11A R
11B R
12 AR
13 R
14 R
15 AR
AR
16 R
17 R
I .. AR
| AR
AR

54261
54259
54628
57599
61123
34623
54237
54253
54222
54223
61118
54246
61120
54234
61119
61995
54231
54226
73828
73829
34630
54244
65465

65465
66993

%

*

FUEL INJECTION PUMP TRANSFER PUMP
(6404D ENGINE SERIAL NO. -499999)
CODE 1602
CODE 1603

ENGINE
SERIAL NO.
( -
E :
( - 437914
g 437915 -
( -
2 -
( - 437914
( 437915 -
( - 437914
( 437915 -
( - 437914
( 437915 -
( -
( -
( -
( -
( -
E -
( - 437914
( 437915 -

(

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

)
)

INJECTION SYSTEM, REGULAR GOVERNOR
INJECTION SYSTEM, 3%-5% GOVERNOR

DESCRIPTION

SCREW, LOCKING PLATE

PLATE, LOCK

WASHER

CAP, TRANSFER PUMP END

CAP, TRANSFER PUMP END

PLUG, END PLATE

SPRING, REGULATING

PISTON, REGULATING

SEAL, INLET FILTER SCREEN
SCREEN, INLET FILTER

SCREEN, INLET FILTER

WASHER, FILTER SCREEN RETAINING
WASHER, FILTER SCREEN RETAINING
WASHER, TRANSFER PUMP SPRING
WASHER, TRANSFER PUMP SPRING
REGULATOR, TRANSFER PUMP

SEAL, TRANSFER PUMP REGULATING SLEEVE
PIN, SPRING

BLADE, TRANSFER PUMP, STANDARD
BLADE, TRANSFER PUMP, OVERSIZE
SPRING (2 USED)

LINER, TRANSFER PUMP

1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633JTX001 OR

DM2633JT2660) (FOR PARTS SEE PAGES 25-8, 25-12, 25-14
AND 25-16)

PARTS SEE PAGES 25-8, 25-12, 25-14 AND 25-16
PARTS SEE PAGES 25-10, 25-12, 25-14 AND 25-16)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-6,
25-9, 25-11, 25-12, 25-14, 25-15 AND 25-16

AR

63029

(

)

KIT, GASKET OVERHAUL

1602 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MA2872) (FOR
1603 PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM2633MK2875) (FOR

25-18

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

MEMORANDA

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A. 25-19



FUEL SYSTEM

KEY

OO NOORWN-—=

20

20

-_
[o o]

R 27406F
PART NO.
16H 644
R 34766
T 23425
R 59293
R 59294
R 59104
AR 79686
R 60877
R 60876
R 62245
AR 70658
AR 70657
AR 70656
AR 70655
AR 70654
AR 70653
AR 76885
R 35352
R 54088
R 58186
R 61144
R 59305
12H 1312
12H 246
R 48358
R 48360
R 48359
R 59297
R 59298
R 61145

FUEL INJECTION PUMP, NOZZLES AND FUEL PIPES
(6404D ENGINE SERIAL NO. 500000- )
INJECTION SYSTEM, REGULAR GOVERNOR

CODE 1602

e s S S S o, S, S, S, S, e, S, S, o, o, S, S, S, S, S, S, S, e, S S, o S, P

ENGINE

SERIAL

XXXXX-
XXXXX-
XXXXX-

NO.

e e e e e e e e e S S e e e e S e e e e e e e e e e e

25-20

DESCRIPTION

RIVET, PAN HD.

CLAMP (21 USED)

BOOT, NOZZLE LEAK-OFF (7 USED)

CONNECTOR, SPECIAL (6 USED)

WASHER, ALUMINUM (6 USED)

WASHER, ALUMINUM (6 USED)

NOZZLE, FUEL INJECTION WITH WASHER AND O-RING (6 USED) (FOR
PARTS SEE PAGE 25-29)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION LEAK-OFF TO PUMP

CONNECTOR

TUBE, FUEL INJECTION LEAK-OFF TO TANK

CLAMP, HALF (2 USED)

RETAINER, CLAMP

REINFORCEMENT

SCREW, MACH., NO. 10

WASHER, LOCK, NO. 10

CLAMP, HALF, THREADED

CLAMP, HALF

CUSHION

CLAMP, HALF (4 USED)

REINFORCEMENT (2 USED)

RETAINER, CLAMP, THREADED (2 USED)

“NWOWPOOD

THIS PARTS LISTING IS CONTINUED

W

HHIHH TN

ITTATRY

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

KEY

N
o 2]

40

41
42

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-23,
25-24, 25-25, 25-26 AND 25-27.
AR 63029 (

PART NO.

19H
R

37H
R

19H
12H
14H
12H
24H

12H
24H

>
psl

>
n

:UIJ:UE;EZD:U:U:U:UIJ:U

1914
53300
133
53299
3204
246
785
303
1292
54229
54250
55487
54228
54233
59115
785
303
1292
73526

26286
27272
74344
26789
26790
59299
59300
61146
48358
48360
48359

1914
26728
26789
26790

N N N N o N P, s, S, S, e, o, S, s o, S, S, S, S, S, S, S, o S, . S, N, S, SN N N PN

FUEL INJECTION PUMP, NOZZLES AND FUEL PIPES - CONTINUED
(6404D ENGINE SERIAL NO. 500000-

CODE 1602

ENGINE
SERIAL NO.

PR T T T S S T S S S SO S S N T S BN R

=XXXXX
=XXXXX
=XXXXX
=XXXXX
=XXXXX
=XXXXX
=XXXXX

e e e e e e . e e i e S i e e e S S et e e e e et e e . e et e e e

)

)
INJECTION SYSTEM, REGULAR GOVERNOR

DESCRIPTION

SCREW, CAP, 1/4" X 1" (5 USED)

CLIP

SCREW, TAPPING, NO. 8 X 5/8"

BRACKET, FUEL SHUT-OFF

SCREW, MACH., NO. 10 X 5/8" (2 USED)
WASHER, LOCK, NO. 10 (2 USED)

NUT, 5/16" (3 USED)

WASHER, LOCK, 5/16" (3 USED)

WASHER, 11/32" X 3/4" X .120" (3 USED)
SEAL, PUMP FLANGE

HUB, GEAR

GEAR, FUEL INJECTION DRIVE (MATCHED SET)
WASHER

NUT, SPECIAL

SCREW, SPECIAL CAP, WITH WASHER (3 USED)
NUT, 5/16" (3 USED)

WASHER, LOCK, 5/16" (3 USED)

WASHER, 11/32" X 3/4" X .120" (3 USED)

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM4629ME2984) (SEE PAGES

25-22 THROUGH 25-27)
O-RING
CONNECTOR, 1/2"-20
PIPE, FUEL FILTER TO FUEL INJECTION PUMP
CLAMP, HALF
CUSHION
CLAMP, HALF (2 USED)
REINFORCEMENT
RETAINER, CLAMP, THREADED
CLAMP, HALF (4 USED)
CLAMP, HALF
CUSHION
SCREW, CAP, 1/4" x 1" (56 USED)
CLAMP, HALF, THREADED
CLAMP, HALF
CUSHION

KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA.

25-21



FUEL SYSTEM

FUEL INJECTION PUMP LINKAGE
(6404D ENGINE SERIAL NO. 500000- )
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR

R24594
2
Ro |
1 @
—3
4
R 2459k
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1T 19859 ( - ) SCREW, THROTTLE LEVER SPRING
12 T 17950 ( - ) RETAINER, THROTTLE LEVER
I 3 T 17949 ( - ) SPRING, THROTTLE LEVER
| 4 AR 46843 ( - ) LEVER, THROTTLE
| 5 T 19860 ( . ) ARM, ADJUSTING
I 6 T 11917 ( - ) SCREW, ADJUSTING LEVER
7T 19861 ( - ) SPACER, ARM
I 8 AR 51717 ( - ) SHAFT, THROTTLE
19 T 11920 ( - ) SCREW, LEVER ADJUSTING
110 T 11921 ( - ) NUT, ADJUSTING SCREW (2 USED)
111 T 11929 ( - ) CLIP, SHAFT RETAINING
| 12 AR 51719 ( . ) HOOK, LINKAGE
| AR 28602 ( - ) LINK, GOVERNOR HOOK, ADJUSTING
| R 30719 ( - ) WASHER, GOVERNOR LINK HOOK
| R 30718 ( - ) SCREW, GOVERNOR LINK HOOK
| R 48516 ( - ) HOOK, GOVERNOR LINKAGE
I 13 R 54245 ( - ) ARM, GOVERNOR
114 R 41203 ( - ) SPRING, GOVERNOR CONTROL
1156 T 17952 ( - ) SPACER, GOVERNOR SPRING
116 T 11924 ( - ) RETAINER, SPRING
117 T 11913 ( - ) SPRING, IDLING
118 T 11914 ( - ) GUIDE, IDLING SPRING
119 T 11911 ( - ) SPRING, GOVERNOR LINKAGE
I 20 AR 30736 ( - ) ARM, METERING VALVE
21 R 30732 ( - ) SHIM, METERING VALVE
122 R 58422 ( - ) SPRING, METERING VALVE
123 R 64311 ( - ) VALVE, METERING
124 T 11927 ( - ) LEVER, THROTTLE SHAFT
1 25 AR 61989 ( - ) HOUSING, PUMP
126 T 11925 ( - ) SHAFT, PIVOT

25-22 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

KEY  PART NO.

127 T 11906
128 T 11932
129 T 11929
I 30 R 48515
131 T 11915
132 T 15720
1 33 R 40703
13 T 15712
1 36 R 40707
|1 36 R 54254
137 T 17951
1 38 R 54251
13 T 11899
140 T 11877
141 T 11943
142 T 11923
I .. AR 73526

# KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-21, 25-24,
25-25, 25-26 AND 25-27.

AR 63029

s N s S P, o, S, o, o, S, S, S, S, S, S, S

(

FUEL INJECTION PUMP LINKAGE - CONTINUED
(6404D ENGINE SERIAL NO. 500000-
CODE 1602

ENGINE
SERIAL NO.

R R T T T T T T B R |

e e e e S e S e e e S e i e e

)

)
INJECTION SYSTEM, REGULAR GOVERNOR

DESCRIPTION

SEAL, PIVOT SHAFT (2 USED)
NUT, PIVOT SHAFT (2 USED)
CLIP, SHAFT RETAINING

SHAFT, SHUT-OFF

SEAL, THROTTLE SHAFT (2 USED)
WASHER, THROTTLE SHAFT (2 USED)
SCREW, CAM LOCATING

SEAL, ADVANCE PLUG

PLUG, ADVANCE

SCREW, SPECIAL

SEAL

SCREW, SPECIAL

SEAL, HEAD LOCATING SCREW
WIRE, SEALING

WASHER, GUIDE STUD

STUD, GUIDE

PUMP, FUEL INJECTION (ROOSA-MASTER NO. DM4629ME2984) (SEE PAGES

25-22, 25-24, 25-25, 25-26 AND 25-27)

KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.

25-23



FUEL SYSTEM

R25796F

R 25796F

KEY  PART NO.

I 1 R 48520
12 T 15710
I 3 R 56396
I 4 T 17144
| R 63757
| R 63758
I 6 R 64309
I 6 R 30714
17 T 11930
I 8 T 11878
I 9 AR 61989
I 10 R 54229
I 11 AR 72052
112 R 54225
1 13 R 54227
1 14 R 59642
116 R 54232
I 16 AR 61990
I 177 R 54235
I 18 R 54230
1 19 R 54250
120 R 54228
121 R 54233
122 T 11875
123 T 11876
124 T 11883
125 T 11882
I 26 R 54260
127 T 11877
128 T 17117
129 T 17122
13 T 11915

FUEL INJECTION PUMP HOUSING DRIVE SHAFT AND AUTOMATIC ADVANCE
(6404D ENGINE SERIAL NO. 500000- )
INJECTION SYSTEM, REGULAR GOVERNOR

o e e o, S, o, o, e, o, e, o, o, o, o o, o, . S, S, S, S, . S, S, S, S, e, S, £

CODE 1602

ENGINE
SERIAL NO.

S T T T S S S S SO S S T S T S S S T T SO T S T T S B S S}

DESCRIPTION

PLUG, PISTON HOLE
SEAL, HOLE PLUG (2 USED)
SEAL, HOLE PLUG

SPRING, ADVANCE

SCREW, HEAD LOCKING
SCREW, PAN HEAD

SEAL, TORQUE SCREW
HOUSING, PUMP

SEAL, PUMP FLANGE

SEAL DRIVE SHAFT

RING, SEAL RETAINING

RING, RETAINING

SHAFT, DRIVE

PIN, SPRING

BEARING, BALL

WASHER, DRIVE SHAFT SPRING
RING, RETAINING

HUB, GEAR

WASHER

NUT, SPECIAL

PLATE, NAME

SCREW, NAME PLATE (2 USED)
GASKET, TIMING LINE COVER
COVER, TIMING LINE

SCREW, SPECIAL (2 USED)
WIRE, SEALING

CAP, ADJUSTING SCREW
NUT, ADJUSTING SCREW
SEAL, ADJUSTING SCREW

e e e e e e e e e e S e e e e e e e e e e e e e e e e e e’

THIS PARTS LISTING IS CONTINUED

QQE

SHIM, ADVANCE SPRING, .005" (0.13MM) (USE AS REQUIRED)
SHIM, ADVANCE SPRING, .015" (0.38MM) (USE AS REQUIRED)
SHIM, ADVANCE SPRING, .032" (0.81MM) (USE AS REQUIRED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN U.S.A.



FUEL SYSTEM

FUEL INJECTION PUMP HOUSING DRIVE SHAFT AND AUTOMATIC ADVANCE - CONT.
(6404D ENGINE SERIAL NO. 500000- )
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION
131 R 54255 ( - ) PLUG, PISTON CONTROL
1 32 R 56484 ( - ) VALVE, REED
I 33 R 54224 ( - ) SCREW, SPECIAL (2 USED)
13 T 17135 o - ) SEAL, PISTON HOLE PLUG
13 R 64310 ( - ) PISTON, ADVANCE
1 36 R 34635 * ( - ) SEAL, PISTON RING
I 37 R 49211 ( . ) RING, PISTON
| 38 R 48521 ( - ) SCREW, ADVANCE ADJUSTING
1 39 R 48607 ( - ) SPRING, ADVANCE TRIMMER
| 40 R 48517 ( - ) WASHER
| 41 R 48523 ( - ) RING, RETAINING
| .. AR 73526 ( - ) PUMP, FUEL INJECTION (ROOSA MASTER NO. DM4629ME2984) (SEE PAGES

25-22, 25-23, 25-24, 25-26 AND 25-27)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-21, 25-23,
25-24, 25-26 AND 25-27.
AR 63029 ( - ) KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-25



FUEL SYSTEM

FUEL INJECTION PUMP HYDRAULIC HEAD, ROTOR, AND GOVERNOR
(6404D ENGINE SERIAL NO. 500000- )
CODE 1602 INJECTION SYSTEM, REGULAR GOVERNOR

R25804F
_-10
! 14—g 9
15 —17
R 25804F —16
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 R 61122 ( ; ) RING, LINER LOCATING
I 2 R 61124 £ ) ) SEAL, TRANSFER PUMP
I 3 R 61121 ( ) ) RETAINER, ROTOR (2 USED)
I R 54248 ( ) ) RETAINER, ROTOR (2 USED)
| 4 R 57809 ( ) ) SCREW, DELIVERY VALVE STOP
I 5 R 57810 ( ) ) STOP, DELIVERY VALVE
I 6 R 57799 ( - ) SPRING, DELIVERY VALVE
| 7 R 57798 ( ) ) VALVE, DELIVERY
| R 58077 ( ) ) VALVE, DELIVERY (OVERSIZE)
I 8 R 63345 ( ) ) CONNECTOR, FUEL LINE (6 USED)
| 9 AR 79957 ( - ) HEAD AND ROTOR, HYDRAULIC, ASSEMBLY
I T 11926 ( . ) SCREW, HEAD PLUG
I R 30725 ( ) ) SCREW, HEAD PLUG
I R 54626 ( ) ) WIRE, VENT
| R 63975 ( ) ) WIRE, VENT
1 10 R 48506 ( . ) SCREW, LEAF SPRING
111 R 48505 ( . ) SPRING, LEAF (2 USED)
112 T 11945 ( . ) PLUNGER, ROTOR "A" LONG (2 USED)
I T 11946 ( ) ) PLUNGER, ROTOR "B" LONG (2 USED)
| T 11947 ( . ) PLUNGER. ROTOR "C' LONG (2 USED)
| T 11948 ( ) ) PLUNGER. ROTOR "D" LONG (2 USED)
I R 64305 ( . ) PLUNGER, ROTOR "A" SHORT (2 USED)
I R 64306 ( . ) PLUNGER, ROTOR "B" SHORT (2 USED)
| R 64307 ( ) ) PLUNGER, ROTOR "C" SHORT (2 USED)
| R 64308 ( ) ) PLUNGER, ROTOR "D" SHORT (2 USED)
1 13 R 57808 ( ) ) SHOE, CAM ROLLER (4 USED)
114 T 11886 ( . ) ROLLER, CAM (4 USED)
I 15 R 54242 ( . ) RING, RETAINING (6 USED)
| 16 R 54252 ( . ) RETAINER, CUSHION (3 USED)
I 17 R 54249 ( . ) CUSHION, GOVERNOR WEIGHT RETAINER (6 USED)
118 R 48509 ( . ) SCREW, LEAF SPRING
119 T 11891 = - ) SEAL, HEAD
| 20 R 48531 ( - ) RING, CAM
I 21 AR 61993 ( ) ) RETAINER, GOVERNOR WEIGHT
| 22 R 54239 ( . ) WEIGHT, GOVERNOR (6 USED)
| 23 R 54240 ( . ) WASHER, GOVERNOR SLEEVE THRUST
| 24 R 54241 ( . ) SLEEVE, GOVERNOR THRUST
| .. AR 73526 ( - ) PUMP, FUEL INJECTION (ROOSA MASTER NO. DM4629ME2984) (SEE PAGES

25-22, 25-23, 25-24, 25-25 AND 25-27)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-23,
25.24, 25-25 AND 25-27.
AR 63029 ( - ) KIT, GASKET OVERHAUL

25-26

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP TRANSFER PUMP
(6404D ENGINE SERIAL NO. 500000- )
INJECTION SYSTEM, REGULAR GOVERNOR

CODE 1602

R25805F

R 25805F

ENGINE
KEY  PART NO. SERIAL NO.

61123
34623
54237
54253
54222 *
61118
61120
54246
61119
61995
54231 *
54226
73828
73829
34630
54244
73526

-
N=OO® NOUOMWN =
By

]JIJ)J;%II:D):U:U:UJJIJJJ:U:UIJ

N N s o o o e, e, S, S, e, S, S, e, o,

B3
>
pyj

e e e e e e e e S N e S e e S e

DESCRIPTION

CAP, TRANSFER PUMP END

PLUG, END PLATE

SPRING, REGULATING

PISTON, REGULATING

SEAL, INLET FILTER SCREEN

SCREEN, INLET FILTER

WASHER, FILTER SCREEN RETAINING

WASHER, SPECIAL

WASHER, TRANSFER PUMP SPRING

REGULATOR, TRANSFER PUMP

SEAL, TRANSFER PUMP REGULATING SLEEVE

PIN, SPRING

BLADES, TRANSFER PUMP (PKG. OF 4) (1 USED)

BLADES, TRANSFER PUMP, OVERSIZE (PKG. OF 4) (1 USED)

SPRING (2 USED)

LINER, TRANSFER PUMP

PUMP, FUEL INJECTION (ROOSA MASTER NO. DM4629ME2984) (SEE PAGES
25-22, 25-23, 25-24, 25-25 AND 25-26)

* KIT LISTED BELOW CONTAINS ALL PARTS FOLLOWED BY AN ASTERISK ON THIS PAGE AND PAGES 25-23,

25-24, 25-25 AND 25-26.
AR 63029 ( -

)

KIT, GASKET OVERHAUL

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-27



FUEL SYSTEM

INJECTOR NOZZLE (9.52MM) (ROOSA-MASTER)
(6404D ENGINE SERIAL NO. -499999)

R18802
®‘W i
= |4 6
4
®® R 18802
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 48000 ( - ) SEAL
2 R 34764 ( - ) WASHER, UPPER
3 AR 50781 ( - ) NOZZLE, INJECTOR, WITH BOOT (ROOSA-MASTER NO. 1-18767)
4 R 39886 ( - ) SEAT, SPRING
5 R 47731 ( - ) SPRING
6 AR 52720 ( - ) SCREW ASSEMBLY

25-28 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION NOZZLE

(6404D ENGINE SERIAL NO. 500000- )
R25823F
R 25823F
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
I 1 R 60277 ( - ) RING, SNAP
I 2 R 51603 ( . ) O-RING, 5/8" X 3/32" (15.55MM X 2.62MM)
[ R 33259 ( - ) O-RING, 9/16" X 1/16" (14.00MM X 1.78MM)
I 3 R 60279 ( - ) SCREW, HOLLOW
I 4 R 60278 ( - ) RING, SNAP
I 5 R 60272 ( - ) HOLDER, NOZZLE
I 6 R 60280 ( - ) SHIM, .039" (0.99MM) PRESSURE ADJUSTING
I R 60281 ( . ) SHIM, .041" (1.04MM) PRESSURE ADJUSTING
I R 60282 ( - ) SHIM, .043" (1.09MM) PRESSURE ADJUSTING
[ R 60283 ( - ) SHIM, .045" (1.14MM) PRESSURE ADJUSTING
[ R 60284 ( . ) SHIM, .047" (1.19MM) PRESSURE ADJUSTING
[ R 60285 ( - ) SHIM, .049" (1.24MM) PRESSURE ADJUSTING
[ R 60286 ( - ) SHIM, .051" (1.29MM) PRESSURE ADJUSTING
I R 60287 ( - ) SHIM, .053" (1.34MM) PRESSURE ADJUSTING
I R 60288 ( . ) SHIM, .055" (1.39MM) PRESSURE ADJUSTING
I R 60289 ( - ) SHIM, .057" (1.44MM) PRESSURE ADJUSTING
[ R 60290 ( - ) SHIM, .059" (1.49MM) PRESSURE ADJUSTING
[ R 60291 ( . ) SHIM, .061" (1.54MM) PRESSURE ADJUSTING
| R 60292 ( - ) SHIM, .063" (1.60MM) PRESSURE ADJUSTING
I R 60293 ( . ) SHIM, .065" (1.65MM) PRESSURE ADJUSTING
I R 60294 ( - ) SHIM, .067" (1.70MM) PRESSURE ADJUSTING
I R 60295 ( . ) SHIM, .069" (1.75MM) PRESSURE ADJUSTING
I R 60296 ( . ) SHIM, .071" (1.80MM) PRESSURE ADJUSTING
[ R 60297 ( - ) SHIM, .073" (1.85MM) PRESSURE ADJUSTING
| R 60298 ( - ) SHIM, .075" (1.90MM) PRESSURE ADJUSTING
| R 60299 ( - ) SHIM, .077" (1.95MM) PRESSURE ADJUSTING
I 7 R 60273 ( - ) SPRING
I 8 R 60274 ( - ) SEAT, SPRING
I 9 R 60275 ( - ) PLATE, INTERMEDIATE
I 10 AR 79685 ( - ) NOZZLE
11 R 60276 ( - ) NUT, NOZZLE RETAINING
112 R 59104 ( - ) WASHER, ALUMINUM ,
1 13 AR 79686 ( - ) NOZZLE, FUEL INJECTION, COMPLETE (6 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-29



FUEL SYSTEM

R20312

KEY

NOOhW M=

10
11
12

14
15

16
18
19
20
21

n
n

R 20312

PART NO.

R

AR
AR
AR
R

AR
AR

o)

pe)

IJ%:UJJ>:U:D:U>:U:U:U:UIJ

48633
53091
62986
61521
31147
68961
61520
26728
26789
26790
48358
48360
48359
1914
53461
49629
786
302
61519
61518
61517
61516
57641
48236

FUEL INJECTION PUMP“ngzI;ES AND FUEL PIPES
(ENGINE SERIAL NO. -445569)

ENGINE
SERIAL NO. DESCRIPTION

WASHER, COPPER (6 USED)

NOZZLE, FUEL INJECTION, WASHER AND O-RING (6 USED) (6404T)
NOZZLE, FUEL INJECTION WITH WASHER AND O-RING (6 USED) (6404A)
PIPE, FUEL INJECTION, NO. 6

CAP, 37° FLARE

PIPE, FUEL INJECTION LEAK-OFF (SUB. FOR AR50732)

PIPE, FUEL INJECTION, NO. 5

CLAMP, HALF, THREADED, FOR PIPE NOS. 3, 4, 5 AND 6

CLAMP, HALF, FOR PIPE NOS. 3, 4, 5 AND 6

CUSHION, FOR PIPE NOS. 3, 4, 5 AND 6

CLAMP, HALF, THREADED, FOR PIPE NOS. 1, 2, 3, 4, 5 AND 6

CLAMP, HALF, FOR PIPE NOS. 1, 2, 3, 4, § AND 6

CUSHION, FOR PIPE NOS.1,2,3,4,5,AND 6

SCREW, CAP, 1/4" X 3/4" (5 USED)

CLAMP, WITH SCREW, FOR PIPE NOS. 1 AND 2

CLAMP FOR PIPE NOS. 1 AND 2

NUT, 1/4"

WASHER, LOCK, 1/4"

PIPE, FUEL INJECTION, NO. 4

PIPE, FUEL INJECTION, NO. 3

PIPE, FUEL INJECTION, NO. 2

PIPE, FUEL INJECTION, NO. 1

ELBOW, 90°, 1/8"-27 NPT X 3/8"-24 (3 USED) (SUB. FOR R49415)
CLAMP, HOSE (2 USED)

HOSE, 9" (229MM) (MAKE FROM R32639)

PIPE, FUEL CONTROL

PLATE, FUEL CONTROL PIPE TO EXHAUST MANIFOLD LOWER FRONT SCREW
CLAMP, FUEL CONTROL PIPE TO EXHAUST MANIFOLD LOWER FRONT SCREW
CLAMP, FUEL CONTROL PIPE TO CYLINDER HEAD LIFT STRAP SCREW
PLATE, FUEL CONTROL PIPE TO CYLINDER HEAD LIFT STRAP SCREW
UNION, CONNECTOR, 1/2"-20

PIPE, FUEL, INJECTION PUMP TO FUEL FILTER LINE

NUT, ERMETO (12 USED)

SLEEVE, ERMETO (12 USED)

PIPE, FUEL INJECTION LEAK-OFF

PIPE, FUEL INJECTION LEAK-OFF

NUT, SPECIAL

SLEEVE, RUBBER

VALVE, RESTRICTOR

SCREW, HOLLOW

T T T T T T T T T T T T S S T T T T L L I L O B N B

- 396687
- 396687

o~ e e e e e e e S S e e e e S e N e e N e e e N e e e e S e Sl Sk il S e N

THIS PARTS LISTING IS CONTINUED

25-30

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

KEY  PART NO.

23 R
R
R
24 AR
25 AR
126 R
24H
14H
12H
27 AR
AR
28 AR
29 AR

AR
AR
AR
AR
AR

53162
58608
53901
55487
59115
55396
1305
812
304
58812
63831
61514
70348

73249
70343
73248
70349
70344

AN o o o e e o e e e, o,

ENGINE
SERIAL NO.

FUEL INJECTION PUMP, NOZZLES, AND FUEL PIPES - CONTINUED

(6404A, T

(ENGINE SERIAL NO. -445569)
DESCRIPTION
- 396687 CONNECTOR, BANJO

CONNECTOR, BANJO

GASKET (2 USED)

GEARS, INJECTION PUMP DRIVE AND CAMSHAFT (MATCHED SET)

SCREW, SPECIAL CAP, WITH WASHER (3 USED)

STUD, 3/8" X 1-11/16" (4 USED) (SUB. FOR C2175R)

WASHER, 13/32" X 13/16" X .060" (4 USED)

NUT, 3/8" (4 USED)

WASHER, LOCK, 3/8" (4 USED)

PUMP, FUEL TRANSFER (6404T)

PUMP, FUEL TRANSFER (6404A)

PIPE, OIL, INJECTION PUMP LUBRICATION

PUMP, FUEL INJECTION, COMPLETE (WITHOUT ANEROID) (6404T) (ROBERT
BOSCH) (SUB. FOR AR65527 OR AR69347)

PUMP, FUEL INJECTION, COMPLETE (WITHOUT ANEROID) (6404T)
(NIPPONDENSO)

PUMP, FUEL INJECTION, COMPLETE (WITH ANEROID) (6404T) (ROBERT
BOSCH) (SUB. FOR AR60370 OR AR69342)

PUMP, FUEL INJECTION, COMPLETE (WITH ANEROID) (NIPPONDENSO)
(6404T)

PUMP, FUEL INJECTION, COMPLETE (WITHOUT ANEROID) (6404A) (ROBERT
BOSCH) (SUB. FOR AR65526 OR AR69348)

PUMP, FUEL INJECTION, COMPLETE (WITH ANEROID) (6404A) (ROBERT
BOSCH) (SUB. FOR AR61996 OR AR69343)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 25-31



FUEL SYSTEM

KEY

OCONOOHAWN =

18
19
21

PART NO.

DP>P>>VIVVIVIDIDIIVD
VIV

:D—i:U%)5:0:0:033:017IJIJ:U:U:D:D:U:U:D:DIJJJ:UIJII:U:U:U:U

54859
54857
54858
54855
54856
54881
54854
54853
54892
63554
63559
63553
54851
54852
54850
54849
54891
54848
54847
54894
54895
54896
54897
54898
54899
54900
54901
54902
54903
54904
54905
54906
54907
54908
54909
54910
54911
54912
63829

. 63552

54876
24224
54875

e e s S o o o S S S S S N N S P S S NSNS PN PN SNSRI AN IS AN AN AN AN SN T

ENGINE
SERIAL NO.

FUEL INJECTION PUMP PARTS
(6404A, T)
(ENGINE SERIAL NO. -445569)

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

25-32

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

R 25728

DESCRIPTION

SCREW (3 USED)

JAW, CLAMPING, WITH THROUGH HOLE (3 USED)
JAW, CLAMPING, WITH THREADED HOLE (3 USED)
HOLDER, DELIVERY VALVE (6 USED)
O-RING (6 USED)

SPACER (6 USED)

SPRING (6 USED)

GASKET (6 USED)

VALVE, DELIVERY (6 USED) (6404A)
VALVE, DELIVERY (6 USED) (6404T)
PLUNGER AND BARREL (6 USED) (6404A)
PLUNGER AND BARREL (6 USED) (6404T)
SEGMENT, GEAR (6 USED)

SCREW (6 USED)

SLEEVE, CONTROL (6 USED)

SEAT, SPRING, UPPER

SPRING (6 USED) (6404A)

SPRING (6 USED) (6404T)

SEAT, SPRING, LOWER

SPACER, .311" (7.90MM) (6404A)

SPACER, .313" (7.95MM) (6404A)

SPACER, .315" (8.00MM) (6404A)

SPACER, .317" (8.05MM) (6404A)

SPACER, .319" (8.10MM) (6404A)

SPACER, .321" (8.15MM) (6404A)

SPACER, .323" (8.20MM) (6404A)

SPACER, .325" (8.25MM) (6404A)

SPACER, .327" (8.30MM) (6404A)

SPACER, .329" (8.35MM) (6404A)

SPACER, .331" (8.40MM) (6404A)

SPACER, .333" (8.45MM) (6404A)

SPACER, .335" (8.50MM) (6404A)

SPACER, .337" (8.55MM) (6404A)

SPACER, .339" (8.60MM) (6404A)

SPACER, .341" (8.65MM) (6404A)

SPACER, .343" (8.70MM) (6404A)

SPACER, .345" (8.75MM) (6404A)

SPACER, .346" (8.80MM) (6404A)

TAPPET, ROLLER, ASSEMBLY (6404A)
TAPPET, ROLLER, ASSEMBLY (6404T)
SCREW, INJECTION PUMP COVER (2 USED)
WASHER, COPPER (2 USED)

GASKET

THIS PARTS LISTING IS CONTINUED

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP PARTS - CONTINUED
(6404A, T)
(ENGINE SERIAL NO. -445569)

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

22 AR 63557 ( - ) COVER, INJECTION PUMP, WITH GASKET

23 R 54877 ( - ) PLUG, CLOSING

24 R 54004 ( - ) GASKET

25 R 53161 ( - ) GASKET

26 T 31556 ( - ) NUT (3 USED)

27 T 24229 ( - ) WASHER, LOCK (3 USED)

28 R 53897 ( - ) STUD (3 USED)

29 R 55062 ( - ) SUPPORT, CENTER BEARING (6404A)
R 54878 ( - ) SUPPORT, BEARING CENTER (6404T)

30 R 54880 ( - ) WASHER, LOCK (2 USED)

31 R 54879 ( - ) SCREW (2 USED)

32 AR 63558 ( - ) HOUSING, PUMP (6404A)
AR 63551 ( - ) HOUSING, PUMP (6404T)

33 R 53888 ( - ) KEY, WOODRUFF

34 R 54893 ( - ) CAMSHAFT (6404A)
R 54862 ( - ) CAMSHAFT (6404T)

35 R 54863 ( - ) SPACER (DRIVE END)
R 55152 ( - ) SPACER (GOVERNOR END)

36 R 54864 ( - ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (DRIVE END)
R 54865 ( . ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (DRIVE END)
R 54866 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (DRIVE END)
R 54867 ( - ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (DRIVE END)
R 54868 ( . ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (DRIVE END)
R 54869 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (DRIVE END)
R 54870 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (DRIVE END)
R 55153 ( - ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (GOVERNOR
R 55154 ( . ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (GOVERNOR
R 55155 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (GOVERNOR
R 55156 ( . ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (GOVERNOR
R 55157 ( - ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (GOVERNOR
R 55159 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (GOVERNOR
R 55160 ( - ) SHIM, .0390" (1.00MM) (USE AS REQUIRED) (GOVERNOR
R 55158 ( . ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (GOVERNOR

37 AR 63555 ( - ) BEARING, TAPER ROLLER (DRIVE END)
AR 63941 ( - ) BEARING, TAPER ROLLER (GOVERNOR END)

38 AR 63556 ( - ) SEAL

39 R 54882 ( . ) POINTER, TIMING

40 R 54884 ( . ) WASHER (2 USED)

41 R 54883 ( - ) SCREW (2 USED)

42 R 53886 ( - ) NUT, HEX

43 R 54871 ( - ) WASHER, LOCK

44 R 54885 ( - ) HUB, DRIVE

45 R 53885 ( - ) SCREW (2 USED)

46 R 54874 ( - ) WASHER, LOCK (2 USED)

47 R 54872 ( - ) ENDPLATE BEARING

48 R 54873 ( - ) O-RING

49 AR 69158 ( - ) CAP, CONTROL RACK WITH MAGNET

50 R 54860 ( - ) RACK, CONTROL

51 R 54861 ( - ) SCREW, RACK LOCATING

52 R 53901 ( - ) GASKET (4 USED)

53 R 53162 ( - ) CONNECTOR, BANJO

54 R 53903 ( - ) SCREW, HOLLOW

55 R 53899 ( - ) GASKET

56 R 53900 ( . ) ADAPTER

57 R 53902 ( - ) CONNECTOR, BANJO

58 R 53903 ( . ) SCREW, HOLLOW

59 R 55063 ( . ) PLUG, PUMP HOUSING, BASE (6 USED)

END)
END)
END)
END)
END)
END)
END)
END)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-33



FUEL SYSTEM

R20457

FUEL INJECTION PUMP GOVERNOR
6404A, T)
(ENGINE SERIAL NO. -445569)

KEY  PART NO.

1 R
2 R
| AR
3 7T
4 R
T
5 AR
R
R
6 R
T
7 T
8 R
9 AR
10 R
11 R
112 R
13 R
14 R
15 AR
16 R
17 R
18 R
19 AR
20 R
R
R
R
21 R
22 R
23 AR
24 R

55064
53918
63560
31556
53972
31575
63567
56989
56990
53914
24229
24295
53917
61171
54932
53915
53945
54921
54919
61174
53943
53912
53911
61172
53920
53921
53922
53923
53924
53931
63563
53932

e S S S S S S S S S S o P N PN PN EN SN SN SN N IR IR AN NS

ENGINE
SERIAL NO.

DESCRIPTION

GASKET

CAPSULE, SEALING

SEAL, STOP SCREW (SUB. R53972 AND T31575)
NUT, LOCK

WIRE, SEALING

SEAL, LEAD

HOUSING, GOVERNOR (WITH ANEROID)
HOUSING, GOVERNOR (WITHOUT ANEROID)
PLUG (WITHOUT ANEROID)

SCREW, FILL. HD. (6 USED)

WASHER, LOCK (6 USED)

KEY, WOODRUFF

SCREW, HIGH SPEED STOP

FLYWEIGHT ASSEMBLY

O-RING

BRACKET

TUBE (2 USED) (SUB. R54921)

SPRING, STARTING

SCREW

LEVER, SWIVELING

SPRING, GOVERNOR, MAIN

WASHER, LOCK

NUT, RD.

BEARING, ASSEMBLY

SHIM, .008" (0.2MM) (USE AS REQUIRED)
SHIM, .012" (0.3MM) (USE AS REQUIRED)
SHIM, .016" (0.4MM) (USE AS REQUIRED)
SHIM, .039" (1.0MM) (USE AS REQUIRED)
LEVER, GUIDE

SLIDER

LEVER, FLOATING

RING, RETAINING (2 USED)

e e e e e e e e e e e N S e S M N S S Sl e Nl S S e S S N

25-34

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP GOVTERNOR - CONTINUED

ENGINE
KEY PART NO. SERIAL NO.
25 AR 63569 ( -
26 R 53953 ( .
27 R 53950 ( -
28 R 53951 ( -
29 R 53952 ( -
30 R 53949 ( -
31 R 53948 ( .
32 R 53947 ( -
33 R 53946 ( -
34 R 53955 ( -
35 R 54922 ( -
36 R 53956 ( -
37 AR 63565 ( -
38 T 24229 ( -
39 R 53941 ( -
40 R 53958 ( .
41 R 54923 ( -
42 R 53941 ( -
43 R 53942 ( -
44 AR 63564 ( -
45 R 53938 ( -
R 53939 ( -
R 53940 ( -
46 R 53937 ( -
47 R 53934 ( -
48 R 53935 ( -
49 R 53936 ( -
50 AR 63561 ( -
51 R 53971 ( -
52 R 53927 ( -
53 R 53926 ( -
54 R 53925 ( -
55 AR 63562 ( -
56 R 53928 ( -
57 R 53929 ( -
58 R 55065 ( -
59 R 53975 ( -
60 T 24229 ( -
61 R 53976 ( -
62 R 53969 ( -
R 53970 ( -
63 T 31556 ( -
64 R 53966 ( -
65 AR 63566 ( -
66 R 54926 ( -
67 R 53972 ( -
T 31575 ( -
68 R 54927 ( -
69 T 25118 ( -
70 R 54924 ( -
R 53962 ( 375016 -
71 R 53961 ( -
72 T 24282 ( -
73 R 53963 ( -
74 R 54925 ( -
R 53964 ( 375016 -
75 R 53960 ( -
76 T 24224 ( -
77 R 53959 ( -
78 R 54300 ( -

375015

375015

T e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e S S e e e e e e e e e e e e e e e e e e e e e e e

(6404A, T)
(ENGINE SERIAL NO. -445569)

DESCRIPTION

SHACKLE

CLIP, RETAINING

SPRING, .768" (19.5MM)

SPRING, .925" (23.5MM)

SPRING, 1.043" (26.5MM)

CAPSULE, SPRING LEVER

LEVER

SHAFT

BUSHING, THREADED

O-RING

SPRING

RETAINER, SPRING

LEVER, SHUT-OFF

WASHER, LOCK

SCREW

PIN, STOP

PIN

SCREW

WASHER

LEVER, CONTROL, L.H.

SPACER, .012" (0.3MM) (USE AS REQUIRED)
SPACER, .039" (1.0MM) (USE AS REQUIRED)
SPACER, .0196" (0.5MM) (USE AS REQUIRED)
O-RING (2 USED)

BUSHING (2 USED)

O-RING (2 USED)

RING, RETAINING (2 USED)

COVER, GOVERNOR

GASKET

PLUG, SEALING (2 USED)

SHAFT

LEVER, TENSIONING

CAPSULE, TORQUE CONTROL, COMPLETE
NUT, LOCK

SCREW, FULL LOAD STOP

LEVER, CONTROL, R.H.

SPACER

WASHER, LOCK

SCREW

SCREW, FILL. HD. (LOWER) (4 USED)
SCREW, FILL. HD. (UPPER) (2 USED)
NUT, HEX.

GASKET

COVER

SCREW, LOWER (2 USED)

WIRE, SEALING

SEAL, LEAD

SCREW, UPPER (2 USED)

WASHER, COPPER (2 USED)
SPRING

SPRING

CAPSULE, SPRING

NUT, HEX.

NUT, LOCK

NUT, CAP

NUT, CAP

NUT, CAP

WASHER, COPPER (2 USED)
SCREW, LOW IDLE STOP

DECAL, GOVERNOR CALIBRATING

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-35



FUEL SYSTEM

R19164

KEY  PART NO.

1 R 54033
2 R 54024
3 R 54025
4 R 54023

I 5 R 55022
6 R 53901

I 7 R 53903
8 R 53902
9 R 55069
10 R 54016
11 R 54011
12 R 55067
13 R 55068
14 R 54013
15 R 54030
16 R 54032
17 R 54031
18 R 54027
19 R 54029
20 R 54026
21 R 54028
22 AR 63831
23 R 55070
24 R 55073
25 R 55072
26 R 54021
27 R 55071
.. R 53161

o o e s S e o, o, e, S, S, S S S, S, N, A, S, N S, N, N S N N N N

P S S T S S SO T S S T TR S T S T T R R RN R}

FUEL TRANSFER PUMP
(6404A, T

)
(ENGINE SERIAL NO. -445569)

R 19164

ENGINE
SERIAL NO.

N N N N et

DESCRIPTION

PRIMER, HAND

PLUG, SCREW

GASKET (2 USED)

SPRING (2 USED)

VALVE (2 USED) (SUB. FOR R55074)
GASKET (4 USED)

SCREW, HOLLOW (2 USED) (SUB. FOR R54012)
FITTING, BANJO (2 USED)

PLUG, SCREW

GASKET

SPRING

PLUNGER, PUMP (ORDER AR63831)
SPINDLE, PRESSURE (ORDER AR63831)
O-RING

CLIP

BOLT, STUD

NUT, CLAMPING

HOUSING, FILTER (GLASS)

SPRING

FILTER

GASKET

PUMP, FUEL TRANSFER, COMPLETE
TAPPET, ROLLER (SUB. AR73857)
BLOCK, SLIDING (2 USED) (SUB. AR73857)
PIN, ROLLER (SUB. AR73857)

RING, SNAP

ROLLER (SUB. AR73857)

GASKET, FUEL TRANSFER PUMP

25-36

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



FUEL SYSTEM

R18381

KEY  PART NO.

48633
48696
48695
48689
48691
48692
52375
48694
48693
48698
48699
48700
48701
48702
48703
48704
48705
48706
49549
49551
49552
49553
49554
49555
49556
49557
49558
51603
48697
R 53091

QOWONOOOTHWN =
o)

—_

>VVIVVIVVIVVVVIIVVIVDIVIVIVID>IIVDDIDID

s s s s, o, o, o, o, S, S, o, o, o, o, o, L, e, S, S, e, e, S, S, S, e, S, S, S, S, o,

FUEL INJECTION NOZZLE (21 MM.) (ROBERT BOSCH)
6404A, T
-445569)

ENGINE
SERIAL NO.

(ENGINE SERIAL NO.

e e N S e e e e e e S e e e S e e e e e e e et e e e e e e

DESCRIPTION

WASHER, COPPER

NUT, NOZZLE RETAINING
NUT, GLAND
SPINDLE
SPRING

PLUG,
BODY

SCREW, HOLLOW

SCREW

GASKET (2 USED)

SHIM, .
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,

043" (1.09

045" (1.14
047" (1.19
049" (1.24
051" (1.30
053" (1.35
.055" (1.40
057" (1.45
.059" (1.50
061" (1.55
063" (1.60
065" (1.65
067" (1.70
069" (1.75
071" (1.80
073" (1.85
075" (1.91
077" (1.96

O-RING
NOZZLE
NOZZLE, FUEL [NJECTION, COMPLETE (21 MM) (ROBERT BOSCH) (6 USED)

MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE
MM), PRESSURE

ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING
ADJUSTING

R 18381

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-37



FUEL SYSTEM

R25769

—~

59

7
[

1

R 25769

KEY  PART NO.

16H 644
R 34766
T 23425
R 59293
R 59294
R 59104
AR 74664

NOOAWN =

AR 74665

8 R 60877

9 R 60876
10 R 62245
11 AR 69451
12 AR 69450
13 AR 69449
14 AR 69448

16 AR 69447
17 AR 69446
18 R 57641
19 R 27528
20 R 27256

1 21 AR 77448
122 R 27528
123 R 31655
1 24 24H 1305
I 256 28H 1525
26 R 54088
27 AR 76502
28 AR 73517
AR 73518

s s s e o o, o, e, o, o, o, o, o, o, o, o, o, S, o, S, e, o, e, S, o, S, e,

FUEL INJECTION PUMP, NOZZLES AND FUEL PIPE

CODE 1601

12

ENGINE
SERIAL NO.

(6404A, T)

(ENGINE SERIAL NO. 445570-

)
INJECTION SYSTEM, REGULAR GOVERNOR

13

e e e e S S e S S e e N e N e S e e e e e e e e e e

25-38

12

DESCRIPTION

RIVET, PAN HD.

CLAMP (21 USED)

BOOT, NOZZLE LEAK-OFF (7 USED)
CONNECTOR, SPECIAL (6 USED)
WASHER, ALUMINUM (6 USED)
WASHER, ALUMINUM (6 USED)

NOZZLE, FUEL INJECTION, WITH WASHER AND O-RING (6 USED) (FOR

PARTS SEE PAGE 25-65) (6404A)

NOZZLE, FUEL INJECTION, WITH WASHER AND O-RING (6 USED) (FOR

PARTS SEE PAGE 25-53) (6404T)
TUBE, FUEL INJECTION LEAK-OFF (2 USED)
TUBE, FUEL INJECTION LEAK-OFF (2 USED)
TUBE, FUEL INJECTION LEAK-OFF (2 USED)
PIPE, FUEL INJECTION, NO. 6
PIPE, FUEL INJECTION, NO. 5
PIPE, FUEL INJECTION, NO. 4
PIPE, FUEL INJECTION, NO. 3
ELBOW, 90° (FUEL CONTROL LINE TO INJECTION PUMP)
PIPE, FUEL INJECTION, NO. 2
PIPE, FUEL INJECTION, NO. 1
ELBOW, 90°, 1/8"-27 NPT X 3/8"-24
CLAMP
PLATE
PIPE, FUEL CONTROL
CLAMP
PLATE
WASHER, .41" X .81" X .060"
SPACER, PIPE, .50" I.D. X 1.06"
TUBE, FUEL INJECTION LEAK-OFF
LINE, PUMP TO LEAK-OFF LINE
PUMP, FUEL INJECTION (WITH ANEROID) (6404T) (ROBERT BOSCH)
PUMP, FUEL INJECTION (WITH ANEROID) (6404A) (ROBERT BOSCH)

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP, NO(ZGE%E“S\ ArP;D FUEL PIPE - CONTINUED
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
29 AR 55487 ( - ) GEAR, INJECTION PUMP DRIVE AND CAMSHAFT (MATCHED SET)
I 30 AR 59115 ( - ) SCREW, SPECIAL CAP (3 USED)
31 R 55396 ( - ) STUD (4 USED)
R 42729 ( - ) WASHER, SPECIAL (4 USED)
12H 304 ( - ) WASHER, LOCK, 3/8" (4 USED)
14H 812 ( - ) NUT, 3/8"
32 AR 63831 ( - ) PUMP, FUEL TRANSFER (FOR PARTS SEE PAGE 25-52 OR 25-64)
33 R 57641 ( - ) ELBOW, 90°, 1/8"-27 NPT X 3/8"-24
34 AR 76158 ( - ) PIPE, ANEROID CONTROL
35 U 45538 ( - ) ELBOW, 90°, 1/4™18 X 1/2"-20
36 R 58186 ( - ) CLAMP, HALF (2 USED)
R 61144 ( - ) RETAINER, CLAMP
R 59305 ( - ) RETAINER
21H 1312 ( - ) SCREW, MACH., NO. 10
12H 246 ( - ) WASHER, LOCK, NO. 10
37 R 59302 ( . ) CLAMP, HALF (2 USED)
R 61147 ( - ) RETAINER, CLAMP
R 59304 ( - ) REINFORCEMENT
21H 1312 ( - ) SCREW, MACH., NO. 10 (5 USED)
12H 302 ( - ) WASHER, LOCK, NO. 10 (5 USED)
38 AR 76488 ( - ) PIPE, PUMP OIL INLET
1 39 AR 76326 ( - ) LINE, FLEXIBLE
40 R 59299 ( - ) CLAMP, HALF (2 USED)
R 61146 ( - ) RETAINER, CLAMP
R 59300 ( - ) REINFORCEMENT
12H 1312 ( - ) SCREW, MACH., NO. 10 (3 USED)
12H 246 ( - ) WASHER, LOCK, NO. 10 (3 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-39



FUEL SYSTEM

R25426

R 25L426

KEY PART NO.
1 16H 644
2 R 34766
3 T 23425
4 R 59293
5 R 59294
6 R 59104
I 7 AR 74664
AR 74665
8 R 60877
9 R 60876
10 R 62245
11 AR 69451
12° AR 69450

13 AR 69449
14 AR 69448
15 AR 69447
16 AR 69446
17 R 54088
18 AR 76502
19 AR 73519
AR 73520

20 AR 55487
121 AR 59115
22 R 5539
R 42729

12H 304

14H 812

23 AR 63831

—_

s s N o e o, o, o, o, S, e, e, S, e, S, e, e, S, e,

FUEL INJECTION PUMP, NOZZLES, AND FUEL PIPE

(6404A, T)
(ENGINE SERIAL NO. 445570- )
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

12
'1
3 14 15 16
e 9

8

ENGINE
SERIAL NO. DESCRIPTION

RIVET, PAN HD.

CLAMP (21 USED)

BOOT, NOZZLE LEAK-OFF (7 USED)

CONNECTOR, SPECIAL (6 USED)

WASHER, ALUMINUM (6 USED)

WASHER, ALUMINUM (6 USED)

NOZZLE, FUEL INJECTION WITH WASHER AND O-RING (6 USED) (FOR PARTS
SEE PAGE 25-65) (6404A)

NOZZLE, FUEL INJECTION WITH WASHER AND O-RING (6 USED) (FOR PARTS
SEE PAGE 25-53) (6404T)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

TUBE, FUEL INJECTION LEAK-OFF (2 USED)

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO.

PIPE, FUEL INJECTION, NO. 1

TUBE, FUEL INJECTION LEAK-OFF

LINE, PUMP TO LEAK-OFF LINE

PUMP, FUEL INJECTION (WITHOUT ANEROID) (6404T) (ROBERT BOSCH)

PUMP, FUEL INJECTION (WITHOUT ANEROID) (6404A) (ROBERT BOSCH)

GEAR, INJECTION PUMP DRIVE AND CAMSHAFT (MATCHED SET)

SCREW, SPECIAL CAP (3 USED)

STUD (4 USED)

WASHER, SPECIAL (4 USED)

WASHER, LOCK, 3/8" (4 USED)

NUT, 3/8" (4 USED)

PUMP, FUEL TRANSFER (FOR PARTS SEE PAGE 25-52 OR 25-64)

[ R T T R R

e e e e e e e e e N S N e e e e e e e ke e e e e
NWOAROOD

THIS PARTS LISTING IS CONTINUED

25-40

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



FUEL SYSTEM

FUEL INJECTION PUMP, NOZZLES, AND FUEL PIPE - CONTINUED

(6404A, T)
(ENGINE SERIAL NO. 445570- )
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION
24 R 39832 ( - ) CONNECTOR, SPECIAL, 1/8"27 NPT X 3/8"-24
25 AR 61514 ( - ) PIPE, INJECTION PUMP, OIL LUBRICATION
26 U 45538 ( - ) ELBOW, 90°, 1/4"-18 X 1/2"-20
27 R 58186 ( - ) CLAMP, HALF (2 USED)

R 61144 ( - ) RETAINER, CLAMP

R 59305 ( - ) REINFORCEMENT

21H 1312 ( - ) SCREW, MACH., NO. 10

12H 246 ( - ) WASHER, LOCK, NO. 10
28 R 59302 ( - ) CLAMP, HALF (2 USED)

R 61147 ( - ) RETAINER, CLAMP

R 59304 ( - ) REINFORCEMENT

21H 1312 ( - ) SCREW, MACH., NO. 10 (5 USED)

12H 246 ( - ) WASHER, LOCK, NO. 10 (5 USED)
29 AR 76760 ( . ) LINE, FLEXIBLE
30 R 59299 ( - ) CLAMP, HALF (2 USED)

R 61146 ( - ) RETAINER, CLAMP

R 59300 ( - ) REINFORCEMENT

21H 1312 ( - ) SCREW, MACH., NO. 10 (3 USED)

12H 302 ( - ) WASHER, LOCK, NO. 10 (3 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-41



FUEL SYSTEM

R25427

KEY  PART NO.

OCONOOHAWN =
DVIDVDIVDDDD

n
o
)>ID:U:DJ’J—-I—!:U:U:D)>:U:U—|:U>:D:DJJJJ:DIJ)£)£

D

D

54859
54857
54858
63065
54856
54881
54854
54853
63554
63553
54851
54852
54850
54849
54848
54847
63552
54846
24224
54876
54875
63557
54877
54004
53161
24229
31556
53897
54878
54880
54879
63551
53888
54862
54863

PN N SN N N N N N N N S S o S, S, e, o, o, e, S, e, o, S, S, e, S, e, o, o S, S, o, S, S,

CODE 1601

ENGINE
SERIAL NO.

FUEL INJECTIONTPUMP PARTS

N e et e e N et e e e e e e e e e e e e e e e e e S e e e e e e e e e e

25-42

(6404T)
(ENGINE SERIAL NO. 445570-

INJECTION SYSTEM, REGULAR )GOVERNOR

DESCRIPTION

SCREW (3 USED)

JAW, CLAMPING, WITH THROUGH HOLE (3 USED)
JAW, CLAMPING, WITH THREADED HOLE (3 USED)
HOLDER, DELIVERY VALVE (6 USED)
O-RING (6 USED)

SPACER (6 USED)

SPRING (6 USED)

GASKET (6 USED)

VALVE, DELIVERY (6 USED)

PLUNGER AND BARREL (6 USED)
SEGMENT, GEAR (6 USED)

SCREW (6 USED)

SLEEVE, CONTROL (6 USED)

SEAT, SPRING, UPPER (6 USED)
SPRING (6 USED)

SEAT, SPRING, LOWER (6 USED)
TAPPET, ROLLER, ASSEMBLY (6 USED)
PLUG, PUMP HOUSING, BASE (6 USED)
WASHER, COPPER (2 USED)

SCREW, INSPECTION COVER (2 USED)
GASKET

COVER, INJECTION PUMP, WITH GASKET
PLUG, CLOSING

GASKET

GASKET

WASHER, LOCK (3 USED)

NUT (3 USED)

STUD (3 USED)

SUPPORT, CENTER BEARING

WASHER, LOCK (2 USED)

SCREW (2 USED)

HOUSING, PUMP

KEY, WOODRUFF

CAMSHAFT

SPACER, GOVERNOR END

THIS PARTS LISTING IS CONTINUED

R 2s5ko7

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN U.S.A.



FUEL SYSTEM

KEY  PART NO.

36 R 55152
R 54864
R 54865
R 54866
R 54867
R 54868
R 54869
R 54870
R 55153
R 55154
R 55155
R 551566
R 55157
R 55159
R 55160
R 55158
37 AR 63555
AR 63941
38 AR 63556
39 R 54882
40 R 54884
41 R 54883
42 R 53886
43 R 53887
44 R 54885
45 R 60908
46 R 54874
47 R 54872
48 R 54873
49 R 60909
50 AR 69158
51 R 54860
52 R 54861
53 R 53901
54 R 58608
55 R 53903
56 R 53162
57 R 53903
58 R 57641
59 T 31508

o e S o, S, e, S, o, o, S, o, o, o, o, e S, e S, e, o, e, e, S, S, S, S, S, . S, S, S, N, S, S, o

FUEL INJECTION PUMP PARTS - CONTINUED
6404T

CODE 1601

ENGINE
SERIAL NO.

e e e e e e e N e e S S e e e S e N e e e e e St e e e e e et e e e et e e e e e’

(ENGINE SERIAL NO. 445570-

)
INJECTION SYSTEM, REGULAR GOVERNOR

SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,

DESCRIPTION

.0039" (0.10MM) (USE
.0047" (0.12MM) (USE
.0055" (0.14MM) (USE
.0063" (0.16MM) (USE
.0071" (0.18MM) (USE
.0197" (0.50MM) (USE
.0118" (0.30MM) (USE
.0039" (0.10MM) (USE
.0047" (0.12MM) (USE
.0055" (0.14MM) (USE
.0063" (0.16MM) (USE
.0071" (0.18MM) (USE
.0197" (0.50MM) (USE
.0390" (1.00MM) (USE
.0118" (0.30MM) (USE
.0118" (0.30MM) (USE

AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS

REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (DRIVE END)
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR

BEARING, TAPER ROLLER (DRIVE END)
BEARING, TAPER ROLLER (GOVERNOR END)

SEAL

POINTER, TIMING
WASHER (2 USED)
SCREW (2 USED)

NUT, HEX

WASHER, LOCK

HUB, DRIVE

SCREW (2 USED)
WASHER, LOCK (2 USED)
ENDPLATE BEARING

O-RING

GASKET
CAP, CONTROL RACK, WITH MAGNET

RACK,

CONTROL

SCREW, RACK LOCATING
GASKET (4 USED)
CONNECTOR, BANJO
SCREW, HOLLOW
CONNECTOR, BANJO
SCREW, HOLLOW
ELBOW, 90°, 1/8"-27 X 3/8"-24
NAMEPLATE

END)
END)
END)
END)
END)
END)
END)
END)
END)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.

25-43



FUEL SYSTEM

R24919
R 24919

KEY  PART NO.
1 R 55064
2 AR 77812
3 R 53885
T 24229
4 T 24295
5 R 53972
T 31575
6 R 53918
7 T 31556
8 R 53917
9 R 54938
10 R 54937
11 R 53919
112 R 53945
13 R 53915
14 AR 61171
15 R 53912
16 R 53911
17 R 54921
18 AR 61172
19 R 53920
R 53921
R 53922
R 53923
20 R 53924
21 R 53943
22 AR 61174
23 R 53931
24 R 53930
25 R 53932
26 AR 63569
27 R 53953

PN N N N A N N s e, o o, e o, S, S, o, e, S, e, S, S, e, S, S, e S, S, S, S, S,

ENGINE
SERIAL NO.

FUEL INJECTION PUMP GOVERNOR
(6404T)
(ENGINE SERIAL NO. 445570- )
CODE 1601  INJECTION PUMP, REGULAR GOVERNOR

DESCRIPTION

GASKET

HOUSING, GOVERNOR

SCREW, FILL. HD. (6 USED)

WASHER, LOCK (6 USED)

KEY, WOODRUFF

WIRE, SEALING

SEAL, LEAD

CAPSULE, SEALING

NUT, LOCK

SCREW, HIGH SPEED STOP

SPACER

SCREW, SPECIAL

SCREW, SPECIAL

TUBE (2 USED) (SUB. R54921)

BRACKET

FLYWHEEL ASSEMBLY

WASHER, LOCK

NUT, ROUND

SPRING, STARTING

BEARING, ASSEMBLY

SHIM, .008" (0.2MM) (USE AS REQUIRED)
SHIM, .012" (0.3MM) (USE AS REQUIRED)
SHIM, .016" (0.4MM) (USE AS REQUIRED)
SHIM, .039" (1.0MM) (USE AS REQUIRED)
LEVER, GUIDE

SPRING, GOVERNOR, MAIN

LEVER, SWIVELING

SLIDER

LEVER, FLOATING

RING, RETAINING (2 USED)

SHACKLE

CLIP, RETAINING

e e e e e e N e el e e e el e e e S S e e e e et e e e e e e e e e’

THIS PARTS LISTING IS CONTINUED

25-44

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN U.S.A.



FUEL SYSTEM

FUEL INJECTION PUM(I;“(gQr\;ERNOI? - CONTINUED
4
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION PUMP, REGULAR GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

28 R 53950 ( - ) SPRING, .768" (19.5MM)

29 R 53951 ( - ) SPRING, .925" (23.5MM)

30 R 53952 ( - ) SPRING, 1.043" (26.5MM)

31 R 53949 ( - ) CAPSULE, SPRING LEVER

32 R 53946 ( - ) BUSHING, THREADED

33 R 54922 ( - ) SPRING

34 R 60921 ( - ) SCREW, SPECIAL

35 AR 63565 ( - ) LEVER, SHUT-OFF

3 T 24229 ( - ) WASHER, LOCK

37 R 53976 ( - ) SCREW

38 R 53956 ( - ) RETAINER, SPRING

39 R 53955 ( - ) O-RING

40 R 53947 ( - ) SHAFT

41 R 53948 ( - ) LEVER

42 R 53923 ( . ) PIN

43 R 53958 ( . ) PIN, STOP

44 AR 65361 ( - ) COVER, GOVERNOR

45 R 53936 ( - ) RING, RETAINING (2 USED)

46 R 53935 ( - ) O-RING (2 USED)

47 R 53934 ( - ) BUSHING (2 USED)

48 R 53937 ( . ) O-RING

49 R 53938 ( - ) SPACER, .012" (0.3MM) (USE AS REQUIRED)
R 53939 ( - ) SPACER, .039" (1.0MM) (USE AS REQUIRED)
R 53940 ( - ) SPACER, .0196" (0.5MM) (USE AS REQUIRED)

50 AR 63564 ( - ) LEVER, CONTROL, LH.

51 R 53976 ( - ) SCREW

52 T 24229 ( - ) WASHER, LOCK

53 R 53942 ( . ) WASHER

54 R 53960 ( - ) NUT, CAP

55 T 24224 ( . ) WASHER, COPPER (2 USED)

56 R 53959 ( - ) SCREW, LOW IDLE STOP

57 R 54300 ( - ) DECAL, GOVERNOR CALIBRATING

58 R 54924 ( . ) SPRING

59 R 53961 ( - ) CAPSULE, SPRING

60 T 24282 ( - ) NUT, HEX

61 R 53963 ( . ) NUT, LOCK

62 R 53964 ( - ) NUT, CAP

63 T 25118 ( - ) WASHER, COPPER (2 USED)

64 R 55066 ( - ) BRACKET
R 53300 ( - ) CLIP (PUMP SHUT-OFF CABLE)
37H 133 ( - ) SCREW, TAPPING, NO. 8 X 5/8"

65 R 53976 ( . ) SCREW, INNER (2 USED)

66 R 53972 ( - ) WIRE, SEALING
T 31575 ( - ) SEAL, LEAD

67 R 54926 ( - ) SCREW, OUTER (2 USED)

68 AR 63566 ( - ) COVER

69 R 53966 ( - ) GASKET

70 T 31556 ( - ) NUT, HEX

71 R 53969 ( - ) SCREW, FILL. HD. (LOWER) (4 USED)
R 53970 ( - ) SCREW, FILL. HD. (UPPER) (2 USED)

72 R 53929 ( - ) SCREW, FULL LOAD STOP

73 R 53928 ( - ) NUT, LOCK

74 R 53926 ( - ) SHAFT

75 R 53927 ( . ) PLUG, SEALING (2 USED)

76 R 53971 ( - ) GASKET

77 R 53925 ( - ) LEVER, TENSIONING

78 AR 73861 ( - ) CAPSULE, TORQUE CONTROL, COMPLETE

79 R 60916 ( - ) PLUG, CAP

80 R 54932 ( - ) O-RING

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN US.A.

25-45



FUEL SYSTEM

R24920

KEY

OCONOODWN =

VIDV-HD—LIDIVVITVIVIDIVIDIVIVVDIDIVDVDIDIDDOD

PART NO.

62106
62107
26373
62105
62104
63063
63062
63061
63060
63059
53932
63058
53995
54933
63057
63054
63056
63064
53997
54936
53972
31575
53991
24229
54005
54004
54931

R 24920

s s s s o o, e, e o, e, o, o, o, o, o, o, S, S, S, S, S, S, S, S, S, S,

CODE 1601

[ T T T S T T S T S S T S S T S SO T S N S SR S S S B}

FUEL INJECTION PUMP ANEROID
(6404T)
(ENGINE SERIAL NO. 445570- )
INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE
SERIAL NO.

DESCRIPTION

SCREW, SPECIAL

WASHER, COPPER (2 USED)
SPRING

WIRE, RESTRICTOR
VALVE, CAPILLARY
SCREW, SPECIAL (2 USED)
HOUSING

GASKET

PISTON

SPRING

RING, RETAINING

WASHER

SCREW

NUT, STOP

SPRING

SHAFT

SPRING

LEVER

RING, RETAINING

PLUG

WIRE, SEALING (2 USED)
SEAL, LEAD (2 USED)
SCREW, WITH HOLE (2 USED)
WASHER, LOCK (2 USED)
PLUG

WASHER

SHAFT

S S e e e e e S e e e e N e e e e e e e e e e e e e

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN USA.



FUEL SYSTEM

FUEL INJECTION PUMP ANEROID - CONTINUED
(6404T

)
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
27 R 54932 ( - ) O-RING
28 AR 63568 ( - ) HOUSING, ANEROID
29 R 53978 ( - ) BUSHING, GUIDE
30 R 53982 ( - ) SPRING
31 R 53985 ( . ) SEAT, SPRING, UPPER
32 R 60911 ( - ) STAKE
33 R 60910 ( - ) cLP
34 R 53981 ( - ) SCREW (2 USED)
35 T 24229 ( - ) WASHER, LOCK (2 USED)
36 R 53983 ( - ) DIAPHRAGM
37 R 53986 ( - ) WASHER, THRUST
38 R 53987 ( - ) WASHER, LOCK
39 T 31556 ( - ) NUT, HEX
40 R 53942 ( - ) WASHER (2 USED)
41 R 54930 ( - ) SCREW, WITH HOLE
42 R 53988 ( - ) NUT, CAP
43 T 24223 ( - ) GASKET
44 R 54006 ( - ) NUT, ROUND
45 T 32330 ( - ) SCREW, THREADED
46 R 54887 ( - ) SCREW, FILL. HD. (3 USED)
47 R 53989 ( . ) COVER
.. AR 63830 ( - ) ANEROID, COMPLETE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-47



FUEL SYSTEM

FUEL INJECTION PUMP PARTS

6404T)

(
(ENGINE SERIAL NO. 445570-

INJECTION SYSTEM, 3%-5% GOVERNOR

CODE 1604
R25427
ENGINE
KEY PART NO. SERIAL NO.
1 R 54859 ( -
2 R 54857 ( -
3 R 54858 ( -
4 R 63065 ( -
5 R 54856 ( -
6 R 54881 ( -
7 R 54854 ( .
8 R 54853 ( -
9 AR 63554 ( -
10 AR 63553 ( -
11 R 54851 ( -
12 R 54852 ( -
13 R 54850 ( -
14 R 54849 ( -
15 R 54848 ( -
16 R 54847 ( .
17 AR 63552 ( -
18 R 54846 ( -
19 T 24224 ( -
20 R 54876 ( -
21 R 54875 ( .
22 AR 63557 ( -
23 R 54877 ( -
24 R 54004 ( -
25 R 53161 ( -
26 T 24229 ( -
27 T 31556 ( -
28 R 53897 ( -
29 R 54878 ( -
30 R 54880 ( -
31 R 54879 ( -
32 AR 63551 ( .
33 R 53888 ( -
34 R 54862 ( -
35 R 54863 ( -

e e e e e e e e e e e e el e e e e e S el e e e e e e e e e e e e e e e

25-48

DESCRIPTION

SCREW (3 USED)

JAW, CLAMPING, WITH THROUGH HOLE (3 USED)
JAW, CLAMPING, WITH THREADED HOLE (3 USED)
HOLDER, DELIVERY VALVE (6 USED)
O-RING (6 USED)

SPACER (6 USED)

SPRING (6 USED)

GASKET (6 USED)

VALVE, DELIVERY (6 USED)

PLUNGER AND BARREL (6 USED)
SEGMENT, GEAR (6 USED)

SCREW (6 USED)

SLEEVE, CONTROL (6 USED)

SEAT, SPRING, UPPER (6 USED)
SPRING (6 USED)

SEAT, SPRING, LOWER (6 USED)
TAPPET, ROLLER, ASSEMBLY (6 ‘USED)
PLUG, PUMP HOUSING, BASE (6 USED)
WASHER, COPPER (2 USED)

SCREW, INSPECTION COVER (2 USED)
GASKET

COVER, INJECTION PUMP, WITH GASKET
PLUG, CLOSING

GASKET

GASKET

WASHER, LOCK (3 USED)

NUT (3 USED)

STUD (3 USED)

SUPPORT, CENTER BEARING

WASHER, LOCK (2 USED)

SCREW (2 USED)

HOUSING, PUMP

KEY, WOODRUFF

CAMSHAFT

SPACER, GOVERNOR END

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

PC-1554 (10-DEC-76)

LITHO IN USA.



FUEL SYSTEM

KEY  PART NO.
36 R 55152
R 54864
R 54865
R 54866
R 54867
R 54868
R 54869
R 54870
R 55153
R 556154
R 55155
R 55156
R 55157
R 55159
R 55160
R 55158
37 AR 63555
AR 63941
38 AR 63556
39 R 54882
40 R 54884
41 R 54883
42 R 53886
43 R 53887
44 R 54885
45 R 60908
46 R 54874
47 R 54872
48 R 54873
49 R 60909
50 AR 69158
51 R 54860
52 R 54861
53 R 53901
54 R 58608
55 R 53903
56 R 53162
57 R 53903
58 R 57641
59 T 31508

o e e e S s S, s e, o, S, e, L, S, e S, S, o, S, S, o, S, S, S, o, S, S, S, S, e o, o S, N, N N PN N N N

FUEL INJECTION PUMP PARTS - CONTINUED

04T)

(64
(ENGINE SERIAL NO. 445570- )
INJECTION SYSTEM, 3%-5% GOVERNOR

CODE 1604

ENGINE
SERIAL NO.

R T T T T R T T T T T T T T T T T T T T T T T T S T S R I L L R

e e e e " e e e e S e S S S e e S e e e et e e e e e e e et e e e e e e e’ e

SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,

SEAL

DESCRIPTION

.0039" (0.10MM) (USE
.0047" (0.12MM) (USE
.0055" (0.14MM) (USE
.0063" (0.16MM) (USE
.0071" (0.18MM) (USE
.0197" (0.50MM) (USE
.0118" (0.30MM) (USE
.0039" (0.10MM) (USE
.0047" (0.12MM) (USE
[0055" (0.14MM) (USE
.0063" (0.16MM) (USE
.0071" (0.18MM) (USE
.0197" (0.50MM) (USE
.0390" (1.00MM) (USE
.0118" (0.30MM) (USE
.0118" (0.30MM) (USE

POINTER, TIMING
WASHER (2 USED)
SCREW (2 USED)

NUT, H

EX

WASHER, LOCK

HUB, DRIVE

SCREW (2 USED)
WASHER, LOCK (2 USED)
ENDPLATE BEARING

O-RING

GASKET
CAP, CONTROL RACK, WITH MAGNET

RACK,

CONTROL

SCREW, RACK LOCATING
GASKET (4 USED)

CONNE!

CTOR, BANJO

SCREW, HOLLOW

CONNE!

CTOR, BANJO

SCREW, HOLLOW

ELBOW
NAMEP

, 90°
LATE

AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS
AS

REQUIRED) (DRIVE
REQUIRED) (DRIVE
REQUIRED) (DRIVE
REQUIRED) (DRIVE
REQUIRED) (DRIVE
REQUIRED) (DRIVE
REQUIRED) (DRIVE

END)
END)
END)
END)
END)
END)
END)

REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
REQUIRED) (GOVERNOR
BEARING, TAPER ROLLER (DRIVE END)

BEARING, TAPER ROLLER (GOVERNOR END)

END)
END)
END)
END)
END)
END)
END)
END)
END)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.

25-49



FUEL SYSTEM

FUEL INJECTION PUMP GOVERNOR
(6404T)
(ENGINE SERIAL NO. 445570-
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

R25431
R 25431
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 55064 ( - ) GASKET
2 R 56989 ( - ) HOUSING, GOVERNOR
3 R 53885 ( - ) SCREW, FILL HD. (6 USED)
T 24229 ( - ) WASHER, LOCK (6 USED)
4 T 24295 ( - ) KEY, WOODRUFF
5 R 56990 ( - ) PLUG
6 R 53972 ( - ) WIRE, SEALING
T 31575 ( - ) SEAL, LEAD
7 R 53918 ( - ) CAPSULE, SEALING
| AR 63560 ( - ) SEAL, STOP SCREW (SUB. R53972 AND T31575)
8 T 31556 ( - ) NUT, LOCK -
9 R 53917 ( - ) SCREW, HIGH SPEED STOP
10 R 60915 ( - ) SCREW
I 11 R 53945 ( - ) TUBE (2 USED) (SUB. R54921)
12 R 60912 ( - ) BRACKET
13 AR 73730 ( - ) FLYWEIGHT ASSEMBLY
14 R 53912 ( - ) WASHER, LOCK
15 R 53911 ( - ) NUT, RD.
16 R 54921 ( - ) SPRING, STARTING
17 AR 61172 ( - ) BEARING, ASSEMBLY
18 R 53920 ( - ) SHIM, .008" (0.2MM) (USE AS REQUIRED)
R 53921 ( - ) SHIM, .012" (0.3MM) (USE AS REQUIRED)
R 53922 ( - ) SHIM, .016" (0.4MM) (USE AS REQUIRED)
R 53923 ( - ) SHIM, .039" (1.0MM) (USE AS REQUIRED)
19 R 53924 ( - ) LEVER, GUIDE
20 R 60913 ( - ) SPRING, GOVERNOR, MAIN
21 AR 61174 ( - ) LEVER, SWIVELING
22 R 53931 ( - ) SLIDER
23 R 53930 ( - ) LEVER, FLOATING
24 R 53932 ( - ) RING, RETAINING (2 USED)
25 AR 73858 ( - ) SHACKLE
26 R 53953 ( . ) CLIP, RETAINING

THIS PARTS LISTING IS CONTINUED
25-50 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.SA.




FUEL SYSTEM

FUEL INJECTION PUM(I;4GQr\;ERNOR - CONTINUED
04
(ENGINE SERIAL NO. 445570- )
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

27 R 53950 ( - ) SPRING, .768" (19.5MM)

28 R 53951 ( - ) SPRING, .925" (23.5MM)

29 R 53952 ( - ) SPRING, 1.043" (26.5MM)

30 R 53949 ( . ) CAPSULE, SPRING LEVER

31 R 53946 ( - ) BUSHING, THREADED

32 R 54922 ( - ) SPRING

33 R 60921 ( - ) SCREW, SPECIAL

34 AR 63565 ( - ) LEVER, SHUT-OFF

35 T 24229 ( - ) WASHER, LOCK

3 R 53941 ( - ) SCREW, SPECIAL

37 R 53956 ( - ) RETAINER, SPRING

38 R 53955 ( - ) O-RING

39 R 53947 ( . ) SHAFT

40 R 53948 ( - ) LEVER

41 R 54923 ( - ) PIN

42 R 53958 ( - ) PIN, STOP

43 AR 63561 ( - ) COVER, GOVERNOR

44 R 53936 ( - ) RING, RETAINING (2 USED)

45 R 53935 ( - ) O-RING (2 USED)

46 R 53934 ( - ) BUSHING (2 USED)

47 R 53937 ( ) O-RING

48 R 53938 ( . ) SPACER, .012" (0.3MM) (USE AS REQUIRED)
R 53939 ( - ) SPACER, .039" (1.0MM) (USE AS REQUIRED)
R 53940 ( . ) SPACER, .0196" (0.5MM) (USE AS REQUIRED)

49 R 55065 ( - ) LEVER, CONTROL, R.H.

50 R 53976 ( - ) SCREW, SPECIAL

51 T 24229 ( - ) WASHER, LOCK

52 R 53942 ( - ) WASHER

53 R 53960 ( - ) NUT, CAP

54 T 24224 ( - ) WASHER, COPPER (2 USED)

55 R 60914 ( - ) SCREW, LOW IDLE STOP

56 R 54300 ( - ) DECAL, GOVERNOR CALIBRATING

57 R 53962 ( - ) SPRING

58 R 53961 ( - ) CAPSULE, SPRING

59 T 24282 ( - ) NUT, HEX.

60 R 53963 ( - ) NUT, LOCK

61 R 53964 ( - ) NUT, CAP

62 T 25118 ( - ) WASHER, COPPER (2 USED)

63 R 55066 ( - ) BRACKET, BOWDEN WIRE
R 53300 ( - ) CLIP (PUMP SHUT-OFF CABLE)
37H 133 ( - ) SCREW, TAPPING, NO. 8 X 5/8"

64 R 60908 ( - ) SCREW, UPPER (2 USED)

65 R 53972 ( - ) WIRE, SEALING
T 31575 ( - ) SEAL, LEAD

66 R 54926 ( - ) SCREW, LOWER (2 USED)

67 AR 63566 ( - ) COVER

68 R 53966 ( - ) GASKET

69 T 31556 ( - ) NUT, HEX

70 R 53969 ( - ) SCREW, FILL. HD. (LOWER) (4 USED)
R 53970 ( - ) SCREW, FILL. HD. (UPPER) (4 USED)

71 R 53929 ( - ) SCREW, FULL LOAD STOP

72 R 53928 ( - ) NUT, LOCK

73 R 53926 ( - ) SHAFT

74 R 53927 ( - ) PLUG, SEALING (2 USED)

75 R 53971 ( - ) GASKET

76 R 53925 ( . ) LEVER, TENSIONING

77 AR 73859 ( - ) CAPSULE, TORQUE CONTROL, COMPLETE

78 R 60916 ( - ) PLUG, CAP

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-51



FUEL SYSTEM

R24921

KEY

OCONOODWN =

10

PART NO.

. DVIVDIVVDIDIVIDIDD

Bl

JJ:U:JG >DIVJVDIVDID:

54033
54024
54025
54023
54022
53901
53903
53902
55069
54016
54011

. e e, e, S S, o, S, o, S, S, S, N S, S, S, S, S, S,

FUEL TRANSFER PUMP
(6404T)
(ENGINE SERIAL NO. 445570- )
CODE 1601  INJECTION PUMP, REGULAR GOVERNOR
CODE 1604  INJECTION SYSTEM, 3%-5% GOVERNOR

&

16

R 2k921

ENGINE

SERIAL NO. DESCRIPTION

PRIMER, HAND

PLUG, SCREW

GASKET (2 USED)

SPRING (2 USED)

VALVE (2 USED)

GASKET (4 USED)

SCREW, HOLLOW (2 USED)
FITTING, BANJO (2 USED)
PLUG, SCREW

GASKET

SPRING

PLUNGER, PUMP (ORDER AR63831)
SPINDLE, PRESSURE (ORDER AR63831)
O-RING

CLIP

BOLT, STUD

NUT, CLAMPING

HOUSING, FILTER (GLASS)
SPRING

FILTER

GASKET

PAGE)
TAPPET, ROLLER
RING, SNAP
GASKET, FUEL TRANSFER PUMP

NN N N D

PUMP, FUEL TRANSFER, COMPLETE (INCLUDES ALL PARTS SHOWN ON THIS

25-52

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA.



FUEL SYSTEM

FUEL INJECTION NOZZLE
(6404T)
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION SYSTEM, REGULAR GOVERNOR
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

R22827
R 22827 @ )
ENGINE 13 '
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 60277 ( . ) RING, SNAP
2 R 51603 ( - ) O-RING, 5/8" X 3/32" (15.55MM X 2.62MM)
R 33259 ( - ) O-RING, 9/16" X 1/16" (14.00MM X 1.78MM)
3 R 60279 ( - ) SCREW, HOLLOW
4 R 60278 ( - ) RING, SNAP
5 R 60272 ( - ) HOLDER, NOZZLE
6 R 60280 ( - ) SHIM, .039" (0.99MM) PRESSURE ADJUSTING
R 60281 ( - ) SHIM, .041" (1.04MM) PRESSURE ADJUSTING
R 60282 ( - ) SHIM, .043" (1.09MM) PRESSURE ADJUSTING
R 60283 ( - ) SHIM, .045" (1.14MM) PRESSURE ADJUSTING
R 60284 ( - ) SHIM, .047" (1.19MM) PRESSURE ADJUSTING
R 60285 ( - ) SHIM, .049" (1.24MM) PRESSURE ADJUSTING
R 60286 ( - ) SHIM, .051" (1.29MM) PRESSURE ADJUSTING
R 60287 ( - ) SHIM, .053" (1.34MM) PRESSURE ADJUSTING
R 60288 ( - ) SHIM, .055" (1.39MM) PRESSURE ADJUSTING
R 60289 ( - ) SHIM, .057" (1.44MM) PRESSURE ADJUSTING
R 60290 ( - ) SHIM, .059" (1.49MM) PRESSURE ADJUSTING
R 60291 ( - ) SHIM, .061" (1.54MM) PRESSURE ADJUSTING
R 60292 ( - ) SHIM, .063" (1.60MM) PRESSURE ADJUSTING
R 60293 ( - ) SHIM, .065" (1.65MM) PRESSURE ADJUSTING
R 60294 ( - ) SHIM, .067" (1.70MM) PRESSURE ADJUSTING
R 60295 ( - ) SHIM, .069" (1.75MM) PRESSURE ADJUSTING
R 60296 ( ; ) SHIM, .071" (1.80MM) PRESSURE ADJUSTING
R 60297 ( - ) SHIM, .073" (1.85MM) PRESSURE ADJUSTING
R . 60298 ( - ) SHIM, .075" (1.90MM) PRESSURE ADJUSTING
R 60299 ( - ) SHIM, .077" (1.95MM) PRESSURE ADJUSTING
7 R 60273 ( - ) SPRING
8 R 60274 ( - ) SEAT, SPRING
9 R 60275 ( - ) PLATE, INTERMEDIATE
10 AR 74668 ( - ) NOZZLE
11 R 60276 ( - ) NUT, NOZZLE RETAINING
12 AR 73127 ( - ) HOLDER, FUEL INJECTION, LESS NOZZLE (6 USED)
13 R 59104 ( - ) WASHER, ALUMINUM (6 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN USA. 25.53



FUEL SYSTEM

FUEL INJECTION PUMP PARTS
(6404A)
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION SYSTEM - REGULAR GOVERNOR

R24918
LT
0 44
. o\ | 43
/()
,g‘ Qa2
41
R 2ko18
ENGINE
KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 54859 ( - ) SCREW (3 USED)
2 R 54857 ( - ) JAW, CLAMPING, WITH THROUGH HOLE (3 USED)
3 R 54858 ( - ) JAW, CLAMPING, WITH THREADED HOLE (3 USED)
4 R 63065 ( - ) HOLDER, DELIVERY VALVE (6 USED)
5 R 54856 ( - ) O-RING (6 USED)
6 R 54881 ( - ) SPACER (6 USED)
7 R 54854 ( - ) SPRING (6 USED)
8 R 54853 ( - ) GASKET (6 USED)
9 R 54892 ( - ) VALVE, DELIVERY (6 USED)
10 AR 63559 ( - ) PLUNGER AND BARREL (6 USED)
11 R 54851 ( - ) SEGMENT, GEAR (6 USED)
12 R 54852 ( - ) SCREW (6 USED)
13 R 54850 ( - ) SLEEVE, CONTROL (6 USED)
14 R 54849 ( - ) SEAT, SPRING, UPPER (6 USED)
15 R 54891 ( - ) SPRING (6 USED)
16 R 54847 ( - ) SEAT, SPRING, LOWER (6 USED)
17 R 54894 ( - ) SPACER, .311" (7.90MM)
R 54895 ( - ) SPACER, .313" (7.95MM)
R 54896 ( - ) SPACER, .315" (8.00MM)
R 54897 ( - ) SPACER, .317" (8.05MM)
R 54898 ( - ) SPACER, .319" (8.10MM)
R 54899 ( - ) SPACER, .321" (8.15MM)
R 54900 ( - ) SPACER, .323" (8.20MM)
R 54901 ( - ) SPACER, .325" (8.25MM)
R 54902 ( - ) SPACER, .327" (8.30MM)
R 54903 ( - ) SPACER, .329" (8.35MM)
R 54904 ( - ) SPACER, .331" (8.40MM)
R 54905 ( - ) SPACER, .333" (8.45MM)
R 54906 ( . ) SPACER, .335" (8.50MM)
R 54907 ( - ) SPACER, .337" (8.55MM)
R 54908 ( - ) SPACER, .339" (8.60MM)
R 54909 ( - ) SPACER, .341" (8.65MM)
R 54910 ( - ) SPACER, .343" (8.70MM)
R 54911 ( - ) SPACER, .345" (8.75MM)
R 54912 ( - ) SPACER, .346" (8.80MM)
18 AR 63829 ( - ) TAPPET, ROLLER, ASSEMBLY (6 USED)
19 R 55063 ( - ) PLUG, PUMP HOUSING, BASE (6 USED)

THIS PARTS LISTING IS CONTINUED

25-54 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN U.S.A.



FUEL SYSTEM

FUEL INJECTION Pl(.IGMg“:;\RTS - CONTINUED
4
(ENGINE SERIAL NO. 445570- )
CODE 1601 INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

20 T 24224 ( - ) WASHER, COPPER (2 USED)

21 R 54876 ( - ) SCREW, INSPECTION COVER (2 USED)

22 R 54875 ( - ) GASKET

23 AR 63557 ( - ) COVER, INSPECTION, WITH GASKET

24 R 54877 ( - ) PLUG, CLOSING

25 R 54004 ( - ) GASKET

26 R 53161 ( - ) GASKET

27 T 24229 ( - ) WASHER, LOCK (3 USED)

28 T 31556 ( - ) NUT (3 USED)

29 R 53897 ( - ) STUD (3 USED)

30 R 55062 ( - ) SUPPORT, CENTER BEARING

31 R 54880 ( - ) WASHER, LOCK (2 USED)

32 R 54879 ( - ) SCREW (2 USED)

33 AR 63558 ( - ) HOUSING, PUMP

34 R 53888 ( - ) KEY, WOODRUFF

35 R 54893 ( - )  CAMSHAFT

36 R 54863 ( - ) SPACER, GOVERNOR END

37 R 55152 ( . ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (DRIVE END)
R 54864 ( - ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (DRIVE END)
R 54865 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (DRIVE END)
R 54866 ( - ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (DRIVE END)
R 54867 ( - ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (DRIVE END)
R 54868 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (DRIVE END)
R 54869 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (DRIVE END)
R 54870 ( - ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (GOVERNOR
R 55153 ( - ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (GOVERNOR
R 55154 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (GOVERNOR
R 55155 ( - ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (GOVERNOR
R 55156 ( - ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (GOVERNOR
R 55157 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (GOVERNOR
R 55159 ( - ) SHIM, .0390" (1.00MM) (USE AS REQUIRED) (GOVERNOR
R 55160 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (GOVERNOR
R 55158 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (GOVERNOR

38 AR 63555 ( - ) BEARING, TAPER ROLLER (DRIVE END)
AR 63941 ( - ) BEARING, TAPER ROLLER (GOVERNOR END)

39 AR 63556 ( - ) SEAL

40 R 54882 ( - ) POINTER, TIMING

41 R 54884 ( - ) WASHER (2 USED)

42 R 54883 ( - ) SCREW (2 USED)

43 R 53886 ( - ) NUT, HEX

44 R 53887 ( - ) WASHER, LOCK

45 R 54885 ( - ) HUB, DRIVE

46 R 60908 ( - ) SCREW (2 USED)

47 R 54874 ( - ) WASHER, LOCK (2 USED)

48 R 54872 ( - ) ENDPLATE BEARING

49 R 54873 ( - ) O-RING

50 R 60909 ( - ) GASKET

51 AR 69158 ( - ) CAP, CONTROL RACK, WITH MAGNET

52 R 54860 ( - ) RACK, CONTROL

53 R 54861 ( - ) SCREW, RACK LOCATING

54 R 53901 ( - ) GASKET (4 USED)

55 R 58608 ( - ) CONNECTOR, BANJO

56 R 53903 ( - ) SCREW, HOLLOW

57 R 53162 ( - ) CONNECTOR, BANJO

58 R 53903 ( - ) SCREW, HOLLOW

59 U 45538 ( - ) ELBOW, 90°

60 T 31508 ( - ) NAMEPLATE

END)
END)
END)
END)
END)
END)
END)
END)
END)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA.

25-55



FUEL SYSTEM

R24919

5l1 Go]—>50
&)"o 4|9 48
57 ¢4 Q

R 24919

KEY  PART NO.

1 R 55064
2 AR 77812
3 R 53885
T 24229

4 T 24295
5 R 53972
T 31575

6 R 53918
7 T 31556
8 R 53917
9 R 54938
10 R 54937
11 R 53919
1 12 R 53945
13 R 53915
14 AR 61171
15 R 53912
16 R 53911
17 R 54921
18 AR 61172
19 R 53920
R 53921

R 53922

R 53923

20 R 53924
21 R 53943
22 AR 61174
23 R 53931
24 R 53930
25 R 53932
26 AR 63569
27 R 53953

e o e S o, o, S o, S, S, S, S, o, o, S, S, L, S L, S, S, o, o, o, S, S S S S N N

CODE 1601

ENGINE
SERIAL NO.

P T T T T S S S S S S T T S S T T S S T T Y R B B

NP N N A i

25-56

FUEL INJECTION PUMP GOVERNOR
6404A

(ENGINE SERIAL NO. 445570- )
INJECTION PUMP, REGULAR GOVERNOR

DESCRIPTION

GASKET

HOUSING, GOVERNOR

SCREW, FILL. HD. (6 USED)

WASHER, LOCK (6 USED)

KEY, WOODRUFF

WIRE, SEALING

SEAL, LEAD

CAPSULE, SEALING

NUT, LOCK

SCREW, HIGH SPEED STOP

SPACER

SCREW, SPECIAL

SCREW, SPECIAL

TUBE (2 USED) (SUB. R54921)

BRACKET

FLYWHEEL ASSEMBLY

WASHER, LOCK

NUT, ROUND

SPRING, STARTING

BEARING, ASSEMBLY

SHIM, .008" (0.2MM) (USE AS REQUIRED)
SHIM, .012" (0.3MM) (USE AS REQUIRED)
SHIM, .016" (0.4MM) (USE AS REQUIRED)
SHIM, .039" (1.0MM) (USE AS REQUIRED)
LEVER, GUIDE

SPRING, GOVERNOR, MAIN

LEVER, SWIVELING

SLIDER

LEVER, FLOATING

RING, RETAINING (2 USED)

SHACKLE

CLIP, RETAINING

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUM(Z“OG&VERNOR - CONTINUED
)
(ENGINE SERIAL NO.. 445570-
CODE 1601 INJECTION PUMP, REGULAR GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

28 R 53950 ( - ) SPRING, .768" (19.5MM)

29 R 53951 ( - ) SPRING, .925" (23.5MM)

30 R 53952 ( - ) SPRING, 1.043" (26.5MM)

31 R 53949 ( - ) CAPSULE, SPRING LEVER

32 R 53946 ( - ) BUSHING, THREADED

33 R 54922 ( - ) SPRING

34 R 60921 ( - ) SCREW, SPECIAL

35 AR 63565 ( - ) LEVER, SHUT-OFF

36 T 24229 ( - ) WASHER, LOCK

37 R 53976 ( - ) SCREW

38 R 53956 ( - ) RETAINER, SPRING

39 R 53955 ( - ) O-RING

40 R 53947 ( - ) SHAFT

41 R 53948 ( - ) LEVER

42 R 53923 ( - ) PIN

43 R 53958 ( - ) PIN, STOP

44 AR 65361 ( - ) COVER, GOVERNOR

45 R 53936 ( - ) RING, RETAINING (2 USED)

46 R 53935 ( - ) O-RING (2 USED)

47 R 53934 ( - ) BUSHING (2 USED)

48 R 53937 ( - ) O-RING

49 R 53938 ( - ) SPACER, .012" (0.3MM) (USE AS REQUIRED)
R 53939 ( - ) SPACER, .039" (1.0MM) (USE AS REQUIRED)
R 53940 ( - ) SPACER., .0196" (0.5MM) (USE AS REQUIRED)

50 AR 63564 ( - ) LEVER, CONTROL, L.H.

51 R 53976 ( - ) SCREW

52 T 24229 ( - ) WASHER, LOCK

53 R 53942 ( - ) WASHER

54 R 53960 ( - ) NUT, CAP

55 T 24224 ( - ) WASHER, COPPER (2 USED)

56 R 53959 ( - ) SCREW, LOW IDLE STOP

57 R 54300 ( - ) DECAL, GOVERNOR CALIBRATING

58 R 54924 ( - ) SPRING

50 R 53961 ( - ) CAPSULE, SPRING

60 T 24282 ( - ) NUT, HEX

61 R 53963 ( - ) NUT, LOCK

62 R 53964 ( - ) NUT, CAP

63 T 25118 ( - ) WASHER, COPPER (2 USED)

64 R 55066 ( - ) BRACKET

[ R 53300 ( - ) CLIP (PUMP SHUT-OFF CABLE)

I 37H 133 ( - ) SCREW, TAPPING, NO. 8 X 5/8"

65 R 53976 ( - ) SCREW, INNER (2 USED)

66 R 53972 ( - ) WIRE, SEALING
T 31575 ( - ) SEAL, LEAD

67 R 54926 ( - ) SCREW, OUTER (2 USED)

68 AR 63566 ( - ) COVER

69 R 53966 ( - ) GASKET

70 T 31556 ( - ) NUT, HEX

71 R 53969 ( - ) SCREW, FILL. HD. (LOWER) (4 USED)
R 53970 ( - ) SCREW, FILL. HD. (UPPER) (2 USED)

72 R 53929 ( - ) SCREW, FULL LOAD STOP

73 R 53928 ( - ) NUT, LOCK

74 R 53926 ( - ) SHAFT

75 R 53927 ( - ) PLUG, SEALING (2 USED)

76 R 53971 ( - ) GASKET

77 R 53925 ( - ) LEVER, TENSIONING

78 AR 73861 ( - ) CAPSULE, TORQUE CONTROL, COMPLETE

79 R 60916 ( - ) PLUG, CAP

80 R 54932 ( - ) O-RING

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-57



FUEL SYSTEM

R24920

KEY

CONOODhWN—

10

DDI—HDV—-IVIDVIDVIDDIIVVIVDIDIVIVIIVDDD

R 24920

PART NO.

62106
62107
26373
62105
62104
63063
63062
63061
63060
63059
53932
63058
53995
54933
63057
63054
63056
63064
53997
54936
53972
31575
53991
24229
54005
54004
54931

s s S, o, S, S, S S, e, S S, S, S, S, o S, S S, S, S N, N P

CODE 1601

ENGINE
SERIAL NO.

FUEL INJECTION PUMP ANEROID
6404A

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

THIS PARTS LISTING IS CONTINUED

(ENGINE SERIAL NO. 445570- )
INJECTION SYSTEM, REGULAR GOVERNOR

DESCRIPTION

SCREW, SPECIAL

WASHER, COPPER (2 USED)
SPRING

WIRE, RESTRICTOR
VALVE, CAPILLARY
SCREW, SPECIAL (2 USED)
HOUSING

GASKET

PISTON

SPRING

RING, RETAINING

WASHER

SCREW

NUT, STOP

SPRING

SHAFT

SPRING

LEVER

RING, RETAINING

PLUG

WIRE, SEALING (2 USED)
SEAL, LEAD (2 USED)
SCREW, WITH HOLE (2 USED)
WASHER, LOCK (2 USED)
PLUG

WASHER

SHAFT

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP AXI)EROID - CONTINUED
(6404
(ENGINE_SERIAL NO. 445570- )
CODE 1601  INJECTION SYSTEM, REGULAR GOVERNOR

ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
27 R 54932 ( - ) O-RING
28 AR 63568 ( - ) HOUSING, ANEROID
29 R 53978 ( - ) BUSHING, GUIDE
30 R 53982 ( - ) SPRING
31 R 53985 ( - ) SEAT, SPRING, UPPER
32 R 60911 ( - ) STAKE
33 R 60910 ( - ) cuP
34 R 53981 ( - ) SCREW (2 USED)
35 T 24229 ( - ) WASHER, LOCK (2 USED)
36 R 53983 ( - ) DIAPHRAGM
37 R 53986 ( - ) WASHER, THRUST
38 R 53987 ( - ) WASHER, LOCK
39 T 31556 ( . ) NUT, HEX
40 R 53942 ( - ) WASHER (2 USED)
41 R 54930 ( - ) SCREW, WITH HOLE
42 R 53988 ( - ) NUT, CAP
43 T 24223 ( - ) GASKET
44 R 54006 ( - ) NUT, ROUND
45 T 32330 ( - ) SCREW, THREADED
46 R 54887 ( - ) SCREW, FILL. HD. (3 USED)
47 R 53989 ( - ) COVER
.. AR 63830 ( . ) ANEROID, COMPLETE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-59



FUEL SYSTEM

R24918

KEY  PART NO.

©CONOODWN =

o]

DVIIDDIDVIVIIIIVDIDIVIVVIDDIVIDIID>IVTDVDIDIIID

18 AR

54859
54857
54858
63065
54856
54881
54854
54853
54892
63559
54851
54852
54850
54849
54891
54847
54894
54895
54896
54897
54898
54899
54900
54901
54902
54903
54904
54905
54906
54907
54908
54909
54910
54911
54912
63829
55063

o s s S e, S, e S, s S, e, s S, S, S, S, S, S, S, e, S, o, e, S, S, S, S, S, S S, S, S, S S, e, S, £

(ENGINE SERIAL NO. 445570- )
INJECTION SYSTEM, 3%-5% GOVERNOR

CODE 1604

4
\ 57

ENGINE
SERIAL NO.

FUEL INJECTION PUMP PARTS

e e e e e e e e e e S S S e e e e e e e e e e e e e e e e e et e e e e e

25-60

(6404A)

56

DESCRIPTION

SCREW (3 USED)

JAW, CLAMPING, WITH THROUGH HOLE (3 USED)
JAW, CLAMPING, WITH THREADED HOLE (3 USED)
HOLDER, DELIVERY VALVE (6 USED)

O-RING (6 USED)
SPACER (6 USED)
SPRING (6 USED)
GASKET (6 USED)

VALVE, DELIVERY (6 USED)
PLUNGER AND BARREL (6 USED)
SEGMENT, GEAR (6 USED)

SCREW (6 USED)

SLEEVE, CONTROL (6 USED)
SEAT, SPRING, UPPER (6 USED)

SPRING (6 USED)

SEAT, SPRING, LOWER (6 USED)
311" (7.90MM)
313" (7.95MM)
315" (8.00MM)
317" (8.05MM)
319" (8.10MM)
321" (8.15MM)
323" (8.20MM)
325" (8.25MM)
327" (8.30MM)
329" (8.35MM)
331" (8.40MM)
333" (8.45MM)
335" (8.50MM)
337" (8.55MM)
339" (8.60MM)
341" (8.65MM)
343" (8.70MM)
345" (8.75MM)
346" (8.80MM)
TAPPET, ROLLER, ASSEMBLY (6 USED)
PLUG, PUMP HOUSING, BASE (6 USED)

SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,
SPACER,

THIS PARTS LISTING IS CONTINUED

L
%w_zxz

40

41

R 2ko18

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP AP;\RTS - CONTINUED
(6404
(ENGINE SERIAL NO. 445570- )
CODE 1604 INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

20 T 24224 ( - ) WASHER, COPPER (2 USED)

21 R 54876 ( - ) SCREW, INSPECTION COVER (2 USED)

22 R 54875 ( - ) GASKET

23 AR 63557 ( - ) COVER, INSPECTION, WITH GASKET

24 R 54877 ( - ) PLUG, CLOSING

25 R 54004 ( - ) GASKET

26 R 53161 ( - ) GASKET

27 T 24229 ( - ) WASHER, LOCK (3 USED)

28 T 31556 ( - ) NUT (3 USED)

29 R 53897 ( - ) STUD (3 USED)

30 R 55062 ( - ) SUPPORT, CENTER BEARING

31 R 54880 ( . ) WASHER, LOCK (2 USED)

32 R 54879 ( - ) SCREW (2 USED)

33 AR 63558 ( - ) HOUSING, PUMP

34 R 53888 ( - ) KEY, WOODRUFF

35 R 54893 ( - ) CAMSHAFT

36 R 54863 ( - ) SPACER, GOVERNOR END

37 R 55152 ( - ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (DRIVE END)
R 54864 ( - ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (DRIVE END)
R 54865 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (DRIVE END)
R 54866 ( - ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (DRIVE END)
R 54867 ( - ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (DRIVE END)
R 54868 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (DRIVE END)
R 54869 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (DRIVE END)
R 54870 ( . ) SHIM, .0039" (0.10MM) (USE AS REQUIRED) (GOVERNOR
R 55153 ( - ) SHIM, .0047" (0.12MM) (USE AS REQUIRED) (GOVERNOR
R 55154 ( - ) SHIM, .0055" (0.14MM) (USE AS REQUIRED) (GOVERNOR
R 55155 ( - ) SHIM, .0063" (0.16MM) (USE AS REQUIRED) (GOVERNOR
R 55156 ( - ) SHIM, .0071" (0.18MM) (USE AS REQUIRED) (GOVERNOR
R 55157 ( - ) SHIM, .0197" (0.50MM) (USE AS REQUIRED) (GOVERNOR
R 55159 ( - ) SHIM, .0390" (1.00MM) (USE AS REQUIRED) (GOVERNOR
R 55160 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (GOVERNOR
R 55158 ( - ) SHIM, .0118" (0.30MM) (USE AS REQUIRED) (GOVERNOR

38 AR 63555 ( - ) BEARING, TAPER ROLLER (DRIVE END)
AR 63941 ( - ) BEARING, TAPER ROLLER (GOVERNOR END)

39 AR 63556 ( - ) SEAL

40 R 54882 ( . ) POINTER, TIMING

41 R 54884 ( - ) WASHER (2 USED)

42 R 54883 ( - ) SCREW (2 USED)

43 R 53886 ( - ) NUT, HEX

44 R 53887 ( - ) WASHER, LOCK

45 R 54885 ( - ) HUB, DRIVE

46 R 60908 ( - ) SCREW (2 USED)

47 R 54874 ( - ) WASHER, LOCK (2 USED)

48 R 54872 ( - ) ENDPLATE BEARING

49 R 54873 ( - ) O-RING

50 R 60909 ( - ) GASKET

51 AR 69158 ( - ) CAP, CONTROL RACK, WITH MAGNET

52 R 54860 ( - ) RACK, CONTROL

53 R 54861 ( - ) SCREW, RACK LOCATING

54 R 53901 ( - ) GASKET (4 USED)

55 R 58608 ( - ) CONNECTOR, BANJO

56 R 53903 ( - ) SCREW, HOLLOW

57 R 53162 ( - ) CONNECTOR, BANJO

58 R 53903 ( - ) SCREW, HOLLOW

59 U 45538 ( - ) ELBOW, 90°, 1/4"18 X 1/2"-20

60 T 31508 ( - ) NAMEPLATE

END)
END)
END)
END)
END)
END)
END)
END)
END)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-61



FUEL SYSTEM

R25431

CODE 1604

FUEL INJECTION PUMP GOVERNOR
6404A)
(ENGINE SERIAL NO. 445570-

)
INJECTION SYSTEM, 3%-5% GOVERNOR

R £5h31

KEY  PART NO.

1 R 55064
2 R 56989
3 R 53885
T 24229

4 T 24295
5 R 56990
6 R 53972
T 31575

7 R 53918

| AR 63560
8 T 31556
9 R 53917
10 R 60915
I 11 R 53945
12 R 60912
13 AR 73730
14 R 53912
15 R 53911
16 R 54921
17 AR 61172
18 R 53920
R 53921

R 53922

R 53923

19 R 53924
20 R 60913
21 AR 61174
22 R 53931
23 R 53930
24 R 53932
25 AR 73858

26 R 53953

s s o s S S, e, S S, S, e, e, S, e, S, S, o, S e, e, e, o, S, o, S, S, S, o S, . S,

ENGINE
SERIAL NO.

P T T T T T T T T T S S S T T S S L R TR B B

e e e e e e e e e e e e e e e S e e e e e e e e e e e e e e

25-62

DESCRIPTION

GASKET

HOUSING, GOVERNOR

SCREW, FILL HD. (6 USED)

WASHER, LOCK (6 USED)

KEY, WOODRUFF

PLUG

WIRE, SEALING

SEAL, LEAD

CAPSULE, SEALING

SEAL, STOP SCREW (SUB. R53972 AND T31575)
NUT, LOCK  °

SCREW, HIGH SPEED STOP

SCREW

TUBE (2 USED) (SUB. R54921)

BRACKET

FLYWEIGHT ASSEMBLY

WASHER, LOCK

NUT, RD.

SPRING, STARTING

BEARING, ASSEMBLY

SHIM, .008" (0.2MM) (USE AS REQUIRED)
SHIM, .012" (0.3MM) (USE AS REQUIRED)
SHIM, .016" (0.4MM) (USE AS REQUIRED)
SHIM, .039" (1.0MM) (USE AS REQUIRED)
LEVER, GUIDE

SPRING, GOVERNOR, MAIN

LEVER, SWIVELING

SLIDER

LEVER, FLOATING

RING, RETAINING (2 USED)

SHACKLE

CLIP, RETAINING

THIS PARTS LISTING IS CONTINUED

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



FUEL SYSTEM

FUEL INJECTION PUMP GOVERNOR - CONTINUED

(6404A)
(ENGINE SERIAL NO. 445570- )
CODE 1604  INJECTION SYSTEM, 3%-5% GOVERNOR

ENGINE

KEY PART NO. SERIAL NO. DESCRIPTION

27 R 53950 ( - ) SPRING, .768" (19.5MM)

28 R 53951 ( - ) SPRING, .925" (23.5MM)

29 R 53952 ( - ) SPRING, 1.043" (26.5MM)

30 R 53949 ( - ) CAPSULE, SPRING LEVER

31 R 53946 ( - ) BUSHING, THREADED

32 R 54922 ( - ) SPRING

33 R 60921 ( - ) SCREW, SPECIAL

34 AR 63565 ( - ) LEVER, SHUT-OFF

35 T 24229 ( - ) WASHER, LOCK

36 R 53941 ( - ) SCREW, SPECIAL

37 R 53956 ( - ) RETAINER, SPRING

38 R 53955 ( - ) O-RING

39 R 53947 ( - ) SHAFT

40 R 53948 ( ) LEVER

41 R 54923 ( - ) PIN

42 R 53958 ( - ) PIN, STOP

43 AR 63561 ( - ) COVER, GOVERNOR

44 R 53936 ( - ) RING, RETAINING (2 USED)

45 R 53935 ( - ) O-RING (2 USED)

46 R 53934 ( - ) BUSHING (2 USED)

47 R 53937 ( - ) O-RING

48 R 53938 ( - ) SPACER, .012" (0.3MM) (USE AS REQUIRED)
R 53939 ( - ) SPACER, .039" (1.0MM) (USE AS REQUIRED)
R 53940 ( - ) SPACER, .0196" (0.5MM) (USE AS REQUIRED)

49 R 60824 ( - ) LEVER, CONTROL, R.H. (6404A)

50 R 53976 ( - ) SCREW, SPECIAL

51 T 24229 ( . ) WASHER, LOCK

52 R 53942 ( - ) WASHER

53 R 53960 ( - ) NUT, CAP

54 T 24224 ( - ) WASHER, COPPER (2 USED)

55 R 60914 ( - ) SCREW, LOW IDLE STOP

56 R 54300 ( - ) DECAL, GOVERNOR CALIBRATING

57 R 53962 ( - ) SPRING

58 R 53961 ( - ) CAPSULE, SPRING

59 T 24282 ( - ) NUT, HEX.

60 R 53963 ( - ) NUT, LOCK

61 R 53964 ( - ) NUT, CAP

62 T 25118 ( - ) WASHER, COPPER (2 USED)

63 R 55066 ( - ) BRACKET, BOWDEN WIRE
R 53300 ( - ) CLIP (PUMP SHUT-OFF CABLE)
37H 133 ( - ) SCREW, TAPPING, NO. 8 X 5/8"

64 R 60908 ( - ) SCREW, UPPER (2 USED)

65 R 53972 ( - ) WIRE, SEALING
T 31575 ( - ) SEAL, LEAD

66 R 54926 ( - ) SCREW, LOWER (2 USED)

67 AR 63566 ( - ) COVER

68 R 53966 ( - ) GASKET

69 T 31556 ( - ) NUT, HEX.

70 R 53969 ( - ) SCREW, FILL. HD. (LOWER) (4 USED)
R 53970 ( - ) SCREW, FILL. HD. (UPPER) (4 USED)

71 R 53929 ( - ) SCREW, FULL LOAD STOP

72 R 53928 ( - ) NUT, LOCK

73 R 53926 ( - ) SHAFT

74 R 53927 ( - ) PLUG, SEALING (2 USED)

75 R 53971 ( - ) GASKET

76 R 53925 ( - ) LEVER, TENSIONING

77 AR 73859 ( - ) CAPSULE, TORQUE CONTROL, COMPLETE

78 R 60916 ( - ) PLUG, CAP

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-63



FUEL SYSTEM

FUEL TRANSFER PUMP

(6404A)
(ENGINE SERIAL NO. 445570-

INJECTION PUMP. REGULAR GOVERNOR
INJECTION SYSTEM, 3%-5% GOVERNOR

CODE 1601
CODE 1604
R24921
R 2Lg21
ENGINE
KEY PART NO. SERIAL NO.
1 R 54033 ( - )
2 R 54024 ( - )
3 R 54025 ( - )
4 R 54023 ( - )
5 R 54022 ( - )
6 R 53901 ( - )
7 R 53903 ( - )
8 R 53902 ( - )
9 R 55069 ( - )
10 R 54016 ( - )
11 R 54011 ( - )
12 ... ... ( - )
13 ... ... ( - )
14 R 54013 ( - )
15 R 54030 ( - )
16 R 54032 ( - )
17 R 54031 ( - )
18 R 54027 ( - )
19 R 54029 ( - )
20 R 54026 ( - )
21 R 54028 ( - )
22 AR 63831 ( - )
23 AR 73857 ( )
24 R 54021 ( - )
.. R 53161 ( - )

DESCRIPTION

PRIMER, HAND

PLUG, SCREW

GASKET (2 USED)

SPRING (2 USED)

VALVE (2 USED)

GASKET (4 USED)

SCREW, HOLLOW (2 USED)

FITTING, BANJO (2 USED)

PLUG, SCREW

GASKET

SPRING

PLUNGER, PUMP (ORDER AR63831)

SPINDLE, PRESSURE (ORDER AR63831)

O-RING

CLIP

BOLT, STUD

NUT, CLAMPING

HOUSING, FILTER (GLASS)

SPRING

FILTER

GASKET

PUMP, FUEL TRANSFER, COMPLETE (INCLUDES ALL PARTS SHOWN ON THIS
PAGE)

TAPPET, ROLLER

RING, SNAP

GASKET, FUEL TRANSFER PUMP

25-64

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



FUEL SYSTEM

R22827

KEY  PART NO.

60277
51603
33259
60279
60278
60272
60280
60281
60282
60283
60284
60285
60286
60287
60288
60289
60290
60291
60292
60293
60294
60295
60296
60297
60298
60299
60273
60274
60275
74667
60276
73127
59104

oA wW -

pel

I)SJJ)DIJ:U:U:DIJ:UD:UJJIJJ:UZDNZU:U:UIDZU:U:UIIDIJIJ:U:U:U

N N N o, o, S, o, o, S, o, S, e, S, S, e, e, o, S, e, e, e, o S, o S, e e, S, o, o,

CODE 1601
CODE 1604

R 22827

ENGINE
SERIAL NO.

L T T T T T T S S T T S T SO T S T S T S T T S T S S N T S R B

e e e e N N e S S e e e e e S e S e e et e N e e e e S e e et e e

FUEL INJECTION NOZZLE
(6404A)
(ENGINE SERIAL NO. 445570- )
INJECTION SYSTEM, REGULAR GOVERNOR
INJECTION SYSTEM, 3%-5% GOVERNOR

DESCRIPTION

RING, SNAP

O-RING, 5/8" X 3/32" (15.55MM X 2.62MM)
O-RING, 9/16" X 1/16" (14.00MM X 1.78MM)
SCREW, HOLLOW

RING, SNAP

HOLDER, NOZZLE

SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,
SHIM,

039" (0.99MM) PRESSURE ADJUSTING
.041" (1.04MM) PRESSURE ADJUSTING
.043" (1.09MM) PRESSURE ADJUSTING
.045" (1.14MM) PRESSURE ADJUSTING
.047" (1.19MM) PRESSURE ADJUSTING
.049" (1.24MM) PRESSURE ADJUSTING
051" (1.29MM) PRESSURE ADJUSTING
.053" (1.34MM) PRESSURE ADJUSTING
.055" (1.39MM) PRESSURE ADJUSTING
057" (1.44MM) PRESSURE ADJUSTING
059" (1.49MM) PRESSURE ADJUSTING
.061" (1.54MM) PRESSURE ADJUSTING
.063" (1.60MM) PRESSURE ADJUSTING
.065" (1.65MM) PRESSURE ADJUSTING
067" (1.70MM) PRESSURE ADJUSTING
.069" (1.75MM) PRESSURE ADJUSTING
.071" (1.80MM) PRESSURE ADJUSTING
.073" (1.85MM) PRESSURE ADJUSTING
.075" (1.90MM) PRESSURE ADJUSTING
.077" (1.95MM) PRESSURE ADJUSTING

SPRING

SEAT, SPRING

PLATE, INTERMEDIATE
NOZZLE

NUT, NOZZLE RETAINING

HOLDER, FUEL INJECTION, LESS NOZZLE (6 USED)

WASHER, ALUMINUM (6 USED)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

25-65



PTO AND CLUTCH

R20748

KEY

R 20748

PART NO.

R
26H
JD
R
21H

o o [
gc:E:U:D:DOU:UI:UIU:U—Q—DO

D

:D%:D)Zb—i—!—i—llj

53309
85
7759
53311
1352
53335
11049
11050
53332
8537
53338
53349
53333
53308
8206
7365
53323
53334
53307
2020
291
53317
11083
11079
11082
11084
10896
59467
53316
59466
53314

s s s e . S, S, S, S, e S, o, o, S, S, S, S, S, S, S, S, S, S, S, S, S, S, e,

CODE 5801
CODE 5802

ENGINE
SERIAL NO.

T T T R T T T T T T T T S S T S S S T S BN ST |

PTO AND CLUTCH
PTO CLUTCH AND HOUSING FOR IN-LINE LOADING
PTO CLUTCH AND HOUSING FOR SIDE LOADING

CODE

5801
5802

5801
5801
5801
5802
5801

5802
5802
5802
5801

e e e e e e e e S S e S S e e e e e e e e e e e et e e e

DESCRIPTION

SHAFT, YOKE

KEY, WOODRUFF, 1/4" X 1" (2 USED)

FITTING, GREASE, 1/8" (3 USED)

NUT

SCREW, MACH., PAN HD., 1/4" X 3/8" (2 USED)
PLATE, INSTRUCTION (IN-LINE)

PLATE, INSTRUCTION (SIDE LOAD)

GASKET

RING, EXT. SNAP (IN-LINE) (2 USED)

BEARING, BALL (IN-LINE)

SHAFT, DRIVE (IN-LINE)

SHAFT, DRIVE (SIDE-LOAD)

SPACER, PLAIN (IN-LINE)

SCREW, SET

CUP, TAPER ROLLER BEARING (SIDE LOAD) (2 USED)
CONE, TAPER ROLLER BEARING (SIDE LOAD) (2 USED)
RETAINER, BEARING (SIDE LOAD)

RETAINER, BEARING (IN-LINE)

PLATE, LOCK

SCREW, CAP, 5/16" X 1/2"

WASHER, LOCK, 5/16"

NUT, STOP (2 USED) (USED WITH KEY 27)

PIN, CLEVIS (6 USED)

LEVER (3 USED)

LINK, CONNECTING (6 USED)

RING, RETAINING (6 USED)

LEVER, SPRING

TUBE, FLEXIBLE

SCREW, SPECIAL CAP (2 USED) (USED WITH KEY 27)
BEARING, RELEASE (2 USED) (INCLUDES KEYS 18 AND 25)
SLEEVE, RELEASE

30-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



PTO AND CLUTCH

KEY

49

50
51

PART NO.

AR

—‘]JJJJJ:U—I—‘:UB%%JJ:U—!—I—‘EJJ:UJJI!

o>
N
L

19H
12H
JD
AR

AR
AR

AR

48751
53327
53336
11068
53350
53344
11081
11080
11077
53341
53346
59470
70182
53345
53313
11076
11812
53312
53319
53325
53310

331
59465
58450

58451

2552
304
7849
53340
70179

70180
70176

70181

s s e e, e, e, e S, e, e, S, e, S, o S, e, S, e, e, S, S,

o~~~ o~

CODE 5801
CODE 5802

ENGINE
SERIAL NO.

L T T T T S S S T S S S T S R S S S SR S B

[ R

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

)

CODE

5801
5802
5801

5802

5802

5801
5802

5802

PTO AND CLUTCH - CONTINUED
PTO CLUTCH AND HOUSING FOR IN-LINE LOADING
PTO CLUTCH AND HOUSING FOR SIDE LOADING

DESCRIPTION

BEARING, SPECIAL BALL (IN-LINE)

BEARING, BALL (SIDE LOAD)

SPACER, PILOT BEARING (IN-LINE)

NUT, SPECIAL HEX

WASHER, SPECIAL LOCK

BODY, CLUTCH

RING, RETAINING (3 USED)

PIN, CLEVIS (3 USED)

SPRING, SEPERATOR (3 USED)

KEY, 3/8" X 1/2" X 2-1/4"

RING, DRIVING

DISK, CLUTCH DRIVING (11-1/2" (292MM) FLYWHEEL) (6404D)

DISK, CLUTCH DRIVING (6404A, T)

PLATE, PRESSURE

LOCK, ADJUSTMENT

WASHER, SHAKE PROOF

SCREW, HEX. HD.

NUT, ADJUSTING

PLATE, ADJUSTING RING

LEVER, SHIFTING

BOLT, HEX. HD.

WASHER, LOCK, 3/8"

YOKE, CLUTCH

HOUSING, BELL, NO. 3 SAE (SIDE LOAD) (11-1/2" (292MM)
FLYWHEEL)

HOUSING, BELL, NO. 3 SAE (IN-LINE (11-1/2" (292MM)
FLYWHEEL)

SCREW, CAP, 3/8" X 1-1/8" (12 USED)

WASHER, LOCK, 3/8" (12 USED)

FITTING, GREASE (2 USED)

KEY, 5/8" X 5/8" X 5-1/4"

PTO ASSEMBLY, SIDE LOAD (11-1/2" (292MM) FLYWHEEL) (6404D)

(6404D)

PTO ASSEMBLY, IN-LINE (11-1/2" (292MM) FLYWHEEL) (6404D)

PTO ASSEMBLY, SIDE LOAD (11-1/2" (292MM) FLYWHEEL)
(6404A, T)

PTO ASSEMBLY, IN-LINE (11-1/2" (292MM) FLYWHEEL) (6404A, T)

(6404A, T)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

30-3



INSTRUMENTS

R24613

KEY

abhwn =

PART NO.

AR 65433
R 56760
14H 631
R 55340
11H 206

PUSH-PULL CABLE AND BRACKETS

(6404D)
CODE 3203 INSTRUMENT PANEL AND INSTRUMENT

R 24613

ENGINE
SERIAL NO.

-

®
Te.
[$)]

DESCRIPTION

CABLE, THROTTLE CONTROL
BRACKET

NUT, SPECIAL HEX., NO. 10 (2 USED)
SWIVEL

PIN, COTTER, 3/32" X 3/4"

75-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



INSTRUMENTS

PUSH-PULL CABLE AND BRACKETS
(6404A, T)
CODE 3203 INSTRUMENT PANEL AND INSTRUMENTS

R21105
R 21105 ’ 7
ENGINE
KEY PART NO. SERIAL NO. DESCRIPTION
1 AR 65433 ( - ) CABLE, THROTTLE CONTROL
2 R 56760 ( - ) BRACKET
3 14H 631 ( - ) NUT, SPECIAL HEX, NO. 10 (2 USED)
4 R 55340 ( . ) SWIVEL
5 11H 206 ( - ) PIN, COTTER, 3/32" X 3/4"
6 14H 812 ( - ) NUT, 3/8"
7 R 42729 ( - ) WASHER

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA. 75-3



INSTRUMENTS

R21045

KEY

a WO

PART NO.

19H 1948
R 55930
AR 64933
14H 786
12H 302
19H 2548
12H 301
AR 67283
AR 67284

A s e s o o, o

INJECTION PUMP SHUT-OFF RACK PULLER

CODE 3203

ENGINE
SERIAL NO.

(6404A, T)
INSTRUMENT PANEL AND INSTRUMENTS

R 21045

DESCRIPTION

SCREW, CAP, 1/4" X 3/4" (4 USED)
SUPPORT, RACK PULLER

PULLER, RACK (SEE PAGE 75-5 FOR PARTS)
NUT, HEX., 1/4" (4 USED)

WASHER, LOCK, 1/4" (4 USED)

SCREW, CAP, 1/2" X 7/8" (2 USED)
WASHER, LOCK, 1/2" (2 USED)

WIRING, LEAD

HOLDER, FUSE, WITH FUSE

75-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN USA.



INSTRUMENTS

RACK PULLER
(6404A, T)
CODE 3203 INSTRUMENT PANEL AND INSTRUMENTS

R23429
R 23429
ENGINE

KEY  PART NO. SERIAL NO. DESCRIPTION
1 R 59309 ( - ) SPRING

2 R 59308 ( - ) BUSHING, RESET

3 AR 71573 ( - ) PLATE, LATCH

4 AR 71574 ( - ) SWITCH

5 R 59311 ( - ) SPRING, GUIDE ROD
6 R 59307 ( - ) ROD, SPRING GUIDE
7 AR 71575 ( - ) COIL

8 R 59310 ( - ) INSULATOR, CONTACT
9 AR 71572 ( - ) HANDLE, RESET

10 AR 71576 ( - ) CABLE, SHUT-OFF

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 75-5



INSTRUMENTS

R24616

KEY

OO NOOPW N-—=

PART NO.

AR
14H
12H
R
B
24H
19H
R
12H
AR

64936
786
302

56339

30667

1288
1914

45693
294

58126

55334

43424

44342

51481

53748

1294
295

53746

64315

53747

356352

53897

1290
321

R 24616

NN N s N N S . o, P, o, o, o, S, e, e, e S, S, e, S, o, o

INSTRUMENT AND INSTR?GMENJ PANEL WITH BRACKETS
404D)
CODE 3203 _ INSTRUMENT PANEL AND INSTRUMENTS
CODE 3303 _ TACHOMETER
CODE 3401  ELECTRIC HOURMETER

ENGINE
SERIAL NO.

CODE DESCRIPTION

BRACKET, INSTRUMENT PANEL MOUNTING

NUT, 1/4" (2 USED)

WASHER, LOCK, 1/4" (2 USED)

SPACER (4 USED)

GROMMET (4 USED)

WASHER, 9/32" X 1" X .060" (4 USED)

SCREW, CAP, 1/4" X 1" (4 USED)

SCREW, SPECIAL CAP

WASHER, LOCK, 5/8"

SWITCH, STARTER, WITH KEYS

PANEL, INSTRUMENT

WASHER, ALUMINUM

NUT, SPECIAL

KEYS

GAUGE, TEMPERATURE

SCREW, MACH., PAN HD., NO. 10 X 5/16"

WASHER, INT. TOOTH, NO. 10

GAUGE, AMMETER

LINE, FLEXIBLE OIL

GAUGE, OIL PRESSURE

CONNECTOR, OIL PRESSURE GAUGE
3303 TACHOMETER
3401 SCREW, MACH., PAN HD., NO. 6 X 5/16" (3 USED)
3401 WASHER, LOCK, NO. 6 (3 USED)

N e e e e e e e e e e e e e e e e e e e e e e e

75-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



INSTRUMENTS

INSTRUMENT AND INSTRUMENT (24A0N4%li WITH BRACKETS - CONTINUED
CODE 3203 INSTRUMENT PANEL AND INSTRUMENTS
CODE 3303 TACHOMETER
CODE 3401 ELECTRIC HOURMETER

27 R 55591
28 19H 1782

BRACKET, LOWER MOUNTING, REAR
SCREW, CAP, 3/4" X 2-1/4"

ENGINE
KEY  PART NO. SERIAL NO. CODE DESCRIPTION
21 AT 33995 ( - ) 3401 METER, HOUR
22 AT 17503 ( - ) 3303 CABLE, TACHOMETER
23 B 3285 R ( - ) 3303 GASKET
24 AR 65348 ( - ) CABLE, THROTTLE CONTROL
25 AR 53745 ( - ) SWITCH, SAFETY
26 R 55926 E - ; BRACKET, LOWER MOUNTING, FRONT
( - )

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN USA. 75-7



INSTRUMENTS

R24686

KEY

- b
PWUN=2OOO® NOUIAW N=

N = b b b
QOWONOOO!

PART NO.

AR
14H
12H
R

B
24H
19H

64936
786
302

56339

30667

1288
1914

45693
294

58126

55334

43424

44342

51481

53748

1294
295

53746

64315

67282

35352

53897

1290
321

INSTRUMENT AND INSTRUMENT PANEL WITH BRACKETS (6404A, T)

CODE 3203
CODE 3205

R 24686

N N N S S S S P, N, o, . S, o, o, S, e, S, e, e, e, S, S, S, e,

INSTRUMENT PANEL AND INSTRUMENTS W/FUEL SHUT-OFF
INSTRUMENT PANEL AND INSTRUMENTS W/O FUEL SHUT-OFF
CODE 3300 TACHOMETER
CODE 3401

ENGINE
SERIAL NO.

L T S T T T S L T S T S S SR S S S S S S SR S

N e e e e N e e N e S S e S S e e S e e e e e

CODE

ELECTRIC HOURMETER

23—

DESCRIPTION

BRACKET, INSTRUMENT PANEL MOUNTING
NUT, 1/4" (2 USED)

WASHER, LOCK, 1/4" (2 USED)
SPACER (4 USED)

GROMMET (4 USED)

WASHER, 9/32" X 1" X .060" (4 USED)
SCREW, CAP, 1/4" X 1" (4 USED)
SCREW, SPECIAL CAP

WASHER, LOCK, 5/8"

SWITCH, STARTER, WITH KEYS
PANEL, INSTRUMENT

WASHER, ALUMINUM

NUT, SPECIAL

KEYS

GAUGE, TEMPERATURE

SCREW, MACH., PAN HD., NO. 10 X 5/16"
WASHER, INT. TOOTH, NO. 10
GAUGE, AMMETER

LINE, FLEXIBLE OIL

GAUGE, OIL PRESSURE

CONNECTOR, OIL PRESSURE GAUGE

3300 TACHOMETER

3401
3401

SCREW, MACH., PAN HD., NO. 6 X 5/16" (3 USED)
WASHER, LOCK, NO. 6 (3 USED)

75-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



INSTRUMENTS

KEY  PART NO.

21 AT
22 AT
23 B
24 AR
25 AR
26 R
27 R
28 19H

33995
17503
3285 R
65433
67285
55926
55591

1782

INSTRUMENT AND INSTRUMENT PANEL WITH BRACKETS (6404A, T) - CONTINUED
INSTRUMENT PANEL AND INSTRUMENTS W/FUEL SHUT-OFF

CODE 3203
CODE 3205

o e e e o, s P

I

INSTRUMENT PANEL AND INSTRUMENTS W/O FUEL SHUT-OFF

CODE 3300 TACHOMETER

CODE 3401

ENGINE
SERIAL NO.

) 3401
) 3300
) 3300
) 3203
)
)
)
)

CODE

ELECTRIC HOURMETER

DESCRIPTION

METER, HOUR

CABLE, TACHOMETER

GASKET

CABLE, THROTTLE CONTROL
SWITCH, PUSH BUTTON

BRACKET, LOWER MOUNTING, FRONT
BRACKET, LOWER MOUNTING, REAR
SCREW, CAP, 3/4" X 2-1/4"

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76) LITHO IN U.S.A. 75-9



ELECTRICAL SYSTEM

R24615

KEY

TN O AW N

PART NO.
AR 53750
14H 786
12H 297
AM 52191
14H 785
12H 303
14H 631
12H 246
19H 1846
R 30964
AR 55283

S s s e o, o, o, o,

WIRING HARNESS AND STARTING CIRCUIT RELAY
CODE 3203 INSTRUMENT PANEL AND INSTRUMENTS

R 24615

ENGINE
SERIAL NO.

L T T T T T S TR SR S

DESCRIPTION

HARNESS, WIRING

NUT, 1/4" (2 USED)
WASHER, LOCK, 1/4" (2 USED)
RELAY, STARTING CIRCUIT

NUT, 5/16" (2 USED)
WASHER, LOCK, 1/4" (2 USED)
NUT, NO. 10
WASHER, LOCK, NO. 10

SCREW, CAP, 1/4" X 3/4" (2 USED)
COVER, TERMINAL

HARNESS, ALTERNATOR ADAPTER WIRING (DELCO)

e e N e e e N S e

85-2

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN U.S.A.



ELECTRICAL SYSTEM

R5759

KEY  PART NO.

3539 R
26861
32006
32007
32008
32009
32011
32012
32013
32014
32016
32017
32018
32019
32021
32022
32023
32024
32025
32026
32027
32028
32029
32196

AR 30963

DDV IVVIVVVDVVVIVVIOVIIVIDIDDIDI>

o s e s e S, o, o, S, o, S, S, S, S, S, S, S S, S, o, o,

AR30963 SPARK PLUG CABLE AND LEAD WIRE KIT

ENGINE
SERIAL NO.

e — — e e S e e e e e e e e N e e e e e

DESCRIPTION

NIPPLE, DISTRIBUTOR

BOOT, SPARK PLUG

CABLE, SPARK PLUG, 7 MM,, 50 FT. (1 SPOOL)
CABLE, PRIMARY, 14-GA., 100 FT. (1 SPOOL)
CABLE, PRIMARY, 12-GA., 100 FT. (1 SPOOL)
CABLE, PRIMARY, 10-GA., 50 FT. (1 SPOOL)
TOOL, WIRING

TERMINAL, IGNITION, DISTRIBUTOR END
TERMINAL, IGNITION, STRAIGHT

TERMINAL, IGNITION, 90°

TERMINAL, PRIMARY, 14-16 GA., NO. 10 SPADE
TERMINAL, PRIMARY, 10-12 GA., NO. 10 SPADE
TERMINAL, PRIMARY, 14-16 GA., NO. 10 EYELET
TERMINAL, PRIMARY, 10-12 GA., NO. 10 EYELET
TERMINAL, PRIMARY, 10-12 GA., 1/4" EYELET
TERMINAL, PRIMARY, 10-12 GA., 3/8" EYELET
TERMINAL, PRIMARY, 10-12 GA., 1/2" EYELET
TERMINAL, FEMALE BLADE WITH LEAD
TERMINAL, MALE BLADE WITH LEAD

TERMINAL, MALE BULLET

TERMINAL, SPLICE, 14-16 GA. WIRE

TERMINAL, SPLICE, 10-12 GA. WIRE

TERMINAL, 2-WIRE BULLET CONNECTOR

CABLE, SPARK PLUG, 7MM., 100 FT. (1 SPOOL) (NOT INCLUDED WIiTH

KIT)
KIT, SPARK PLUG CABLE AND LEAD WIRE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.

85-3



ELECTRICAL SYSTEM

R24609

KEY

PART NO.

AR
AR

56728
54796
54793

2661
303
56397
43603
2284
304
52603
11049
10745
52159
50659
56012
2023
2500
1773
293
812
304
56010

R 2L609

—_

N N A e, o, e, o, S, o, o o, e, o, e, e, S, o, £,

ALTERNATOR AND MOUNTING BRACKETS (DELCO-REMY) (6404D)
CODE 2401 FAN BELT (STANDARD)
CODE 3101 ALTERNATOR (12 VOLT) (37 AMP)
CODE 3102 ALTERNATOR (12 VOLT) (55 AMP)
CODE 3103 ALTERNATOR (12 VOLT) (72 AMP)

ENGINE
SERIAL NO.

L T T T T T T T T S T T S R

CODE DESCRIPTION

) 3101 ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(37 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)
3102 ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(55 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)
3103 ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(72 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)
SCREW, CAP, 5/16" X 1-3/8"
WASHER, LOCK, 5/16"
WASHER, 11/32" X 3/4" X .120" (2 USED)
STRAP, ADJUSTING
SCREW, CAP, 3/8" X 7/8"
WASHER, LOCK, 3/8"
2401 V-BELT, FAN AND ALTERNATOR DRIVE
NUT
WASHER, SPRING
PULLEY
FAN, ALTERNATOR
SHIELD, ALTERNATOR
SCREW, CAP, 3/8" X 3-1/4"
SCREW, CAP, 7/16" X 1-3/8"
SCREW, CAP, 7/16" X 1-1/8"
WASHER, LOCK, 7/16" (2 USED)
NUT, 3/8"
WASHER, LOCK, 3/8"
BRACKET, ALTERNATOR

e e e e e S e e e S e N e e e e

85-4

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



ELECTRICAL SYSTEM

R20179

KEY  PART NO.

1 AR
AR
AR

19H
12H

arwW N
e

19H

14 14H
12H

56728
54796
54793

2661
303
56397
43603
2284
1726
304
57266
11049
10745
52161
50659
56012
2023
2500
1773
293
812
304
56010

ALTERNATOR AND MOUNTING BRACKETS (DELCO-REMY) (6404A, T)
CODE 2401

CODE 3101
CODE 3102
CODE 3103

R 20179
ENGINE
SERIAL NO.
( -
445569
445570

s s e s S S e, S, e S, o, S, o, S, S o, S e S e~

PR T T T S S T S S T S S T T T I B B B |

e e e e S e e e e e e S i N e e

FAN BELT (STANDARD)

ALTERNATOR (12 VOLT) (37 AMP)
ALTERNATOR (12 VOLT) (55 AMP)
ALTERNATOR (12 VOLT) (72 AMP)

CODE

3101

3102

3103

2401

X
A

DESCRIPTION

ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(37 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)

ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(55 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)

ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (12 VOLT)
(72 AMP) (DELCO-REMY) (FOR PARTS SEE PAGE 85-6)

SCREW, CAP, 5/16" X 1-3/8"

WASHER, LOCK, 5/16"

WASHER, 11/32" X 3/4" X .120" (2 USED)

STRAP, ADJUSTING

SCREW, CAP, 3/8" X 7/8"

SCREW, CAP, 3/8" X 2-1/4"

WASHER, LOCK, 3/8"

V-BELT, FAN AND ALTERNATOR DRIVE, MATCHED PAIR (6404A, T)

NUT

WASHER, SPRING

PULLEY

FAN, ALTERNATOR

SHIELD, ALTERNATOR

SCREW, CAP, 3/8" X 3-1/4"

SCREW, CAP, 7/16" X 1-3/8"

SCREW, CAP, 7/16" X 1-1/8"

WASHER, LOCK, 7/16" (2 USED)

NUT, 3/8"

WASHER, LOCK, 3/8"

BRACKET, ALTERNATOR

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

85-5



ELECTRICAL SYSTEM

R18666

KEY

NO OhWN—=

PART NO.

AR
R

AR
AR

12H

55834
51529
56827
69269
51531
290
51530
62395
55829
55837
78093
51532
1301
55836
23188
51534
51528
11049
10745
52161
52159
50660
50659
51533

2
55835
605
290
55831
1319
290
55832
51535
77851
56728
54796
54793

R 18666

PN LN LN SN TN N S S S S S o, S, S S, S, . . S, S, o, S, o, o, P, . S, o, o, S, o, S, e, S, o, S,

ENGINE
SERIAL NO.

ALTERNATOR (12-VOLT) (DELCO-REMY)

N Nt N et Nt e et e e et e e et e et o St St S e et e St et ettt el et st S S s et St e e g et

DESCRIPTION

TERMINAL, OUTPUT ASSEMBLY

HQUSING, REAR

REGULATOR (12-VOLT)

BRUSH, ASSEMBLY (SUB. FOR AR55833)
SCREW, BRUSH HOLDER, GROUND

WASHER, LOCK, INT. TOOTH, NO. 8

SCREW, BRUSH HOLDER, INSULATED (2 USED)
STATOR (37 AMP)

STATOR (55 AMP)

STATOR (72 AMPY

ROTOR (SUB. FOR ARS55828)

COLLAR, BEARING INNER

SCREW, MACH., PAN HD., NO. 10 X 1/2" (3 USED)
RETAINER, BEARING

BEARING, FRONT

WASHER, SLINGER

HOUSING, FRONT

NUT

WASHER, SPRING

PULLEY (6404A, T)

PULLEY (6404D)

PULLEY (72 AMP) (6404T)

FAN

COLLAR, BEARING OQUTER

SCREW, TAPPING, PAN HD., NO. 8 X 5/8" (2 USED)
CAPACITOR

NUT, NO. 8 (3 USED)

WASHER, LOCK, INT. TOOTH, NO. 8 (3 USED)
DIODE, TRIO NEGATIVE

SCREW, MACH., PAN HD., NO. 8 X 7/8"
WASHER, LOCK, INT. TOOTH, NO. 8
RECTIFIER, BRIDGE POSITIVE

BOLT, THRU (4 USED)

BEARING, ROLLER, WITH SEAL (SUB. FOR AR55830)

ALTERNATOR' WITH REGULATOR, LESS FAN AND PULLEY (37 AMP)
ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (55 AMP)
ALTERNATOR WITH REGULATOR, LESS FAN AND PULLEY (72 AMP)

85-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.SA.



ELECTRICAL SYSTEM

R24824

KEY

e

O©CONO® OhwW N

10

13

14
15

PART NO.

AN 114058

19H
12H
R

R
19H
12H
AR
R

T

T

R
19H
19H
19H
12H
14H
12H
AR

2661
303
56397
43603
2284
304
57266
11049
10745
43032
56012
2023
2500
1773
293
812
304
56010

AN 114059

R 2L82k

o e S, o, o, o, o, o, S, S, o, S, S, S, o, .

ALTERNATOR AND MOUNTING BRACKETS
(MOTOROLA NO. 70D44313E)

CODE 2401

CODE 3204

ENGINE
SERIAL NO.

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

(6404A, T
FAN BELTS (STANDARD)

ALTERNATOR (12 VOLT) (30 AMP) SEALED

CODE

3204 ALTERNATOR LESS REGULATOR AND PULLEY (12 VOLT) (30 AMP)

DESCRIPTION

(FOR PARTS SEE PAGE 85-8)
SCREW, CAP, 5/16" X 1-3/8"
WASHER, LOCK, 5/16"
WASHER, 11/32" X 3/4" X .120" (2 USED)
STRAP, ADJUSTING
SCREW, CAP, 3/8" X 7/8"
WASHER, LOCK, 3/8"
V-BELT, FAN AND ALTERNATOR DRIVE, MATCHED PAIR (6404A, T)
NUT
WASHER, SPRING
PULLEY
SHIELD, ALTERNATOR
SCREW, CAP, 3/8" X 3-1/4"
SCREW, CAP, 7/16" X 1-3/8"
SCREW, CAP, 7/16" X 1-1/8"
WASHER, LOCK, 7/16" (2 USED)
NUT, 3/8"
WASHER, LOCK, 3/8"
BRACKET, ALTERNATOR
REGULATOR, VOLTAGE

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

85-7



ELECTRICAL SYSTEM

T17720

KEY

OCONOOTAWN =

ALTERNATOR (30 AMPERE)
(MOTOROLA NO. 70D44313E)

PART NO.

14H
12H
T

T

T
21H
12H
26H
AT
T

T

T
AT
AT

>
put

jut

DAAAAA>DAAD A

N
T

24H

w
~
T

12H
T

R
12H
14H
24H
T

T

R
AT

866
294
43032
26041
39881
1299
315

9
23181
25344
25345
25346
23182
23414
23184
25352
25350
25347
25348
23185
25360
25356
15030
23187
25357
25358
25351
25349
25359
15045
23188
23189
860
1285
47
302
25353
15036
246
778
1283
25355
25354
15036
23186

AN 114058

PRy

ENGINE
SERIAL NO.

I T T T T S T S T T S S S S T S T S S N ST S S SRS

DESCRIPTION

NUT, 5/8"

WASHER, LOCK, 5/8"

PULLEY

FIELD, TERMINAL

SPACER (SUB. FOR T253438 THIS APPLICATION ONLY)
SCREW, MACH., NO. 8 X 3/8" (3 USED)
WASHER, LOCK, NO. 8 (3 USED)

KEY, WOODRUFF

HOUSING, FRONT

GASKET

WASHER, FELT

RETAINER, FRONT BEARING

ROTOR

STATOR

DIODE, RECTIFYING POSITIVE (3 USED)
PLATE, POSITIVE DIODE

INSULATOR (5 USED)

BOLT, OUTPUT TERMINAL

BOLT, GROUND AND AUXILIARY TERMINALS (2 USED)
DIODE, RECTIFYING NEGATIVE (3 USED)
INSULATOR

HOUSING, REAR

RETAINER, REAR BEARING
BRUSH, WITH HOLDER

INSULATOR, BRUSH

GASKET, BRUSH COVER

NUT, HEX., NO. 10 (3 USED)

BOLT, SPECIAL (4 USED)

COVER, BRUSH

BOLT, THRU (4 USED)

BEARING, BALL, FRONT

BEARING, BALL, REAR

NUT, 1/4"

WASHER, 17/64" X 7/16" X .060"
SCREW, DRIVE (4 USED)

WASHER, LOCK, 3/8"

SLEEVE, INSULATOR

WASHER, INSULATOR (4 USED) (SUB. FOR R39804)
WASHER, LOCK, NO. 10 (7 USED)

NUT, NO. 10 (7 USED)

WASHER, 7/32" X 1/2" X .048" (6 USED)
INSULATOR (3 USED)

WASHER, INSULATOR (3 USED)
WASHER, INSULATOR

CABLE, JUMPER

e e e e e e e e e e e e e S S S e S i S e e e e e e S et e e e e e S e e e e e e S e e e e

NO. 70D44313E)

ALTERNATOR ASSEMBLY, COMPLETE, LESS PULLEY, 30 AMPERE (MOTOROLA

85-8

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN USA.



ELECTRICAL SYSTEM

R20190

STARTER DRIVE HOUSING, SOLENOID SWITCH, AND ARMATURE
(12-VOLT) (DELCO-REMY) (MODEL NO. 1113402 OR 1113672)

CODE 3004

STARTING MOTOR, HEAVY DUTY

KEY  PART NO.

1T 11743
2 AR 11127
3 R 53108
4 R 40337
5 15H 566
6 19H 2545
12H 304
M 3636 T
14H 812
7 R 11117
8 R 48976
9 1873796

10 R 11118
I 11 AR 76841
12 R 11095
13 AR 11128
14 R 11222
15 R 11223

16 30H 7
17 R 11215
18 30H 16
19 R 11016
20 R 11201
21 AR 11126
22 R 11026
23 R 11129
24 R 11128
25 R 11126
26 R 11127
27 R 11221
28 AR 11132
29 T 19909
30 R 11292
31 R 11096
32 AR 44698
33 R 11291
34 AR 62964
35 R 11212
36 AR 62963

12H 303
37 R 40545
.. AR 62267

AR 40174

o o e e, e, S e, S, e S, e, S, o, o, o, S, o, S, S, S, S, S, S, T, S, S, S, S, S, S, L, P, N L N S S, S S o

ENGINE
SERIAL NO.

e e e e e e e e e e e S S et e e e et e e e e e e e e e e e et et et et e et e

DESCRIPTION

BUSHING

HOUSING, DRIVE, WITH BUSHING

GASKET, STARTER TO BLOCK

WICK

PLUG, PIPE, 1/8"

SCREW, CAP, 3/8" X 1-3/8" (2 USED)

WASHER, LOCK, 3/8" (3 USED)

STUD, 3/8" X 1-1/2"

NUT, 3/8"

RING, RETAINING

STOP, PINION

BUSHING

WIRE, LOCK, MOTOR DRIVE (2 USED)

DRIVE, MOTOR (SUB. FOR AR44700)

WASHER, BRAKE

LEVER, SHIFT

PIN

RETAINER, SPRING

PLUG, EXPANSION, 5/8" (2 USED)

SHAFT, SHIFT LEVER (2 USED)

PLUG, EXPANSION, 1-3/16" (2 USED)

PLUG, PIPE

WICK

HOUSING, LEVER, WITH BUSHING

RING, RETAINING

RETAINER, SPRING

SPRING

RETAINER, SPRING

BOOT

WASHER

PLUNGER ASSEMBLY

SCREW, SOLENOID SWITCH MOUNTING (4 USED)

SWITCH, SOLENOID (12-VOLT) (DELCO-REMY NO. 1115510) (FOR PARTS
SEE PAGE 85-11)

WASHER

ARMATURE

SPACER

SEAL, OIL

BUSHING

SCREW, AND WASHER (4 USED)

WASHER, LOCK, 5/16" (4 USED)

GASKET, LEVER HOUSING TO DRIVE HOUSING

STARTER, COMPLETE (12-VOLT) (DELCO-REMY) (SUB. FOR AR55638)

KIT, STARTING MOTOR SEALING

SEE FOLLOWING PAGE FOR ADDITIONAL STARTER SERVICE PARTS.

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A. 85-9



ELECTRICAL SYSTEM

R14133

KEY  PART NO.

CONOOTDAWN =

27 24H
28 12H
29 R
30 30H
.. AR
AR

44699
11003
11253
11059
11058
11087

N N N e A o o, o, o, . e, e e, o, S, e, S, e, o, o, S, e, o, e, S, £, S, S, S, o, e, .

STARTER MAIN FRAME, COIL, AND COMMUTATOR END FRAME
(12-VOLT) (DELCO-REMY) (MODEL NO. 1113402 OR 1113672)

CODE 3004 STARTING MOTOR, HEAVY DUTY
® 728 2’9
13
129 , =
<] ® o=
H—ae 15 30
10— o ‘ 16 o—
99— QL =2 l
° WY @
11N_%
A\
&
[ ® @‘, %
l % 19 s
’
R 14133
ENGINE
SERIAL NO. DESCRIPTION

B e e N

COIL ASSEMBLY, FIELD

SHOE, POLE (4 USED)

INSULATOR, FIELD COIL (2 USED)

STUD, FIELD TERMINAL

BUSHING, INSULATOR (2 USED)

PIN, DOWEL

FRAME, MAIN (SUB. AR62267)

SCREW, MACH., FILT. HD., 3/8" X 3/4" (4 USED)
WASHER, INSULATING (2 USED)

WASHER, 13/32" X 11/16" X .060"

CONNECTOR, FIELD COIL TO SOLENOID SWITCH
WASHER, LOCK, 3/8" (2 USED)

NUT, JAM, 3/8" (2 USED)

SUPPORT, BRUSH, PACKAGE (2 USED)

PIN, BRUSH HOLDER (2 USED)

SPRING, BRUSH (2 USED)

HOLDER, BRUSH (2 USED)

HOLDER, BRUSH, GROUND (2 USED)

LEAD, BRUSH, GROUND

BRUSH (4 USED)

SCREW, TAPPING, NO. 8 X 3/4" (4 USED)
BUSHING

FRAME, COMMUTATOR END, WITH BUSHING AND EXPANSION PLUG
PLUG, PIPE, 1/8"

WICK

O-RING, THRU BOLT (2 USED)

WASHER, 11/32" X 11/16" X .060" (2 USED)
WASHER, LOCK, 5/16" (2 USED)

BOLT, THRU (2 USED)

PLUG, EXPANSION, 3/4"

STARTER, COMPLETE (12-VOLT) (DELCO-REMY) (SUB. FOR AR55638)
KIT, STARTING MOTOR SEALING

SEE PRECEDING PAGE FOR ADDITIONAL STARTER SERVICE PARTS.

85-10

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76)

LITHO IN US.A.



ELECTRICAL SYSTEM

R14134

KEY  PART NO.

©CONONTAWN =
—O:U:D-—UU%:DJJIJN—GI

_._A

[ 2N, =N

ISR
ITT

17 24H

NN = =
nN—=-0O0O®
N ==
_'_.:Dm;;
I IXT

23 24H
24 14H
25 12H

s s e, e o o, o, e, o, e, o, o, o, o, o, S, o, S, o, S, S, o, o, o,

SOLENOID SWITCH

(12-VOLT) (DELCO-REMY) (MODEL NO. 1113402 OR 1113672)

COE 3004

ENGINE
SERIAL NO.

e e e S e S S e e S e S e e e e e e e e e e e e e

STARTING MOTOR, HEAVY DUTY

DESCRIPTION

CASE AND COIL (SUB. R11292)

STUD, SWITCH TERMINAL

CLIP, TERMINAL

STUD, MOTOR TERMINAL

STUD, RESISTOR TERMINAL

CLIP

CONTACT AND PUSH ROD ASSEMBLY

SPRING, RETURN

STUD, BATTERY TERMINAL

GASKET, COVER

COVER

WASHER, SEALING (2 USED)

WASHER, 13/32" X 11/16" X .060"

NUT, JAM, 3/8" (4 USED)

WASHER, LOCK, 3/8" (2 USED)

WASHER, SEALING

WASHER, 7/32" X 1/2" X .048"

NUT, NO. 10 (2 USED)

WASHER, LOCK, NO. 10 (2 USED)

WASHER (2 USED)

SCREW, MACH., PAN HD., NO. 10 X 3/8" (2 USED)
WASHER, SEALING

WASHER, 5/32" X 3/8" X .048"

NUT, NO. 8 (2 USED)

WASHER, LOCK, INTERNAL TOOTH, NO. 8 (2 USED)
SWITCH, SOLENOID (DELCO-REMY NO. 1115510)

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

85-11



ELECTRICAL SYSTEM

R25652

KEY

OCOND bW

10

PART NO.

Dr—=—=DD
N,
o e

DD

psj

—‘—‘:U:U:U%IJ):D—I>)>:UI|IJ:U:U:U:U>>:U>:U

JJ:U%:U:UM“D
IT

>>
DD

11743
62674
40337
566
1721
301
77261
11133
11121
4365 R
62670
3917 R
77260
62671
11026
11129
11128
11126
11127
11138
77256
77255
19909
11096
77257
11291
62964
11120
11212
11026
3005
302
11095
62673
76841
48976
11117
77259
78538

s s s e o T, s P, S, e, S, e, e, S, S, e, S, S, S, S, S, S, 1, e, S, P, S, S, S S, S, P, S, S, S S, e,

STARTER, ARMATURE, DRIVE END HOUSING AND DRIVE
(12-VOLT) (DELCO-REMY) (MODEL NO. 1113391)

ENGINE

R T T T T T R T S T S S Y T T T SN S T S ST S T S T T T T N T S T S S SR T S S

SERIAL NO.

e e e N e S S e S S S S S e e S S e e e e S e e e e N e e S e e e e e e i e

R 25652

DESCRIPTION

BUSHING, DRIVE END

SCREW, SPECIAL (2 USED)

WICK (2 USED)

PLUG, PIPE, 1/8" (2 USED)
SCREW, CAP, 1/2" X 1-1/2" (3 USED)
WASHER, LOCK, 1/2" (3 USED)
LEVER, SHIFT

PLUG

GASKET

O-RING

SHAFT, SHIFT LEVER

O-RING

HOUSING, LEVER

NUT, SPECIAL

RING, RETAINING

RETAINER, SPRING

SPRING, SHIFT LEVER

RETAINER, SPRING

BOOT

WASHER

PLUNGER

CASE AND COIL (FOR PARTS SEE PAGE 85-9)
BOLT, HEX HEAD (4 USED)
WASHER

ARMATURE

SPACER

SEAL, OiL

O-RING

BUSHING

RING, RETAINING

SCREW, CAP, 1/4" X 1" (56 USED)
WASHER, LOCK, 1/4" (5 USED)
WASHER, BRAKE

O-RING

DRIVE MOTOR

STOP, PINION

RING, RETAINING

HOUSING, DRIVE

STARTER, COMPLETE (12-VOLT) (DELCO-REMY) (SUB. FOR AR77215)

SEE FOLLOWING PAGE FOR ADDITIONAL STARTER SERVICE PARTS

85-12

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)

LITHO IN US.A.



ELECTRICAL SYSTEM

STARTER MAIN FRAME, COIL, AND COMMUTATOR END FRAME
(12-VOLT) (DELCO-REMY) (MODEL NO. 1113391)

R25653

ENGINE
KEY  PART NO. SERIAL NO.

AR 77258
R 11003
R 62672
R 11146
40171

OCONOODWN =
-
py)

23 AR 75905
24 15H 566
25 R 61934
26 19H 3005
12H 302
AR 78538

L T T S T T T T T T T T T T T T S S S T T S S S S
e e e e e e e e N e e e e e et e et e e e e e e " e e e’

-
(9}
~
a
©
o
@
e e o o S e S o o o e e o s e s s S S S e e

SEE FOLLOWING PAGE FOR ADDITIONAL STARTER

R 25653

DESCRIPTION

COIL ASSEMBLY, FIELD

SHOE, POLE (4 USED)

INSULATION, FIELD COIL (2 USED)

STUD, FIELD TERMINAL

INSULATOR, TERMINAL STUD

FRAME, MAIN (AR78538)

SCREW, MACH., FILT. HD., 3/8" X 3/4" (4 USED)
WASHER, INSULATING (2 USED)

WASHER (2 USED)

NUT, HEX., 1/2" (2 USED)

CONNECTOR, FIELD COIL TO SOLENOID SWITCH
WASHER, LOCK, 1/2"

PIN, BRUSH HOLDER SUPPORT (2 USED)

PIN, BRUSH HOLDER (2 USED)

SUPPORT, BRUSH, PACKAGE (2 USED)

LEAD, BRUSH, GROUND

SPRING, BRUSH (2 USED)

HOLDER, BRUSH (2 USED)

HOLDER, BRUSH GROUND (2 USED)

BRUSH (4 USED)

SCREW, TAPPING, NO. 8 X 3/4" (4 USED)
BUSHING

FRAME, COMMUTATOR END, WITH BUSHING AND EXPANSION PLUG
PLUG, PIPE, 1/8"

WICK

SCREW, CAP, 1/4" X 1" (4 USED)

WASHER, LOCK, 1/4" (4 USED)

STARTER, COMPLETE (12-VOLT) (DELCO-REMY) (SUB. FOR AR77215)

SERVICE PARTS

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

85-13



ELECTRICAL SYSTEM

R25654

KEY

OCONOOAWN =

10

PART NO.

—I:U:UJJ:U%:D—!I

- ) — =
IS Ral
IIIT IIXT

21H

>
ps)

o s N S, T, P, o, o, o, S, S, S, S, S, S, o,

SOLENOID SWITCH
(12-VOLT) (DELCO-REMY) (MODEL NO. 1113391)

&
&
&

R 2565k

ENGINE
SERIAL NO. DESCRIPTION

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

CASE AND COIL (SUB. AR77255)

STUD, SWITCH TERMINAL (2 USED)

STUD, MOTOR TERMINAL

CONTACT AND PUSH ROD ASSEMBLY

SPRING, RETURN

STUD, BATTERY TERMINAL

GASKET, COVER

COVER

WASHER, SEALING (2 USED)

WASHER, 13/32" X 11/16" X .060" (2 USED)

NUT, JAM, 3/8" (4 USED)

WASHER, LOCK, 3/8" (2 USED)

WASHER, SEALING (2 USED)

WASHER, 7/32" X 1/2" X .048" (2 USED)

NUT, NO. 10 (4 USED)

WASHER, LCOK, NO. 10 (2 USED)

WASHER (2 USED)

SCREW, MACH., PAN HD., NO. 10 X 3/8" (2 USED)
SWITCH, SOLENOID (12-VOLT) (DELCO-REMY NO. 1115530)

85-14

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE

811912 G22 9 85-13 AR 41691 Cl4 6 20-4 AR 50781 E3 3 25-28
1873796 Gig 9 85-9 AR 41691 cis 7 20-5 AR 51481 Gé 12 75-6
AR 41785 Al4 . 10-1 AR 51481 G8 12 75-8
AR 41870 Al4 . 10-1 AR 51717 D6 8 25-8

A AR 43634 B13 2 10-22 AR 51717 D18 8 25-22
AR 43652 B14 5 10-23 AR 51719 D6 12 25-8

A 3539 R G12 .. 85-3 AR 43945 Cc13 2 20-3 AR 51719 D18 12 25-22

A 3917 R G21 11 85-12 AR 43954 B4 9 10-13 AR 51741 B6 1 10-15
A 4365 R A15 26 10-2 AR 43974 C3 15 15-10 AR 51988 C1 19 15-8
A 4365 R G219 85-12 AR 43976 C3 3 15-10 AR 51988 c2 19 15-9

A 4827 R Al7 5 10-4 AR 44402 B10 .. 10-19 AR 52063 Cce 8 15-13

A 5203 R ci8 4 20-8 AR 44625 B2 8 10-11 AR 52064 Cé 7 15-13

AR 44698 G18 32 85-9 AR 52065 Ccé 6 15-13

AR 44699 G199 1 85-10 AR 52066 Ccé 3 15-13

AM AR 44700 G1s8 11 85-9 AR 52375 E12 7 25-37

AR 44840 Ccieé 10 20-6 AR 52570 B12 18 10-21

AM 52191 G113 85-2 AR 44840 c17 2 20-7 AR 52720 E3 6 25-28

AR 45530 B8 3 10-17 AR 53091 E5 2 25-30

AR 45723 B5 9 10-14 AR 53091 E12 .. 25-37

AN AR 45723 B6 9 10-15 AR 53443 B5 10 10-14

AR 46395 B5 9 10-14 AR 53443 B6 10 10-15

AN 114058 G161 85-7 AR 46395 B6 9 10-15 AR 53461 E5 7 25-30
AN 114058 G17 .. 85-8 AR 46396 B5 9 10-14 AR 53745 G7 25 75-7
AN 114059 G16 15 85-7 AR 46396 B6 9 10-15 AR 53746 Gé 15 75-6
AR 46397 B5 9 10-14 AR 53746 G8 15 75-8
AR 46397 B6 9 10-15 AR 53747 Gé 17 75-6
AR AR 46398 B5 9 10-14 AR 53748 Gé 13 75-6
AR 46398 B6 9 10-15 AR 53748 G8 13 75-8
AR 11001 G19 19 85-10 AR 46400 B2 8 10-11 AR 53750 G11 1 85-2
AR 11001 G22 16 85-13 AR 46401 B2 8 10-11 AR 53869 ciz 8 20-2
AR 11051 G20 7 85-11 AR 46402 B2 8 10-11 AR 53897 Gé 19 75-6
AR 11051 G23 4 85-14 AR 46843 D6 4 25-8 AR 53897 G8 19 75-8

AR 11124 G19 14 85-10 AR 46843 D8 4 25-10 AR 54552 B6 2 10-15

AR 11126 G18 21 85-9 AR 46843 D18 4 25-22 AR 54554 B7 14 10-16
AR 11127 G1g 2 85-9 AR 47296 D1 13 25-3 AR 54556 B20 10 15-4
AR 11128 G18 13 85-9 AR 47943 B8 6 10-17 AR 54557 A15 21 10-2

AR 11132 G18 28 85-9 AR 48219 D10 16 25-12 AR 54559 B12 25 10-21
AR 11140 G19 23 85-10 AR 48236 D4 20 25-6 AR 54563 B22 11 15-6
AR 21839 B8 10 10-17 AR 48236 E5 13 25-30 AR 54576 B23 12 15-7
AR 21839 B20 16 15-4 AR 48502 B18 4 15-2 AR 54577 B23 17 15-7
AR 21839 cig 1 20-8 AR 48675 cig 9 20-8 AR 54578 Cis5 9 20-5
AR 21840 c12 1 20-2 AR 48751 F21 28 30-3 AR 54590 D1 1 25-3
AR 21840 c13 17 20-3 AR 48871 Ci5 16 20-5 AR 54590 D2 11 25-4
AR 21841 B23 3 15-7 AR 48940 B1 1 10-10 AR 54591 D1 14 25-3
AR 21841 c7 5 15-14 AR 49025 A21 5 10-8 AR 54793 G13 1 85-4
AR 21842 B23 1 15-7 AR 49232 B1 1 10-10 AR 54793 G14 1 85-5
AR 21999 Cc7 2 15-14 AR 49233 B1 1 10-10 AR 54793 G15 .. 85-6
AR 21999 c7 3 15-14 AR 49234 B1 1 10-10 AR 54796 G13 1 85-4
AR 21999 Ci13 14 20-3 AR 49235 B1 1 10-10 AR 54796 G14 1 85-5
AR 26328 B5 8 10-14 AR 49236 B1 1 10-10 AR 54796 G156 .. 85-6

AR 26516 B8 4 10-17 AR 49542 D10 5 25-12 AR 54904 B9 12 10-18

AR 27977 Al5 .. 10-2 AR 49650 A21 4 10-8 AR 54905 B9 6 10-18
AR 28482 cl2 7 20-2 AR 49650 B3 1 10-12 AR 54934 C1 4 15-8
AR 28482 Ci3 1 20-3 AR 49650 B4 1 10-13 AR 54934 c2 4 15-9
AR 28602 D6 12 25-8 AR 49839 Ccé 5 15-13 AR 54969 A22 3 10-9
AR 28602 D18 12 25-22 AR 49840 Cé 2 15-13 AR 55283 G 85-2

AR 30736 D6 20 25-8 AR 50040 c22 5 25-2 AR 55394 B15 6 10-24

AR 30736 D8 26 25-10 AR 50041 c22 M 25-2 AR 55487 B11 7 10-20
AR 30736 D18 20 25-22 AR 50041 D1 16 25-3 AR 55487 D4 26 25-6

AR 30963 G12 .. 85-3 AR 50041 D2 18 25-4 AR 55487 D17 30 25-21

AR 34451 C14 15 20-4 AR 50399 C8 .. 15-15 AR 55487 E6 24 25-31

AR 40171 G22 5 85-13 AR 50399 C8 5 15-15 AR 55487 E14 29 25-39

AR 40174 G18 .. 85-9 AR 50411 C8 .. 15-15 AR 55487 E15 20 25-40
AR 40174 G19 .. 85-10 AR 50411 C8 1 15-15 AR 55638 G188 .. 85-9

AR 40680 B10 21 10-19 AR 50518 C8 .. 15-15 AR 55638 G19 .. 85-10
AR 41006 B10 20 10-19 AR 50732 ES5 5 25-30 AR 55827 G15 3 85-6
AR 41056 B6 8 10-15 AR 50781 D4 9 25-6 AR 55828 G15 8 85-6

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 95-1



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AR 55829 G157 85-6 AR 61515 D1 15 25-3 AR 63229 A4 .. 10-1
AR 55830 G15 27 85-6 AR 61516 E5S 11 25-30 AR 63230 Al4 .. 10-1
AR 55831 G15 23 85-6 AR 61517 ES 10 25-30 AR 63267 A6 .. 10-3
AR 55832 G15 25 85-6 AR 61518 E5 9 25-30 AR 63269 A20 .. 10-7
AR 55833 Gi5 4 85-6 AR 61519 ES 8 25-30 AR 63270 A20 .. 10-7
AR 55834 [CRE T 85-6 AR 61520 E5 6 25-30 AR 63270 B7 .. 10-16
AR 55835 G156 21 85-6 AR 61521 E5 3 25-30 AR 63271 A5 1 10-2
AR 55836 G15 11 85-6 AR 61533 A15 25 10-2 AR 63272 B6 2 10-15
AR 55837 G157 85-6 AR 61589 A15 27 10-2 AR 63551 E8 32 25-33
AR 55961 Ci4 8 20-4 AR 61590 B23 7 15-7 AR 63551 E17 32 25-42
AR 56010 G13 15 85-4 AR 61860 C3 15 15-10 AR 63551 F1 32 25-48
AR 56010 G14 15 85-5 AR 61967 Ccé 5 15-13 AR 63552 E7 18 25-32
AR 56010 G16 14 85-7 AR 61968 ceé 2 15-13 AR 63552 E17 17 25-42
AR 56224 E5S 21 25-30 AR 61968 Cé 5 15-13 AR 63552 F1 17 25-48
AR 56639 B12 22 10-21 AR 61989 D6 25 25-8 AR 63553 E7 10 25-32
AR 56728 G13 1 85-4 AR 61989 D9 31 25-11 AR 63553 E17 10 25-42
AR 56728 G141 85-5 AR 61989 D10 20 25-12 AR 63553 F1 10 25-48
AR 56728 G15 .. 85-6 AR 61989 D12 41 25-15 AR 63554 E7 9 25-32
AR 57241 B3 7 10-12 AR 61989 D18 25 25-22 AR 63554 E17 9 25-42
AR 57254 D4 17 25-6 AR 61989 D20 9 25-24 AR 63554 F1 9 25-48
AR 57255 D4 19 25-6 AR 61990 D11 5 25-14 AR 63555 E8 37 25-33
AR 57256 D4 16 25-6 AR 61990 D20 16 25-24 AR 63555 E18 37 25-43
AR 57257 D4 15 25-6 AR 61993 D13 24 25-16 AR 63555 F2 37 25-49
AR 57258 D4 14 25-6 AR 61993 E1 21 25-26 AR 63555 F8 38 25-55
AR 57259 D4 4 25-6 AR 61994 D13 12 25-16 AR 63555 F14 38 25-61
AR 57260 D4 3 25-6 AR 61995 D15 12 25-18 AR 63556 E8 38 25-33
AR 57262 D4 2 25-6 AR 61995 E2 9 25-27 AR 63556 E18 38 25-43
AR 57263 D4 22 25-6 AR 61996 E6 29 25-31 AR 63556 F2 38 25-49
AR 57264 c21 6 25-1 AR 62062 E5S 17 25-30 AR 63556 F8 39 25-55
AR 57265 Cc21 2 25-1 AR 62267 G18 .. 85-9 AR 63556 F14 39 25-61
AR 57266 Ci5 14 20-5 AR 62267 G19 .. 85-10 AR 63557 E8 22 25-33
AR 57266 G146 85-5 AR 62267 G197 85-10 AR 63557 E17 22 25-42
AR 57266 Gi6 6 85-7 AR 62395 Gi5 7 85-6 AR 63557 F1 22 25-48
AR 58126 Gé 8 75-6 AR 62934 C14 7 20-4 AR 63557 F8 28 25-55
AR 58126 G8 8 75-8 AR 62934 Ci5 8 20-5 AR 63557 F14 23 25-61
AR 58812 E6 27 25-31 AR 62936 B18 4 15-2 AR 63558 E8 32 25-33
AR 58952 A18 4 10-5 AR 62936 B19 3 15-3 AR 63558 F8 33 25-55
AR 58952 A19 6 10-6 AR 62963 G18 36 85-9 AR 63558 F14 33 25-61
AR 58952 B15 7 10-24 AR 62964 G18 34 85-9 AR 63559 E7 10 25-32
AR 58984 B7 14 10-16 AR 62964 G21 26 85-12 AR 63559 F7 10 25-54
AR 58986 A15 19 10-2 AR 62986 E5 2 25-30 AR 63559 F13 10 25-60
AR 59115 D4 23 25-6 AR 63029 D5 .. 25-7 AR 63560 E9 2 25-34
AR 59115 D17 33 25-21 AR 63029 D7 .. 25-9 AR 63560 F3 7 25-50
AR 59115 E6 25 25-31 AR 63029 D9 .. 25-11 AR 63560 F15 7 25-62
AR 59115 E14 30 25-39 AR 63029 D10 .. 25-12 AR 63561 E10 50 25-35
AR 59115 E15 21 25-40 AR 63029 D12 .. 25-15 AR 63561 F4 43 25-51
AR 59465 F21 47 30-3 AR 63029 D14 .. 25-17 AR 63561 F16 43 25-63
AR 59466 F20 26 30-2 AR 63029 D15 .. 25-18 AR 63562 E10 55 25-35
AR 59467 F20 24 30-2 AR 63029 D17 .. 25-21 AR 63563 E9 23 25-34
AR 59470 F21 38 30-3 AR 63029 D19 .. 25-23 AR 63564 E10 44 25-35
AR 60370 E6 29 25-31 AR 63029 D21 .. 25-25 AR 63564 E20 50 25-45
AR 61171 E9 9 25-34 AR 63029 E1 .. 25-26 AR 63564 F10 50 25-57
AR 61171 E19 14 25-44 AR 63029 E2 .. 25-27 AR 63565 E10 37 25-35
AR 61171 F9 14 25-56 AR 63095 A21 4 10-8 AR 63565 E20 35 25-45
AR 61172 E9 19 25-34 AR 63095 B3 1 10-12 AR 63565 F4 34 25-51
AR 61172 E19 18 25-44 AR 63095 B4 1 10-13 AR 63565 F10 35 25-57
AR 61172 F3 17 25-50 AR 63218 A4 . 10-1 AR 63565 F16 34 25-63
AR 61172 F9 18 25-56 AR 63219 A4 . 10-1 AR 63566 E10 65 25-35
AR 61172 F15 17 25-62 AR 63220 A4 .. 10-1 AR 63566 E20 68 25-45
AR 61174 E9 15 25-34 AR 63221 Al4 .. 10-1 AR 63566 F4 67 25-51
AR 61174 E19 22 25-44 AR 63222 A4 .. 10-1 AR 63566 F10 68 25-57
AR 61174 F3 21 25-50 AR 63223 A4 . 10-1 AR 63566 F16 67 25-63
AR 61174 Fo 22 25-56 AR 63224 A4 . 10-1 AR 63567 E9 5 25-34
AR 61174 F156 21 25-62 AR 63225 A14 . 10-1 AR 63568 E22 28 25-47
AR 61513 E5 15 25-30 AR 63226 A4 .. 10-1 AR 63568 F12 28 25-59
AR 61514 E6 28 25-31 AR 63227 Al4 . 10-1 AR 63569 E10 25 25-35
AR 61514 E16 25 25-41 AR 63228 A4 . 10-1 AR 63569 E19 26 25-44

95-2 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AR 63569 F9 26 25-56 AR 65465 D12 25-15 AR 70655 D16 14 25-20
AR 63698 C1 15-8 AR 65465 D14 25-17 AR 70656 D16 13 25-20
AR 63699 C1 15-8 AR 65465 D15 .. 25-18 AR 70657 D16 12 25-20
AR 63699 c2 .. 15-9 AR 65502 B5 1 10-14 AR 70658 D16 11 25-20
AR 63778 C3 19 15-10 AR 65507 B5 10 10-14 AR 70910 B5 7 10-14
AR 63780 C1 14 15-8 AR 65507 B6 10 10-15 AR 70910 B5 8 10-14
AR 63780 c2 14 15-9 AR 65526 E6 29 25-31 AR 70912 B6 7 10-15
AR 63781 C1 14 15-8 AR 65527 E6 29 25-31 AR 70912 B6 8 10-15
AR 63781 c2 14 15-9 AR 65602 B5 2 10-14 AR 70987 C1 15-8
AR 63783 C3 15 15-10 AR 65888 A14 10-1 AR 71120 A16 10-3
AR 63829 E7 18 25-32 AR 65889 A4 . 10-1 AR 71121 A16 .. 10-3
AR 63829 F7 18 25-54 AR 66459 B5 2 10-14 AR 71121 B12 17 10-21
AR 63829 F13 18 25-60 AR 66993 D5 31 25-7 AR 71122 B12 25 10-21
AR 63830 E22 25-47 AR 66993 D9 . 25-11 AR 71123 B12 18 10-21
AR 63830 F12 .. 25-59 AR 66993 D10 25-12 AR 71186 D8 8 25-10
AR 63831 E6 27 25-31 AR 66993 D12 25-16 AR 71572 G5 9 75-5
AR 63831 E11 12 25-36 AR 66993 D14 25-17 AR 71573 G5 3 75-5
AR 63831 E11 13 25-36 AR 66993 D15 .. 25-18 AR 71574 G5 4 75-5
AR 63831 E11 22 25-36 AR 67282 Gs 17 75-8 AR 71575 G5 7 75-5
AR 63831 E14 32 25-39 AR 67283 G4 75-4 AR 71576 G5 10 75-5
AR 63831 E15 23 25-40 AR 67284 G4 .. 75-4 AR 71627 C14 14 20-4
AR 63831 F5 12 25-52 AR 67285 G9 25 75-9 AR 71709 B11 2 10-20
AR 63831 F5 13 25-52 AR 68094 B3 5 10-12 AR 71819 B13 12 10-22
AR 63831 F5 22 25-52 AR 68094 B4 5 10-13 AR 72052 D11 1 25-14
AR 63831 F17 12 25-64 AR 68137 C3 15 15-10 AR 72052 D20 11 25-24
AR 63831 F17 13 25-64 AR 68139 Cs3 .. 15-10 AR 72249 B7 14 10-16
AR 63831 F17 22 25-64 AR 68167 A22 7 10-9 AR 72337 C5 2 15-12
AR 63865 B12 17 10-21 AR 68313 B12 25 10-21 AR 72998 B1 3 10-10
AR 63934 A16 10-3 AR 68332 ES 19 25-30 AR 73127 Fé 12 25-53
AR 63938 A18 10-5 AR 68454 D1 13 25-3 AR 73127 F18 12 25-65
AR 63940 A18 10-5 AR 68454 D2 13 25-4 AR 73248 E6 29 25-31
AR 63940 B7 .. 10-16 AR 68961 E5 5 25-30 AR 73249 E6 29 25-31
AR 63941 E8 37 25-33 AR 69158 E8 49 25-33 AR 73271 B1 3 10-10
AR 63941 E18 37 25-43 AR 69158 E18 50 25-43 AR 73272 B1 3 10-10
AR 63941 F2 37 25-49 AR 69158 F2 50 25-49 AR 73273 B1 3 10-10
AR 63941 F8 38 25-55 AR 69158 F8 51 25-55 AR 73274 B1 3 10-10
AR 63941 F14 38 25-61 AR 69158 F14 51 25-61 AR 73275 B1 2 10-10
AR 63979 A4 .. 10-1 AR 69269 Gi15 4 85-6 AR 73276 B1 2 10-10
AR 63980 Al4 .. 10-1 AR 69342 E6 29 25-31 AR 73517 E13 28 25-38
AR 64075 C14 17 20-4 AR 69343 E6 29 25-31 AR 73518 E13 28 25-38
AR 64221 B13 12 10-22 AR 69347 E6 29 25-31 AR 73519 E15 19 25-40
AR 64315 G6 16 75-6 AR 69348 E6 29 25-31 AR 73520 E15 19 25-40
AR 64315 G8 16 75-8 AR 69446 E13 17 25-38 AR 73526 D17 35 25-21
AR 64932 C5 3 15-12 AR 69446 E15 16 25-40 AR 73526 D19 .. 25-23
AR 64932 Cé 1 15-13 AR 69447 E13 16 25-38 AR 73526 D21 25-25
AR 64933 G4 3 75-4 AR 69447 E15 15 25-40 AR 73526 E1 25-26
AR 64936 G6 1 75-6 AR 69448 E13 14 25-38 AR 73526 E2 . 25-27
AR 64936 G8 1 75-8 AR 69448 E15 14 25-40 AR 73607 D8 15 25-10
AR 64937 C5 4 15-12 AR 69449 E13 13 25-38 AR 73608 D8 20 25-10
AR 65235 B1 1 10-10 AR 69449 E15 13 25-40 AR 73609 D8 13 25-10
AR 65236 B1 1 10-10 AR 69450 E13 12 25-38 AR 73610 D8 23 25-10
AR 65237 B1 1 10-10 AR 69450 E156 12 25-40 AR 73611 D8 24 25-10
AR 65238 B1 1 10-10 AR 69451 E13 11 25-38 AR 73612 D8 12 25-10
AR 65239 B1 1 10-10 AR 69451 E15 11 25-40 AR 73613 D10 19 25-12
AR 65240 B1 1 10-10 AR 70168 A22 5 10-9 AR 73614 D8 12 25-10
AR 65293 B18 1 15-2 AR 70176 Fa1 .. 30-3 AR 73730 F3 13 25-50
AR 65348 G7 24 75-7 AR 70179 F21 30-3 AR 73730 F15 13 25-62
AR 65361 E20 44 25-45 AR 70180 F21 30-3 AR 73815 B23 17 15-7
AR 65361 F10 44 25-57 AR 70181 F21 .. 30-3 AR 73822 D2 17 25-4
AR 65431 C5 7 15-12 AR 70182 F21 38 30-3 AR 73824 D3 2 25-5
AR 65432 C7 3 15-14 AR 70343 "E6 29 25-31 AR 73828 D15 15 25-18
AR 65433 G2 1 75-2 AR 70344 E6 29 25-31 AR 73828 E2 12 25-27
AR 65433 G3 1 75-3 AR 70348 E6 29 25-31 AR 73829 D15 15 25-18
AR 65433 G9 24 75-9 AR 70349 E6 29 25-31 AR 73829 E2 12 25-27
AR 65465 D5 31 25-7 AR 70564 B7 14 10-16 AR 73857 E11 23 25-36
AR 65465 D7 25-9 AR 70653 D16 16 25-20 AR 73857 E11 24 25-36
AR 65465 D10 25-12 AR 70654 D16 15 25-20 AR 73857 E11 25 25-36
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 95-3



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
AR 73857 E11 27 25-36 AR 77751 B2 7 10-11 E
AR 73857 F5 23 25-52 AR 77752 B1 3 10-10
AR 73857 F17 23 25-64 AR 77752 B2 7 10-11 E 17421 Cé 4 15-13
AR 73858 F3 25 25-50 AR 77753 B1 2 10-10
AR 73858 F15 25 25-62 AR 77753 B1 3 10-10
AR 73859 F4 77 25-51 AR 77753 B1 6 10-10 F
AR 73859 F16 77 25-63 AR 77812 E19 2 25-44
AR 73861 E20 78 25-45 AR 77812 F9 2 25-56 F 1743 R A5 11 10-2
AR 73861 F10 78 25-57 AR 77851 G15 27 85-6 F 1743 R B7 13 10-16
AR 73888 D2 14 25-4 AR 78019 Ca 3 15-11 F 2411 R c12 11 20-2
AR 73888 D3 5 25-5 AR 78020 C4 14 15-11 F 2411 R Ci3 5 20-3
AR 74144 B11 2 10-20 AR 78021 C4 16 15-11 F 3646 R A15 22 10-2
AR 74344 D17 38 25-21 AR 78022 C4 .. 15-11 F 3646 R B13 9 10-22
AR 74603 D2 . 25-4 AR 78023 C4 14 15-11
AR 74624 B3 5 10-12 AR 78093 Gi5 8 85-6
AR 74624 B4 5 10-13 AR 78538 G21 .. 85-12 H
AR 74664 E13 7 25-38 AR 78538 Ga22 .. 85-13
AR 74664 E15 7 25-40 AR 78538 G22 6 85-13 H 826 R B12 3 10-21
AR 74665 E13 7 25-38 AR 79680 Cé 2 15-13 H 80753 B5 3 10-14
AR 74665 E16 7 25-40 AR 79685 E4 10 25-29
AR 74667 F18 10 25-65 AR 79686 Di6 7 25-20
AR 74668 F6 10 25-53 AR 79686 E4 13 25-29 JD
AR 74814 B2 8 10-11 AR 79957 E1 9 25-26
AR 74815 B2 8 10-11 AR 80294 Al5 4 10-2 JD 7365 F20 14 30-2
AR 74816 B2 8 10-11 JD 7759 F20 3 30-2
AR 74817 B2 8 10-11 JD 7849 F21 50 30-3
AR 74818 B2 8 10-11 AT JD 8206 F20 13 30-2
AR 75893 B12 .. 10-21 JD 8537 F20 9 30-2
AR 75905 G22 28 85-13 AT 10896 F20 23 30-2 JD 9257 Ci4 10 20-4
AR 75908 G22 15 85-13 AT 11924 D10 19 25-12 JD 9257 Cis5 11 20-5
AR 76158 E14 34 25-39 AT 13740 A15 2 10-2
AR 76326 E14 39 25-39 AT 13740 c13 11 20-3
AR 76424 B23 12 15-7 AT 17503 G7 22 75-7 M
AR 76488 E14 38 25-39 AT 17503 G9 22 75-9
AR 76502 E13 27 25-38 AT 18904 ci2 17 20-2 M 3636 T Gi18 6 85-9
AR 76502 E15 18 25-40 AT 23181 G179 85-8
AR 76582 B13 12 10-22 AT 23182 G17 13 85-8
AR 76760 E16 29 25-41 AT 23184 G17 15 85-8 R
AR 76841 G1s8 11 85-9 AT 23185 G17 20 85-8
AR 76841 G21 33 85-12 AT 23186 G17 45 85-8 R 375 R D3 1 25-5
AR 76885 D16 17 25-20 AT 23187 G17 24 85-8 R 468 R E5 18 25-30
AR 77215 Ga21 .. 85-12 AT 23188 G15 12 85-6 R 469 R E5 18 25-30
AR 77215 G22 .. 85-13 AT 23188 G17 31 85-8 R 495 R A18 22 10-5
AR 77255 G21 21 85-12 AT 23189 G17 32 85-8 R 495 R A20 35 10-7
AR 77255 G23 .. 85-14 AT 23414 G17 14 85-8 R 495 R B8 1 10-17
AR 77255 G23 1 85-14 AT 24834 Ci5 18 20-5 R 699 R B21 4 15-5
AR 77256 G21 20 85-12 AT 25038 B15 6 10-24 R 1612 R A15 10 10-2
AR 77257 G21 24 85-12 AT 33995 G7 21 75-7 R 11000 G119 9 85-10
AR 77258 G22 1 85-13 AT 33995 G 21 75-9 R 11003 G119 2 85-10
AR 77259 G21 36 85-12 R 11003 G22 2 85-13
AR 77260 G21 12 85-12 R 11011 G22 8 85-13
AR 77261 G21 6 85-12 B R 11016 G18 19 85-9
AR 77448 E13 21 25-38 R 11026 G18 22 85-9
AR 77494 B12 25 10-21 B 3285 R G7 23 75-7 R 11026 G21 14 85-12
AR 77747 B1 1 10-10 B 3285 R G9 23 75-9 R 11026 G21 29 85-12
AR 77747 B1 2 10-10 B 30667 G6 4 75-6 R 11039 G20 20 85-11
AR 77747 B1 3 10-10 B 30667 G8 4 75-8 R 11039 G23 17 85-14
AR 77747 B1 6 10-10 R 11049 G13 7 85-4
AR 77748 B1 1 10-10 R 11049 G14 7 85-5
AR 77748 B1 3 10-10 C R 11049 G156 15 85-6
AR 77748 B2 7 10-11 R 11049 G167 85-7
AR 77749 B1 3 10-10 C 1220 R C9 9 15-16 R 11058 G119 5 85-10
AR 77749 B2 7 10-11 C 2175 R E6 26 25-31 R 11059 G19 4 85-10
AR 77750 B1 1 10-10 C 16054 C5 1 15-12 R 11066 G20 8 85-11
AR 77750 B1 3 10-10 C 16054 Cc7 6 15-14 R 11066 G23 5 85-14
AR 77750 B2 7 10-11 C 16054 c7 2 15-14 R 11068 F21 30 30-3
AR 77751 B1 3 10-10 R 11087 G19 6 85-10

95-4 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN US.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 11095 G18 12 85-9 R 26287 D1 7 25-3 R 31378 C8 3 15-15
R 11095 G21 31 85-12 R 26287 D2 7 25-4 R 31493 Cc9 4 15-16
R 11096 G18 31 85-9 R 26297 A18 16 10-5 R 31494 C9 3 15-16
R 11096 G21 28 85-12 R 26297 B17 4 15-1 R 31655 E13 2 25-38
R 11117 Gig 7 85-9 R 26325 B5 6 10-14 R 32006 G112 .. 85-3
R 11117 G21 35 85-12 R 26325 B6 6 10-15 R 32007 G12 85-3
R 11118 G18 10 85-9 R 26333 B3 8 10-12 R 32008 G12 85-3
R 11120 Ga21 27 85-12 R 26333 B4 10 10-13 R 32009 G12 85-3
R 11121 G2t 8 85-12 R 26362 B21 1 15-5 R 32011 G12 85-3
R 11126 G18 25 85-9 R 26373 E21 3 25-46 R 32012 G12 85-3
R 11126 G21 17 85-12 R 26373 F11 3 25-58 R 32013 G12 85-3
R 11127 G18 26 85-9 R 26405 B8 2 i0-17 R 32014 G12 85-3
R 11127 G21 18 85-12 R 26413 ci2 13 20-2 R 32016 G12 85-3
R 11128 Gi18 24 85-9 R 26413 ci13 7 20-3 R 32017 G12 85-3
R 11128 G21 16 85-12 R 26417 c12 12 20-2 R 32018 Gi12 85-3
R 11129 G18 23 85-9 R 26417 Ci3 6 20-3 R 32019 G12 85-3
R 11129 G21 15 85-12 R 26559 B9 10 10-18 R 32021 G12 85-3
R 11133 Ga21 7 85-12 R 26728 D4 13 25-6 R 32022 G12 85-3
R 11138 G21 19 85-12 R 26728 E5 7 25-30 R 32023 G12 85-3
R 11146 G22 4 85-13 R 26748 B9 11 10-18 R 32024 G12 85-3
R 11198 G20 3 85-11 R 26789 D4 13 25-6 R 32025 G12 85-3
R 11201 G18 20 85-9 R 26789 D17 39 25-21 R 32026 G12 .. 85-3
R 11209 G19 16 85-10 R 26789 E5 7 25-30 R 32027 G12 .. 85-3
R 11209 G22 17 85-13 R 26790 D4 13 25-6 R 32028 G12 .. 85-3
R 11212 G18 35 85-9 R 26790 D17 39 25-21 R 32029 G12 .. 85-3
R 11212 G21 28 85-12 R 26790 E5 7 25-30 R 32136 D1 12 25-3
R 11215 Gi18 17 85-9 R 26861 G12 .. 85-3 R 32136 D2 12 25-4
R 11221 G18 27 85-9 R 27036 A15 6 10-2 R 32196 G12 .. 85-3
R 11222 G18 14 85-9 R 27149 A15 24 10-2 R 32426 B14 2 10-23
R 11223 G18 15 85-9 R 27166 D3 3 25-5 R 32593 A18 2 10-5
R 11233 G19 15 85-10 R 27256 E5 15 25-30 R 32593 A19 5 10-6
R 11250 G22 13 85-13 R 27256 E13 20 25-38 R 32593 B8 5 10-17
R 11253 G199 3 85-10 R 27272 D5 33 25-7 R 32639 Da 21 25-6
R 11290 G19 17 85-10 R 27272 D17 37 25-21 R 32639 ES 14 25-30
R 11290 G22 18 85-13 R 27285 A15 12 10-2 R 33259 E4 2 25-29
R 11291 G1s8 33 85-9 R 27285 A19 14 10-6 R 33259 F6 2 25-53
R 11291 G21 25 85-12 R 27286 A15 13 10-2 R 33259 F18 2 25-65
R 11292 G18 30 85-9 R 27346 ca21 3 25-1 R 34090 ci2 3 20-2
R 11292 G20 .. 85-11 R 27346 c22 6 25-2 R 34447 c22 4 25-2
R 11292 G20 1 85-11 R 27443 B9 8 10-18 R 34447 D1 7 25-3
R 11293 G20 4 85-11 R 27528 E5S 15 25-30 R 34447 D2 7 25-4
R 11293 G23 3 85-14 R 27528 E13 19 25-38 R 34623 Di5 6 25-18
R 11294 G20 11 85-11 R 27528 E13 22 25-38 R 34623 E2 2 25-27
R 11295 G20 5 85-11 R 27693 A17 8 10-4 R 34630 D15 16 25-18
R 11296 G19 11 85-10 R 27976 B9 16 10-18 R 34630 E2 13 25-27
R 11298 G19 29 85-10 R 27976 G19 26 85-10 R 34635 D11 28 25-14
R 15030 G17 23 85-8 R 28789 D4 19 25-6 R 34635 D21 36 25-25
R 15036 G17 38 85-8 R 28811 A22 2 10-9 R 34760 D4 11 25-6
R 15036 G17 44 85-8 R 30714 D11 30 25-14 R 34761 D4 10 25-6
R 15045 G17 30 85-8 R 30714 D20 6 25-24 R 34764 D4 8 25-6
R 20423 B7 19 10-16 R 30718 D6 12 25-8 R 34764 E3 2 25-28
R 21630 A5 16 10-2 R 30718 D8 12 25-10 R 34765 D4 6 25-6
R 26049 B3 4 10-12 R 30718 D18 12 25-22 R 34766 D4 5 25-6
R 26049 B4 4 10-13 R 30719 D6 12 25-8 R 34766 D16 2 25-20
R 26058 A18 21 10-5 R 30719 D8 12 25-10 R 34766 E13 2 25-38
R 26058 A19 18 10-6 R 30719 D18 12 25-22 R 34766 E15 2 25-40
R 26058 A21 3 10-8 R 30725 D13 12 25-16 R 34812 b7 27 25-9
R 26079 B9 5 10-18 R 30725 E1 9 25-26 R 34812 D9 33 25-11
R 26081 B9 2 10-18 R 30732 D 21 25-8 R 35256 B11 8 10-20
R 26115 Ai5 28 10-2 R 30732 D 27 25-11 R 35304 ci2 2 20-2
R 26125 B9 17 10-18 R 30732 D18 21 25-22 R 356352 D4 22 25-6
R 26151 B12 8 10-21 R 30735 D13 9 25-16 R 35352 D16 17 25-20
R 26151 B13 16 10-22 R 30737 D13 7 25-16 R 35352 Gé 18 75-6
R 26172 B14 4 10-23 R 30939 B5 5 10-14 R 35352 G8 18 75-8
R 26286 D5 32 25-7 R 30964 G117 85-2 R 36535 D10 6 25-12
R 26286 D17 36 25-21 R 31147 D4 1 25-6 R 36547 D13 13 25-16
R 26287 c22 4 25-2 R 31147 E5 4 25-30 R 36548 D13 13 25-16
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (1 0-DEC-76) LITHO IN U.S.A. 95-5



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 36549 D13 13 25-16 R 43170 B23 13 15-7 R 43821 c2 22 15-9
R 36550 D13 13 25-16 R 43369 A22 4 10-9 R 43851 B14 5 10-23
R 36551 D13 10 25-16 R 43413 A19 21 10-6 R 43883 B9 18 10-18
R 36552 D13 10 25-16 R 43413 B23 6 15-7 R 43986 C1 15 15-8
R 36648 D11 32 25-14 R 43416 A19 22 10-6 R 43986 c2 15 15-9
R 36846 Cie 9 20-6 R 43416 B23 15 15-7 R 44161 B5 4 10-14
R 36846 c17 1 20-7 R 43424 B13 5 10-22 R 44162 B5 4 10-14
R 38614 B12 17 10-21 R 43424 Gé 10 75-6 R 44163 B5 4 10-14
R 39804 G17 38 85-8 R 43424 G8 10 75-8 R 44342 Ge 11 75-6
R 39832 A15 18 10-2 R 43425 B13 4 10-22 R 44342 Gs 11 75-8
R 39832 E16 24 25-41 R 43428 B13 8 10-22 R 44373 A8 7 10-5
R 39886 E3 4 25-28 R 43429 B13 3 10-22 R 44373 A19 4 10-6
R 40236 B12 15 10-21 R 43491 c18 12 20-8 R 44373 B21 3 15-5
R 40337 G184 85-9 R 43548 B13 7 10-22 R 44373 B22 13 15-6
R 40337 G19 25 85-10 R 43549 B13 4 10-22 R 44374 A18 6 10-5
R 40337 G213 85-12 R 43595 A18 10 10-5 R 44374 A19 3 10-6
R 40545 G18 37 85-9 R 43595 A19 13 10-6 R 44374 B21 2 15-5
R 40546 G20 6 85-11 R 43595 B7 3 10-16 R 44374 B22 12 15-6
R 40548 G20 10 85-11 R 43603 G13 4 85-4 R 44378 B5 9 10-14
R 40548 G23 7 85-14 R 43603 G144 85-5 R 44378 B6 9 10-15
R 40703 D7 33 25-9 R 43603 G164 85-7 R 44853 A18 8 10-5
R 40703 D9 39 25-11 R 43604 B18 2 15-2 R 44853 Al9 7 10-6
R 40703 D19 33 25-23 R 43605 B18 5 15-2 R 44853 B14 1 10-23
R 40707 D7 35 25-9 R 43605 B19 4 15-3 R 44925 B5 9 10-14
R 40707 D9 4 25-11 R 43621 A15 17 10-2 R 44925 B6 9 10-15
R 40707 D19 35 25-23 R 43634 A15 29 10-2 R 44926 B5 9 10-14
R 41071 B7 16 10-16 R 43660 B13 1 10-22 R 44926 B6 9 10-15
R 41203 D6 14 25-8 R 43679 B10 19 10-19 R 44927 B5 9 10-14
R 41203 D18 14 25-22 R 43680 B7 15 10-16 R 44927 B6 9 10-15
R 41285 B7 M 10-16 R 43681 B7 15 10-16 R 44928 B5 9 10-14
R 41285 B23 19 15-7 R 43682 B7 15 10-16 R 44928 B6 9 10-15
R 41285 Cié 8 20-6 R 43683 B7 15 10-16 R 45003 B9 18 10-18
R 41406 A21 2 10-8 R 43724 B22 7 15-6 R 45004 B9 18 10-18
R 41412 B9 15 10-18 R 43724 B23 9 15-7 R 45005 B9 18 10-18
R 41423 B6 8 10-15 R 43751 A19 23 10-6 R 45133 B12 1 10-21
R 41425 B6 4 10-15 R 43751 B23 14 15-7 R 45192 B7 7 10-16
R 41853 c17 2 20-7 R 43774 A18 18 10-5 R 45193 B7 8 10-16
R 41934 B3 2 10-12 R 43774 A19 25 10-6 R 45194 B7 8 10-16
R 41934 B4 2 10-13 R 43774 B13 10 10-22 R 45195 B7 6 10-16
R 42173 B6 5 10-15 R 43780 A18 23 10-5 R 45692 B7 17 10-16
R 42175 B6 4 10-15 R 43780 A20 34 10-7 R 45692 B7 20 10-16
R 42340 A5 7 10-2 R 43780 B23 18 15-7 R 45692 cio 2 15-17
R 42355 B11 4 10-20 R 43780 Cié 6 20-6 R 45693 B7 20 10-16
R 42356 B11 6 10-20 R 43787 B10 19 10-19 R 45693 G6 7 75-6
R 42364 B7 9 10-16 R 43788 B10 19 10-19 R 45693 G8 7 75-8
R 42390 B12 24 10-21 R 43789 B10 19 10-19 R 46411 B17 2 15-1
R 42406 A18 19 10-5 R 43801 C1 9 15-8 R 46472 B22 3 15-6
R 42406 A19 19 10-6 R 43801 c2 9 15-9 R 46479 A19 10 10-6
R 42406 Cl4 1 20-4 R 43803 C1 12 15-8 R 46479 cig 8 20-8
R 42406 Cis5 1 20-5 R 43803 c2 12 15-9 R 46522 C13 13 20-3
R 42574 G19 20 85-10 R 43804 C1 17 15-8 R 46567 B12 23 10-21
R 42574 G22 20 85-13 R 43804 c2 17 15-9 R 46626 c7 1 15-14
R 42664 Cie 10 20-6 R 43805 C1 13 15-8 R 46627 B23 2 15-7
R 42664 c17 2 20-7 R 43805 c2 13 15-9 R 46627 c7 6 15-14
R 42693 A18 12 10-5 R 43806 C1 8 15-8 R 46679 C3 18 15-10
R 42693 A19 24 10-6 R 43806 c2 8 15-9 R 46681 C3 14 15-10
R 42693 cie 1 20-6 R 43808 C1 10 15-8 R 46682 C3 11 15-10
R 42693 C17 4 20-7 R 43808 c2 10 15-9 R 46682 C4 9 15-11
R 42693 Cc18 16 20-8 R 43815 C1 21 15-8 R 46683 c3 12 15-10
R 42694 A18 17 10-5 R 43815 ce 21 15-9 R 46684 C3 13 15-10
R 42694 Cié 5 20-6 R 43816 C1 11 15-8 R 46685 C3 8 15-10
R 42714 B6 4 10-15 R 43816 ce M 15-9 R 46685 C4 8 15-11
R 42729 B12 16 10-21 R 43817 C1 2 15-8 R 46686 C3 6 15-10
R 42729 E14 31 25-39 R 43817 c2 2 15-9 R 46686 C4 6 15-11
R 42729 E15 22 25-40 R 43819 C1 20 15-8 R 46687 C3 7 15-10
R 42729 G3 7 75-3 R 43819 c2 20 15-9 R 46688 C3 10 15-10
R 43167 B21 6 15-5 R 43821 C1 22 15-8 B 46689 C3 9 15-10

95-6 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 46690 C3 16 15-10 R 48689 E12 4 25-37 R 50379 B12 5 10-21
R 46691 C3 4 15-10 R 48691 E12 5 25-37 R 50381 B12 2 10-21
R 46691 C4 4 15-11 R 48692 E12 6 25-37 R 50384 B12 13 10-21
R 46692 C3 17 15-10 R 48693 A20 37 10-7 R 50386 B12 12 10-21
R 46693 C3 2 15-10 R 48693 E12 9 25-37 R 50387 B8 9 10-17
R 46693 C4 2 15-11 R 48694 E12 8 25-37 R 50388 B8 12 10-17
R 46903 B11 1 10-20 R 48695 E12 3 25-37 R 50389 B8 11 10-17
R 47049 D10 8 25-12 R 48696 E12 2 25-37 R 50390 A18 20 10-5
R 47049 D10 11 25-12 R 48697 E12 12 25-37 R 50390 A19 26 10-6
R 47074 A21 1 10-8 R 48698 E12 10 25-37 R 50390 A21 8 10-8
R 47077 D10 9 25-12 R 48699 E12 10 25-37 R 50392 B23 11 15-7
R 47092 Al5 4 10-2 R 48700 E12 10 25-37 R 50393 A21 15 10-8
R 47293 B18 3 15-2 R 48701 E12 10 25-37 R 50396 B20 12 15-4
R 47314 B20 2 15-4 R 48702 E12 10 25-37 R 50397 A1l9 8 10-6
R 47358 D1 17 25-3 R 48703 E12 10 25-37 R 50397 B18 7 15-2
R 47395 A19 11 10-6 R 48704 E12 10 25-37 R 50397 B19 6 15-3
R 47395 B20 3 15-4 R 48705 E12 10 25-37 R 50397 B20 13 15-4
R 47395 B20 14 15-4 R 48706 E12 10 25-37 R 50398 B20 4 15-4
R 47430 cig 2 20-8 R 48709 C1 5 15-8 R 50399 A19 9 10-6
R 47433 ca2 1 25-2 R 48709 Cc2 5 15-9 R 50399 B20 9 15-4
R 47692 c8 2 15-15 R 48710 C1 6 15-8 R 50400 B20 15 15-4
R 47693 C8 4 15-15 R 48710 C2 6 15-9 R 50402 B20 17 15-4
R 47731 E3 5 25-28 R 48712 C1 23 15-8 R 50403 ci8 3 20-8
R 48000 D4 7 25-6 R 48723 Cé 9 15-13 R 50404 B20 7 15-4
R 48000 E3 1 25-28 R 48755 Al5 8 10-2 R 50405 A19 30 10-6
R 48071 c22 3 25-2 R 48755 A15 15 10-2 R 50405 B20 6 15-4
R 48071 D1 8 25-3 R 48755 Cc21 4 25-1 R 50406 A19 29 10-6
R 48071 D2 8 25-4 R 48795 D10 18 25-12 R 50406 B19 1 15-3
R 48291 A19 1 10-6 R 48976 G1g 8 85-9 R 50406 B20 8 15-4
R 48291 B7 18 10-16 R 48976 G21 34 85-12 R 50408 Cci5 9 20-5
R 48358 D4 18 25-6 R 49211 D11 27 25-14 R 50409 Ci4 3 20-4
R 48358 D16 20 25-20 R 49211 D21 37 25-25 "R 50409 c15 4 20-5
R 48358 E5 7 25-30 R 49415 E5 12 25-30 R 50410 C14 4 20-4
R 48359 D4 18 25-6 R 49464 B12 7 10-21 R 50410 Ci5 5 20-5
R 48359 D16 20 25-20 R 49464 B13 15 10-22 R 50411 Ci5 6 20-5
R 48359 E5 7 25-30 R 49465 B12 11 10-21 R 50413 ci5 2 20-5
R 48360 D4 18 25-6 R 49465 B13 19 10-22 R 50414 B4 8 10-13
R 48360 D16 20 25-20 R 49470 A15 1 10-2 R 50415 cig 7 20-8
R 48360 E5 7 25-30 R 49549 E12 10 25-37 R 50416 ci18 14 20-8
R 48362 B20 18 15-4 R 49551 E12 10 25-37 R 50418 B15 8 10-24
R 48362 cig 5 20-8 R 49552 E12 10 25-37 R 50419 A18 3 10-5
R 48398 B12 1 10-21 R 49553 E12 10 25-37 R 50419 A19 2 10-6
R 48399 A18 14 10-5 R 49554 E12 10 25-37 R 50419 B15 5 10-24
R 48399 c21 5 25-1 R 49555 E12 10 25-37 R 50420 A18 24 10-5
R 48505 E1 11 25-26 R 49556 E12 10 25-37 R 50420 A19 27 10-6
R 48506 E1 10 25-26 R 49557 E12 10 25-37 R 50420 A20 32 10-7
R 48509 E1 18 25-26 R 49558 E12 10 25-37 R 50420 B15 10 10-24
R 48515 D7 30 25-9 R 49629 E5 7 25-30 R 50420 ci8 13 20-8
R 48515 D19 30 25-23 R 49650 A15 1 10-2 R 50421 B15 4 10-24
R 48516 D6 12 25-8 R 49759 C10 1 15-17 R 50422 B15 11 10-24
R 48516 D8 12 25-10 R 49859 c12 20 20-2 R 50423 B15 12 10-24
R 48516 D18 12 25-22 R 50201 ES 16 25-30 R 50424 A18 9 10-5
R 48517 D11 24 25-14 R 50352 A21 7 10-8 R 50424 A19 12 10-6
R 48517 D21 40 25-25 R 50353 A18 26 10-5 R 50424 B15 13 10-24
R 48520 D12 34 25-15 R 50353 A19 17 10-6 R 50425 D1 4 25-3
R 48520 D20 1 25-24 R 50353 A21 6 10-8 R 50425 D2 4 25-4
R 48521 D11 26 25-14 R 50354 A21 9 10-8 R 50426 D1 5 25-3
R 48521 D21 38 25-25 R 50355 A21 12 10-8 R 50426 D2 5 25-4
R 48523 D11 23 25-14 R 50356 B7 15 10-16 R 50427 D1 1 25-3
R 48523 D21 41 25-25 R 50357 B10 19 10-19 R 50427 D2 1 25-4
R 48531 D13 23 25-16 R 50358 B9 18 10-18 R 50502 C3 20 15-10
R 48531 E1 20 25-26 R 50360 B7 14 10-16 R 50600 A17 1 10-4
R 48607 D21 39 25-25 R 50375 B15 9 10-24 R 50659 G13 10 85-4
R 48628 A21 11 10-8 R 50377 B12 25 10-21 R 50659 G14 10 85-5
R 48633 A19 28 10-6 R 50378 A18 25 10-5 R 50659 G15 18 85-6
R 48633 E5 1 25-30 R 50378 A19 31 10-6 R 50660 G15 17 85-6
R 48633 E12 1 25-37 R 50378 B12 4 10-21 R 50784 C1 12 15-8
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)  LITHO IN U.S.A. : 95-7



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 50784 c2 12 15-9 R 53162 F2 56 25-49 R 53888 F8 34 25-55
R 50785 C1 12 15-8 R 53162 F8 57 25-55 R 53888 F14 34 25-61
R 50785 c2 12 15-9 R 53162 F14 57 25-61 R 53897 E8 28 25-33
R 50860 A22 3 10-9 R 53200 B7 14 10-16 R 53897 E17 28 25-42
R 51053 B15 11 10-24 R 53231 cl2 2 20-2 R 53897 F1 28 25-48
R 51283 B15 4 10-24 R 53282 A18 5 10-5 R 53897 F8 29 25-55
R 51284 B15 9 10-24 R 53282 A19 20 10-6 R 53897 F14 29 25-61
R 51347 B7 2 10-16 R 53290 B5 6 10-14 R 53899 E8 55 25-33
R 51440 Ccie 7 20-6 R 53290 B6 6 10-15 R 53900 E8 56 25-33
R 51528 G15 14 85-6 R 53292 B5 7 10-14 R 53901 E6 28 25-31
R 51529 G152 85-6 R 53292 B6 7 10-15 R 53901 E8 52 25-33
R 51530 Gi5 6 85-6 R 53299 D17 24 25-21 R 53901 E11 6 25-36
R 51531 Gi5 5 85-6 R 53300 D17 22 25-21 R 53901 E18 53 25-43
R 515632 Gi5 9 85-6 R 53300 E20 64 25-45 R 53901 F2 53 25-49
R 51533 G15 19 85-6 R 53300 F4 63 25-51 R 53901 F5 6 25-52
R 51534 G15 13 85-6 R 53300 F10 64 25-57 R 53901 F8 54 25-55
R 51535 G15 26 85-6 R 53300 F16 63 25-63 R 53901 F14 54 25-61
R 51603 A20 36 10-7 R 53307 F20 16 30-2 R 53901 F17 6 25-64
R 51603 E4 2 25-29 R 53308 F20 12 30-2 R 53902 E8 57 25-33
R 51603 E12 M 25-37 R 53309 F20 1 30-2 R 53902 E11 8 25-36
R 51603 F6 2 25-53 R 53310 F21 46 30-3 R 53902 F5 8 25-52
R 51603 F18 2 25-65 R 53311 F20 4 30-2 R 53902 F17 8 25-64
R 51682 Cl4 5 20-4 R 53312 F21 43 30-3 R 53903 E5 22 25-30
R 51683 Cl4 8 20-4 R 53313 F21 40 30-3 R 53903 E8 54 25-33
R 51684 Ci5 13 20-5 R 53314 F20 27 30-2 R 53903 E8 58 25-33
R 51822 C9 2 15-16 R 53316 F20 25 30-2 R 53903 E11 7 25-36
R 51936 E5S 20 25-30 R 53317 F20 18 30-2 R 53903 E18 55 25-43
R 51937 E5 20 25-30 R 53319 F21 44 30-3 R 53903 E18 57 25-43
R 51944 A17 6 10-4 R 53323 F20 15 30-2 R 53903 F2 55 25-49
R 51960 ci8 14 20-8 R 53325 F21 45 30-3 R 53903 F2 57 25-49
R 52048 B12 20 10-21 R 53327 F21 28 30-3 R 53903 F5 7 25-52
R 52049 A18 13 10-5 R 53332 F20 8 30-2 R 53903 F8 56 25-55
R 52049 A19 15 10-6 R 53333 F20 11 30-2 R 53903 F8 58 25-55
R 52049 B12 21 10-21 R 53334 F20 15 30-2 R 53903 F14 56 25-61
R 52159 G138 9 85-4 R 53335 F20 6 30-2 R 53903 F14 58 25-61
R 52159 Gi15 17 85-6 R 53336 F21 29 30-3 R 53903 F17 7 25-64
R 52161 G14 9 85-5 R 53338 F20 10A 30-2 R 53911 E9 18 25-34
R 52161 G15 17 85-6 R 53340 F21 51 30-3 R 53911 E19 16 25-44
R 52288 B18 6 15-2 R 53341 F21 36 30-3 R 53911 F3 15 25-50
R 52288 B19 5 15-3 R 53344 F21 32 30-3 R 53911 F9 16 25-56
R 52429 Ci13 15 20-3 R 53345 F21 39 30-3 R 53911 F15 15 25-62
R 52509 cie 2 20-6 R 53346 F21 37 30-3 R 53912 E9 17 25-34
R 52591 Cla 14 20-4 R 53349 F20 10B 30-2 R 53912 E19 15 25-44
R 52592 Ci5 15 20-5 R 53350 F21 31 30-3 R 53912 F3 14 25-50
R 52603 C14 13 20-4 R 53423 ci8 10 20-8 R 53912 F9 15 25-56
R 52603 G13 6 85-4 R 53437 C14 12 20-4 R 53912 F15 14 25-62
R 52773 B10 22 10-19 R 53438 A18 1 10-5 R 53914 E9 6 25-34
R 52775 B23 20 15-7 R 53597 ci13 21 20-3 R 53915 E9 11 25-34
R 52811 A20 33 10-7 R 53598 ci2 14 20-2 R 53915 E19 13 25-44
R 52811 B20 11 15-4 R 53598 Ci3 9 20-3 R 53915 F9 13 25-56
R 53013 Al7 2 10-4 R 53885 E8 45 25-33 R 53917 E9 8 25-34
R 53108 ~A18 11 10-5 R 53885 E19 8 25-44 R 53917 E19 8 25-44
R 53108 A19 16 10-6 R 53885 F3 3 25-50 R 53917 F3 9 25-50
R 53108 G1s8 3 85-9 R 53885 F9 3 25-56 R 53917 F9 8 25-56
R 53138 A7 2 10-4 R 53885 Fi5 3 25-62 R 53917 Fi5 9 25-62
R 53141 C12 19 20-2 R 53886 E8 42 25-33 R 53918 E9 2 25-34
R 53161 E8 25 25-33 R 53886 E18 42 25-43 R 53918 E19 6 25-44
R 53161 E11 .. 25-36 R 53886 F2 42 25-49 R 53918 F3 7 25-50
R 53161 E17 25 25-42 R 53886 F8 43 25-55 R 53918 F9 6 25-56
R 53161 F1 25 25-48 R 53886 F14 43 25-61 R 53918 Fi5 7 25-62
R 53161 F5 .. 25-52 R 53887 E18 43 25-43 R 53919 E19 11 25-44
R 53161 F8 26 25-55 R 53887 F2 43 25-49 R 53919 F9 11 25-56
R 53161 F14 26 25-61 R 53887 F8 44 25-55 R 53920 E9 20 25-34
R 53161 F17 .. 25-64 R 53887 F14 44 25-61 R 53920 E19 19 25-44
R 53162 E6 23 25-31 R 53888 E8 33 25-33 R 53920 F3 18 25-50
R 53162 E8 53 25-33 R 53888 E17 33 25-42 R 53920 F9 19 25-56
R 53162 E18 56 25-43 R 53888 F1 33 25-48 R 53920 F15 18 25-62

95-8 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 53921 E9 20 25-34 R 53934 F16 46 25-63 R 53949 F4 30 25-51
R 53921 E19 19 25-44 R 53935 E10 48 25-35 R 53949 F10 31 25-57
R 53921 F3 18 25-50 R 53935 E20 46 25-45 R 53949 F16 30 25-63
R 53921 F9 19 25-56 R 53935 F4 45 25-51 R 53950 E10 27 25-35
R 53921 F15 18 25-62 R 53935 F10 46 25-57 R 53950 E20 28 25-45
R 53922 E9 20 25-34 R 53935 F16 45 25-63 R 53950 F4 27 25-51
R 53922 E19 19 25-44 R 53936 E10 49 25-35 R 53950 F10 28 25-57
R 53922 F3 18 25-50 R 53936 E20 45 25-45 R 53950 F16 27 25-63
R 53922 F9 19 25-56 R 53936 F4 44 25-51 R 53951 E10 28 25-35
R 53922 F15 18 25-62 R 53936 F10 45~ 25-57 R 53951 E20 29 25-45
R 53923 E9 20 25-34 R 53936 Fi16 44 25-63 R 53951 Fa 28 25-51
R 53923 E19 19 25-44 R 53937 E10 46 25-35 R 53951 F10 29 25-57
R 53923 E20 42 25-45 R 53937 E20 48 25-45 R 53951 F16 28 25-63
R 53923 F3 18 25-50 R 53937 F4a 47 25-51 R 53952 E10 29 25-35
R 53923 F9 19 25-56 R 53937 F10 48 25-57 R 53952 E20 30 25-45
R 53923 F10 42 25-57 R 53937 F16 47 25-63 R 53952 F4 29 25-51
R 53923 F15 18 25-62 R 53938 E10 45 25-35 R 53952 F10 30 25-57
R 53924 E9 21 25-34 R 53938 E20 49 25-45 R 53952 F16 29 25-63
R 53924 E19 20 25-44 R 53938 F4 48 25-51 R 53953 E10 26 25-35
R 53924 F3 19 25-50 R 53938 F10 49 25-57 R 53953 E19 27 25-44
R 53924 F9 20 25-56 R 53938 F16 48 25-63 R 53953 F3 26 25-50
R 53924 F15 19 25-62 R 53939 E10 45 25-35 R 53953 F9 27 25-56
R 53925 E10 54 25-35 R 53939 E20 49 25-45 R 53953 F15 26 25-62
R 53925 E20 77 25-45 R 53939 F4 48 25-51 R 53955 E10 34 25-35
R 53925 Fa 76 25-51 R 53939 F10 49 25-57 R 53955 E20 39 25-45
R 53925 F10 77 25-57 R 53939 F16 48 25-63 R 53955 F4 38 25-51
R 53925 F16 76 25-63 R 53940 E10 45 25-35 R 53955 F10 39 25-57
R 53926 E10 53 25-35 R 53940 E20 49 25-45 R 53955 F16 38 25-63
R 53926 E20 74 25-45 R 53940 F4 48 25-51 R 53956 E10 36 25-35
R 53926 Fa 73 25-51 R 53940 F10 49 25-57 R 53956 E20 38 25-45
R 53926 F10 74 25-57 R 53940 F16 48 25-63 R 53956 F4 37 25-51
R 53926 F16 73 25-63 R 53941 E10 39 25-35 R 53956 F10 38 25-57
R 53927 E10 52 25-35 R 53941 E10 42 25-35 R 53956 F16 37 25-63
R 53927 E20 75 25-45 R 53941 F4 36 25-51 R 53958 E10 40 25-35
R 53927 F4 74 25-51 R 53941 F16 36 25-63 R 53958 E20 43 25-45
R 53927 F10 75 25-57 R 53942 E10 43 25-35 R 53958 F4 42 25-51
R 53927 F16 74 25-63 R 53942 E20 53 25-45 R 53958 F10 43 25-57
R 53928 E10 56 25-35 R 53942 E22 40 25-47 R 53958 F16 42 25-63
R 53928 E20 73 25-45 R 53942 F4 52 25-51 R 53959 E10 77 25-35
R 53928 F4 72 25-51 R 53942 F10 53 25-57 R 53959 E20 56 25-45
R 53928 F10 73 25-57 R 53942 F12 40 25-59 R 53959 F10 56 25-57
R 53928 F16 72 25-63 R 53942 F16 52 25-63 R 53960 E10 75 25-35
R 53929 E10 57 25-35 R 53943 E9 16 25-34 R 53960 E20 54 25-45
R 53929 E20 72 25-45 R 53943 E19 21 25-44 R 53960 F4 53 25-51
R 53929 Fa 71 25-51 R 53943 Fo 21 25-56 R 53960 F10 54 25-57
R 53929 F10 72 25-57 R 53945 EQ 12 25-34 R 53960 F16 53 25-63
R 53929 F16 71 25-63 R 53945 E19 12 25-44 R 53961 E10 71 25-35
R 53930 E19 24 25-44 R 53945 F3 11 25-50 R 53961 E20 59 25-45
R 53930 F3 28 25-50 R 53945 F9 12 25-56 R 53961 F4 58 25-51
R 53930 F9O 24 25-56 R 53945 F15 11 25-62 R 53961 F10 59 25-57
R 53930 Fi15 23 25-62 R 53946 E10 33 25-35 R 53961 F16 58 25-63
R 53931 E9 22 25-34 R 53946 E20 32 25-45 R 53962 E10 70 25-35
R 53931 E19 28 25-44 R 53946 F4 31 25-51 R 53962 F4 57 25-51
R 53931 F3 22 25-50 R 53946 F10 32 25-57 R 53962 F16 57 25-63
R 53931 F9 28 25-56 R 53946 F16 31 25-63 R 53963 E10 73 25-35
R 53931 F15 22 25-62 R 53947 E10 32 25-35 R 53963 E20 61 25-45
R 53932 E9 24 25-34 R 53947 E20 " 40 25-45 R 53963 F4 60 25-51
R 53932 E19 25 25-44 R 53947 F4 39 25-51 R 53963 F10 61 25-57
R 53932 E21 11 25-46 R 53947 F10 40 25-57 R 53963 F16 60 25-63
R 53932 F3 24 25-50 R 53947 Fi6 39 25-63 R 53964 E10 74 25-35
R 53932 F9 25 25-56 R 53948 E10 31 25-35 R 53964 E20 62 25-45
R 53932 Fi1. 1 25-58 R 53948 E20 41 25-45 R 53964 F4 61 25-51
R 53932 F15 24 25-62 R 53948 F4 40 25-51 R 53964 F10 62 25-57
R 53934 E10 47 25-35 R 53948 F10 41 25-57 R 53964 F16 61 25-63
R 53934 E20 47 25-45 R 53948 F16 40 25-63 R 53966 E10 64 25-35
R 53934 F4 46 25-51 R 53949 E10 30 25-35 R 53966 E20 69 25-45
R 53934 F10 47 25-57 R 53949 E20 31 25-45 R 53966 F4 68 25-51
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 95-9



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 53966 F10 69 25-57 R 54004 E17 24 25-42 R 54223 D15 9 25-18
R 53966 F16 68 25-63 R 54004 E21 25 25-46 R 54224 D11 20 25-14
R 53969 E10 62 25-35 R 54004 F1 24 25-48 R 54224 D21: 33 25-25
R 53969 E20 71 25-45 R 54004 F8 25 25-55 R 54225 D11 2 25-14
R 53969 F4 70 25-51 R 54004 F11 25 25-58 R 54225 D20 12 25-24
R 53969 F10 71 25-57 R 54004 F14 25 25-61 R 54226 D15 14 25-18
R 53969 F16 70 25-63 R 54005 E21 24 25-46 R 54226 E2 11 25-27
R 53970 E10 62 25-35 R 54005 F11 24 25-58 R 54227 D11 3 25-14
R 53970 E20 71 25-45 R 54006 E22 44 25-47 R 54227 D20 13 25-24
R 53970 F4 70 25-51 R 54006 F12 44 25-59 R 54228 D4 25 25-6
R 53970 F10 71 25-57 R 54011 E11 11 25-36 R 54228 D17 3t 25-21
R 53970 F16 70 25-63 R 54011 F5 11 25-52 R 54228 D20 20 25-24
R 53971 E10 51 25-35 R 54011 F17 11 25-64 R 54229 D4 28 25-6
R 53971 E20 76 25-45 R 54012 E11 7 25-36 R 54229 D17 28 25-21
R 53971 F4 75 25-51 R 54013 E11 14 25-36 R 54229 D20 10 25-24
R 53971 F10 76 25-57 R 54013 F5 14 25-52 R 54230 D11 7 25-14
R 53971 F16 75 25-63 R 54013 F17 14 25-64 R 54230 D20 18 25-24
R 53972 E9 2 25-34 R 54016 E11 10 25-36 R 54231 D15 13 25-18
R 53972 E9 4 25-34 R 54016 F5 10 25-52 R 54231 E2 10 25-27
R 53972 E10 67 25-35 R 54016 F17 10 25-64 R 54232 D11 8 25-14
R 53972 E19 5 25-44 R 54021 E11 26 25-36 R 54232 D20 15 25-24
R 53972 E20 66 25-45 R 54021 F5 24 25-52 R 54233 D4 24 25-6
R 53972 E21 21 25-46 R 54021 F17 24 25-64 R 54233 D17 32 25-21
R 53972 F3 6 25-50 R 54022 F5 5 25-52 R 54233 D20 21 25-24
R 53972 F3 7 25-50 R 54022 F17 5 25-64 R 54234 D15 11A 25-18
R 53972 F4 65 25-51 R 54023 E11 4 25-36 R 54235 D11 6 25-14
R 53972 F9 5 25-56 R 54023 F5 4 25-52 R 54235 D20 17 25-24
R 53972 F10 66 25-57 R 54023 F17 4 25-64 R 54237 D15 6 25-18
R 53972 F11 21 25-58 R 54024 E11 2 25-36 R 54237 E2 3 25-27
R 53972 F15 6 25-62 R 54024 F5 2 25-52 R 54238 D6 28 25-8
R 53972 F15 7 25-62 R 54024 F17 2 25-64 R 54239 D13 25 25-16
R 53972 F16 65 25-63 R 54025 E11 3 25-36 R 54239 E1 22 25-26
R 53975 E10 59 25-35 R 54025 F5 3 25-52 R 54240 D13 26 25-16
R 53976 E10 61 25-35 R 54025 F17 3 25-64 R 54240 E1 23 25-26
R 53976 E20 37 25-45 R 54026 E11 20 25-36 R 54241 D13 27 25-16
R 53976 E20 51 25-45 R 54026 F5 20 25-52 R 54241 E1 24 25-26
R 53976 E20 65 25-45 R 54026 F17 20 25-64 R 54242 D13 16 25-16
R 53976 F4 50 25-51 R 54027 E11 18 25-36 R 54242 E1 15 25-26
R 53976 F10 37 25-57 R 54027 F5 18 25-52 R 54243 D11 4 25-14
R 53976 F10 51 25-57 R 54027 F17 18 25-64 R 54244 D15 17 25-18
R 53976 F10 65 25-57 R 54028 E11 21 25-36 R 54244 E2 14 25-27
R 53976 F16 50 25-63 R 54028 F5 21 25-52 R 54245 D6 13 25-8
R 53978 E22 29 25-47 R 54028 F17 21 25-64 R 54245 D18 13 25-22
R 53978 F12 29 25-59 R 54029 E11 19 25-36 R 54246 D15 10A 25-18
R 53981 E22 34 25-47 R 54029 F5 19 25-52 R 54246 E2 7 25-27
R 53981 F12 34 25-59 R 54029 F17 19 25-64 R 54247 D11 29 25-14
R 53982 E22 30 25-47 R 54030 E11 15 25-36 R 54248 D13 3 25-16
R 53982 F12 30 25-59 R 54030 F5 15 25-52 R 54248 E1 3 25-26
R 53983 E22 36 25-47 R 54030 F17 15 25-64 R 54249 D13 18 25-16
R 53983 F12 36 25-59 R 54031 E11 17 25-36 R 54249 E1 17 25-26
R 53985 E22 31 25-47 R 54031 F5 17 25-52 R 54250 D4 27 25-6
R 53985 -F12 31 25-59 R 54031 F17 17 25-64 R 54250 D17 29 25-21
R 53986 E22 37 25-47 R 54032 E11 16 25-36 R 54250 D20 19 25-24
R 53986 - F12 37 25-59 R 54032 F5 16 25-52 R 54251 D7 38 25-9
R 53987 E22 38 25-47 R 54032 F17 16 25-64 R 54251 D9 44 25-11
R 53987 F12 38 25-59 R 54033 E11 1 25-36 R 54251 D19 38 25-23
R 53988 E22 42 25-47 R 54033 F5 1 25-52 R 54252 D13 17 25-16
R 53988 F12 42 25-59 R 54033 F17 1 25-64 R 54252 E1 16 25-26
R 53989 E22 47 25-47 R 54088 D16 18 25-20 R 54253 D15 7 25-18
R 53989 F12 47 25-59 R 54088 ES 19 25-30 R 54253 E2 4 25-27
R 53991 E21 22 25-46 R 54088 E13 26 25-38 R 54254 D7 36 25-9
R 53991 F11 22 25-58 R 54088 E156 17 25-40 R 54254 D9 42 25-11
R 53995 E21 13 25-46 R 54114 B6 3 10-15 R 54254 D19 36 25-23
R 53995 F11 13 25-58 R 54176 C3 1 15-10 R 54255 D11 18 25-14
R 53997 E21 19 25-46 R 54177 C3 5 15-10 R 54255 D21 31 25-25
R 53997 F11 19 25-58 R 54222 D15 8 25-18 R 54257 D13 1 25-16
R 54004 E8 24 25-33 R 54222 E2 5 25-27 R 54259 D15 2 25-18

95-10 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN USA.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 54260 D11 13 25-14 R 54857 E17 2 25-42 R 54871 E8 43 25-33
R 54260 D20 26 25-24 R 54857 F1 2 25-48 R 54872 E8 47 25-33
R 54261 D15 1 25-18 R 54857 F7 2 25-54 R 54872 E18 47 25-43
R 54263 B6 4 10-15 R 54857 F13 2 25-60 R 54872 F2 47 25-49
R 54264 B6 4 10-15 R 54858 E7 3 25-32 R 54872 F8 48 25-55
R 54300 E10 78 25-35 R 54858 E17 3 25-42 R 54872 F14 48 25-61
R 54300 E20 57 25-45 R 54858 F1 3 25-48 R 54873 E8 48 25-33
R 54300 F4 56 25-51 R 54858 F7 3 25-54 R 54873 E18 48 25-43
R 54300 F10 57 25-57 R 54858 F13 3 25-60 R 54873 F2 48 25-49
R 54300 F16 56 25-63 R 54859 E7 1 25-32 R 54873 F8 49 25-55
R 54412 B21 5 15-5 R 54859 E17 1 25-42 R ‘54873 F14 49 25-61
R 54500 B22 8 15-6 R 54859 F1 1 25-48 R 54874 E8 46 25-33
R 54500 B23 10 15-7 R 54859 F7 1 25-54 R 54874 E18 46 25-43
R 54561 B13 12 10-22 R 54859 F13 1 25-60 R 54874 F2 46 25-49
R 54565 B9 1 10-18 R 54860 E8 50 25-33 R 54874 F8 47 25-55
R 54565 B9 3 10-18 R 54860 E18 51 25-43 R 54874 F14 47 25-61
R 54626 D13 12 25-16 R 54860 F2 51 25-49 R 54875 E7 21 25-32
R 54626 E1 9 25-26 R 54860 F8 52 25-55 R 54875 E17 21 25-42
R 54627 D11 3 25-14 R 54860 F14 562 25-61 R 54875 F1 21 25-48
R 54628 D15 3 25-18 R 54861 E8 51 25-33 R 54875 F8 22 25-55
R 54846 E17 18 25-42 R 54861 E18 52 25-43 R 54875 F14 22 25-61
R 54846 F1 18 25-48 R 54861 F2 52 25-49 R 54876 E7 19 25-32
R 54847 E7 16 25-32 R 54861 F8 53 25-55 R 54876 E17 20 25-42
R 54847 E17 16 25-42 R 54861 F14 53 25-61 R 54876 F1 20 25-48
R 54847 F1 16 25-48 R 54862 E8 34 25-33 R 54876 F8 21 25-55
R 54847 F7 16 25-54 R 54862 E17 34 25-42 R 54876 F14 21 25-61
R 54847 F13 16 25-60 R 54862 F1 34 25-48 R 54877 E8 28 25-33
R 54848 E7 15 25-32 R 54863 E8 35 25-33 R 54877 E17 28 25-42
R 54848 E17 15 25-42 R 54863 E17 35 25-42 R 54877 F1 23 25-48
R 54848 F1 15 25-48 R 54863 F1 35 25-48 R 54877 F8 24 25-55
R 54849 E7 14 25-32 R 54863 F8 36 25-55 R 54877 F14 24 25-61
R 54849 E17 14 25-42 R 54863 F14 36 25-61 R 54878 E8 29 25-33
R 54849 F1 14 25-48 R 54864 E8 36 25-33 R 54878 E17 29 25-42
R 54849 F7 14 25-54 R 54864 E18 36 25-43 R 54878 F1 29 25-48
R 54849 F13 14 25-60 R 54864 F2 36 25-49 R 54879 E8 31 25-33
R 54850 E7 13 25-32 R 54864 F8 37 25-55 R 54879 E17 3t 25-42
R 54850 E17 13 25-42 R 54864 F14 37 25-61 R 54879 F1 31 25-48
R 54850 F1 13 25-48 R 54865 E8 36 25-33 R 54879 F8 32 25-55
R 54850 F7 13 25-54 R 54865 E18 36 25-43 R 54879 F14 32 25-61
R 54850 F13 13 25-60 R 54865 F2 36 25-49 R 54880 E8 30 25-33
R 54851 E7 11 25-32 R 54865 F8 37 25-55 R 54880 E17 30 25-42
R 54851 E17 11 25-42 R 54865 F14 37 25-61 R 54880 F1 30 25-48
R 54851 F1 11 25-48 R 54866 E8 36 25-33 R 54880 F8 31 25-55
R 54851 F7 11 25-54 R 54866 E18 36 25-43 R 54880 F14 31 25-61
R 54851 F13 11 25-60 R 54866 F2 36 25-49 R 54881 E7 6 25-32
R 54852 E7 12 25-32 R 54866 F8 37 25-55 R 54881 E17 6 25-42
R 54852 E17 12 25-42 R 54866 F14 37 25-61 R 54881 F1 6 25-48
R 54852 F1 12 25-48 R 54867 E8 36 25-33 R 54881 F7 6 25-54
R 54852 F7 12 25-54 R 54867 E18 36 25-43 R 54881 F13 6 25-60
R 54852 F13 12 25-60 R 54867 F2 36 25-49 R 54882 E8 39 25-33
R 54853 E7 8 25-32 R 54867 F8 37 25-55 R 54882 E18 39 25-43
R 54853 E17 8 25-42 R 54867 F14 37 25-61 R 54882 F2 39 25-49
R 54853 F1 8 25-48 R 54868 E8 36 25-33 R 54882 F8 40 25-55
R 54853 F7 8 25-54 R 54868 E18 36 25-43 R 54882 F14 40 25-61
R 54853 F13 8 25-60 R 54868 F2 36 25-49 R 54883 E8 41 25-33
R 54854 E7 7 25-32 R 54868 F8 37 25-55 R 54883 E18 41 25-43
R 54854 E17 7 25-42 R 54868 Fi14 37 25-61 R 54883 F2 41 25-49
R 54854 F1 7 25-48 R 54869 E8 36 25-33 R 54883 F8 42 25-55
R 54854 F7 7 25-54 R 54869 E18 36 25-43 R 54883 F14 42 25-61
R 54854 F13 7 25-60 R 54869 F2 36 25-49 R 54884 E8 40 25-33
R 54855 E7 4 25-32 R 54869 F8 37 25-55 R 54884 E18 40 25-43
R 54856 E7 5 25-32 R 54869 F14 37 25-61 R 54884 F2 40 25-49
R 54856 E17 5 - 25-42 R 54870 E8 36 25-33 R 54884 F8 41 25-55
R 54856 F1 5 25-48 R 54870 E18 36 25-43 R 54884 F14 41 25-61
R 54856 F7 5 25-54 R 54870 F2 36 25-49 R 54885 E8 44 25-33
R 54856 F13 5 25-60 R 54870 F8 37 25-55 R 54885 E18 44 25-43
R 54857 E7 2 25-32 R 54870 F14 37 25-61 R 54885 F2 44 25-49

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 95-11



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE

R 54885 F8 45 25-55 R 54912 E7 17 25-32 R 55059 B9 18 10-18
R 54885 F14 45 25-61 R 54912 F7 17 25-54 R 55060 B10 19 10-19
R 54887 E22 46 25-47 R 54912 F13 17 25-60 R 55061 B7 15 10-16
R 54887 F12 46 25-59 R 54919 E9 14 25-34 R 55062 E8 29 25-33
R 54891 E7 15 25-32 R 54921 E9 12 25-34 R 55062 F8 30 25-55
R 54891 F7 15 25-54 R 54921 E9 13 25-34 R 55062 F14 30 25-61
R 54891 F13 15 25-60 R 54921 E19 12 25-44 R 55063 E8 59 25-33
R 54892 E7 9 25-32 R 54921 E19 17 25-44 R 55063 F7 19 25-54
R 54892 F7 9 25-54 R 54921 F3 11 25-50 R 55063 F13 19 25-60
R 54892 F13 9 25-60 R 54921 F3 16 25-50 R 55064 E9 1 25-34
R 54893 E8 34 25-33 R 54921 F9 12 25-56 R 55064 E19 1 25-44
R 54893 F8 35 25-55 R 54921 F9 17 25-56 R 55064 F3 1 25-50
R 54893 F14 35 25-61 R 54921 F15 11 25-62 R 55064 F9 1 25-56
R 54894 E7 17 25-32 R 54921 F15 16 25-62 R 55064 F15 1 25-62
R 54894 F7 17 25-54 R 54922 E10 35 25-35 R 55065 E10 58 25-35
R 54894 F13 17 25-60 R 54922 E20 33 25-45 R 55065 F4a 49 25-51
R 54895 E7 17 25-32 R 54922 F4 32 25-51 R 55066 E20 64 25-45
R 54895 F7 17 25-54 R 54922 F10 33 25-57 R 55066 F4 63 25-51
R 54895 F13 17 25-60 R 54922 F16 32 25-63 R 55066 F10 64 25-57
R 54896 E7 17 25-32 R 54923 E10 41 25-35 R 55066 F16 63 25-63
R 54896 F7 17 25-54 R 54923 F4a a4 25-51 R 55067 E11 12 25-36
R 54896 F13 17 25-60 R 54923 F16 41 25-63 R 55068 E11 13 25-36
R 54897 E7 17 25-32 R 54924 E10 70 25-35 R 55069 E11 9 25-36
R 54897 F7 17 25-54 R 54924 E20 58 25-45 R 55069 F5 9 25-52
R 54897 F13 17 25-60 R 54924 F10 58 25-57 R 55069 F17 9 25-64
R 54898 E7 17 25-32 R 54925 E10 74 25-35 R 55070 E11 23 25-36
R 54898 F7 17 25-54 R 54926 E10 66 25-35 R 55071 E11 27 25-36
R 54898 F13 17 25-60 R 54926 E20 67 25-45 R 55072 E11 25 25-36
R 54899 E7 17 25-32 R 54926 F4 66 25-51 R 55073 E11 24 25-36
R 54899 F7 17 25-54 R 54926 F10 67 25-57 R 55074 E11 5 25-36
R 54899 F13 17 25-60 R 54926 F16 66 25-63 R 55078 B22 6 15-6

R 54900 E7 17 25-32 R 54927 E10 68 25-35 R 55078 B23 13 15-7

R 54900 F7 17 25-54 R 54930 E22 41 25-47 R 55152 E8 35 25-33
R 54900 F13 17 25-60 R 54930 F12 41 25-59 R 55152 E18 36 25-43
R 54901 E7 17 25-32 R 54931 E21 26 25-46 R 556152 F2 36 25-49
R 54901 F7 17 25-54 R 54931 F11 26 25-58 R 55152 F8 37 25-55
R 54901 F13 17 25-60 R 54932 E9 10 25-34 R 56152 F14 37 25-61
R 54902 E7 17 25-32 R 54932 E20 80 25-45 R 55153 E8 36 25-33
R 54902 F7 17 25-54 R 54932 E22 27 25-47 R 55153 E18 36 25-43
R 54902 F13 17 25-60 R 54932 F10 80 25-57 R 55153 F2 36 25-49
R 54903 E7 17 25-32 R 54932 F12 27 25-59 R 55153 F8 37 25-55
R 54903 F7 17 25-54 R 54933 E21 14 25-46 R 55153 F14 37 25-61
R 54903 F13 17 25-60 R 54933 F11 14 25-58 R 55154 E8 36 25-33
R 54904 E7 17 25-32 R 54936 E21 20 25-46 R 556154 E18 36 25-43
R 54904 F7 17 25-54 R 54936 F11 20 25-58 R 55154 F2 36 25-49
R 54904 F13 17 25-60 R 54937 E19 10 25-44 R 55154 F8 37 25-55
R 54905 E7 17 25-32 R 54937 F9 10 25-56 R 55154 F14 37 25-61
R 54905 F7 17 25-54 R 54938 E19 9 25-44 R 55155 E8 36 25-33
R 54905 F13 17 25-60 R 54938 F9 9 25-56 R 55155 E18 36 25-43
R 54906 E7 17 25-32 R 55022 E11 5 25-36 R 55155 F2 36 25-49
R 54906 F7 17 25-54 R 55024 C1 18 15-8 R 55155 F8 37 25-55
R 54906 F13 17 25-60 R 55024 c2 18 15-9 R 55155 F14 37 25-61
R 54907 E7 17 25-32 R 55025 C1 3 15-8 R 55156 E8 36 25-33
R 54907 F7 17 25-54 R 55025 c2 3 15-9 R 55156 E18 36 25-43
R 54907 F13 17 25-60 R 55026 Ct 1 15-8 R 55156 F2 36 25-49
R 54908 E7 17 25-32 R 55027 C1 1 15-8 R 55156 F8 37 25-55
R 54908 F7 17 25-54 R 55027 c2 1 15-9 R 55156 F14 37 25-61
R 54908 F13 17 25-60 R 55028 C1 23 15-8 R 55157 E8 36 25-33
R 54909 E7 17 25-32 R 55028 c2 23 15-9 R 55157 E18 36 25-43
R 54909 F7 17 25-54 R 55029 C3 5 15-10 R 55157 F2 36 25-49
R 54909 F13 17 25-60 R 55030 C3 1 15-10 R 55157 F8 37 25-55
R 54910 E7 17 25-32 R 55030 C4 1 15-11 R 55157 F14 37 25-61
R 54910 F7 17 25-54 R 55031 C3 20 15-10 R 55158 E8 36 25-33
R 54910 F13 17 25-60 R 55055 B9 18 10-18 R 55158 E18 36 25-43
R 54911 E7 17 25-32 R 55056 B10 19 10-19 R 55158 F2 36 25-49
R 54911 F7 17 25-54 R 55057 B9 18 10-18 R 55158 F8 37 25-55
R 54911 F13 17 25-60 R 55058 B10 19 10-19 R 55158 F14 37 25-61

95-12 OEM ENGINES AND ACCESSORIES - 6404D, 64047, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE

R 55159 E8 36 25-33 R 56629 C3 16 15-10 R 59293 D16 4 25-20
R 55159 E18 36 25-43 R 56630 C3 3 15-10 R 59293 E13 4 25-38
R 55159 F2 36 25-49 R 56631 C3 3 15-10 R 59293 E15 4 25-40
R 55159 F8 37 25-55 R 56760 G2 2 75-2 R 59294 D16 5 25-20
R 55159 F14 37 25-61 R 56760 G3 2 75-3 R 59294 E13 5 25-38
R 55160 E8 36 25-33 R 56934 B3 5 10-12 R 59294 E15 5 25-40
R 55160 E18 36 25-43 R 56934 B4 5 10-13 R 59299 E14 40 25-39
R 55160 F2 36 25-49 R 56962 A22 7 10-9 R 59299 E16 30 25-41
R 55160 F8 37 25-55 R 56963 C9 7 15-16 R 59300 E14 40 25-39
R 55160 F14 37 25-61 R 56979 B3 5 10-12 R 59300 E16 30 25-41
R 55233 B13 21 10-22 R 56979 B4 5 10-13 R 59302 E14 37 25-39
R 55334 G6 9 75-6 R 56989 E9 5 25-34 R 59302 E16 28 25-41
R 55334 G8 9 75-8 R 56989 F3 2 25-50 R 59304 E14 37 25-39
R 556339 G6 3 75-6 R 56989 Fi5 2 25-62 R 59304 E16 28 25-41
R 55339 G8 3 75-8 R 56990 E9 5 25-34 R 59305 D16 19 25-20
R 55340 G2 4 75-2 R 56990 F3 5 25-50 R 59305 E14 36 25-39
R 55340 G3 4 75-3 R 56990 F15 5 25-62 R 59305 E16 27 25-41
R 55395 A15 20 10-2 R 56994 B22 10 15-6 R 59307 G5 6 75-5
R 55395 B13 9 10-22 R 56994 B23 11 15-7 R 59308 G5 2 75-5
R 55396 A5 8 10-2 R 57137 D13 11 25-16 R 59309 G5 1 75-5
R 55396 E6 26 25-31 R 57258 c22 12 25-2 R 59310 G5 8 75-5
R 55396 E14 31 25-39 R 57258 D1 17 25-3 R 59311 G5 5 75-5
R 55396 E15 22 25-40 R 57258 D2 19 25-4 R 59343 A18 22 10-5
R 55591 G7 27 75-7 R 57556 B12 25 10-21 R 59343 A20 35 10-7
R 55591 Go 27 75-9 R 57584 B2 8 10-11 R 59483 B13 12 10-22
R 55596 B1 1 10-10 R 57599 D15 4A 25-18 R 59642 D20 14 25-24
R 55597 B1 1 10-10 R 57641 E5 12 25-30 R 59849 B7 14 10-16
R 55662 ES 15 25-30 R 57641 E13 18 25-38 R 60272 E4 5 25-29
R 55663 E5 15 25-30 R 57641 E14 33 25-39 R 60272 F6 5 25-53
R 556737 B1 1 10-10 R 57641 E18 58 25-43 R 60272 F18 5 25-65
R 55738 B1 1 10-10 R 57641 F2 58 25-49 R 60273 E4 7 25-29
R 55739 B1 1 10-10 R 57778 B1 2 10-10 R 60273 F6 7 25-53
R 55740 B1 1 10-10 R 57779 B1 3 10-10 R 60273 Fi8 7 25-65
R 55741 B1 1 10-10 R 57780 B1 3 10-10 ‘R 60274 E4 8 25-29
R 55742 B1 1 10-10 R 57798 E1 7 25-26 R 60274 F6 8 25-53
R 55743 B1 1 10-10 R 57799 E1 6 25-26 R 60274 Fi18 8 25-65
R 55744 B1 1 10-10 R 57808 E1 13 25-26 R 60275 E4 9 25-29
R 55745 B1 1 10-10 R 57809 E1 4 25-26 R 60275 F6 9 25-53
R 55746 B1 1 10-10 R 57810 E1 5 25-26 R 60275 F18 9 25-65
R 55866 C7 4 15-14 R 57843 C9 6 15-16 R 60276 E4 11 25-29
R 55868 C13 16 20-3 R 57871 D8 16 25-10 R 60276 F6 11 25-53
R 55869 C13 23 20-3 R 58077 E1 7 25-26 R 60276 F18 11 25-65
R 55871 c12 22 20-2 R 58109 B22 4 15-6 R 60277 E4 1 25-29
R 556926 G7 26 75-7 R 58186 D16 19 25-20 R 60277 F6 1 25-53
R 55926 G9 26 75-9 R 58186 E14 36 25-39 R 60277 F18 1 25-65
R 56927 c7 4 15-14 R 58186 E16 27 25-41 R 60278 E4 4 25-29
R 55930 G4 2 75-4 R 58422 D6 22 25-8 R 60278 F6 4 25-53
R 56012 G13 11 85-4 R 58422 D9 28 25-11 R 60278 Fi18 4 25-65
R 56012 G14 11 85-5 R 58422 D18 22 25-22 R 60279 E4 3 25-29
R 56012 G16 10 85-7 R 58449 A22 5 10-9 R 60279 F6 3 25-53
R 56396 D11 33 25-14 R 58450 F21 48 30-3 R 60279 F18 3 25-65
R 56396 D20 3 25-24 R 58451 F21 48 30-3 R 60280 E4 6 25-29
R 56397 G13 3 85-4 R 58608 E6 23 25-31 R 60280 F6 6 25-53
R 56397 G14 3 85-5 R 58608 E18 54 25-43 R 60280 F18 6 25-65
R 56397 G16 3 85-7 R 58608 F2 54 25-49 R 60281 E4 6 25-29
R 56483 D13 14 25-16 R 58608 F8 55 25-55 R 60281 F6 6 25-53
R 56484 D11 19 25-14 R 58608 F14 55 25-61 R 60281 Fi18 6 25-65
R 56484 D21 32 25-25 R 58880 B5 8 10-14 R 60282 E4 6 25-29
R 56544 A5 9 10-2 R 58882 B6 8 10-15 R 60282 F6 6 25-53
R 56545 A5 9 10-2 R 59033 B12 25 10-21 R 60282 F18 6 25-65
R 56607 B12 25 10-21 R 59079 D9 36 25-11 R 60283 E4 6 25-29
R 56626 C3 7 15-10 R 59104 Di6 6 25-20 R 60283 F6 6 25-53
R 56626 C4 7 15-11 R 59104 E4 12 25-29 R 60283 Fi18 6 25-65
R 56627 C3 9 15-10 R 59104 E13 6 25-38 R 60284 E4 6 25-29
R 56627 c4 1 15-11 R 59104 E15 6 25-40 R 60284 F6 6 25-53
R 56628 c3 10 15-10 R 59104 F6 13 25-53 R 60284 F18 6 25-65
R 56628 C4 10 15-11 R 59104 F18 13 25-65 R 60285 E4 6 25-29
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A. 95-13



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 60285 F6 6 25-53 R 60876 E13 9 25-38 R 61934 G22 25 85-13
R 60285 F18 6 25-65 R 60876 E15 9 25-40 R 62104 E21 5 25-46
R 60286 E4 6 25-29 R 60877 D16 8 25-20 R 62104 F11 5 25-58
R 60286 F6 6 25-53 R 60877 E13 8 25-38 R 62105 E21 4 25-46
R 60286 F18 6 25-65 R 60877 E15 8 25-40 R 62105 F11 4 25-58
R 60287 E4 6 25-29 R 60908 E18 45 25-43 R 62106 E21 1 25-46
R 60287 F6 6 25-53 R 60908 F2 45 25-49 R 62106 F11 1 25-58
R 60287 Fi8 6 25-65 R 60908 F4 64 25-51 R 62107 E21 2 25-46
R 60288 E4 6 25-29 R 60908 F8 46 25-55 R 62107 F11 2 25-58
R 60288 Fé 6 25-53 R 60908 F14 46 25-61 R 62109 B13 14 10-22
R 60288 F18 6 25-65 R 60908 F16 64 25-63 R 62110 B13 12 10-22
R 60289 E4 6 25-29 R 60909 E18 49 25-43 R 62239 B23 12 15-7
R 60289 F6 6 25-53 R 60909 F2 49 25-49 R 62239 B23 20 15-7
R 60289 F18 6 25-65 R 60909 F8 50 25-55 R 62245 D16 10 25-20
R 60290 E4 6 25-29 R 60909 F14 50 25-61 R 62245 E13 10 25-38
R 60290 F6 6 25-53 R 60910 E22 33 25-47 R 62245 E15 10 25-40
R 60290 F18 6 25-65 R 60910 F12 33 25-59 R 62410 A8 8 10-5
R 60291 E4 6 25-29 R 60911 E22 32 25-47 R 62410 A19 7 10-6
R 60291 Fé 6 25-53 R 60911 F12 32 25-59 R 62410 B14 1 10-23
R 60291 F18 6 25-65 R 60912 F3 12 25-50 R 62418 B7 7 10-16
R 60292 E4 6 25-29 R 60912 F15 12 25-62 R 62419 B7 8 10-16
R 60292 Fé 6 25-53 R 60913 F3 20 25-50 R 62420 B7 8 10-16
R 60292 F18 6 25-65 R 60913 F15 20 25-62 R 62421 B7 6 10-16
R 60293 E4 6 25-29 R 60914 F4 55 25-51 R 62667 G23 6 85-14
R 60293 Fé 6 25-53 R 60914 F16 55 25-63 R 62668 G23 8 85-14
R 60293 F18 6 25-65 R 60915 F3 10 25-50 R 62669 G22 11 85-13
R 60294 E4 6 25-29 R 60915 F15 10 25-62 R 62670 G21 10 85-12
R 60294 F6 6 25-53 R 60916 E20 79 25-45 R 62671 G21 13 85-12
R 60294 F18 6 25-65 R 60916 F4 78 25-51 R 62672 G22 3 85-13
R 60295 E4 6 25-29 R 60916 F10 79 25-57 R 62673 G21 32 85-12
R 60295 F6 6 25-53 R 60916 F16 78 25-63 R 62674 G212 85-12
R 60295 F18 6 25-65 R 60921 E20 34 25-45 R 62986 B1 6 10-10
R 60296 E4 6 25-29 R 60921 F4 33 25-51 R 62987 B2 7 10-11
R 60296 F6 6 25-53 R 60921 F10 34 25-57 R 62988 B2 7 10-11
R 60296 F18 6 25-65 R 60921 F16 33 25-63 R 63002 B2 7 10-11
R 60297 E4 6 25-29 R 61118 D15 9 25-18 R 63003 B2 7 10-11
R 60297 F6 6 25-53 R 61118 E2 6 25-27 R 63004 B2 7 10-11
R 60297 F18 6 25-65 R 61119 D15 11B 25-18 R 63005 B2 7 10-11
R 60298 E4 6 25-29 R 61119 E2 8 25-27 R 63006 B2 7 10-11
R 60298 Fé 6 25-53 R 61120 D15 10B 25-18 R 63007 B2 7 10-11
R 60298 F18 6 25-65 R 61120 E2 7 25-27 R 63008 B2 7 10-11
R 60299 E4 6 25-29 R 61121 D13 6 25-16 R 63009 B2 7 10-11
R 60299 F6 6 25-53 R 61121 E1 3 25-26 R 63010 B1 6 10-10
R 60299 F18 6 25-65 R 61122 D13 4 25-16 R 63054 E21 16 25-46
R 60472 B2 8 10-11 R 61122 E1 1 25-26 R 63054 F11 16 25-58
R 60473 B2 8 10-11 R 61123 D15 4B 25-18 R 63056 E21 17 25-46
R 60474 B2 8 10-11 R 61123 E2 1 25-27 R 63056 F11 17 25-58
R 60475 B2 8 10-11 R 61124 D13 5 25-16 R 63057 E21 15 25-46
R 60476 B1 3 10-10 R 61124 E1 2 25-26 R 63057 F11 15 25-58
R 60477 B1 3 10-10 R 61128 ci8 3 20-8 R 63058 E21 12 25-46
R 60478 B1 3 10-10 R 61144 D16 19 25-20 R 63058 F11 12 25-58
R 60479 B1 3 10-10 R 61144 E14 36 25-39 R 63059 E21 10 25-46
R 60480 B1 3 10-10 R 61144 E16 27 25-41 R 63059 F11 10 25-58
R 60481 B1 3 10-10 R 61146 E14 40 25-39 R 63060 E21 9 25-46
R 60482 B1 3 10-10 R 61146 E16 30 25-41 R 63060 F11 9 25-58
R 60483 B1 3 10-10 R 61147 E14 37 25-39 R 63061 E21 8 25-46
R 60484 B1 2 10-10 R 61147 E16 28 25-41 R 63061 F11 8 25-58
R 60650 B9 3 10-18 R 61150 B11 2 10-20 R 63062 E21 7 25-46
R 60710 D8 14 25-10 R 61289 B2 8 10-11 R 63062 F11 7 25-58
R 60711 D8 18 25-10 R 61497 cio 1 15-17 R 63063 E21 6 25-46
R 60712 D8 22 25-10 R 61521 B7 14 10-16 R 63063 F11 6 25-58
R 60713 D8 21 25-10 R 61608 B2 8 10-11 R 63064 E21 18 25-46
R 60714 D9 29 25-11 R 61609 B2 8 10-11 R 63064 F11 18 25-58
R 60754 B12 20 10-21 R 61610 B2 8 10-11 R 63065 E17 4 25-42
R 60824 F16 49 25-63 R 61611 B2 8 10-11 R 63065 F1 4 25-48
R 60863 D3 4 25-5 R 61932 G22 22 85-13 R 63065 F7 4 25-54
R 60876 D16 9 25-20 R 61933 G22 14 85-13 R 63065 F13 4 25-60

OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.

©
(3]
1
-
H



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A

NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
R 63118 C4 1 15-11 T 11887 D13 21 - 25-16 T 12637 A22 6 10-9
R 63119 Cc4 15 15-11 T 11888 D13 20 25-16 T 155639 B1 5 10-10
R 63120 C4 18 15-11 T 11891 D13 22 25-16 T 15710 D11 22 25-14
R 63121 C4 19 15-11 T 11891 E1 19 25-26 T 15710 D20 2 25-24
R 63122 c4 20 15-11 T 11899 D7 39 25-9 T 15712 D7 34 25-9
R 63123 c4 17 15-11 T 11899 D9 45 25-11 T 15712 D9 40 25-11
R 63124 c4 21 15-11 T 11899 D19 39 25-23 T 15712 D19 34 25-23
R 63125 c4 22 15-11 T 11906 D19 27 25-23 T 15715 D10 4 25-12
R 63126 C4 13 15-11 T 11911 D6 19 25-8 T 15720 D7 32 25-9
R 63127 C4 12 15-11 T 11911 D8 25 25-10 T 15720 D9 38 25-11
R 63128 C4 5 15-11 T 11911 D18 19 25-22 T 15720 D19 32 25-23
R 63129 B19 2 15-3 T 11913 D6 17 25-8 T 15721 D10 2 25-12
R 63271 cio 1 15-17 T 11913 D18 17 25-22 T 17117 D11 15 25-14
R 63345 E1 8 25-26 T 11914 D6 18 25-8 T 17117 D12 35 25-15
R 63757 D20 4 25-24 T 11914 D18 18 25-22 T 17117 D20 28 25-24
R 63758 D20 4 25-24 T 11915 D7 31 25-9 T 17119 D11 25 25-14
R 63975 E1 9 25-26 T 11915 D 37 25-11 T 17122 D11 16 25-14
R 64305 E1 12 25-26 T 11915 D11 17 25-14 T 17122 D12 37 25-15
R 64306 E1 12 25-26 T 11915 D12 38 25-15 T 17122 D20 29 25-24
R 64307 E1 12 25-26 T 11915 D19 31 25-23 T 17124 D12 36 25-15
R 64308 E1 12 25-26 T 11915 D20 30 25-24 T 17135 D11 21 25-14
R 64309 D20 5 25-24 T 11917 D6 6 25-8 T 17135 D21 34 25-25
R 64310 D21 35 25-25 T 11917 D8 6 25-10 . T 17144 D20 4 25-24
R 64311 D18 23 25-22 T 11917 D18 6 25-22 T 17949 D6 3 25-8
R 65055 Bi12 6 10-21 T 11918 D10 14 25-12 T 17949 D8 3 25-10
T 11919 D10 13 25-12 T 17949 D18 3 25-22
T 11920 D6 9 25-8 T 17950 D6 2 25-8
T T 11920 D8 9 25-10 T 17950 D8 2 25-10
T 11920 D18 9 25-22 T 17950 D18 2 25-22
T 738 T G19 18 85-10 T 11921 D6 10 25-8 T 17951 D7 37 25-9
T 738 T G22 19 85-13 T 11921 D8 10 25-10 T 17951 D9 43 25-11
T 10745 G13 8 85-4 T 11921 D18 10 25-22 T 17951 D19 37 25-23
T 10745 G14 8 85-5 T 11923 D7 42 25-9 T 17952 D6 15 25-8
T 10745 G15 16 85-6 T 11923 D19 42 25-23 T 17952 D18 15 25-22
T 10745 Gi6 8 85-7 T 11924 D6 16 25-8 T 18012 E13 15 25-38
T 11049 F20 6 30-2 T 11924 D18 16 25-22 T 18105 G20 9 85-11
T 11050 F20 7 30-2 T 11925 D6 26 25-8 T 18106 G20 16 85-11
T 11076 F21 41 30-3 T 11925 D9 32 25-11 T 18106 G23 13 85-14
T 11077 F21 35 30-3 T 11925 D18 26 25-22 T 18107 G20 12 85-11
T 11079 F20 20 30-2 T 11926 D13 12 25-16 T 18107 G23 9 85-14
T 11080 F21 34 30-3 T 11926 E1 9 25-26 T 18110 G20 2 85-11
T 11081 F21 33 30-3 T 11927 D6 24 25-8 T 18110 G23 2 85-14
T 11082 F20 21 30-2 T 11927 DS 30 25-11 T 19607 G20 22 85-11
T 11083 F20 19 30-2 T 11927 D18 24 25-22 T 19859 D6 1 25-8
T 11084 F20 22 30-2 T 11929 D6 11 25-8 T 19859 D8 1 25-10
T 11739 G19 22 85-10 T 11929 D7 29 25-9 T 19859 D18 1 25-22
T 11743 (CRE I 85-9 T 11929 D8 11 25-10 T 19860 D6 5 25-8
T 11743 G21 1 85-12 T 11929 D9 35 25-11 T 19860 D8 5 25-10
T 11812 F21 42 30-3 T 11929 D18 11 25-22 T 19860 D18 5 25-22
T 11875 D11 9 25-14 T 11929 D19 29 25-23 T 19861 D6 7 25-8
T 11875 D20 22 25-24 T 11930 D12 39 25-15 T 19861 D8 7 25-10
T 11876 D11 10 25-14 T 11930 D20 7 25-24 T 19861 D18 7 25-22
T 11876 D20 23 25-24 T 11932 D7 28 25-9 T 19909 G18 29 85-9
T 11877 D7 40 25-9 T 11932 D9 34 25-11 T 19909 G21 22 85-12
T 11877 D9 46 25-11 T 11932 D19 28 25-23 T 19977 D10 7 25-12
T 11877 D10 1 25-12 T 11935 D10 17 25-12 T 20077 B9 14 10-18
T 11877 D11 14 25-14 T 11936 D10 12 25-12 T 20129 B9 13 10-18
T 11877 D19 40 25-23 T 11937 D10 15 25-12 T 20294 A21 11 10-8
T 11877 D20 27 25-24 T 11938 D10 10 25-12 T 20294 B8 8 10-17
T 11878 D12 40 25-15 T 11943 D7 41 25-9 T 20328 A18 15 10-5
T 11878 D20 8 25-24 T 11943 D8 17 25-10 T 20328 A20 38 10-7
T 11882 D11 12 25-14 T 11943 D19 41 25-23 T 20328 A21 10 10-8
T 11882 D20 25 25-24 T 11945 E1 12 25-26 T 20328 B8 7 10-17
T 11883 D11 M 25-14 T 11946 E1 12 25-26 T 23425 D16 3 25-20
T 11883 D20 24 25-24 T 11947 E1 12 25-26 T 23425 E13 3 25-38
T 11886 D13 15 25-16 T 11948 E1 12 25-26 T 23425 E15 3 25-40
T 11886 E1 14 25-26 T 12637 A22 1 10-9 T 24223 E22 43 25-47
OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A  PC-1554 (10-DEC-76)  LITHO IN U.S.A. 95-15



OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A
NUMERICAL INDEX - CONTINUED

PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE PART NO. GRID  KEY PAGE
T 24223 F12 43 25-59 T 25360 G17 21 85-8
T 24224 E7 20 25-32 T 26041 G17 4 85-8
T 24224 E10 76 25-35 T 26223 D13 8 25-16
T 24224 E17 19 25-42 T 26236 D13 2 25-16
T 24224 E20 55 25-45 T 26256 D8 19 25-10
T 24224 F1 19 25-48 T 30367 D2 15 25-4
T 24224 F4 54 25-51 T 30738 c21 1 25-1
T 24224 F8 20 25-55 T 30738 ca2 7 25-2
T 24224 F10 55 25-57 T 31124 D13 19 25-16
T 24224 F14 20 25-61 T 31125 D13 19 25-16
T 24224 F16 54 25-63 T 31126 D13 19 25-16
T 24229 E8 27 25-33 T 31127 D13 19 25-16
T 24229 EQ 6 25-34 T 31128 D13 19 25-16
T 24229 E10 38 25-35 T 31508 E18 59 25-43
T 24229 E10 60 25-35 T 31508 F2 59 25-49
T 24229 E17 26 25-42 T 31508 F8 60 25-55
T 24229 E19 3 25-44 T 31508 F14 60 25-61
T 24229 E20 36 25-45 T 31556 E8 26 25-33
T 24229 E20 52 25-45 T 31556 E9 3 25-34
T 24229 E21 23 25-46 T 31556 E10 63 25-35
T 24229 E22 35 25-47 T 31556 E17 27 25-42
T 24229 F1 26 25-48 T 31556 E19 7 25-44
T 24229 F3 3 25-50 T 31556 E20 70 25-45
T 24229 F4 35 25-51 T 31556 E22 39 25-47
T 24229 F4 51 25-51 T 31556 F1 27 25-48
T 24229 F8 27 25-55 T 31556 F3 8 25-50
T 24229 F9 3 25-56 T 31556 F4 69 25-51
T 24229 F10 36 25-57 T 31556 F8 28 25-55
T 24229 F10 52 25-57 T 31556 F9 7 25-56
T 24229 F11 23 25-58 T 31556 F10 70 25-57
T 24229 F12 35 25-59 T 31556 F12 39 25-59
T 24229 F14 27 25-61 T 31556 F14 28 25-61
T 24229 Fi5 3 25-62 T 31556 Fi15 8 25-62
T 24229 F16 35 25-63 T 31556 F16 69 25-63
T 24229 F16 51 25-63 T 31575 E9 2 25-34
T 24282 E10 72 25-35 T 31575 E9 4 25-34
T 24282 E20 60 25-45 T 31575 E10 67 25-35
T 24282 F4 59 25-51 T 31575 E19 5 25-44
T 24282 F10 60 25-57 T 31575 E20 66 25-45
T 24282 F16 59 25-63 T 31575 E21 21 25-46
T 24295 E9 7 25-34 T 31575 F3 6 25-50
T 24295 E19 4 25-44 T 31575 F3 7 25-50
T 24295 F3 4 25-50 T 31575 F4 65 25-51
T 24295 F9 4 25-56 T 31575 F9 5 25-56
T 24295 F15 4 25-62 T 31575 F10 66 25-57
T 25118 E10 69 25-35 T 31575 F11 21 25-58
T 25118 E20 63 25-45 T 31575 F15 6 25-62
T 25118 F4 62 25-51 T 31575 F15 7 25-62
T 25118 F10 63 25-57 T 31575 F16 65 25-63
T 25118 F16 62 25-63 T 32330 E22 45 25-47
T 25343 G17 5 85-8 T 32330 F12 45 25-59
T 25344 G17 10 85-8 T 39881 G17 5 85-8
T 25345 G17 11 85-8 T 43032 Gié 9 85-7
T 25346 G17 12 85-8 T 43032 G17 3 85-8
T 25347 G17 18 85-8
T 25348 G17 19 85-8
T 25349 G17 28 85-8 U
T 25350 G17 17 85-8
T 25351 G17 27 85-8 u 13639 B12 14 10-21
T 25352 G17 16 85-8 U’ 17409 B12 9 10-21
T 25353 G17 37 85-8 V) 17409 B13 17 10-22
T 25354 G17 43 85-8 V) 40750 B13 6 10-22
T 25355 G17 42 85-8 U 45538 E14 35 25-39
T 25356 G17 22 85-8 U 45538 E16 26 25-41
T 25357 G17 25 85-8 U 45538 F8 59 25-55
T 25358 G17 26 85-8 U 45538 F14 59 25-61
T 25359 G17 29 85-8

95-16 OEM ENGINES AND ACCESSORIES - 6404D, 6404T, AND 6404A PC-1554 (10-DEC-76) LITHO IN U.S.A.



	ALPHABETICAL INDEX
	A
	Air Cleaner
	Air Cleaner Supports
	Air Intake Pipes
	Alternator (Delco-Remy)
	Alternator (Delco-Remy) (6404A, T)
	Alternator (Delco-Remy) (6404D)
	Alternator (Motorola)
	Alternator (Motorola) (6404A, T)
	Alternator Mounting Bracket (Delco-Remy) (6404A, T)
	Alternator Mounting Bracket (Delco-Remy) (6404D)
	Alternator Mounting Bracket (Motorola) (6404A, T)
	Aneroid, Injection Pump (6404A)
	Aneroid, Injection Pump (6404T)
	Armature, Starter (Delco-Remy) (Model 1113402 or 1113672)
	Armature, Starter (Delco-Remy) (Model 1113391)
	Automatic Advance, Injection Pump (6404D) (       - 499999)
	Automatic Advance, Injection Pump (6404D) (500000 -       )

	B
	Bearing, Main
	Bearing, Main Thrust
	Block, Cylinder
	Bracket, Throttle Cable (6404A, T)
	Bracket, Throttle Cable (6404D)

	C
	Cable, Push-Pull (6404A, T)
	Cable, Push-Pull (6404D)
	Camshaft
	Camshaft Gear
	Cap, Oil Filler
	Cap, Radiator (6404A, T)
	Cap, Radiator (6404D)
	Cleaner, Air
	Clutch, PTO
	Connecting Rod (6404A, T)
	Connecting Rod (6404D)
	Coolant Heater, Engine
	Cooler, Engine Oil
	Cover, Rocker Arm
	Cover, Timing Gear
	Crankshaft (6404A)
	Crankshaft (6404D, T)
	Cylinder Block
	Cylinder Head

	D
	Dipstick
	Drive Shaft, Injection Pump (6404D) (       - 499999)
	Drive Shaft, Injection Pump (6404D) (500000 -       )

	E
	Element, Engine Oil Filter
	Engine Coolant Heater
	Engine Mounting
	Engine Oil
	Engine Oil Cooler
	Engine Oil Filter
	Engine Oil Pump
	Exhaust Manifold (6404A, T)
	Exhaust Manifold (6404D)

	F
	Fan (6404A, T)
	Fan (6404D)
	Fan Shroud (6404A, T)
	Fan Shroud (6404D)
	Filter, Engine Oil
	Filter, Fuel (6404A, T) (       - 445569)
	Filter, Fuel (6404A, T) (445570 -       )
	Filter, Fuel (6404D)
	Flywheel
	Flywheel Housing
	Fuel Check Valve (6404A, T)
	Fuel Filter (6404A, T) (       - 445569)
	Fuel Filter (6404A, T) (445570 -       )
	Fuel Filter (6404D)
	Fuel Injection Nozzle (6404A)
	Fuel Injection Nozzle (6404A, T)
	Fuel Injection Nozzle (6404D)
	Fuel Injection Nozzle (6404T)
	Fuel Injection Pump (6404A, T) (       - 445569)
	Fuel Injection Pump (6404A, T) (445570 -       ) (Regular Governor)
	Fuel Injection Pump (6404A, T) (445570 -       ) (3% to 5% Governor)
	Fuel Injection Pump (6404D) (       - 499999)
	Fuel Injection Pump (6404D) (500000 -       )
	Fuel Pipes (6404D)
	Fuel Pipes (6404D)
	Fuel Pump (6404D)
	Fuel Transfer Pump (6404A)
	Fuel Transfer Pump (6404T)

	G
	Gasket Set (6404A, T)
	Gasket Set (6404D)
	Gasket, Cylinder Head
	Gear, Camshaft
	Gear, Crankshaft (6404A)
	Gear, Crankshaft (6404D, T)
	Gears, Engine Oil Pump
	Governor, Injection Pump (6404A) (       - 445569)
	Governor, Injection Pump (6404A) (445570 -       ) (Regular Governor)
	Governor, Injection Pump (6404A) (445570 -       ) (3%-5% Governor)
	Governor, Injection Pump (6404D) (       - 499999)
	Governor, Injection Pump (6404D) (500000 -       )
	Governor, Injection Pump (6404T) (       - 445569)
	Governor, Injection Pump (6404T) (445570 -       ) (Regular Governor)
	Governor, Injection Pump (6404T) (445570 -       ) (3%-5% Governor)

	H
	Harness, Wiring
	Head and Rotor, Injection Pump (6404D) (       - 499999)
	Head and Rotor, Injection Pump (6404D) (500000 -       )
	Head, Cylinder
	Heater, Engine Coolant
	Housing, Flywheel
	Housing, Thermostat (6404D)
	Hub, Fan (6404A, T)
	Hub, Fan (6404D)

	I
	ID VIEW
	Injection Nozzle (6404D)
	Injection Pump Aneroid (6404A)
	Injection Pump Aneroid (6404T)
	Injection Pump Automatic Advance (6404D) (       - 499999)
	Injection Pump Automatic Advance (6404D) (500000 -       )
	Injection Pump Drive Shaft (6404D) (       - 499999)
	Injection Pump Drive Shaft (6404D) (500000 -       )
	Injection Pump Electric Shut-Off
	Injection Pump Governor (6404A) (       - 445569)
	Injection Pump Governor (6404A) (445570 -       ) (Regular Governor)
	Injection Pump Governor (6404A) (445570 -       ) (3%-5% Governor)
	Injection Pump Governor (6404D) (       - 499999)
	Injection Pump Governor (6404D) (500000 -       )
	Injection Pump Governor (6404T) (       - 445569)
	Injection Pump Governor (6404T) (445570 -       ) (Regular Governor)
	Injection Pump Governor (6404T) (445570 -       ) (Regular Governor)
	Injection Pump Head and Rotor (6404D) (       - 499999)
	Injection Pump Head and Rotor (6404D) (500000 -       )
	Injection Pump Linkage (6404D) (       - 499999) (Regular Governor)
	Injection Pump Linkage (6404D) (       - 499999) (3%-5% Governor)
	Injection Pump Linkage (6404D) (500000 -       )
	Injection Pump Parts (6404A) (       - 445569)
	Injection Pump Parts (6404A) (445570 -       ) (Regular Governor)
	Injection Pump Parts (6404A) (445570 -       ) (3%-5% Governor)
	Injection Pump Parts (6404T) (       - 445569)
	Injection Pump Parts (6404T) (445570 -       ) (Regular Governor)
	Injection Pump Parts (6404T) (445570 -       ) (3%-5% Governor)
	Injection Pump Shut-Off Rack Puller
	Injection Pump Transfer Pump (6404A, T)
	Injection Pump Transfer Pump (6404D) (       - 499999)
	Injection Pump Transfer Pump (6404D) (500000 -       )
	Injection Pump, Fuel (6404D)
	Injector Nozzle (6404A) (       - 445569)
	Injector Nozzle (6404A) (445570 -       )
	Injector Nozzle (6404D)
	Injector Nozzle (6404T) (       - 445569)
	Injector Nozzle (6404T) (445570 -       )
	Instrument Panel (6404A, T)
	Instrument Panel (6404D)
	Instruments (6404A, T)
	Instruments (6404D)
	Intake Manifold
	Intake Manifold (6404A)
	Intake Manifold (6404D)
	Intake Manifold (6404T)
	Intake Pipes, Air
	Intercooler (6404A)

	K
	Kit, Off-Season Storage
	Kit, Wiring

	L
	Lift Strap
	Liner, Piston (6404A, T)
	Liner, Piston (6404D)
	Lines, Fuel Injection (6404A, T)
	Linkage, Injection Pump (6404D) (       - 499999) (Regular Governor)
	Linkage, Injection Pump (6404D) (       - 499999) (3%-5% Governor)
	Linkage, Injection Pump (6404D) (500000 -       )

	M
	Main Bearing
	Main Thrust Bearing
	Manifold, Exhaust (6404A, T)
	Manifold, Exhaust (6404D)
	Manifold, Intake
	Manifold, Intake (6404A)
	Manifold, Intake (6404D)
	Manifold, Intake (6404T)
	Manifold, Water (6404A, T)
	Manifold, Water Outlet (6404D)
	Meter, Speed-Hour
	Mount, Engine

	N
	Nozzle, Fuel Injection (6404A)
	Nozzle, Fuel Injection (6404T)
	Nozzle, Injection (6404D)
	Nozzle, Injector (6404A, T)
	Nozzle, Injector (6404D)
	Nozzles, Fuel Injection (6404D)

	O
	Oil Cooler Bypass Valve
	Oil Cooler, Engine
	Oil Filter, Engine
	Oil Pan
	Oil Pump, Engine
	Oil Seal, Rear
	Oil, Engine
	Outlet Manifold, Water (6404D)

	P
	Pan, Oil
	Panel, Instrument (6404A, T)
	Panel, Instrument (6404D)
	Pipes, Air Intake
	Pipes, Fuel (6404D)
	Pipes, Fuel Injection (6404A, T) (       - 445569)
	Pipes, Fuel Injection (6404A, T) (445570 -       )
	Pipes, Fuel Injection Pump (6404D)
	Pipes, Turbocharger
	Piston (6404A, T)
	Piston (6404D)
	PTO
	Puller, Injection Pump Rack
	Puller, Rack
	Pump, Engine Oil
	Pump, Fuel (6404D)
	Pump, Fuel Injection (6404A, T) (       - 445569)
	Pump, Fuel Injection (6404A, T) (445570 -       ) (Regular Governor)
	Pump, Fuel Injection (6404A, T) (445570 -       ) (3%-5% Governor)
	Pump, Fuel Injection (6404D) (       - 499999)
	Pump, Fuel Injection (6404D) (500000 -       )
	Pump, Fuel Transfer (6404A)
	Pump, Fuel Transfer (6404T)
	Pump, Injection Pump Transfer (6404A, T)
	Pump, Injection Pump Transfer (6404D) (       - 499999)
	Pump, Injection Pump Transfer (6404D) (500000 -       )
	Pump, Water (6404A, T)
	Pump, Water (6404D)

	R
	Rack Puller
	Radiator (6404A, T)
	Radiator (6404D)
	Rear Oil Seal
	Relay, Starting Circuit
	Rings, Piston (6404A, T)
	Rings, Piston (6404D)
	Rocker Arm Cover
	Rocker Arm Shafts
	Rocker Arms
	Rod, Connecting (6404A, T)
	Rod, Connecting (6404D)

	S
	Seal, Rear Oil
	Shaft, Injection Pump Drive (6404D)
	Shaft, Rocker Arm
	Shroud, Fan (6404A, T)
	Shroud, Fan (6404D)
	Shut-Off, Injection Pump Electric
	Solenoid Switch
	Solenoid Switch (Heavy-Duty Starting Motor)
	Speed-Hour Meter Drive
	Starter Drive Housing
	Starter Drive Housing (Heavy-Duty Starting Motor)
	Starter Gear
	Starter Main Frame
	Starter Main Frame (Heavy-Duty Starting Motor)
	Starter Solenoid Switch
	Starting Circuit Relay
	Strap, Lift
	Support, Air Cleaner
	Switch, Solenoid
	Switch, Solenoid (Heavy-Duty Starting Motor)
	Switch, Starter Solenoid

	T
	Thermostat (6404A, T)
	Thermostat (6404D)
	Thermostat Housing (6404D)
	Throttle Cable (6404A, T)
	Throttle Cable (6404D)
	Timing Gear Cover
	Transfer Pump, Injection Pump (6404A) (       - 445569)
	Transfer Pump, Injection Pump (6404A) (445570 -       )
	Transfer Pump, Injection Pump (6404D) (       - 499999)
	Transfer Pump, Injection Pump (6404D) (500000 -       )
	Transfer Pump, Injection Pump (6404T) (       - 445569)
	Transfer Pump, Injection Pump (6404T) (445570 -       )
	Turbocharger (Airesearch)
	Turbocharger (Schwitzer) (       - 512305)
	Turbocharger (Schwitzer) (512306 -       )
	Turbocharger (6404A, T) (Airesearch)
	Turbocharger (6404A, T) (Schwitzer)
	Turbocharger Oil and Air Pipes

	V
	Valve, Fuel Check (6404A, T)
	Valve, Oil Cooler Bypass
	Valve, Rocker Arm

	W
	Water Manifold (6404A, T)
	Water Outlet Manifold (6404D)
	Water Pump (6404A, T)
	Water Pump (6404D)
	Wiring Harness
	Wiring Kit



